
This is a Partial Revision

REFER TO THE FOLLOWING PAGE FOR INSTRUCTIONS
FOR THIS REVISION. AFTER INSERTING THIS REVISION

INTO CATALOG, THIS INSTRUCTIONAL PAGE
MAY BE DISCARDED.

I

PARTIAL REVISION NO.1

TO

MODel H·60B

FORM PM·H60B·4

PAY ® LOADER

PRINTED IN UNITED STATESOF AMERICA
(ll-77)(Rev. No.1)



Following is a check list of revised and/or new pages. Also included in this revision is an up-to-date "Numerical Index" not
U

listed below.

Removeand destroy old pageswith correspondingpagenumbers and insert additional new pagessent herewith.

* Title Page * 5-1 * 13-23

* Pay Line Publications Information 5-2 * 13-24

* 5-5 * 13-27

Section Index * 5-6 * 13-27A

* To the Owner
* 13-27B

6-1 * 13-28

V * 6-2 * 13-31

* VI * 6-3 13-32 0
* VII

6-4

* VIII * 6-7 * 14-1

* IX * 6-8 14-2

* X * 6-11 * 14-9

* 6-12 * 14-10

1-1 * 6-15 * 14-13

* 1-2 * 6-16 14-14

* 1-3
* 14-25

* 1-4
10-3 14-26

* 1-5 * 10-4 * 14-35

1-6
10-7 * 14-36

1-15 * 10-8 * 14-47

* 1-16 * 10-21 14-48
* 14-49

2-3
Entire Section 11 * 14-50 0

* 2-4
* 14-51

2-5 * 12-1 * 14-52

* 2-6
12-2 * 14-57

* 2-7 * 12-7 * 14-58

2-8 * 12-8 * 14-61

* 2-13 * 12-11 14-62

* 2-14 * 12-12 * 14-95

* 2-15 * 12-43 * 14-96

* 2-16
* 14-97

* 2-17 * 13-1 * 14-98

2-18
13-2

2-31
13-3

* 2-32 * 13-4
* 13-5

3-3 * 13-6 CJ
* 3-4 * 13-7

* 13-8

4-1
13-11

* 4-2 * 13-12

* 4-3 * 13-13

* 4-4 * 13-14

* 4-5 * 13-15

4-6
13-16

* 4-9
* 13-17

4-10
13-18

* 4-13
13-19

* 4-14
* 13-20

* 4-15
* 13-21
* 13-22

U
* The asterix indicatespagesrevisedor added.

PRINTEDIN UNITEDSTATESOF AMERICA (Rev. No.1)



•

•

•

•

•

Due to a continuous programof researchand development,someprocedures,specificationsand parts may be altered in aconstanteffort to improvemachines.

Periodic revisionsmay be made to this publication and mailed automatically to distributors. It is recommendedthat
customerscontact their distributor or dealerfor information on the latestrevision.

MODEL H-60B
PAY®LOADER

FORM
PM·H60B-4

AUGUST, 1975

(IncludesPartial RevisionNo.1)

(11-77) (Rev.No.1)



PAY LINE PUBLICATIONS INFORMATION

The following basic publications are available for additional information on this particular machine. Special publications,
other than the basic publications shown below, can be ordered from the PAY LINE Index and Price List. (*) Please tear out
this page and check the publications desired. Fill in&!:. the information requested and mail to:

International Harvester Company, Printing and Distribution Services, 807 Blackhawk Drive, Westmont, Illinois, 60559
Attn: PAY LINE CUSTOMER SALES

Please send me (Check items in box)

FORM NO.

0 EPC·291/301

" 0 PM·D·301·1
0
0
0 OM·H·60B·2
0
0 ISS·l040·1
0
0 SM·H·60B
0

(*)0 1019104 R12 (Or later)

0 1085883 Rl

DESCRIPTION f!:i£!.
$ 4.20

2.00

5.50

15.00

30.00

2.00

Engine Parts Catalog .
Engine Parts Catalog .
Chassis Parts Catalog .
Chassis Parts Catalog .
Operator's Manual .
Operator's Manual .
Engine Service Manual .
Engine Service Manual .
Chassis Service Manual .
Chassis Service Manual .

PAY LINE Index and Price List .
(List of all PAY LINE publications available)

Safety Manual. . . . . . . . . . . . . . . . . . . . . . . . . . . 1.00
Prices subject to change without notice.

NOTE: Enclose check or money order payable to International Harvester Company. DO NOT SEND CASH. (Please allow
up to 30 days for delivery).

TYPE or PRINT information in the spaces below.

Date __
Amount Enclosed $ __

City State Zip _

Address ___

Name _

IMPORTANT: THE FOLLOWING IS YOUR RETURN SHIPPING LABEL. PLEASE FILL OUT COMPLETELY AND
LEGIBLY. DO NOT DETACH!

FROM: International Harvester Company
Printing and Distribution Services
807 Blackhawk Drive
Westmont, Illinois 60559

TO: Name _

Address ___

City State ___ Zip _

(Rev. No. 1)



•

•

•

•

•



Due to a continuous program of research and development, some procedures,
specifications and parts may be altered in a constant effortto improvemachines.

Periodicrevisionsmay be made to this publication and mailedautomatically
to distributors. It is recommendedthat customers contact their distributor or
dealer for informationon the latest revision.

The black tabs shown on the right - hand side of this page line
up with the corresponding tabs in the catalog. Tabs are quickly
located by bending the catalog.

I MAJOR SECTION I

CHASSIS

ENGINE

ACCESSOR Y DRIVE &
TORQUE CONVER TER

TRANSMISSION

DRIVE SHAFT

SOLID AXLE

STEERING AXLE

STEERING GEAR

LINKAGE

HYDRAULIC LINES &
FITTINGS

HYDRAULIC
COMPONENTS

ELECTRICAL SYSTEM

BRAKE SYSTEM

ACCESSORIES &
ATTACHMENTS

NUMERICAL

PRINTED IN UNITED STATES 0' AMERICA



INTRODUCTION

TOTHE OWNER

IT IS THE POLICY OF OUR COMPANY TO IMPROVE ITS PRODUCTSWHENEVER POSSIBLEAND PRACTICAL TO DO
SO. WE RESERVE THE RIGHT TO MAKE CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING
ANY OBLIGATION TO MAKE SUCHCHANGESON MODELS PREVIOUSLY SOLD.

Periodic revisionsmay bemadeto this publication and mailed automatically to distributors. If you should need information not
given in this manual, or require the servicesof a trained mechanic, we urge you to use the extensive facilities offered by our
dealers. Dealersare kept informed on the best methods of servicing and are equipped to provide service in the field or in an
up-to-date serviceshop.

Dealerscarry ample stock of essentialparts.

Listed below you will find the nameof dealerwith whom your parts orders should be placedand who should becalled upon for
any required information concerning proper operating and maintenanceprocedure. l.J

OUR DEALER IS:

When ordering parts, always give the dealer both the nameand part number of the part required,
and alsothe SERIAL NUMBER OF THE TRACTOR.

SO THAT YOU MAY HAVE IT BEFORE YOU, WRITE THE TRACTOR, POWER UNIT,
TRANSMISSION, HYDRAULIC PUMP AND HYDRAULIC VALVE SERIAL NUMBERS
HERE:

LOADER SERIAL NO. uPOWERUNIT SERIAL NO. _

REAR AXLE SERIALNO. __

FRONTAXLESERIALNO. _

HYDRAULlCPUMPSERIALNO. __

HYDRAULIC VA LVESERIA L NO. _

POWERTAKE-OFF SERIAL NO.

TORQUE CONVERTER SERIAL NO. ___

TRANSM ISSION SERIAL NO. __

II
PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



o

ALPHABETICAL INDEX

DESCRIPTION PAGE FICHE DESCRIPTION PAGE FICHE

A

Accessories 14-1 Backhoe - Continued
Air CleanerAssembly HandThrottle . 14-78Single Element Type 2-12 Hydraulic Lines 14-74

Primary & Safety Element Type 2-12 Kit, Complete. 14-70Air CleanerConnections Main Frame (Backhoe) 14-89IH D-301 Engine. 2-15 Seat. 14-71IH G-301 Engine . 2-13 SeatPlatform 14-71Cummins Engine Selector Valve. 14-79
C001875 and below Stabilizers 14-89
U001865 and below 2-16 Swing Mechanism 14-83Cummins Engine Swing Unit Mounting 14-89
C001876 and up Valve (Control) 14-86
U001866 and up . 2-17 Valve (Pilot Relief) . 14-87Air System Valve Control Linkage. 14-88U001528 and below Valve Pack 14-85C001744 and below 13-4 Battery 1-7U001529 thru 01973 Bellcrank . 1-9C001745 thru * 13-12 Belts (Quick ReferenceTable) IVU001974 and up Belt

CO*and up . 13-20 Alternator (I H G-301
2-3Air SeatSuspensionSeat Kit 14-57 Engine)

Anti-Freeze Evaporator Kit (See Compressor (I H D-301
"Brake & Air Connections") Engine) 2-6Arm, Pitman 9-15 Fan (IH G-301 Engine) 2-3Attachments 14-1 Seat. 1-16Axle Seat (R.O.P.S.) 14-26

Bowl 6-2 Bolster. 1-20
BrakeGroup Boom

(Usedon Axle Assembly, Standard 1-9878 607 C92, 890 623 C92, Backhoe (See"Backhoe")
878613 C92, also High Lift . 1-9890624 C92and earlier 6-17 Boom Kit, High Lift 14-3
(Usedon Axle Assembly, Boom and Bucket Lines
878 607 C93, 890 623 C93, 3110U001001 and up
878613 C93, also 311OC001100 and up
890 624 C93 and later. 6-19 2060U001001 and up

Complete, Front . 6-2 2060C001100 and up
Complete, Rear 6-2 3120U001528 and below
Differential, Front 6-11 312C001744 and below 10-15
Differential, Rear 6-15 3120U001529 and up
Housing 6-2 312C001745 and up 10-19Hub. 6-7 Bowl, Axle (See" Axle")
Planetary. 6-8 Box
Shaft 6-7 Battery 1-7

Instrument (Standard) 1-19
Instrument (R.O.P.S.) 14-25B Brake& Air Connections (See

"Air System")
Backhoe BrakeGovernor 13-26

Boom 14-91 BrakeGroup (See"Axle")
Buckets 14-92 Brake, Parking. 6-11
Check Valve (Boom & Buckets 14-3

Dipperstick) . 14-80 Buckets, Backhoe (See"Backhoe")
Check Valve (Stabilizer) . 14-80 Bucket Leveler& Position
Cylinders. 14-81 Indicator Kit 14-4
Dipperstick . 14-91 Bulkhead. 1-10
EngineControls 14-72 Bumper, Steering. 1-5
EngineConversion (Cummins) 14-72 Buzzer, Low Air Pressure (See
ExhaustSystem 14-73 "Wiring")
Flow Divider 14-79
Fuel Tank 14-71 * - Serial Number Not Available.

PRINTED IN UNITED STATES OF AMERICA V

---------- - - -



ALPHABETICAL INDEX

DESCRIPTION PAGE FICHE DESCRIPTION PAGE FICHE

C

Cab Attachments Counterweight
* and below. 14-11 Standard. 1-3
* and up 14-19 Optional 14-40

Cables Log Grapple 14-40
Battery (See "Wiring") Cowling, Sheet 1-10
Spark Plug 2-3 Cylinders
Transmission Control Backhoe (See "Backhoe")

C001478 and below Boom 11-13,14
U001608 and below, except Bucket

01601,01604 & 01607 9-9 * and below. 11-15
TransmissionControl *thru* 11-17

C001479 and up, * and up 11-19
U001609 and up, also Log Grapple 11-31

01601,01604 & 01607 9-11 LoggerBellcrank Cylinder 11-21
Cap,Weather Steering 11-23

IH - D-301 Engine 2-5 Steering 11-25
IH - D-301 Engine 2-3
CumminsV-352-C Engine 2-9 D
CumminsV-378-C Engine 2-9 Decal& Instruction Plates 14-2

Carburetor Heat ExchangerKit Dipperstick (See"Backhoe")
(I.H. - G-301 Engine) 14-32 Differential, Axle (See" Axle")

CheckValve Door
Boom & Dipperstick (See Battery Box. 1-7

"Backhoe" Cab (For CabAttachment)
Stabilizer (See"Backhoe") (See"Cab Attachment")

Cleaner,Air (See" Air Cleaner Cab (For R.O.P.S.Cab) 14-31
Assembly") Hood Side 1-10

Cluster, Power. 13-28 Drain Valve, Reservoir. 11-29
Clutch Assembly Drive, Planetary (See" Axle")

First Gear 4-10 Drott 4-in-1 Bucket Kit
Forward & ReverseGears 4-8 Bucket Group . 14-64
Second& Third Gears . 4-11 ClamCylinder. 14-67

Coil, Ignition (I.H. G-301 Engine) 2-3 Hydraulic PipingGroup 14-66
Column, Steering Indicator Group 14-68

01295 and below. 8-3 Relief Valve. 14-69
01296 and up 8-6 Drum, Brake (See" Axle")

Compressor,Air (I.H. Engines) 13-33
Controls

Boom & Bucket 9-13 E
Engine (For Backhoe) (See

"Backhoe") Elements (See"Quick Reference"
Gearshift for Filter Elements& Belts) IV

C001478 and below, Engine
U001608 and below, except CumminsV-352-C 2-7

01601,01604 & 01607 9-9 Cummins V-378-C 2-10
Gearshift EngineMounting

C001479 and up I.H. D-301 Engine 2-5
U001609 and up, also 01601, I.H. G-301 Engine 2-3

01604 and 01607 9-11 Cummins V-352-C Engine 2-7
Converter Lines Cummins V-378-C Engine 2-10

U001528 and below Evaporator Assembly 13-9
C001744 and below 10-3 ExhaustSystem
U001529 and up Backhoe (See"Backhoe")
C001745 and up . 10-7 I.H. 0-301 Engine 2-5

Controls, Engine (For Backhoe) I.H. G-301 Engine 2-3
(See"Backhoe") Cummins Engine. 2-9

Conversion,Engine (For Backhoe)
(See"Backhoe")

Converter, Torque 3-3
Cooler, Oil (See"Converter Lines") * - Serial Number Not Available.

VI PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



ALPHABETICAL INDEX

fl DESCRIPTION PAGE FICHE DESCRIPTION PAGE FICHE

F H

Fan,Alternator (I.H. G·301 Engine 2-3 Heaterw/Front & Rear
Fan, Blower Defroster Kit 14-47I.H. 0-301 Engine 2-5 Heater& Defroster Kit (Front

I.H. G-301 Engine 2-3 Defroster) 14-49FanGuard Kit. 14-98 Heater& Defroster Kit 14-49FenderAttachment Kit Heater& Defroster Kit (Used
U001719 and below, also 01723 only on units equippedwith
C001744 and below 14-37 R.O.P.S.) . 14-51
UOOl720and up, except 01723 HingePin Assembly. 1-18C001745 and up . 14-39 Hood 1-11

Filter Assembly Horn, Air. 13-27,., Transmission& Torque Horn, Air. 13-27A
Converter Hydraulic Oil 11-28 Housing,Axle (See" Axle")

Filter, Auxiliary Fuel Pump Hub, Axle (See" Axle")
01438 and below. 2-18 Hydraulic Adapter Kit. 14-43
01439 and up 2-18 Hydraulic Piping

Fire PreventiveFuel Tank Cap Backhoe (See"Backhoe")
(See"Fuel System") Boom & Bucket (See"Boom

Floorboard and Bucket Lines")
Standard. 1-13 Steering (See"Steering Lines")
(R.O.P.S.) 14-25

Floormat Kit I
Standard. 14-3
(R.O.P.S.) 14-25 Indicator, Bucket Position 9-16

Flow Divider (See"Backhoe") Instruction Plates 14-2
Fork Lift Kit 14-42 Instruments & RelatedParts

fl Frame C001478 and below
Backhoe (See"Backhoe") U001608 and below, except
Front 1-2 01604 & 01607 (See
Rear 1-4 "Wiring")

Fuel System C001479 and up
I.H. - 0-301 Engine. 2-21 U001609 and up, also 01601,
I.H. - G-301 Engine. 2-19 01604 and 01607 12-25
Cummins V-352-C Engine 2-23 Instrument Box (See"Box")
Cummins Y-378-C Engine 2-25 Instrument Panel (See"Panel")

Fuse (See"Wiring")

K
G

Kickout, Boom 1-12
Gauge Kits. 14-1

fl Air Pressure (See"Brake
and Air Connection")

Electrical L
C001478 and below
U001608 and below, except Ladder. 1-3

01601 Ladder (Usedw/R.O.P.S.) 14-25
01604 & 01607 (See Lamps

"Wiring") Front Driving 12-40
C001479 and up RearDriving 12-41
U001609 and up, also Tail & Stop. 12-40

01601, 01604 & 01607 12-25 LeverAssembly, Parking Brake 9-8
Hydraulic Pressure 10-21

Gear,Steering
01295 and below. 8-3
01296 and up 8-5

"
Governor, Brake 13-26
Grille, Radiator 1-3
Guard, Fan 14-98 (Continued on next page)

(Rev.No.l) PRINTED IN UNITED STATES OF AMERICA VII

------------------------------ - . ---



ALPHABETICAL INDEX

DESCRIPTION PAGE FICHE

L - Continued

Lines
Air (See" Air System")
Backhoe (See "Backhoe")
Boom & Bucket (See "Boom

and Bucket Lines")
Lube (Cummins Engine) .
Oil Drain (I.H.D-301 Engine)
Oil Drain (I.H. G-301 Engine)
Oil Drain (Cummins V-352-C

Engine)
Oil Drain (Cummins V-378-C

Engine)
Steering (See "Steering Lines")
Transmission & Torque

Converter (See "Converter
Lines")

Link, Drag
Linkage

Accelerator
I.H. 0-301 Engine
I.H. G-301 Engine
Cummins Engine .

Boom
Gearshift

C001478 and below
U001608 and below, except

01601, 01604 & 01607
Gearshift

C001479 and up
U001609 and up, also 01601,

01604 and 01607
Parking Brake
Steering
Valve Control
Valve Control (Backhoe) (See

"Backhoe")
Low Level Headlight Kit.
Lube Lines (Cummins Engine)

M

Mat, Floor
Mat, Floor (Used w/R.O.P.S.)
Mount, Shock

Instrument Panel.
Voltage Regulator (Cummins

Engine)
Multi-Purpose Bucket Kit

Bucket Group .
Clam Cylinder.
Hydraulic Piping Group
Indicator.

o
Oil Filter, Hydraulic
Operator's Compartment.
Optional Buckets.

PAGE

2-31
2-6
2-4

2-7

2-11

9-15

9-2
9-4
9-6
1-9

9-9

9-11
9-8
9-15
9-13

14-10
2-31

14-3
14-25

1-19

12-42

14-60
14-62
14-61
14-63

11-28
1-13

14-3

FICHE

Quick Referencefor Filter
Elements& Belts . IV

DESCRIPTION

P

Panels
Instrument
Side.

Pedal,Accelerator (See
"Accelerator Linkage")

PedestalSeat
Pins

Drawbar
Hinge

Pinlocks
Bolster.
Boom Cylinder
Boom Arm Pivot .
Bucket Cylinder
Bucket Link
Bucket Pivot
SteeringCylinder. ,

Piping
Air Cleaner

I.H. 0-301 Engine
I.H. G-301 Engine
Cummins Engine .

Air System (See"Brake
and Air Connections")

Backhoe (See"Backhoe")
Boom & Bucket (See

"Boom Bucket Lines")
Radiator (See"Radiator
and Connections")

Steering (See"Steering Lines")
Transmission& Torque

Converter (See"Converter
Lines")

Plates,Name& Instruction
Power Cluster
Pre-ChargedSeatPedestalKit
Product Graphic
Pulley, Air Compressor

I.H. 0-301 Engine
I.H. G-301 Engine

Pulley, Alternator (I.H. G-301
Engine)

Pump
Auxiliary Fuel (I.H.D-301

Engine)
01438 and below.
01439 and up

Converter
Main Hydraulic

Q

1-19
1-11

1-15

1-4
1-18

1-20
1-9
1-4
1-9
1-9
1-9
1-5

2-15
2-13
2-16

14-2
13-28
14-55
14-2

2-6
2-4

2-3

2-18
2-18

11-4
11-2

VIII (Rev. No.1)PRINTED IN UNITED STATES OF AMERICA



ALPHABETICAL INDEX

DESCRIPTION FICHE

6-7
5-2
5-3
5-4

5-5

FICHE DESCRIPTION PAGE

R

Radiator & Connections
LH_Engines_
Cummins (w/o Deaeration

System)
Cummins (w/Deaeration

System)
Rail, Hand
RearView Mirror Kit
RearWindow Defroster Kit _
RearWindow Wiper Kit
Regulator,Voltage (Cummins

Engine)
Reservoir

Air (See"Brake & Air
Connections") Hydraulic.

R.O.P.S.and RelatedParts
(Roll-Over Protective

Structure)
R.O.P.S.Cab

S

Shock Mount
Instrument Panel.
Voltage Regulator (Cummins

Engine)
Seat.
Seat (For Backhoe) (See"Backhoe")
Senders (See"Wiring")
Shafts

Axle
Drive (Lower Front)
Drive (Lower Rear).
Drive (Upper Rear) .' .
Drive (Transmissionto Hanger
Bearing)

Drive (HangerBearingto Front
Axle)

SheetCowling.
Side Dump Bucket Attachment

Bucket & Carrier.
Hydraulics

Stabilizers (See"Backhoe")
Starting Aid (Cummins Engine)
Steering Column

01295 and below.
01296 and up
Cylinder
Gear01295 and below
Gear01296 and up .
Lines

U001528 and below
C001744 and below
U001529 and up
C001745 and up .

Linkage
Valve
Wheel01295 and below
Wheel01296 and up

PAGE

2-26

2-28

2-30
1-4

14-34
14-34
14-35

12-42

11-11

14-25
14-27

1-19

12-42
1-16

5-6
1-10

14-6
14-7

2-32

8-3
8-6

11-23,25
8-3
8-4

10-9

S- Continued

Swing Mechanism (See"Backhoe")
Switch Neutral Safety.
Switches (See"Wiring")
Swivel Assembly, Hydraulic

T

Tachometer Kit
Tanks

Air Reservoir (See"Brake
and Air Connections")

Fuel (Backhoe)
Fuel (Standard) (See"Fuel
System")

Teeth, Bucket
Bolt-On (Not usedon Multi­

PurposeBucket Kit)
Bolt-On (Usedon Multi­

PurposeBucket Kit)
Weld-On (Not usedon Multi­

PurposeBucket Kit)
Throttle, Hand (For Backhoe)

(See"Backhoe")
Tire Inflation Kit (See"Brake

and Air Connections")
Tool Set

13-Pieces.
18-Pieces.
44-Pieces.

Tools, Special
Torque Converter
Transmission (P-601)
TransmissionClutch and

Hydraulic System
PressureGaugeKit

TransmissionHousingand Tube
Assembly.

TransmissionMounting
Transmission& Torque Converter

Lines (See"Converter Lines")
Turn Signaland HazardSwitch

U

"U" Joint (See"Drive Shaft")

V

12-23

14-9

14-33

14-71

14-59

14-58

14-58

14-95
14-96
14-97
14-2
3-3
4-2

10-21

14-14
1-17

12-43

1-12
11-26
13-27

11-5
11-8

(Rev. No.1) IX

10-11
9-15

11-27
8-3
8-6

Valves
BackhoeControl (See

"Backhoe")
Boom Kickout Control
Demand
Horn
Main Hydraulic Control

(2-Spooll .
(3-Spool) .

* -Serial Number Not Available.

PRINTED IN UNITED STATES OF AMERICA



ALPHABETICAL INDEX

DESCRIPTION PAGE FICHE DESCRIPTION PAGE FICHE

V - Continued

Valves - Continued
Moisture Ejection

U001973 and below
CO*and below 13-30
U001974 and up
CO*and up . 13-20

Pilot Relief (See"Backhoe")
ReservoirDrain 11-30
ReservoirRelief 11-29
Safety. 13-30
Selector (See"Backhoe")
Steering 11-27
TransmissionControl 4-13
Treadle

U001973 and below
C002230 and below 13-37
U001974 and up
C002231 and up . 13-41

Two-Way. 13-30
Valve Pack (See"Backhoe")

W

Wheel,Steering
01295 and below. 8-3
01296 and up . 8-6

Wheel& Mounting 6-4
Wiper Motor Assembly

Electric 14-17
Air Operated 14-33

Wiring
I.H. G-301 Engine

01257 and below. 12-3
I.H. G-301 Engine

C001258 thru 01478
U001258 thru 01608, except

01601,01604 and 01607 12-7
I.H. G-301 Engine

C001479 and up
U001609 and up, also 01601,

01604 and 01607 12-11
I.H. 0-301 Engine

01257 and below. 12-15
C001258 thru 01478
U001258 thru 01608, except

01601,01604 and 01607 12-19
I.H. 0-301 Engine

C001479 and up
U001609 and up, also01601,

01604 and 01607 12-23
Cummins Engine

01257 and below. 12-29
C001258 thru 01478
U001258 thru 01608, except

01601,01604 and 01607 12-33
C001479 and up
U001609 and up, also01601,

01604 & 01607 12-37
u

x PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



CHASSIS

n

ISECTION 1

Table Of Contents

Group Page

MAIN FRAME 1-2
BATTERY & BATTERY BOX 1-7
BOOM & BUCKET 1-9
SHEET COWLlNG 1-10
BOOM KICK OUT 1-12
OPERATORS COMPARTMENT 1-13
SEAT PEDESTAL ASSEMBLY 1-15
SEAT ASSEMBLY ·· .1-16
TRANSMISSION MOUNTING 1-17
HINGE PIN ASSEMBLY ·········· .1-18
INSTRUMENT PANEL, BOX & RELATED PARTS 1-19
BOLSTER & MOUNTING 1-20

PRINTED IN UNITED STATES OF AMERICA
1-1



CHASSIS
REF.
NO.

PART
NUMBER

DESCRIPTION

MAIN FRAME

-2

15

~

REF.
NO.

PART
NUMBER

DESCRIPTION

5

j
6

1
SEE HINGE PIN ASSEMBLY

IN T HIS

lJ

!
4

879426 C11 FRAME wltwo BUSHING, 158843 H1,
four BUSHING, 187864 H1 and
two BUSHING, 212 330 H1, front
(%) (SeeNOTE 1)

U001295 and below

885679 C21 FRAME w/two BUSHING, 158843 H1,
four BUSHING, 187864 H1, and
two BUSHING, 212330 H1, front
(%) (SeeNOTE 1)

U001296 thru 01528
C001296 thru 01744

892366 C92 FRAME w/two BUSHING, 158843 H1,
four BUSHING, 187864 H1, and
two BUSHING, 212 330 H1, front
(%) (SeeNOTE 1)

U001529 thru 02258
C001745 thru (*)

CE-89817G

927876 C91 FRAME w/two BUSHING, 158843 H1,
four BUSHING, 187864 H1, and
two BUSHlNG, 212 330 H1, front
(SeeNOTES 1and 2)

U002259 and up
COO*and up

NOTE 1: Servicepart will be availableon special
order with clearanceof the Engineer­
ing Dept. Chassisserial number must
be furnished when ordering. Order
on machineorder form.

NOTE 2: For units equipped with Hydraulic
4-in-1 Kit, alsoorder Drawing,
FGH-14058.

% - Not usedon units equippedwith FenderAItClGtmlt;n..t
Hydraulic 4-in-1 Kit or Low Level Headlight Kit,
Loader to Loggeror R.O.P.S.

(*) - Serial number not available.
'-2

(Rev. No.1)
PRINTEDIN UNITEDSTATESOF AMERICA



CHASSIS
REF. PART

DESCRIPTION REF. PART
DESCRIPTIONIt NO. NUMBER NO. NUMBER

MAIN FRAME - Continued WEIGHT KIT, 883 548 C91) (+)
U001355 and below,

880467 Cl FRAME w/two BUSHING, also 01361 thru
158843 Hl, four BUSHING, 01376
187864 Hl and two BUSHING, C001388 and below
212330 Hl, front (Useonly on (Order GRILLE KIT, 921 865 C91)
units equippedwith FenderAttach- (SeeNOTE 2)
ment Kit) (SeeNOTE 1) 2 890362 C2 GRILLE (Cast) (+)

885712 Cl FRAME w/two BUSHING, U001356 and up,
158843 Hl, four BUSHING, except 01361 thru
187864 Hl, and two BUSHING, 01376
212330 Hl, front (Useonly on C001389 and up
units equipped with Hydraulic 2 888375 Cl GRILLE, (Useonly on units

"
4-in-l Kit) (SeeNOTE 1) equippedwith COUNTERWEIGHTU001826 and below KIT, 883 548 C91)

C001753 and below
2 887493 C1 GRILLE, (Usedonly on units879943 Cll FRAME w/two BUSHING, 158843 Hl, equipped with BackhoeKit)

four BUSHING, 187864 Hl, and 181431 BOLT, 1-1/2" long hex-hd (2)
two BUSHING, 212330 Hl, front 01376 and below
(Useonly on units equippedwith 181 440 BOLT, 2-1/2" 101 hex-hd (2)
Low Level HeadlightKit) (See 01377 a, j up
NOTE 1) 18452 Rl NUT, Esna (2)

01295 lind below U001824 and below
893503 Cl FRAME w/two BUSHING, 158843 Hl, C001796 and below

four BUSHING, 187864 Hl, and 460908 R1 WASHER, flat (4)
two BUSHING, 212330 Hl, front 3 219321 Hl COUNTERWEIGHT (+)(Usedonly on units equippedwith 273028 BOLT, 3/4"NF x 6-3/4" (NotLow Level Headlight Kit) (See usedon units equippedwithNOTE 1) optional counterweight) (For• U001296 thru 01826 COUNTERWEIGHT (Optional)C001296 thru 01753 seeSection 14) (+) (4)

103346 WASHER, flat (4)896689 Cl FRAME w/two BUSHING, 158843 Hl, 18558 Rl NUT, Esna (4)four BUSHING, 187864 Hl, and
two BUSHlNG, 212330 Hl, front 4 879377 Cl ROD, frame lock
(Useonly on units equippedwith 208258 Hl PIN (2)
Low Level Headlight Kit) (See 206989 Hl PIN, clinch (2)
NOTE 1)

5 879564 C3 LADDER, L.H. (Not usedon unitsU001827 and up
C001754 and up equippedwith FenderAttachment

Kit or R.O.P.S.)
896704 Cl FRAME w/two BUSHING, 158843 Hl,

5 LADDER, L.H. (Usedonly on unitsfour BUSHING, 187864 H1. and
equippedw/R.O.P.S.) (Listed andtwo BUSHING, 212330 Hl, front
illustrated under R.O.P.S.and(Usedonly on units equippedwith RelatedParts in Section 14)LoggerAttachment) (SeeNOTE 1)

" U001529 and up 5 885681 C3 LADDER, L.H. (Usedonly on unitsC001745 and up equippedwith FenderAttachment)
929796 C91 FRAME, w/two BUSHING, 158843 Hl, 5 879565 C3 LADDER, R.H. (Not usedon units

four BUSHING, 187864 Hl, and equippedwith FenderAttachment
two BUSHING, 212330 Hl (Used Kit or R.O.P.S.)
only on units equippedwith R.O.P.S.)

5 LADDER, R.H. (Usedonly on units(SeeNOTE 1)
U002181 thru 02258 equippedw/R.O.P.S.) (Listed and
COO* illustrated under R.O.P.S.and

RelatedParts in Section 14)
929971 C94 FRAME w/two BUSHING, 158843 Hl,

four BUSHING, 187864 Hl, and
Servicepart will be availableontwo BUSHING, 212330 Hl (Used NOTE 1:

only on units equippedwith specialorder with cleara~ceo~the
R.O.P.S. (SeeNOTE 1) EngineeringDept. ChaSSISserral

U002259 and up number must be furnished when
COO* ordering. Order on machineorder• form .

2 891 517 C91 GRILLE, (fabricated) (Not usedon NOTE 2: Order on MachineOrder Form.units equippedwith COUNTER-
(+) - Not usedon units equippedwith BackhoeKit.
(*) - Serial number not available.

PRINTED IN UNITED STATES OF AMERICA 1-3(Rev. No.1)



CHASSIS
REF. PART DESCRIPTION

REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER VMAIN FRAME - Continued 13 896720 Cl FRAME w/BUSHING, 879 847 ct.

and BUSHING, 879 848 ct. rear
5 885682 C3 LADDER, R.H. (Usedonly on units (Useonly on units equippedwith

equippedwith FenderAttachment Loader to Logger (+) (SeeNOTE 1)
Kit) UOOl720and up,

275635 Rl BOLT, 1/2"NF x 3/4" (6) except 01723
452170 Rl NUT, 1/2"NF Esna (6) C001745and up

6 879544 Cl RAI L (Not usedon units equipped 13 889795 Cl FRAME w/BUSHING, 879 847 ct.
with R.O.P.S.) (2) and BUSHING, 879 848 ct. rear

271 581 BOLT, 5/8NF x 1-1/4" (4) (Useonly on units equippedwith
103325 WASHER, 5/8" lock (4) Anti-Freezer Evaporator Kits (+)

(SeeNOTE 1)
6 RAI L (Usedonly on units equipped U001528 and below

w/R.O.P.S.) (Listed and illustrated C001744and below
under R.O.P.S.and RelatedParts
in Section 14) 13 885505 Cl FRAME w/BUSHING, 879 847 cr.

and BUSHING, 879 848 cr. rear
7 888552 Cl PIN, drawbar (Useonly on units equippedwith

8 187870 Hl COVER (2)
COUNTERWEIGHT KITS) (+)
(SeeNOTE 1)

9 103320 WASHER, 5/16" lock (8) 01305 and below

10 179816 BOLT, 5/16"NC x 3/4" (8) 13 885535 Cl FRAME w/BUSHING, 879 847 ct.
and BUSHING, 879 848 ci. rear

11 219098 Hl PINLOCK (Useonly on units equippedwith
271 579 BOLT, 5/8" dia. hex-hd COUNTERWEIGHT KITS) (+)
24884Rl BOLT, 3/4" dia. hex-hd (SeeNOTE 1)
106267 WASHER, 5/8" flat (Usedw/ U001306 thru 01719,

BOLT, 271 579) also01723
103325 WASHER, 5/8" lock (Usedw/ C001744 and below

BOLT, 271 579)
932279 Cl WASHER, 3/4" flat (Usedw/ 13 896720 Cl FRAME w/BUSHING, 879 847 ct.

BOLT, 24 884 Rl) and BUSHING, 879 848 ct. rear
12 883796 Cl RING, cord- (Split-type) bucket (Useonly on units equippedwith

COUNTERWEIGHT KITS) (+)cylinder to frame (Together with (SeeNOTE 1)BOLT, 26 289 Rl, two WASHER, UOOl720and up,118773 and NUT, 24468 Rl, will except 01723work for solid-type cord RING, C001745 and up219479 Hl) (2)
26289 Rl BOLT (2) 13 920703 Cl FRAME w/BUSHING, 879847 ct.

118773 WASHER, 9/32" flat (4) and BUSHING, 879 848 ct. rear
24468 Rl NUT, 1/4"NC nylon insert (2) (Useonly on units equippedwith

13 879361 Cl FRAME w/BUSHING, 879847 ct. FenderAttachment Kit) (See
NOTE 1)

and BUSHING, 879 848 ct. rear UOOl720and up,
(@) (+) (SeeNOTE 1) except 01723

01305 and below C001745 and up
13 885327 C3 FRAME w/BUSHING, 879847 cr. Uand BUSHING, 879 848 ct. rear 13 920821 ct FRAME w/BUSHING, 879 847 cr.

(@) (+) (SeeNOTE 1) and BUSHING, 879 848 ct. rear
UOO1306thru 01528 (Useonly on units equippedwith
COO1306thru 01744 BackhoeKit) (SeeNOTE 1)

13 891 530 Cl FRAME w/BUSHING, 879 847 ct. UOOl720and up,
and BUSHING, 879 848 ct. rear except 01723
(Not usedon units equippedwith C001745 and up
COUNTERWEIGHT KITS or
FenderAttachment) (+) (See
NOTE 1)

U001529 thru 01719, NOTE 1: ~ervicepart will be availableon spec-
also01723 ial ?rder With clearanceof the Engin-

13 896500 Cl FRAME w/BUSHING, 879 847 cr. eenngDept. ChassisSerial number
must be furnished when ordering.and BUSHING, 879 848 ct. rear Order on machineorder form.(Not usedon units equippedwith (+) - Not usedon units equippedwith BackhoeKitCOUNTERWEIGHT KITS, fender (@)- Not used~>nunits equippedwith Anti-Freezer'Eva-attachment or Loader to Logger)

(+) (SeeNOTE 1) porator Kit, Counterweight Kits or FenderAttach-
ment.

1-4 PRINTED IN UNITED STATES OF AMERICA
(Rev. No.1)



CHASSIS

"
REF. PART DESCRIPTION REF. PART DESCRIPTIONNO. NUMBER NO. NUMBER

<

MAIN FRAME - Continued

37 894651 Cl BAR, grille mounting (16 ga.) (2)
14 103421 PIN, cotter C001796 and below

U001824 and below
15 890488 Cl BAR, tail light mounting

01356 and up, except 38 892652 Cl BAR, grille mounting (22 ga.) (2)
01361 thru 01376 C001796 and below

181 431 BOLT, hex-hd (4) U001824 and below
103320 WASHER, lock (4)
615031 Rl WASHER, flat (4) 39 172 143 Hl RING, cord (Solid-type) steering
103025 NUT (4) cylinder to frame (8)

16 216293 H2 BUMPER, steering 40 921 361 Cl ANGLE, grille mounting (2)n 01306 and up C001797 and up
181 431 BOLT, hex-hd (2) U001825 and up
103343 WASHER, flat (2) 103323 WASHER, 1/2" lock (2)
18452 Rl NUT (2) 179847 BOLT, hex-hd (4)

103321 WASHER, 3/8" lock (4)
17 103323 WASHER, lock (8) 102635 NUT (4)

18 103028 NUT (8) 41 925989 Cl SUPPORT (Usedon units equipped
with Lifting and Tie Down Eves

19 187871 Hl GASKET (2) Kit only)

20 207680 Hl PINLOCK, steeringcylinder to front 42 925990 Cl BAR (Usedon units equippedwith
frame (2) Lifting and Tie Down EyesKit

only) (2)
21 144059 Hl PINLOCK, steeringcylinder to rear

frame (Replaces,207 682 Hl) (2)
43 157885 Hl GUSSET (2)181 426 BOLT, 7/8" long hex-hd (4)

24859 Rl BOLT, 3/4" lonq hex-hd (4)
103323 WASHER, lock (Usedw/BOLT, 921 865 C91 KIT, grille (SeeNOTE 1) (Usedto

181 426) (4) convert from fabricated grille to
106265 WASHER, flat (Usedw/BOLT, castgrille)

181 426) (4) U001355 and below,
932278 Cl WASHER, flat hardened (Used also 01361 thru

w/BOLT,24859Rl) (4) 01376
C001388 and below

28 158843 Hl BUSHING (2) (Consistsof -
2 BOLT 181 384

29 187864 Hl BUSHING (4) 2 BOLT 181 440
2 BOLT 181 435

30 109462 FITTING, grease, - 900 (2) 1 DRAWING,
frame rework FGH-12732

31 109461 FITTING, grease- straight (2) DRAWING,
hood rework FGH-127-33

32 925956 Cl EYE, lifting - L.H. (Usedon units 1 GRILLE 890362 C2
equippedwith lifting and tie-down 2 NUT 17234 Rl
eyeskit only) 4 NUT 18452 Rl

2 SPACER 169402 Hl
33 187619 H2 TRUNNION, half (4) 1 SUPPORT 921 866 Cl

1 SUPPORT 921 867 Cl
34 925957 Cl EYE, lifting - R.H. (Usedon units 4 WASHER 106263

equippedwith lifting and tie-down 6 WASHER 106265
eyeskit only) 2 WASHER,

wedge 137657 Hl)
35 181 441 BOLT, hex-hd (8)

36 890231 Cl RING, cord - (Split-type) Trunnion
(Togetherw/BOLT, 26 289 R1, NOTE 1: Servicepart will beavailableon
two WASHER, 118773, and NUT, specialorder with clearanceof the
24468 Rl, will work for solid-type EngineeringDept. Chassisserial
cord RING, 160528 H1) number must be furnished when

26289 Rl BOLT, hex-hd (4) ordering. Order on machineorder
118773 WASHER, flat form.
24468 Rl NUT, nylon insert (4)

(Rev. No.1) PRINTEDIN UNITEDSTATESOF AMERICA 1-5



CHASSIS
REF.
NO.

PART
NUMBER DESCRIPTION -

LJ
REF. PART
NO. NUMBER DESCRIPTION

MAIN FRAME - Continued

186342
181 384
181 440
181 435

BOLT (6)
BOLT, grille mounting (%) (2)
BOLT, grille mounting (%) (2)
BOLT, grille mounting (%) (2)

17234 R1 NUT, Esnagrille mounting (%) (2)
18452 R1 NUT, Esnagrille mounting (%) (4)

169402 H1 SPACER,grille mounting (%) (2)

921 866 C1 SUPPORT, L.H. grille (%)
921 867 C1 SUPPORT,R.H. grille (%)

106263 WASHER, 3/8" flat grille mounting
(%) (4)

106265 WASHER, 1/2" flat grille mounting
(%) (6)

137657 H1 WASHER, grille mounting wedge (%)
(2)

21 347 R1 FITTING, elbow

890294 C1 SHIM (.06) - cord ring - bucket
cylinder to frame (x)

890295 C1 SHIM (.06) - cord ring - trunnion
(x)

0-121 SHIM (.06) - cord ring - steering
cylinder to frame (x)

216617H1 BLOCK,supporttrans.mounting (2)

(%) Usedonly on units equipped with Grille
Kit, 921 865 C91.

(x) As Required.

1-6 PRINTED IN UNITED STATESOF AMERICA



CHASSIS
REF. PART

DESCRIPTION REF. PART
NO. NUMBER NO. NUMBER DESCRIPTION

SEAT PEDESTAL ASSEMBLY

4 PIECE, inner (Not furnished
separately)

5 883065 C1 PEDESTAL, lower (A)
5 896163 C1 PEDESTAL, lower (B)
5 923386 C1 PEDESTAL, lower (C)

6 883064 C91 PEDESTAL, upper assembly (A)
6 896 162 C1 PEDESTAL, upper assembly (B)
6 923385 C91 PEDESTAL, upper assembly (C)

7 610289 C91 ADJUSTMENT ASSEMBLY, tilt
(A and C)

7 896164 C1 ADJUSTMENT ASSEMBLY, tilt
(B)

8 610292 C1 SHAFT (A)
114496 NUT, 1/2"-20NF jam (2)

8 887760 C1 SHAFT (B and C)
145009 NUT, 1/2"-20NF lock (2)

Partswithout letters after the descrip­
tion indicate the part is usedon all
PedestalAssemblieslisted below:
Letters "A", "B" and "C" are used
to identify separatePedestalAssemblies.

A 882425 C91 PEDESTAL ASSEMBLY (C3206) (@)
C001322 and below
U001595 and below

(Order PEDESTAL ASSEMBLY,
922226 C91)

B 891 778 C91 PEDESTAL ASSEMBLY (C3366) (@)
C001323 thru 01875
U001596 thru 01840

(Order PEDESTAL ASSEMBLY,
922226 C91)

PEDESTAL ASSEMBLY (C3406) (@)
C001876 and up
U001841 and up

SOLT, 3/8-16"NC x 2-3/4" (A) (2)
BOLT,3/8-16"NCx2-1/2" (B) (2)
BOLT, 3/8-16"NC x 1" (C) (4)

WASHER, 3/8" lock (A) (2)
WASHER, 3/8" lock (B) (2)
WASHER, 3/8" lock (C) (4)

NUT, 3/8"-16NC lock (A and B) (2)
NUT, 3/8"-16NC hex (C) (4)

C 922226 C91

138245
138248
179839

2 173128
2 138542

" 2 103321

3 18253 R1
3 21 070 Rl

(@) - Not usedon units equippedwith Pre­
ChargedSeatPedestalKit and with Air Seat
SuspensionKit.

PRINTED IN UNITED STATES OF AMERICA 1-15



CHASSIS
REF. PART REF. PART DESCRIPTIONDESCRIPTION
NO. NUMBER NO. NUMBER

SEAT ASSEMBLY

3 SHELL (A) (Not furnished separately)
179816 SCREW,hex-hd cap (4)
103320 WASHER, lock (2)
102634 NUT (2)

3 SHELL (B & C) (Not furnished
separately)

25756Rl SCREW,hex-washer-hd (4)

4 929612 Cl ADJUSTER w/o LEVER (L.H.) (A)

4 631120Cl ADJUSTER w/LEVER (L.H.) (B)

2 4 934646 Cl ADJUSTER w/LEVER (L.H.) (C)
25756Rl BOLT (2)

5 929617 Cl ADJUSTER w/LEVER (R.H.) (A)

5 56619 Cl ADJUSTER w/o LEVER (R.H.) (B)

5 929618 Cl ADJUSTER w/o LEVER (R.H.) (C)
25256 Rl BOLT (2)

~

6 927597 C2 BELT, seat (Seatto floor)

(I-J0909O 7 931 059 Cl BELT, seat (Lap)

A 882424 C93 SEAT ASSEMBLY (Order SEAT
ASSEMBLY, 934 257 C92)

B 930869 C91 SEAT ASSEMBLY (Order SEAT
ASSEMBLY, 934 257 C92)

C 934257 C92 SEAT ASSEMBLY
103320 WASHER, lock (4)
102634 NUT (4)

(Consistsof the following parts,
except Ref. Nos.6 and 7 -

222191 Hl BACKREST (A)
875515Cl SCREWw!WASHER ASSY. (3)
179839 SCREW,hex-hd cap (2)
120386 WASHER, flat (2)

931 260 Cl BACKREST (B)
25756Rl SCREW,hex-washer-hd (5)

1 101041 Cl BACKREST (C)
25756Rl BOLT (5)

2 882910 Cl CUSHION, seat (A)
875515 Cl SCREWw!WASHER ASSY. (2)

2 931 259 Cl CUSHION, seat (B)
25756Rl SCREW,hex-washer-hd (2)

2 1 101040 Cl CUSHION, seat (C)
25756Rl BOLT (2)

1-16 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



ENGINE
REF. PART
NO. NUMBER DESCRIPTION

ENGINE MOUNTING . Continued
(I.H. G·301 Engine)

2

3

4

179883
103323
271 594
18453 R1

149636 R2

144038 H1

103349 H1

ENGINE, I.H, G-30" (For compon­
ents, seethe PM·G-301Engine
manual)

BOLT, 1/2"NC x 1-1/4" (8)
WASHER, 1/2" lock (2)
BOLT, 5/8"NF x 3-3/4" (4)
NUT, 5/8"NF Esna (4)

BELT, fan

PIPE,exhaust

CLAMP

5 886481 C1 MUFFLER

6

7

219307 H1 CAP,weather

CARBURETOR (Refer to the
Enginemanual)

NUT, 3/8"NF jam (2)
WASHER, 3/8" lock (2)

GASKET, carburetor

ROD, governor to carburetor
BRACKET, mounting
PIN, cotter

YOKE, clevis
PIN, yoke
NUT, 1/4"NF hex

FAN, blower (Standard equipment)
C001388 and below
U001376 and below

FAN, blower (Standard equipment)
(Also usedon units equipped with
Improved Cooling Radiator Kit,
891 624 C91)

C001389 and up
U001377 and up

FAN, suction (Optional)
BOLT, 1/4"NC x 5/8" (4)
WASHER, 1/4" lock (4)

VALVE, drain12

13

14

15

16

17

155 841 H1 CABLE, spark plug (1 and 6) (2)

155842 H1 CABLE, spark plug (2 and 5) (2)

155843 H1 CABLE, spark plug (3 and 4) (2)

148003 Hl RETAINER, cablewires (2)

188989 H2 CABLE, distributor to coil (High
tension)

REF_
NO.

PART
NUMBER DESCRIPTION

19 967545 R91
179812
179816
103320

HA-l000

RESISTOR, ignition coil
BOLT, 5/16"NC x 1/2"
BOLT, 5/16"NC x 3/4"
WASHER, 5/16" lock (2)

WIRE, coil to resistor

ALTERNATOR (Refer to the Engine
manual)

SPACER
BOLT, 3/8"NC x 4"
WASHER, 3/8" lock
NUT, 3/8"NC hex

FAN, alternator

PULLEY, alternator
SPACER
BOLT, 5/16"NC x 1-1/8"
WASHER, 5/16" lock

BELT, alternator

REGULATOR, voltage (Refer to the
Enginemanual)

BOLT, 1/4"NF x 1-1/2" (2)
WASHER, 1/4" toothed (2)
NUT, 1/4"NF hex (2)

BAR, regulator mounting
BOLT, 7/16"NC x 3/4" (2)
WASHER, star (2)

MOTOR, starter (Refer to the Engine
manual)

STUD (3)
WASHER, 3/8" lock (3)
NUT, 3/8"NF hex (3)
SPACER

BRACKET, R.H. rear engine
mounting

BOLT, 5/8"NF x 2"
NUT, 5/8"NF Esna

BRACKET, L.H. rearengine
mounting

BOLT, 5/8"NF x 2"
NUT, 5/8"NF Esna

BRACKET, fan end enginemounting
BOLT,5/8"NFx2" (2)
WASHER, 5/8" flat (2)
NUT, 5/8"NF Esna (2)

COMPRESSOR,air (See"Air
Compressor (I.H. Engine)" in
Section 13)

181 377 BOLT, 3/8"NF x 1-3/4" (4)
1322 and below

181380 BOLT, 3/8"NF x 2-1/4" (4)
1323 and up

106263 WASHER, 3/8" lock (4)
17234 R1 NUT, 3/8"NF Esna (4)

PRINTED IN UNITED STATES OF AMERICA

20

21

22

23

384993 R1
186285
103321
102635

221 425 R1

384986 R1
280185 Rl
179819
103320

170481 R2

8

9

114494
103321

155828 H1

875695 Cl
875696 Cl
103361

104036
114783
103024

155900 H1

18 165518 R91 COIL, ignition

24

25

26

181 319
114604
103024

882833 C1
179856
168315 H1

10

11

11 702895 C1

11 158578 H1
179793
103319

103647

27

28

188840 H1
103321
103026
308469 R2

879623 C1

271 587
18453 R1

879622 C1

271 587
18453 R1

879626 C1
271 587
106 267
18453 R1

29

30

31

2-3



ENGINE
REF. PART
NO. NUMBER

DESCRIPTION

ENGINE MOUNTING - Continued
(LH. G-301 Engine)

31A 175821 H1 PULLEY, air compressor

32 181 492 H1 BELT, air compressor"V"
01322 and below

32 891 831 C1 BELT, air compressor"V"
01323 and up

33 879416C1 BRACKET, air compressormounting
01322 and below

(Order the following parts -
1 BELT 891 831 C1
1 BRACKET 879416 C2
1 BOLT 271 599
4 BOLT 181380
1 ELBOW 105422
1 GASKET 149327H1
1 NIPPLE 105407
1 PLATE 175818 H1 )

BOLT, 5/8"NF x 2-1/4" (4)
WASHER, 5/8" flat (4)
NUT, 5/8"NF Esna (4)

271 588
106267
18453 R1

33A 879416 C2

271 588
271 599
106267
18453 R1

BRACKET, air compressormounting
01323 and up

BOLT, 5/8"NF x 2-1/4" .(3)
BOLT, 5/8"NF x 5"
WASHER, 5/8" flat (4)
NUT, 5/8"NF Esna (4)

33B 175818 H1 PLATE, compressormounting
01323 and up

LUBE LINE - ENGINE TO COMPRESSOR

34 137421 ELBOW

35 112093 H1 HOSE

36 105422 ELBOW

LINE - COMPRESSORDRAIN

37 105423 ELBOW
01322 and below

37 105422 ELBOW,900
01323 and up

37A 105407 NIPPLE, 1/4 x 1-1/2"
01323 and up

38 880730 C1 HOSE,to oil pan

39 148011H1 ELBOW

REF. PART
NO. NUMBER DESCRIPTION

LUBE LINE - 01L DRAIN

40 140537 NIPPLE

41 119098 ELBOW,900

42 108686 ELBOW,900 street

43 195570H1 INSERT, hose

44 HOSE (Cut length 3/4"1 D x 22" long)
(Cut from bulk HOSE,313 244 R1)

45 333710R91 CLAMP (2)

46 879001 C3 FLANGE
181 364 BOLT, 3/8"NF x 1" (2)
103321 WASHER, 3/8" lock (2)

46A 570828 R1 "0" RING

46B 9410359 PLUG

47 879537 C1 CABLE, choke
886462 C1 ANGLE, mounting
181 360 BOLT, 3/8"NF x 3/4"
103321 WASHER, 3/8" lock
103026 NUT, 3/8"NF hex

48 183989 H1 CLIP

49 140577 CLAMP

50 172 842 H1 FITTING, connector
106261 WASHER, 1/4" flat

106475H1 SPRING, choke return

174251 H1 CLAMP, choke cable to exhaust
manifold

142095 PLUG, bellhousing

178031 PLUG, bellhousing

129305 H1 WIRE, coil to starter motor

313244 R1 HOSE,3/4"I.D. x 50 ft. bulk (@) (x)

(@) Part number and price coversone foot of
bulk item.

(x) uAs Required.

2-4 (Rev. No.1)PRINTED IN UNITED STATESOF AMERICA



ENGINE
REF. PART
NO. NUMBER DESCRIPTION REF.

NO.
PART

NUMBER DESCRIPTION

ENGINE MOUNTING
(I.H. 0-301 Engine) 7

34~
Cf-89785 A

~ \)""""""35
'36

ENGINE, I.H. 0-301 (For components, 7 219307 H1 CAP,weather
seeEnginemanual PMO-301)

8 879623 C1 BRACKET, R.H. rear enginemounting271 595 BOLT, 5/8"NF x 4" (4)
18453 R1 NUT, 5/8"NF Esna (4) 271 587 BOLT, 5/8"NF x 2"

179883 BOLT, 1/2"NC x 1-1/4" (8) 18453 R1 NUT, 5/8"NF Esna
103323 WASHER, 1/2" lock (8) 9 879622 C1 BRACKET, L.H. rear enginemounting

2 155900 H1 FAN·,blower 271 587 BOLT, 5/8"NF x 2"
C001388 and below 18453 R1 NUT, 5/8"NF Esna
U001376 and below 10 BRACKET, shift levers (See"Gear-

2 702895 C1 FAN, blower (Also usedon units shift Linkage" in Section 91
equipped with Improved Cooling
Radiator Kit, 891 624 C91) 11 BREAKER, glow plug circuit (See

C001389 and up "Wiring (I.H. 0-301 Engine)" in
U001377 and up Section 12)

103319 WASHER, 1/4" lock (4)
12 WIRE, meter to glow plug switch179793 BOLT, 1/4"NC x 5/8" (4)

(See"Wiring (I.H. D-301 Engine)"3 879626 C1 BRACKET, fan end enginemounting in Section 12)271 587 BOLT, 5/8"NF x 2" (2)
18453 R1 NUT, 5/8"NF Esna (2) 13 SWITCH, glow plug pushbutton (See

106267 WASHER, 5/8" flat (2) "Wiring (I.H. D-301 Engine)" in
4 144038 H1 PIPE,exhaust Section 12)

5 103949 H1 CLAMP, muffler 14 WIRE, glow plug switch to breaker
(See"Wiring (I.H. D-301 Engine)"

6 886481 C1 MUFFLER in Section 12)
PRINTED IN UNITED STATES OF AMERICA 2-5



ENGINE
REF. PART DESCRIPTION

REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER lJ
ENGINE MOUNTING - Continued
(I.H. 0-301 Engine)

25 137421 ELBOW,900 -at engine
15 GAUGE, glow plug meter (See

"Wiring (I.H. 0-301 Engine)" in 26 REGULATOR, voltage (See
Section 12) "Voltage Regulatorand Shock

Mount" in Section 12)
16 COMPRESSOR, air (See" Air 181 319 BOLT, 1/4"NF x 1-1/2" (2)

Compressor (I.H. Engine)" in 103024 NUT, 1/4"NF hex (2)
Section 13) 114604 WASHER, 1/4" toothed (2)

181 377 BOLT, 3/8"NF x 1-3/4" (4)
01322 and below 27 885157 C2 BAR, regulator mounting

181 380 BOLT, 3/8"NF x 2-1/4" (4) 181 331 BOLT, 5/16"NF x 1/2" (2)
01323 and up 114606 WASHER, 5/16" toothed (2)

106263 WASHER, 3/8" flat (4)
17234 R1 NUT, 3/8"-24 NF Esna (4)

17 175821H1 PULLEY, air compressor LINE - LUBE 01LORAIN

18 181 492 H1 BELT, air compressor"V" 28 140537 NIPPLE
01322 and below

29 119098 ELBOW,900
18 891 831 C1 BELT, air compressor"V"

01323 and up 30 108686 ELBOW,900 street

19 879416C1 BRACKET, air compressormounting 31 195570 H1 INSERT, hose
01322 and below

(Order the following parts - 32 HOSE,drain (Cut length 3/4"10 x
1 BELT 891 831 C1 22" long) (Cut from bulk HOSE,
1 BRACKET 879416 C2 313244 R1)
1 BOLT 271 599 U4 BOLT 181 380 33 333710 R91 CLAMP (2)
1 ELBOW 105422
1 GASKET 149327 H1 34 879001 C3 FLANGE, oil drain
1 NIPPLE 105407 181 364 BOLT, 3/8"NF x 1" (2)
1 PLATE 175818 H1 ) 103321 WASHER, 3/8" lock (2)

271 588 BOLT, 5/8"NF x 2-1/4" (4)
106267 WASHER, 5/8" flat (4)
18453 R1 NUT, 5/8"NF Esna (4) 35 570828 R1 "0" RING

19A 879416 C2 BRACKET, air compressormounting 36 9410359 PLUG
01323 and up

271 588 BOLT, 5/8"NF x 2-1/4" (3) 178031 PLUG, in bellhousing
271 599 BOLT, 5/8"NF x 5"
106267 WASHER, 5/8" flat (4) 313244 R1 HOSE,3/4"10 x 50 ft., bulk (@) (x)
18453 R1 NUT, 5/8"NF Esna (4)

19B 175818 H1 PLATE, compressormounting lJ01323 and up

20 137423 ELBOW,at oil pan

21 880730 C1 HOSE,compressorto oil pan

22 105423 ELBOW,900 -at compressorbase
01322 and below

22 105422 ELBOW,900 - at compressorbase
01323 and up

22A 105407 NIPPLE, 1/4 x 1-1/2"
01323 and up (@) Part number and price coversone foot of

bulk item.
23 105422 ELBOW,900 -at compressor '-'(x) As Required.
24 112093 H1 HOSE,engineto compressor

2-6 PBlNUD IN UN1l'at-sTATESOF~rCA (Rev. No.1)



ENGINE
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

ENGINE AND MOUNTING
(CumminsV·352-C Engine)
C001875 and below
U001897 and below

1

15

~21 '

20 i:
12 13A

CE- '" 21 C

884313 C92 ENGINE ASSEMBLY (Cummins LINE - OIL DRAIN
Model V-352-C) (SeeCummins
EngineManual for components) 6 114498 NUT, 5/8"NF jam

C001388 and below
U001376 and below 6A 895033 C1 WASHER, thredseaI

6B 350515 R1 WASHER, flat
890700 C91 ENGINE ASSEMBLY (Cummins

Model V-352-C) (SeeCummins 7 884622 C1 ELBOW
EngineManual for components)

C001389 thru 01875 8 HOSE (Cut length 3/4"1D x 17" long)
U001377 and up (Cut from bulk HOSE,313244 R1)

122316 R91 CLAMP (2)
2 889955 C1 MOUNT, engine- rear L.H.
2 889956 C1 MOUNT, engine- rear R.H. 9 879001 C3 FLANGE

181 364 SCREW,3/8"NF x 1" cap (2)
3 18453 R1 NUT,5/8"NF (2) 103321 WASHER, 3/8" lock (2)

4 279991 R1 BOLT, 1/2"NC x 1-1/2" (8)
10 570828 R1 "0" RING

5 271 587 SCREW,5/8"NF x 2" cap (2)
11 9 410 359 PLUG

(Rev. No. 1) PRINTED IN UNITED STATES OF AMERICA 2-7



ENGINE
REF.
NO.

PART
NUMBER

DESCRIPTION
REF.
NO.

PART
NUMBER DESCRIPTION

ENGINE AND MOUNTING - Continued
(Cummins V-352-C Engine)
COO1875and below
U001897 and below

12 884651 C1 SUPPORT,regulator
U001528 and below
C001744 and below

12 924839 C1 SUPPORT,regulator
U001529 and up
C001745 and up

181 319
103319
103024

REGULATOR (See"Voltage
Regulator and Shock Mount" in
Section 12)

SCREW,1/4"NF x 1-1/2" cap (2)
WASHER, 1/4" lock (2)
NUT,1/4"NF (2)

13

13A MOUNT, shock (See"Voltage
Regulator and Shock Mount" in
Section 12)

14 886004 C1 MOUNT, enginefront

15 17234 R1 NUT (4)

16 181 370 SCREW,hex-hd cap (4)

17 18453 R1 NUT (2)

18 271 587 SCREW,hex-hd cap (2)
106 267 WASHER, flat (2)

19 103647 COCK,drain

20 106 649 ELBOW, street

21 HA-1006 COCK, drain

894230 C1 FAN (Usedonly on units equipped
with Improved Cooling Radiator
Kit, 894 122 C91)

C001388 and below
U001376 and below

313244 R1 HOSE,3/4"10 x 50 ft. bulk (@) (x)

142095 PLUG, bell housing

(@) Part number and price coversone foot of bulk
item.

(x) As Required.

PRINTED IN UNITED STATES OF AMERICA
2-8



ENGINE
REF. PART
NO. NUMBER DESCRIPTIONDESCRIPTION

AIR CLEANER CONNECTIONS
(I.H. G·301 Engine)

179816
103320
102634

2 109247Hl

3 877 601 Cl

3A 348828 Cl
3B 105408

4 105404

5 30402 D
414504Cl

6

n 29898 D

7 29901 D
414504 Cl

(Rev. No.1)

- ~ . -

AIR CLEANER (See"Air Cleaner"
in this section)

BOLT, 5/16"NC x 3/4" (4)
WASHER, 5/16" lock (4)
NUT, 5/16"NC hex (4)

BAND, mounting (2)

INDICATOR, service

FILTER, 1/8" dia.
COUPLING, 1/8" dia.

NIPPLE

ELBOWw/o NUT
EYELET

TUBE w/o NUTS (Cut length 1/4"
OD x 20" long) (Cut from bulk
TUBE, 417196 C2)

NUT, 1/4" tube (2)

CONNECTORw/o NUT
EYELET

REF.
NO.

PART
NUMBER

....
I'
I " <,

I ' ......
I <, ......

7

18-----i~
19,---------+JIIIih"'I
20

CE·89816 B

8

9

10

11

12

122323 Rl CLAMP

207582 Hl HOSE

279029 R9l CLAMP
879600 Cl TUBE

HOSE (Cut length 2·1/4"ID x 3"
long) (Cut from bulk HOSE,
407010 Rl)

13 122322 R9l CLAMP (2)

14 879655 Cl SUPPORT,air cleanertube

15

16

879656 Cl "U" BOLT

19592 Rl NUT - 1/4"NC Esna (2)

(@) Part number and price coversone foot of
bulk item.

(x) As Required.

PRINTED IN UNITED STATES OF AMERICA 2-13



ENGINE
REF. PART
NO. NUMBER

DESCRIPTION
REF.
NO.

PART
NUMBER

DESCRIPTION

AIR CLEANER CONNECTIONS
(I,H. G·301 Engine) - Continued

17 HOSE,to air compressorinlet (Cut
length 3/4"ID x 24" long) (Cut
from bulk HOSE,313 244 R1)

18 122316 R91 CLAMP (2)

19 120605 H1 ELBOW

20 197369 H1 ADAPTER
274957 SCREW,machine (2)
120217 WASHER, No. 10 lock (2)

407010 R1 HOSE,2.1/4"IDx3ft. bulk (@) (x)
313244 R1 HOSE,3/4"ID x 50 ft. bulk (@) (x)

417196C2 TUBING, 1/4"OD x 50 ft. bulk (@)
(x)

u

u

(x) . As required.

(@) . Part number and price covers
one foot of bulk item.

PRINTEDIN UNITEDSTATESOF AMERICA (Rev. No.1)
2·14



ENGINE
REF. PART
NO. NUMBER DESCRIPTION REF.

NO.
PART

NUMBER DESCRIPTION

AIR CLEANER CONNECTIONS
(I.H. 0·301 Engine)

Cf-n7~A

AIR CLEANER (See"Air Cleaner" 12 154700 H1 GASKET, tube
in this section)

179816 BOLT, 5/16"NC x 3/4" (4) 13 HOSE,to air compressorinlet (Cut103320 WASHER, 5/16" lock (4) length 3/4"10 x 40" long) (Cut102634 NUT, 5/16"NC hex (4) from bulk HOSE 313244 Rl)

2 109247Hl BAND, mounting (2) 14 122316R91 CLAMP (2)

3 877 601 Cl INDICATOR, service 15 120605 H1 ELBOW

4 105404 NIPPLE 16 197369 Hl ADAPTER, compressorinlet
274957 SCREW (2)

5 30402 D ELBOWw/o NUT 120217 WASHER, No. 10 lock (2)
414504 EYELET

17 878455 Cl SUPPORT
6 TUBE w/o NUTS (Cut length 1/4"OD 181 360 BOLT, 3/8"NF x 3/4"

x 20" lonq) (Cut from bulk TUBE,
417196C2) 18 138793 Hl CLAMP

29898 D NUT, 1/4" tube (2) 179837 BOLT, 3/8"NC x 3/4"
106263 WASHER, 3/8" flat

7 29901 D CONNECTORw/o NUT 103321 WASHER, 3/8" lock
414504 Cl EYELET 103026 NUT, 3/8"NF hex

8 122323 R91 CLAMP 313244 R1 HOSE,3/4"1D x 50 ft. bulk (@) (x)

9 207582 Hl HOSE 417 196 C2 TUBING, 1/4"00 x 50 ft. bulk (@)
(x)

10 279029 R91 CLAMP,., 11 879599 Cl TUBE
179839 BOLT, 3/8"NC xl" (2) (@) Part number and price coversone foot of
103321 WASHER, 3/8" lock (2) bulk item.

(x) As Required.

(Rev. No.1) PRINTEDIN UNITEDSTATESOF AMERICA 2-15



ENGINE
REF. PART
NO. NUMBER

DESCRIPTION

AIR CLEANER CONNECTIONS
(Cummins Engine)
C001875 and below
U001865 and below

AIR CLEANER (See"Air Cleaner"
in this section)

2 143855 H1
179837
103321
102635

884634 C1
179816
103320
102634

29901 D
414504 C1

BAND, mounting (2)
BOLT, 3/8"NC x 3/4" (4)
WASHER, 3/8" lock (4)
NUT, 3/8"NF hex (4)

BAR (2)
BOLT,5/16"NCx3/4" (4)
WASHER, 5/16" lock (4)
NUT, 5/16"NC hex (4)

CONNECTORwlo NUT
EYELET

TUBE wlo NUTS (Cut length 1/4"
OD x 30" long) (Cut from bulk
TUBE, 417196 C2)

NUT, 1/4" tube (2)

ELBOWwlo NUT
EYELET

3

4

5

6

29898 D

30402 D
414504 C1

7

8

105404 NIPPLE

877601 C1 INDICATOR, service

REF.
NO.

PART
NUMBER uDESCRIPTION

9 422688 R91 CLAMP (2)

10 163450 H1 ELBOW, 450

11 884633 C1 TUBE

12 309693 R91 CLAMP (2)

13 170954 R1 ELBOW, 900

417196C2 TUBING, 1/4"OD x 50 ft. bulk. (@)
(x)

u

u

(@)

(x)

Part number and price coversone foot of
bulk item.
As Required.

(Rev. No.1)
2-16

PRINTEDIN UNITEDSTATESOF AMERICA



ENGINE
REF. PART
NO. NUMBER DESCRIPTION DESCRIPTION

AIR CLEANER CONNECTIONS
(Cummins Engine)
C001876 and up
U001866 and up

CE-102207

REF.
NO.

PART
NUMBER

391 928 R91 HOOD, air inlet

2

3

4

922856 Cl TUBE, air inlet

153691 Hl CLAMP, tube mounting

CLEANER, air (See"Air Cleaner
Assembly (Primary and Safety
ElementType)" in this section)

BAND, air cleanermounting (2)
BOLT, 3/8"NC x 3/4" (4)
WASHER, 3/8" lock (4)
NUT, 3/8"NC hex (4)

5 143855 Hl
179837
103321
102635

6

7

309693 R91 CLAMP, hose (4)

HOSE (Cut length 3-1/2"1D x 4"
long) (Cut from bulk HOSE,
407406 Rl)

922855 Cl TUBE8

9 170 954 R1 ELBOW,900 rubber

10 877 601 Cl INDICATOR, air cleanerservice

11

12

105404 NIPPLE

30402 D ELBOWw/o NUT
414504 Cl EYELET

13 TUBE w/o NUTS (Cut length 1/4"
OD x 30" long cut from bulk
TUBE, 417196 C2)

29898 D NUT, 1/4" tube (2)

14 29901 D CONNECTORw/o NUT
414504 Cl EYELET

407 406 R1 HOSE,3-1/2" x 3 ft. buIk (@) (x)

417 196 C2 TUBE, 1/4"OD x 50 ft. bulk (@) (x)

(@) Part number and price coversone foot of
bulk item.

(x) As Required.

(Rev. No.1)
2-17

PRINTED IN UNITED STATES OF AMERICA



ENGINE

7 313605 R1 BOWL, filter

8 206 087 H1 BAIL ASSEMBLY

9 GROUND LEAD (Not furnished
separately)

10 109084 NUT, 1/4"NC hex

11 179801 BOLT, 1/4 x 1-1/2"NC

12 206086 H1 BRACKET, mounting

\ 9 13 186803 H1 SHOCK PAD

REF. PART
NO. NUMBER

DESCRIPTION

AUXILIARY FUEL PUMP- ELECTRIC
(Stewart Warner)
(LH.D-301 Engine)
01438 and below

2 ,

3-----0
4 .Ij
S------®
6 ••

7----S
B~

II-- .....--~~.---10

CE-87452

183021 H2 FUEL PUMPASSEMBLY (No.
24-N-12)
(Order the following parts -

1 ADAPTER 144043
1 ADAPTER 876164 C1
1 BAR 893732 C1
1 BOLT 181 336
4 BOLT 181339
1 CLAMP 54873 0
1 DRAWING FGH-11081
1 DRAWING FGH-11539
1 ELBOW 105423
1 ELBOW 876159 C1
1 ELBOW 9402864
1 FILTER ASSY. 46636DB
1 FUEL PUMP 891 588 C91
2 HOSE 183663H1
1 HOSE 884872 C1
5 NUT 103025
3 WASHER 103320
2 WASHER 115548

313602 R1 PULSE, chamber

2 BODY (Not furnished separately)

3 888723 C1 GASKET

4 313606 R1 FILTER

5

6

313607 R1 BASE, filter

313608 R1 SPRING, filter

REF. PART
NO. NUMBER

DESCRIPTION

AUXILIARY FUEL PUMP FILTER
(I.H.D-301 Engine)
01439 and up

123

\--t"""""""-l.--±iJ-bcb
\_---------,

\
-_\

Cf-95921

46636 DB FILTER, auxiliary fuel pump
(Consistsof the following parts -

60351 DA SCREENASSY.

2 603520 GASKET, strainer

3 603500 PLUG, hex

4 603490 BODY, strainer

2-18
PRINTED IN UNITED STATES OF AMERICA



ENGINE
REF.
NO.

PART
NUMBER DESCRIPTION REF.

NO.
PART

NUMBER DESCRIPTION

LUBE LINES
(Cummins Engine)

9

l
/.....-- - -...............
( ,~ ce.---S
I" II <, _.,

1
I
I
I
1

I

10----.~

1/
,; v
-. ej )
'--l5 ....:---

CE-91765

884648 Cl SUPPORT 8 878956 Cl HOSE,to oil pan
884654 Cl SUPPORT,by-passfilter2 181 364 SCREW,3/ff'NF x 1" cap (3) 181 378 SCREW,3/8"NF x 1-7/8" cap (2)103321 WASHER, 3/8" lock (3) 181 364 SCREW,3/8"NF x 1" cap (9)103026 NUT,3/8"NF (3) 103321 WASHER,3/8"lock (11)
103026 NUT,3/8"NF (11)3 179856 SCREW,7/16"NC x 3/4" cap (4)

103322 WASHER, 7/16" lock (4) 9 BY-PASSFILTER (SeeCummins
EngineManual)4 9402711 CONNECTOR (4)

10 LUBE FILTER (SeeCummins5 884636 Cl HOSE (2) EngineManual)
6 333934 Rl ELBOW

(4) V-352C Engine
(3) V-378C Engine

7 884872 Cl HOSE, to by-passfilter

PRINTED IN UNITED STATES OF AMERICA 2-31



ENGINE
REF.
NO.

PART
NUMBER

DESCRIPTION
REF. PART
NO. NUMBER

DESCRIPTION

5STARTING AID
(CumminsEngine)

C001388 and below
UO* and below

(Also units equipped with ETHER START KIT)

9

144043

2 129668 Hl

3

4 883421 Cl

5 883752 Cl
132900

6 610213C91

7 884869 Cl
181313
103319
103024

8

9 884618 Cl

10 884617 Cl

417196 C2

884616 Cl

2-32

CE'91l&1A

406595 Cl NUT, 1/8" tube

891 387 C2 PRODUCTGRAPHIC, starting aid

879794 C91 STARTING AID KIT
(Consistsof -

1 ACTUATOR
1 BRACKET
1 CONTROL
1 NOZZLE
1 NUT
1 SLEEVE
1 TUBING

8
10

883752 Cl
884869 Cl
884617 Cl
884618 Cl
406595 Cl
884616 Cl
883421 Cl )

891 562 C91 ETHER START KIT (Cummins
Engine)

C001389 and up
UO* and up

(Consistsof -
1 ADAPTER
2 BOLT
2 CLIP
1 DRAWING,

installation FGH-11495
KIT, starting aid 879794 C91

PRINTED IN UNITED STATES OF AMERICA

144043
181 313
129668 Hl

(Rev. No.1)

,.. 1

BUSHING

CLAMP (Two furnished with ETHER
START KIT)

TUBE, sleeve (Cut length 1/4"OD x
23" long) (Cut from bulk TUBE,
417196 C2)

TUBING

ACTUATOR
SCREW,machine (2)

STRAP (Six furnished with ETHER
START KIT) (2)

BRACKET
BOLT, 1/4"NF x 3/4" (4)
WASHER, 1/4" lock (4)
NUT, 1/4"NF hex (4)

FLU ID, starting (Purchasefrom local
distributor)

NOZZLE, injection pump

CONTROL, injection

TUBING, 1/4"OD x 50 ft. bulk (x)

SLEEVE,1/8"

(@)

(x)
(*)

Part number and price coversone foot
of bulk item.
As Required.
Serial Number not Available.



ACCESSORY DRIVE & TORQUE CONVERTER
REF. PART

DESCRIPTION REF. PART

"
NO. NUMBER NO. NUMBER DESCRIPTION

TORQUE CONVERTER - Continued

16 179883 BOLT, 1/2"NC x 1-1/4" (2)
Partswithout letters after the descrip-

tion indicates the part is usedon all 17 882456 Cl CARRIER, oil seal
Torque Converters listed: Letters
"A", "B", "C" and "D" are usedto 18 882515Cl GASKET, sealcarrier
identify separateTorque Converters.

19 223042 Hl SEAL, oil
A 878588 C92 TORQUE CONVERTER ASSY.

(No. X-218403-B) (I,H. Dieseland 20 223026 H2 HUB w/PLUG, 200 743 Hl
GasEnginesonly)

C001388 and below 21 336590 Rl RING, snap
U001376 and below

22 882454 Cl GEAR, driven

" B 887967 C92 TORQUE CONVERTER ASSY. (No.
X-218403-G) (Cummins Engine 23 200743 Hl PLUG, expansion
only)

C001388 and below 24 103026 NUT,3/8"NF
U001376 and below

25 336576 Rl RETAINER, bearing
C 890552 C91 TORQUE CONVERTER ASSY.

(No. X-218403-A) (I,H. Engine 26 ST-731 BEARING
only)

C001389 and up 27 336591 Rl RING, snap
U001377 and up

28 1885 Y STUD
D 890551 C92 TORQUE CONVERTER ASSY.

(No. X-218403-F) (Cummins 29 179849 BOLT, 3/8"NC x 2-1/2" (6)
Engineonly)

WASHER, 3/8" copper (8)C001389 and up 30 321 608 Rl
U001377 and up

179840 BOLT, 3/8"NC x 1-1/8" (12) 31 336588 Rl "0" RING
103321 WASHER, 3/8" lock (12)
181 345 BOLT, 5/16"NF x 1-3/4" (8) 32 882435 Cl SHAFT, idler gear
103320 WASHER, 5/16" lock (8)

33 181 360 BOLT, 3/8"NF x 3/4" (2)
882504 C91 SEAL, oil

34 882438 Cl PLATE, retaining
2 882455 Cl GEAR, idler

35 882525 C91 BEARING, ball
3 882444 C2 HOUSING, converter

36 179835 BOLT, 5/8"NC x 1/2"
4 185192 H1 SCREW,drive (4)

37 882465 C1 WASHER, idler gearshaft
5 PLATE, name (Not furnished

separately) 38 179839 BOLT, 3/8"NC xl" (2)

fl 6 336573 Rl PISTON, relief valve 39 PUMP (See"Converter Pump" in
Section 11)

7 223043 Hl SPRING, relief valve, inner
40 882447 C1 GASKET, pump mounting

8 223044 H1 SPRING, relief valve,outer
41 218217 KEY

9 336579 R1 WASHER, copper
42 882445 Cl GEAR, driven

10 336572 R1 PLUG, relief
43 267805 R1 RING, external snap

11 606 305 C1 "0" RING
44 17136 R1 PIN, roll

12 9410386 FITTING, male
45 336572R1 PLUG, relief valve

13 882446 C1 GASKET, cover plate
46 336579 R1 WASHER, copper,., 14 882453 C1 PLATE, cover
47 223045 Hl SPRING, relief valve, outer

15 179839 BOLT, 3/8"NC xl" (4)
48 223046 Hl SPRING, relief valve, inner

PRINTED IN UNITED STATES OF AMERICA 3-3



ACCESSORY DRIVE & TORQUE CONVERTER
REF. PART
NO. NUMBER DESCRIPTION

TORQUE CONVERTER . Continued

49

50

51

52

53

54

55

56

57

58

336573 R1 PISTON, relief valve

882457 C1 BODY, relief valve

882 439 C1 GASKET, relief valve

179839 BOLT,3/8"NCx1" (2)

606656 C1 "0" RING

882440 C1 FITTING, housing

613844 C1 "0" RING

882436 C1 TUBE

613844 C1 "0" RING

103026 NUT,3/8"NF (6)

REF. PART
NO. NUMBER DESCRIPTION

64

65

66

67

68

69

70

71

610411 C1 RING, gasket

181443 BOLT, 1/2"NF x 3·1/4"

18556 R1 PIN, roll

882437 C1 PLATE, clamp

882524 C91 BEARING, ball

882 462 C1 HOUSING, rotating

882469 C1 GASKET, rotating housing

933519 C1 WHEEL, turbine (Replaces,
882463 C1)

359894 R1 RING, external snap

197292 H1 BOLT (6)

882442 C1 PLATE, clamp (2)

882460 C1 WHEEL, guide assembly

690970 R1 PIN, roll (4)

181338 BOLT, 5/16"NF x 7/8" (8)

882441 C1 PLATE, clamp (2)

882464 C1 WHEEL, impeller (Units A and B)

884336 C1 WHEEL, impeller (Unit C and D)
(Also usedon units equippedwith
Improved PerformanceRework
Kit, 892 950 C91 or 892 070 C91)

393120 R1 "0" RING

Q-243 WASHER, 5/16" flat (18)

179817 BOLT,5/16"NCx7/8" (18)

882459 C11 GEAR, pump drive assembly

882451 C1 SHAFT, output

336593 R1 RING, piston (2)

882434 C1 SLEEVE, split

882461 C1 CARRIER, guide

ST-202 BEARING, ball

336589 R1 RING, internal snap (2)

200721 H1 SEAL, shaft

200725 H1 YOKE, output

707 253 R1 "0" RING

200724 H1 PLATE, clamp - output yoke

181360 BOLT,3/8"NF x 3/4" (2)

59 882448 C1 WASHER, support

60 882450 C91 PLATE w/six NUT, 882467 C1, and
twelve RIVET, 882 468 C1, flex
drive (Unit A and C)

60 887966 C91 PLATE w/eight NUT, 882 467 C1 and
sixteen RIVET, 882 468 C1, flex
drive (Unit B and D)

60A 882467 C1 NUT, anchor (Unit A and C) (6)
60A 882467 C1 NUT, anchor (Unit B and D) (8)

60B 111 871

60B 111 871

RIVET (Unit A and C) (Replaces,
882468 C1) (12)

RIVET (Unit B and D) (Replaces,
882468C1) (16)

72

73

74

75

76

77

78

79

79

80

81

82

83

84

85

86

87

88

89

90

91

92

93

94

61 882449 C1

62 882838 C1

SHIM, flex plate (3)

STUD (Unit A and C) (6)

62 882838 C1 STUD (Usedon Torque Converters,
887967 C91 and 890551 C91 only)
(Units B and D)
(Order PILOT, 882 458 C1and six

STUD, 1 885 Y)

1 885 Y STUD (Six STUDS, together with
PILOT, 882 458 C1, will work for
STUD, 882 838 C1 on Torque
Converters,887 967 C91 and
890551 C91) (Units B and D) (6)

883281 C1 PILOT, flywheel (Units A and C)

883281 C1 PILOT, flywheel (Usedon Torque
Converters,887 967 C91 and
890551 C91 only) (Units Band D)
(Order PILOT, 882 458 C1and

six STUD, 1 885 Y)

882458 C1 PILOT, flywheel (Together w/six
STUD, 1 885 Y, will work for
PILOT, 883 281 C1 on Torque
Converters,887 967 C91 and
890551 C91)

62

63

63

63

3-4 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



TRANSMISSION

SECTION 4

Table Of Contents

Group Page
TRANSMISSION (P-601} 4-2
CLUTCH ASSEMBLY (Forward & ReverseGears) 4-8
CLUTCH ASSEMBLY (First Gear) 4-10
CLUTCH ASSEMBLY (Second & Third Gears} 4-11
TRANSMISSION CONTROL VALVE 4-13
MAIN HOUSING AND TUBE ASSEMBLY 4-14

PRINTED IN UNITED STATES OF AMERICA 4-1

_j



TRANSMISSION
REF. PART
NO. NUMBER

DESCRIPTION
REF. PART
NO. NUMBER

DESCRIPTION

TRANSMISSION
(P·G01)

115
Jz,~8
'fb---

115

878595 C91 TRANSMISSION ASSY. (P-G01) 3 893009 C1 PLUG, filler
01305 and below

(Consistsof the following parts - 4 114851 H1 WASHER, seal (3)

885265 C93 TRANSMISSION ASSY. (P-601) 5 169320 H1 PLUG, level check UC001306 thru 01388
U001306 thru 01376 6 121 508 H1 PLUG, magnetic

(Consistsof the following parts -
7 152 127 H1 BREATHER

892889 C94 TRANSMISSION ASSY. (P-601)
(Order TRANSMISSION ASSY., 8 212063H1 SHAFT, reverseidler (No tapped
930655 C91, alsoseeNOTE) holes)

U001377 thru 2258
C001389 thru * 8 922536 C1 SHAFT, reverseidler (With two

tapped holes)
930655 C91 TRANSMISSION ASSY. (P-601)

U002259 and up 9 220486 H1 BEARING, inner race (2)
COO*and up

929228 C91(Consistsof the following parts- 9A GEAR ASSEMBLY (Replaces,
876552 C91)

HOUSING, main (See"Main Housing ()andTube Assembly" in this section) NOTE: Customer cantransfer YOKE, 882 049 C2
from replacedtransmissionand continue

2 19904 R1 PIN (2) useof presentdrive shaft, or can order
DRIVE SHAFT IMPROVEMENT KIT,
929368 C91.

4-2 PRINTED IN UNITED STATESOF AMERICA (Rev. No. 1)



REF. PART
NO. NUMBER DESCRIPTION

TRANSMISSION

DESCRIPTION

TRANSMISSION· Continued
(P·601)

350500 R91 BEARING, outer race
(2 usedwith GEAR, 876 552 C91)
(1 usedwith GEAR, 929 228 C91)

lOA 928958 C91 BEARING, outer race(Usedwith
GEAR, 929 228 C91)

10

11

12

13

14

468337 Rl RING, retaining (2)

929211 Cl GEAR, reverseidler (Replaces
212078Hl)

222445 Hl SPACER

125523 Hl PLATE, locking (Usedw/SHAFT,
212063Hl)

15210 D BOLT, 3/8"NC x 3/4" (2)
WIRE, locking (16 gaox 7" long)

(Cut from bulk WIRE,
278027 Rl)

15 152125Hl TUBE,thirdgear

16 143051 Hl TUBE, secondand third lube

17 707253 Rl "0" RING (@)

18 DIRECTIONAL CLUTCH ASSEMBLY
(See"Clutch Assembly· Forward'
and Reverse"in this section) 33

19

20

21

21 269 Rl RING, retaining

129509 Hl RING, seal (3)

157199 Hl CAP,wlthree PLUG, 444854
01305 and below

21 884413Cl1 CAP,884413Cl wlthreePLUG,
444854

01306 and up
125003Hl SEAL,Dyna (Order four BOLT,

24840 Rl, BOLT, 24 621 Rl
and BOLT, 24842 Rl) (@)
(6)

179839 BOLT,3/8"NCx 1" (Used
with Dyna Seal) (Order four
BOLT, 24840 Rl) (4)

179 845 BOLT, 3/8"NC x 1·3/4" (Used
with Dyna Seal (Order BOLT,
24842 Rl)

179 848 BOLT, 3/8"NC x 2·1/4" (Used
with Dyna Seal) (Order BOLT,
24621 Rl)

24840 Rl BOLT, jaylock (Will work for
BOLT, 179 839 and SEAL,
125003 Hl) (4)

24842 Rl BOLT,jaylock (Will work for
BOLT, 179845 and SEAL,
125003 Hl)

24621 R1 BOLT, jaylock (Will work for
BOLT, 179848 and SEAL,
125003 Hl)

444 854 PLUG (3)22

REF. PART
NO. NUMBER

23 355966 Rl "0" RING (@) (3)

24 199156 Hl
179839
103321

CAP wISEAL, 104705 Hl
BOLT, 3/8"NC xl" (6)
WASHER, 3/8" lock (6)

25 104705 Hl SEAL, oil

26 116608 Hl CAP

27

28

116609 Hl GASKET (+)

125560 Hl CAP
01305 and below

28 884413Cl CAP
01306 and up

29 143053 Hl
179841
143049 Hl
103321

COVER, main
BOLT,3/8"NCx 1·1/4" (19)
BOLT, cover (2)
WASHER, 3/8" lock (21)

30 129553 Hl FITTING, straight (3)

31 143052 H1 TUBE, secondgear

32 190994 Hl UPPERCOUNTER SHAFT
ASSEMBLY

34

35

36

103348 WASHER, 1" yoke retainer, flat

215617Rl NUT,lock

355966 Rl "0" RING (@) (6)

190919 Hl SHAFT

37 125566 Hl RING, retaining

38

39

40

41

ST-297 BEARING, ball

238604 Rl RING, retaining

ST-296 BEARING, ball

116623 H1 WASHER, retaining
15 210 D BOLT, 3/8"NC x 3/4" (2)

WIRE, locking (16 gaox 7" long)
(Cut from bulk WIRE,
278027 Rl)

352221 Rl "0" RING (3)

114851 Hl WASHER

42

43

44

45

46

47

125 563 H1 GEAR, forward driven

159658 Hl GEAR, reversedriven

125564Hl SPACER

FIRST GEAR CLUTCH ASSEMBLY
(See"Clutch Assembly (First
Gear)" in this section)

(@) Part of KIT, "0" RING, 142897 H3.
(+) - Part of KIT, GASKET, 142895 H2.

(Rev. No.1) 4-3
PRINTED IN UNITED STATES OF AMERICA



REF. PART
NO. NUMBER

DESCRIPTION

TRANSMISSION
DESCRIPTION

TRANSMISSION - Continued
(P-601)

48

49

50

51
51

52

53

54

54

129509 H1 RING, seal (2)

197246 H1 BEARING, caged

197228 H1 BEARING, thrust

197 229 H1 RACE, thrust (1/32" thick) (2)
675 705 R1 RACE, thrust (11/16" thick) (2)

16066 R1 WASHER, lock

129508 H2 BOLT

129510 H1 HOUSING, first gearclutch (Useon
TRANSMISSIONS, 878595 C91
and 885 265 C93 only) (Order
HOUSING, 881 932 C1 and "0"
RING, 352 221 R1)

55

56

881 932 C1 HOUSING, first gearclutch (Useon
TRANSMISSION, 890696 C91
only)

179 847 BOLT, 3/8"NC x 2" (6)
103321 WASHER, 3/8" lock (6)

352221 R1 "0" RING (@)

REF. PART
NO. NUMBER

69 SECONDand THIRD GEAR CLUTCH
ASSEMBLY (See"Clutch
Assembly [Secondand Third Gear)"
in this section)

125524 H1 GASKET, main cover (+)

57 129513 H1 GASKET (+)

58 156949 H1

179841
179848
103321

COVER (Part of First GearCover
Assembly, 156947 H1)

BOLT, 3/8"NC x 1-1/4" (7)
BOLT, 3/8"NC x 2-1/4"
WASHER, 3/8" lock (8)

70 129549 H1 CAP, bearing retainer
179839 BOLT, 3/8"NC x 1" (Usedwith

Dyna Seal) (Order five
BOLT, 24840 R1) (5)

125003 H1 WASHER, sealing (Order five
BOLT, 24840 R1) (5)

24840 R1 BOLT, jaylock (Will work for
BOLT, 179839 and SEAL,
125003H1) (5)

129548 H1 GASKET (+)

445686 PLUG

59 299489R91 BEARING,roller (Part of First
GearCoverAssembly, 156947 H1)

444854 PLUG (Part of First GearCover
Assembly, 156947 H1) (2)

355966 R1 "0" RING (@) (4)

923081 C2 STRAINER, sump

71

72

73 215617R1 NUT,locking

74

75

129509 H1 RING, seal (3)

220497 H1 CAP (Part of CAPASSEMBLY,
876553 C91)

179839 BOLT,3/8"NCx1" (6)
103321 WASHER, 3/8" lock (6)

129554 H1 FITTING, 900 elbow (Part of CAP
ASSEMBLY,876553C91) (2)

444854 PLUG (Part of CAP ASSEMBLY,
876553 C91) (2)

129553 C91 FITTING, straight (Part of CAP
ASSEMBLY, 876553 C91)

60

61

62

63 222164 H1
179839
103321

129570H1

116610H1
179839
103321

116611H1

RETAINER, strainer
BOLT, 3/8"NC x 1" (4)
WASHER, 3/8" lock (4)

GASKET (+) (2)

CAP
BOLT,3/8"NCx1" (6)
WASHER, 3/8" lock (6)

GASKET (+)

76

77

78

79 187071 H1 BEARING, outer raceand rollers (2)

80

81

82

120243 H1 GASKET (+)

880994 C1 WASHER, yoke

880605C91 SEAL (Part of RETAINER
ASSEMBLY, 881 079 C91)

880987 C1 SHAFT, output

64

65

66

67 293726 R1 "0" RING

68 137572 H1 TUBE, manifold to housing (See
Inset)

83

84 878594 C1 GEAR, output driven
C001388 and below
U001376 and below

TransmissionSIN
649 and below

84 219181 H1 GEAR, output driven (Also usedon
units equipped with Improved
PerformanceRework Kit,
892070 C91 or 892 950 C91)

C001389 and up
U001377 and up

(x) As Required.
(@) Part of KIT, "0" RING, 142897 H3.
(+) Part of KIT, GASKET, 142895 H2.

4-4 PRINTED IN UNITED STATES OF AMERICA (Rev. No_1)



TRANSMISSION

"
REF. PART REF. PART
NO. NUMBER DESCRIPTION

NO. NUMBER DESCRIPTION

TRANSMISSION - Continued
(P-601)

104 922 445 C1 PLUG
TransmissionSIN

85 220522 H1 SPACER 650 and up

86 659458 R91 BEARING, inner race 105 130549 H1 MANIFOLD and TUBE

87 105497 H BEARING, outer (Part of RETAINER 106 129565 H1 MANIFOLD
ASSEMBLY, 881 078 C91)

107 222208 H1 COVER
88 13396DC BEARING, inner race 179840 BOLT, 3/8"NC x 1-1/8" (4)

103321 WASHER, 3/8" lock (4)
89 108931 H1 BEARING, outer (Part of RETAIN-n ERASSEMBLY, 881 079 C91) 108 120275 H1 GASKET (+)

90 882049 C2 YOKE, 5CV output (Usedwith single 109 130548 H1 TUBE
drive shaft from transmissionto
front axle) 110 134152 H2 PLUNGER

90 933094 C91 YOKE, 5C output (Usedwith two 111 144116 ELBOW,450
drive shaftswith liangerbearingfrom
transmissionto front axle) 112 112080 H1 TUBE, dipstick

91 933094 C91 YOKE, 5C output 113 159208 H2 DIPSTICK

92 702283 R1 "0" RING (@) 114 140734 H1 MANIFOLD ASSEMBLY
TransmissionSIN

93 702283 R1 "0" RING (@) 649 and below
(Order MANIFOLD, 922 446 C91

"
94 880994 C1 WASHER, yoke and PLUG, 445 684)

95 215617 R1 NUT, locking 114 922446 C91 MANIFOLD ASSEMBLY
TransmissionSIN

96 880605 C91 SEAL, oil (Part of RETAINER 650 and up
ASSEMBLY, 881 078 C91) 179848 . BOLT,3/8"NC x 2-1/4"

125003 H1 WASHER, sealing
97 220494 H'l' CAP (Part of RETAINER

ASSEMBLY, 881079 C91) 115 127302 H1 FITTING (SeeInset) (2)
179885 BOLT, 1/2"NC x 1-1/2" (Used TransmissionSIN

wlDyna Seal) (Order BOLT, 649 and below
24862 R1) (5)

125003 H1 SEAL, Dyna (Order BOLT, 116 VALVE, transmissioncontrol (See
24862R1)(@) "Transmission Control Valve" in

24862 R1 BOLT, jaylock (Will work for this section)
BOLT, 179885 and SEAL, 179850 BOLT, 3/8"NC x 2-3/4" (3)
125003 H1) 103321 WASHER, 3/8" lock (3)

ft 98 610557 C91 GASKET, plastic (2-oz.) (x) 117 186242 H1 CYLINDER, air

99 220495 H1 CAP (Part of RETAINER 118 RING, retaining (See"Second and
ASSEMBLY, 881 078 C91) Third GearClutch Assembly" in

179839 BOLT, 3/8"NC x 1" (6) this section)
103321 WASHER, 3/8" lock (6)

119 876553 C91 CAPASSEMBLY
100 877 481 C1 SHIM (.0025") (x)

120 125573 H1 RING, retaining (Usew/BEARING,
101 877 482 C1 SHIM (.005") (x) 894805C91 only) (For

BEARING, 894805 C91, see
102 877 483 C1 SHIM (.010") (x) "Clutch Assembly (Forward and

Reverse)" in this section)
103 130553 H1 SPRING

121 445684 PLUG, pipe - in housing
104 137551 H1 PLUG TransmissionSIN• TransmissionSIN 650 and up

649 and below. (x) As Required.
(@) Part of KIT, "0" RING, 142897 H3.
(+) Part of KIT, GASKET, 142895 H2.

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 4-5



TRANSMISSION
REF. PART
NO. NUMBER

DESCRIPTION

TRANSMISSION - Continued
(P-601)

123 179877 SCREW,1/2" x 5/8" hex-hd cap
(Usedwith SHAFT, 922 536 C1)

124 138304 SCREW,1/2" x 5-1/2" socket hex-hd
cap (Usedwith SHAFT, 922 536 C1)

125 370920 R1 "0" RING (Usedwith SHAFT,
922536 C1)

126 396323 R1 WASHER (Usedwith SHAFT,
922536 C1)

922985 C1 SHROUD (Enclosesfilter)

156947 H1 FIRST GEAR COVER ASSEMBLY
(Consistsof BEARING, 299489 R91,
COVER, 156949 H1 and two
PLUG, 444 854)

887529 C1 PLATE, serial number
123250 H1 SCREW,machine (2)

103883 PLUG, 1/8" pipe - at hydraulic gauge
port (Not usedon units equipped
with Hydraulic Gauge)

881 079 C91 RETAINER ASSY. (Consistsof
BEARING, 108931 H1, CAP
220494 H1 and SEAL, 880605 C91)

881 078 C91 RETAINER ASSY. (Consistsof
BEARING, 105497 H, CAP,
220495 H1 and SEAL,
880605 C91)

278027 R1 WIRE, bulk locking (16 ga.) (50-ft.)
(x)

142895 H2 KIT, transmission gasket
(Consistsof -

GASKET (Cover
to main
housing) 125 524 H1

GASKET (Input
cap rear to
cover) 116609 H1

GASKET (Cap
to cover - upper
"C" shaft -
rear) 116611 H1

GASKET (cover
to first gear
clutch housing) 129513 H1

GASKET (Cap
to cover­
lower "C"
shaft - rear) 120 243 H1

GASKET (Cap
to main
housing- lower
"C" shaft -
front) 129 548 H1

REF. PART
NO. NUMBER DESCRIPTION

GASKET (Cap
to cover - rear
output) 120 248 H1

GASKET (Cap
to main housing -
front output) 129 560 H1

GASKET (Axle
throwout
housing to main
housing) 120275 H1

GASKET (Filter
cover to main
housing) 129570 H1

GASKET (Output .. .I
shaft yoke) 130044 H1 '-J

GASKET (Cover
to first gear-
S-700) 928466 C1 }

142897 H3 KIT, transmission "0" RING
(Consistsof -
16 "0" RING

(Bushing to
tube) 355967 R1

13 "0" RING 355966 R1
1 "0" RING (Lube

manifold to
main housing) 293726 R1

5 "0" RING
(Piston seal
ring - OD) 133600 H1 , .i

5 "0" RING '-'
(Piston seal
ring - ID) 133601 H1

16 "0" RING
(Bushing to
housing) 146898 H1

12 "0" RING (Dyna­
sealwasher-
3/8" dia. cap
screw) 125003 H1

5 "0" RING (Dyna-
sealwasher) 299 496 R1
"0" RING
(Reverseidler
shaft) 707253 R1
"0" RING ~ ,I
(Control valve) 570828 R1 '-'

4 "0" RING
(Relief valve-
P-600,S-700) 352221 R1

3 "0" RING
(Control valve) 350818 R1
"0" RING
(Relief valve-
P-600) 254691 R1

3 "0" RING
(Relief valve) 368269 R1

"0" RING
(Relief valve} 359158 R1

2 "0" RING
(Output yoke) 702283 R1

(x) - As Required.

4-6 PRINTED IN UNITED STATES OF AMERICA



TRANSMISSION
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

CLUTCH ASSEMBLY - Continued
(Forward and ReverseGears)

16 875051 C1 PISTON (2)

17 133600 H1 RING, seal (@) (2)

18 133601 H1 RING, seal (@) (2)

19 157178 H4 SHAFT, input

20 125534 H1 DOWEL (2)

21 125549 H1 SPRING (12)

22 125548 H1 SPRING (12)

23 220478 H1 PIN, spring guide (6)

24 157180 H3 CYLINDER

25 220864 H1 STUD, clutch drive
(Usedw/PLATE, 215 737 H1) (3)
(Usedw/PLATE, 923 327 C1) (6)

26 219185 H2 GEAR, forward drive (Usedwith
SPACER,220483 H2)
(Order the following parts-

1 GEAR 921 280 C1

"
4 RACE 675705R1
1 SPACER 921 274 C1 )

26 921 280 C1 GEAR, forward drive (Usedwith
SPACER,921 273 C1)

27 220483 H2 SPACER (13/16" wide)
27 921 274 C1 SPACER (11/16" wide)

28 ST-243 BEARING, ball (Order BEARING,
894805 C91 and RING, 125573 H1)

28 894805 C91 BEARING, roller (Together with
RING, 125573 H1, will work for
BEARING, ST-243) (For RING,
125 573 H1, see"Transmission
(P-601)" in this section)

29 894806 C1 SPACER

30 125553 H1 NUT, lock
(Usedw/PLATE, 215737 H1) (3)
(Usedw/PLATE, 923 327 C1) (6)

(@) - Part of KIT, "0" RING, 142897 H3.

(Rev. No.1) PRINTED IN UNITED STATESOF AMERICA 4-9



TRANSMISSION
REF. PART DESCRIPTION REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER

CLUTCH ASSEMBLY
(First Gear)

PLATE, spring retaining (Three 7/16"9 223004 Hl
bolt slots)

I

~6/' 5.

9 923328 Cl PLATE, spring retaining (Six
7/16" bolt slots)

10 875049 C1 PISTON~. to¥f;8. 11 133601 Hl RING, seal (@)

12 133600 Hl RING, seal (@),~ V"Jii , [OJ 13 220524 Hl SPACER (9/16" wide) lJI 10 ~, (,_v> ~
13 921 269 C1 SPACER (1/2" wide)

~il 12 '~ !

14 189329 H2 CYLINDER ASSEMBLY

15 220865 Hl STUD, clutch drive
(Usedw/PLATE, 223004 Hl) (3)

-~ 13 .j (Usedw/PLATE, 923 328 Cl) (6)

16 197229 Hl RACE, thrust (1/32" wide) (2)

18 ~~
16 675705 Rl RACE, thrust (11/16" wide) (2)

16 ~$ 17 197228 Hl BEARING, thrust
17 16 l~

18 197246 Hl BEARING, cagedroller=: 19 189327 H3 CYLINDER
CE·'IIOfC U22 20 189328 Hl RACE, inner bearing

~\
IS ~ 21 188628 H3 SLEEVE

22 894850 Cl NUT, lock
(Usedw/PLATE, 223004 Hl) (3)
(Usedw/PLATE, 923 328 Cl) (6)

220498 H5 CLUTCH ASSEMBLY, first gear
(Consistsof the following parts-

219187 Hl GEAR, first (7-5/64" length)
(Order the following parts-

1 GEAR 921 279 Cl
2 RACE 675705 Rl
1 SPACER 921 269 Cl )

921 279 Cl

2 222444 Hl

3 125553 Hl

4 220491 H2

5 129504 Hl

6 886934 Cl

7 129503 Hl

8 893515 Cl

4-10

GEAR, first (7-1/64" length)

RING, retaining

NUT, lock
(Usedw/PLATE, 223004 Hl) (3)
(Usedw/PLATE, 923 328 Cl) (6)

PLATE, backing

SPRING (6)

PLATE, driven (Bronze) (15)

PIN, spring guide (6)

PLATE, driving (Steel) (14)
(@) - Part of KIT, "0" RING, 142 897 H3.

PRINTED IN UNITED STATES OF AMERICA



TRANSMISSION
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

TRANSMISSION CONTROL VALVE

1

/ 3

21 CE.II0637A

" 174960H1 VALVE, transmissioncontrol. 13 359 158 R1 "0" RING (%)
(Order the following parts·

3 BOLT 25500 R1 14 176143 H1 PLUG, adapter
1 "0" RING 369908 R1
6 "0" RING 352221 R1 15 350818 R1 "0" RING '(3)
1 SEAL PLATE 1:)37545C1
1 VALVE 927204 C92) 16 16010 R1 BALL (8)

(Consistsof items 1 thru 24·
17 144633 H1 PLUG, detent

HOUSING, valve (Not furnished
separately) 18 144635 H1 CAM, detent (2)

2 PLUNGER, speedchange(Not 19 119 183 H1 SPRING (2)
furnished separately)

20 136366 H1 RING, snap (2)
3 PLUNGER, forward and reverse

(Not furnished separately) 21 144634 H1 PLUG, detent

4 PLUNGER, special (Not furnished 22 136363 H1 PLUG, plunger socket head
separately)

22 927977 C1 PLUG, plunger slotted flat head
5 310796 R1 SEAL, wiper (3)

23 9410359 PLUG
6 176418 H1 WASHER (2)

24 570828 R1 "0" RING (%)
7 176144 H1 SPACER

8 180940 H1 SPRING

9 206228 H1 SCREWASSEMBLY

10 176142 H1 PLUG

11 368269 R1 "0" RING (%)

12 176145 H1 PIN
(%) . Part of KIT, "0" RING, 142897 H3.

PRINTEDIN UNITEDSTATESDF AMERICA 4-13(Rev. No.1)



(L 'oN 'lIa~) V:lHI3Mf ::10SUVJ.S QUINn NI QUNUld toL-to

Ja~depe'E>n1d LH EvL 9LL vL

E>NI~ "0,, Ltl 9Lv Ll EL

(9) tzso eoz Ll6 Nld LH 9vL 9L L lL
'3/\lVA/M pasn) E>NI~ "0,, L~ izz zse 6l

E>NltI "0,, L:::>80L 9L8 LL
zso voz Ll6

'3/\lVA/M paSn) E>NltI "0,, ru 80669E 8l E>nld LH lvL 9LL OL

(E) .1108 Ltl 0099l ,1108 LH 9EL 6Ll 6
(E) tzso eoz Ll6

'3/\lVA/M pasn) leas '3.lV1d L:::>9v9 LE6 Ll E>NI~dS LH OV608L 8

(E) ceo VOl Ll6 ssovas LH vvL 9LL L
'3/\lVA/M pasn) 1V3S L:::>LvL vE9 9l

(l) tl3HSVM LH 8Lv 9LL 9
.ltl3SNI LH l88 LOl 9l

(8) tzeo eoz Ll6
E>NI~ "0,, L:::>9Ol9L8 vl '3/\lVA/M pasn) tl3dlM L:::>8vL v89 9

E>nld 698 OLv 6 8l (8) (L6:::>VOl Ll6
'3/\lVA/M pasn) Jad!M 'lV3S L~ 96L OL8 9

Ja6unld 'E>n1d L:::>LL6 Ll6 II
(Ala~eJedas

iuaiap 'oma LH v89 vvL Ll paqsuun; ~ON) le!:I8ds '1::I3E>Nn1d v

(l) deus 'E>NI~ LH 998 98L Ol (Ala~eJedaspaqsuun; ~ON)
aSJallaJpue pJeMJO!'1::I3E>Nn1d 8

(l) E>NltldS LH 88L 6LL 6L
(Ala~eJedaspa4S!UJn!

(l) iuaiap 'IAIV:::> LH 989 vvL 8L ~ON)a6ue40 paads 'tl3E>Nn1d z
iuaiap 'E>n1d LH 889 vvL LL (Ala~eJedas

pausjum; lON) ailiell 'E>NISnOH
(8) 11V8 LI::IOLO9L 9L

-9(; nJ4~ L 'soN '!a~ !O S~S!suo:::»
(8) E>NI~ "0,, L:::>690 9L8 9L IOJ~UOOUO!SS!usuan '3/\ 1V /\ zso vOl Ll6

(ailie/\ IOJ:j.UO:::»
(LOg-d) NOISSIINSNV~.l

NOI.LdU:I:lS30 1::13BllllnN 'ON
.L1::I"d '::131::1

NOI.LdII::lOS30 1::13BllllnN 'ON
.L1::I'dd '::131::1

NOISSIWSNV~l



• REF. PART
NO. NUMBER DESCRIPTION

TRANSMISSION
DESCRIPTION

MAIN HOUSING AND TUBE ASSEMBLY

REF. PART
NO. NUMBER

160000 H3 HOUSING, main
(Order the following parts -

1 BOLT 138304
1 BOLT 179877
1 HOUSING 922326 C91
1 "0" RING 370920 R1
1 SHAFT 922536 C1
1 WASHER 396323 R1 )

922326 C91 HOUSING, main
(Consistsof the following parts -

125511H1 TUBE, forward

2 125512 H1 TUBE, reverse

3 125513 H1 TUBE, first

4 146898 H1 WASHER, seal (@) (10)

5 355967 R1 "0" RING (@) (16)

6 125509 H1 BUSHING (16)

7 125517 H1 TUBE, second

8 125518 H1 TUBE, third

9 125515 H1 TUBE, forward and reverse
lubrication

7 11 10 125514 H1 TUBE, first lubrication

11 125516 H1 TUBE, secondand third lubrication

CE-J029J5

(@) - Part of KIT, "0" RING, 142897 H3.

(Rev. No.1) 4-15PRINTED IN UNITED STATESOF AMERICA



----~ ~- .. -~----

•

•

•

•

•



DRIVE
SHAFT

SECTION 5

Table Of Contents

Group Page
DRIVE SHAFT (LOWER FRONT) .

DRIVE SHAFT (LOWER REAR).

DRIVE SHAFT (UPPER REAR) .

5·2

5·3

5A

5·5

5-6

DRIVE SHAFT (Transmission to Hanger Bearing) .

DRIVE SHAFT (Hanger Bearing to Front AXle) .

PRINTED IN UNITED STATES OF AMERICA 5·1

(Rev. No.1)



DRIVE SHAFT
REF.
NO.

PART
NUMBER DESCRIPTIONREF. PART

NO. NUMBER DESCRIPTION

DRIVE SHAFT
(Lower Front)

CE-89820A

U002258 and below
COO*and below

(Order KIT, DRIVE SHAFT
IMPROVEMENT, 929 368 C91)

929368 C91 KIT, drive shah improvement
U002258 and below
COO*and below

(Consistsof -
§ 2 BAR

1 BEARING 928810C91
4 BOLT, 9/16"

NC x 2-1/4" 179911
12 BOLT,3/8"NF

x 1-11/16" 120 001 H1
DRAWING,
frame
modification FGH-13841

DRAWING, drive V
shaft installation • '

FGH-13840
1 DRIVE SHAFT 927653 C91
1 DRIVE SHAFT 927654 C91
2 ELBOW,45° 9410256
1 NUT, Esna 215617 R1
4 NUT, Esna 19798 R1
1 "0" RING 702283 R1
4 "0" RING 364885 R1

§ 1 PLATE
1 SEAL 880605 C91
1 WASHER 119493 H1
1 YOKE 927655 C1
1 YOKE 882 048 C1 )

879425 C91 SHAFT, drive

2 YOKE (See"Transmission" in Section
4)

279953 R1 BOLT, 3/8"NF x 7/8" (4)
U002258 and below
COO*and below

3

4 20692 R1 BOLT, 3/8"NF x 2" (4)
U002258 and below
COO*and below

5 YOKE (See"Front Differential" in
Section 6)

§ - Not Furnished Separately.

PRINTED IN UNITED STATES OF AMERICA5-2



DRIVE SHAFT
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

DRIVE SHAFT
(Transmissionto HangerBearing)

1

//2B 2 ]A

Pf~~~6 ~ SA 3 4 3 S
CE-l04762

927653 C91 DRIVE SHAFT ASSEMBLY 2B 19619 R91 FITTING, grease (8)UOO2259and up
COO* and up 3 929526 C1 WASHER (2)120001 H1 BOLT (4)

4 929525 C1 SEAL, felt2 881908 C91 SPIDER and BEARING w/FITTING,
19619 R1 and four SEAL, 5 31437 V CAP, stuffing305109 R91 (2)

120001 H1 BOLT (4) SA 109461 FITTING, grease

2A 305109 R91 SEAL (8) 6 YOKE (SeeTransmissionin Section 4)

* - Serial Number not available.

(Rev. No.1) PRINTID IN UNITED STATES OF AMERICA
5-5



DRIVE SHAFT
REF.
NO.

PART
NUMBER DESCRIPTION uREF.

NO.
PART

NUMBER DESCRIPTION

DRIVE SHAFT and HANGER BEARING
(HangerBearingto Front Axle)

'

5

D
SA

~
0",,-

51

CE-I04789

927655 C1 YOKE (Not part of Drive Shaft 5B 305109 R91 SEAL (4)
Assembly)

119493 H1 WASHER, yoke 6 22251 V WASHER (2)
215617 H1 NUT, locking

7 37348 H SEAL, felt
2 928810 C1 BEARING (Not part of Drive Shaft

Assembly) 8 22259 V CAP, stuffing
179911 BOLT (4)
19798 R1 NUT, esna (4) 9 109461 FITTING, grease

3 YOKE, front differential (SeeSolid
Axle in Section 6)

4 927654 C91 DRIVE SHAFT ASSEMBLY
U002259 and up
COO* and up

5 881908 C91 SPIDER and BEARING w/FITTING,
19619 R91 and four SEAL, U305109 R91

120001 H1 BOLT (8)

5A 19619 R91 FITTING, grease

* - Serial Number not available.

5-6 PRINTEDIN UNITEDSTATESOF AMERICA (Rev_No.1)



SOLID
AXLE

I

SECTION 6

Table Of Contents

AXLE ASSEMBLY (Front & Rear) 6·2

WHEEL & MOUNTING 6-4

AXLE SHAFT & HUB 6·7

DIFFERENTIAL, FRONT 6·11

DIFFERENTIAL, REAR 6·15

BRAKE GROUP
(Used on Axle Assembly, 878 607 C92, 890 623 C92,
878613 C92 also 890624 C92 and earlier) 6·17

(Used on Axle Assembly, 878 607 C93, 890 623 C93,
878 613 C93 also 890 624 C93 and later) 6·19

Group Page

':' - Serial number not available.

(Rev. N(). 3 5-72.) 6·1PRINTED IN UNITED STATES OF AMERICA



SOLID AXLE
REF.
NO.

PART
NUMBER DESCRIPTIONREF.

NO.
PART

NUMBER DESCRIPTION

AXLE ASSEMBLY
(Front and Rear)

I
I

/~
4

I
I
I
(!)-5

~--7

CE94251B

878607 C93 FRONT AXLE ASSEMBLY (No 921 763C3 HOUSING, axle (Usedon AXLE
longeravailablefor service. Service ASSEMBLY, 878 607 C93,
parts will be furnished) 890623 C93, 878 613 C93,

C001388 and below 890 624 C93, 890 623 C94and
U001376 and below 890 624 C94 only) (2)

181 441 SCREW,1/2" dia. hex-hd cap
890623 C94 FRONT AXLE ASSEMBLY (24)

C001389 and up 271 590 SCREW,5/8" dia. hex-hd cap (4)
U001377 and up 18452 R1 LOCKNUT, 1/2" dia. (24) U18453 R1 LOCKNUT, 5/8" dia. (4)

878613 C94 REAR AXLE ASSEMBLY (No longer
availablefor service. Serviceparts 2 880594 C2 BOWL, axle
will be furnished) (Order the following -

C001388 and below 1 BOWL 930525 C1
U001376 and below 1 BREATHER 91916 R91

1 PLUG 444660 )
890624 C94 REAR AXLE ASSEMBLY

C001389 and up 2 930525 C2 BOWL, axle
U001377 and up

21 197 R1 SCREW,hex-hd cap (8) 3 91 916 R91 BREATHER (Usedw/BOWL,
18595 R1 LOCKNUT (8) 930 525 C1 only)

(Consistsof the following parts -
4 444660 PLUG (Usedw/BOWL, 930 525 C1

212615 H3 HOUSING, axle (Usedon AXLE only)
ASSEMBLY, 878607 C92,
890623 C92, 878 613 C92, LJ890624 C92and earlier only) (2)

6-2 PRINTEDIN UNITEDSTATESOF AMERICA (Rev. No.1)



SOLID AXLE
REF. PART
NO. NUMBER DESCRIPTION REF.

NO.
PART

NUMBER DESCRIPTION

AXLE ASSEMBLY - Continued
(Front and Rear)

5 368269 R1 "0" RING (Replaces,570828 R1)
(Usedw/BOWl, 930525 C1) (3)
(Usedw/BOWL, 880 594 C2) (2)

6 9410361 PLUG (Replaces,9 410 359)
(Usedw/BOWL, 930 525 C1) (2)
(Usedw/BOWL, 880 594 C2) (1)

7 190302 H1 PLUG, magnetic

8 355740 R1 "0" RING (2)

9 01FFERENTIAL (Refer to "Front
Differential or RearDifferential"
in this section)

10 GASKET, differential to axle bowl
(Order GASKET, 347 383 R91)

11 PLANETARY CARRIER and
GEAR ASSEMBLY (Refer to "Axle
Shaft and Hub" in th issection) (2)

12 9410361 PLUG (2)

13 368269 R1 "0" RING (2)

924986 C93 HOUSING and NUT ASSEMBLY
(Consistsof HOUSING, 921 763 C2
and NUT, 157060 H2) (Usedon
AXLE ASSY., 878 607 C93,
890623 C93, 878 613 C93,
890 624 C93, 890 623 C94 and
890624 C94 only) (2)

157060 H2 NUT (Illustrated with "Axle Shaft
and Hub - Front and Rear" in this
section) (2)

347383 R91 GASKET, liquid (16 oz.)

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 6-3



SOLID AXLE
REF.
NO.

PART
NUMBER

DESCRIPTION
REF. PART
NO. NUMBER DESCRIPTION

WHEEL AND MOUNTING

A

B

C

2
2
2

879050 C2
928788 Cl
879931 C2

155150 H2
145392 Hl
613807 C91

2 ,----

\ '..
;J

CE-89088

Partswithout letters after the descrip­
tion indicates the part is usedfor all
Wheels listed below. Letters "A",
"B" and "C" are usedto identify
separateWheels.

3 TI RE (Purchaselocally)

4 138548 H1 "0" RING (WheelA)
4 145395 H1 "0" RING (WheelBand C)

5 138546 Hl FLANGE (WheelA)
5 195703Hl FLANGE (WheelB)
5 302538 Rl FLANGE (WheelC)

6 138547 H1 RING, lock (WheelA)
6 195702 Hl RING, lock (WheelB)
6 145394 Hl RING, lock (WheelC)

Servicepart for WHEEL, 879 050 C2,
14.00 x 24 tire, 16.00 x 24 tire
and 12.00 x 24 laminated tire
(Optional)

Service part for WHEEL, 928 788 C1
(15.50 x 25 tire) (Standard)

Servicepart for WHEEL, 879931 C2
(17.50 x 25 tire) (Optional)

WHEEL (WheelA)
WHEEL (WheelB)
WHEEL (WheelC)

VALVE (WheelA)
VALVE (WheelB)
VALVE (WheelC)

6-4 PRINTEDIN UNITEDSTATESOF AMERICA



SOLID AXLE
REF. PART

DESCRIPTION
REF. PART

DESCRIPTIONNO. NUMBER NO. NUMBER

AXLE SHAFT AND HUB - Continued
(Front and Rear) 21 161 919 H2 SEAL, oil (For units soequipped)

22 613632 C91 CONE, roller bearing
PLANETARY ASSY. (4)

(Consistsof the following parts - 23 272 120 R1 CUP,bearing

878606 C1 DRUM, brake (Usedon AXLE ASSY., 24 22425 R1 "0" RING
878 607 C92, 890 623 C92,
878613 C92, also890624 C92 25 157068 H1 HUB
and earlier)

26 101 735 H1 NUT (12)
921 746 C2 DRUM, brake (Usedon AXLE ASSY.,

878 607 C93, 890 623 C93, 27 18452 R1 NUT, 1/2"NF Esna (Usedon AXLE
878613 C93, also890 624 C93 ASSEMBLY, 878 607 C92,
and later) 890623 C92, 878 613 C92 also

890624 C92and earlier) (4)
2 157 124 Hl SEAL, brake (For units so equipped)

27 21 384 Rl NUT,9/16"NF (Usedon AXLE
3 24840 Rl BOLT, sealanttype (8) ASSEMBLY, 878 607 C93,

890623 C93, 878 613 C93 also
4 WASHER, sealing (For units so 890624 C93and later) (6)

equipped) (8)
(Order BOLT, 24840 Rl) 27A 452489 Rl NUT, 7/16"NF Esna (Usedon AXLE

ASSEMBLY, 878 607 C92,
5 157 043 Hl COVER (Order COVER, 885631 C2) 890623 C92, 878 613 C92also

890624 C92and earlier) (10)
5 885631 C2 COVER (Usedon AXLE ASSY.,

878 607 C93, 890 623 C93, 27A 21 384 Rl NUT,9/16"NF (Usedon AXLE
878613 C93, 890624 C93and ASSEMBLY, 878 607 C93,
earlier onIy) 890623 C93, 878 613 C93, also

" 890624 C93and later) (6)
5 929474 Cl COVER (Usedon AXLE ASSY.,

890 623 C94and 890 624 C94 28 BRAKE ASSEMBLY (See"Brake
only) Group" in this section)

6 157044 Hl GASKET 29 181 397 BOLT, 7/16"NF x 1-1/4" (Usedon
AXLE ASSEMBLY, 878 607 C92,

7 157045 H1 BUTTON, thrust (Usewith COVER, 890623 C92, 878 613 C92, also
157043 Hl only) 890624 C92and earlier) (10)

8 190302 Hl PLUG, magnetic 29 921 646 Cl BOLT, 9/16"NF x 2" rib neck (Used
on AXLE ASSEMBLY,

9 570828 Rl "0" RING 890 623 C94, 890623 C93,
890624 C94 also 890 624 C93

10 157071 H2 STUD (12) and later) (6)

11 157041 H3 CARRIER, planetary 30 197643H3 RETAINER, seal

12 157051 Hl GEAR, ring 31 259246 Rl "0" RING

13 157061 Hl BOLT, hub 32 193048 Hl BOLT, shoulder (Usedon AXLE
ASSEMBLY, 878 607 C92,

14 107761 PIN, 1/16" x 5/8" cotter 890623 C92, 878 613 C92, also
15 157060 Hl NUT (Also listed in the "AXLE 890624 C92 and earlier)

ASSY., Front and Rear" in this 32 921 646 C1 BOLT, 9/16"NF x 2" rib neck (Usedsection) on AXLE ASSEMBLY, 878 607 C93,
16 157053 H1 HUB 890623 C94, 878 613 C93, also

890 624 C94 and later)
17 157054 H1 PLATE, lock (4)

33 157421 H2 WASHER, thrust (3)
18 20706 R1 BOLT (8)

34 209690 H3 PINION, planet (3)
19 157058 H1 SPACER

35 613639 C91 BEARING (6)
20 173423 H5 SHAFT, axle

(Rev. No.1) PRINTEDIN UNITEDSTATESOF AMERICA 6-7



SOLID AXLE
REF. PART
NO. NUMBER DESCRIPTIONREF. PART

NO. NUMBER DESCRIPTION

AXLE SHAFT AND HUB . Continued
(Frontand Rear)

35A 209692 Hl SPACER (3)

36 209 693 H2 SHAFT, planet pinion (3)

37 209694 Hl WASHER, thrust (3)

38 157703 Hl SCAVENGER, oil

39 157080 Hl RING, retaining (Useonly on units
which havea retaining ring groove
in HUB, 157068 Hl)

40 157078 H3 SEAL, oil

41 157079 Hl SPACER

42 58233 R91 BEARING, roller

43 613636 Cl CUP,bearing

44 102430 Hl NUT (12)

45 209689 H5 PLANETARY CARRIER and GEAR
ASSEMBLY

46 163018 H3 RETAINER and SCAVENGER ASSY.

47 163020 Hl HUB ASSEMBLY

187679 Hl HUB ASSEMBLY
(Consistsof -

1 BEARING 58233 R91
1 CUP 272 120 Rl
1 CUP 613636 Cl
1 HUB 157068 Hl
1 RING 157080 Hl
1 SEAL 157078 H3
1 SPACER 157079 Hl )

163019 Hl HUB and CUPASSEMBLY (Consists
of CUP,272120 Rl, CUP,
613636 Cl and HUB, 157068 Hl)

6-8 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



SOLID AXLE
REF. PART

DESCRIPTION REF. PARTNO. NUMBER NO. NUMBER DESCRIPTION

01FFERENTIAL . Continued
(Front)

20 174815H1 SHIM (.005") (Also part of
IMPROVED PERFORMANCE878615 C91 DIFFERENTIAL CARRIER ASSY. REWORK KIT, 892 950 C91) (x)front (4.333: 1 ratio)

C001388 and below 21 174831 H1 SPACER (.172") (x)
U001376 and below 21 174832 H1 SPACER (.173") (x)

21 174833 H1 SPACER (.174") (x)890626 C91 DIFFERENTIAL CARRIER ASSY., 21 174834 H1 SPACER (.175") (x)
front (3.70: 1 ratio) 21 174835 H1 SPACER (.176") (x)

C001389 and up 21 174836 H1 SPACER (.177") (x)
U001377 and up 21 174837 H1 SPACER (.183") (x)

24850 R1 SCREW,1-1/2" long sealant (8) 21 174838 H1 SPACER (.189") (x)
24851 R1 SCREW,1-3/4" long sealant (4) 21 174839 H1 SPACER (.195") (x)

(Consistsof the following parts- 21 174840 H1 SPACER (.201") (x)

103388 PIN, cotter (Usedw/NUT, 104078 H1 22 179501 H1 CUP,bottomonly)
23 179503 H1 CONE, bottom2 104078 H1 NUT (Order NUT, 447 873 C1)

2 447873 C1 NUT 24 PINION (Order GEAR and PINION
SET, 174828 H1) (Differential,3 127079 H1 WASHER 878615 C91)

4 353330 R1 SCREW,3/8"NC x 1-3/8" cap (2) 24 PINION (Order GEAR and PINION4 354922 R1 SCREW,3/8"NC x 2" cap (6) SET, 892 828 C1) (Differential,
890626 C91)5 883905 C1 YOKE

25 137 130 H1 BEARING6 921 592 C1 DRUM, brake

" 26 CARRIER, differential (Order7 141 131 H1 SHOEw/LiNING, 141 128 H1 and DIFFERENTIAL CARRIER and
fourteen RIVET, 162557 H1 CAPASSEMBLY, 174816 H1)

8 141 127 H1 LEVER, cam operating 28 882034 C1 SCREW

9 141 130 H1 SPRING (2) 29 136786H1 NUT

10 143206 H1 ROLLER 30 104553 H1 RIVET, drive gear (12)

11 883907 C91 PLATE, backing 31 174825 BOLT,lockwire (Order eight BOLT,
24854 R1, and eight WASHER,

12 279953 R1 SCREW,3/8"NF x 7/8" cap (8) 213319 R1)

13 200609 R1 WASHER, flat (8) 31 24854 R1 BOLT (8)
213319 R1 WASHER (8)

14 883904 C1 COVER, 889 555 C1, w/SEAL,
174834H1 32 WIRE, locking (16 gaox 20" long)

(Cut from bulk WIRE, 278027 R1)
15 174843 H1 SEAL (Usedw/BOLT, 174825 only) (x)

16 174841 H1 GASKET (Also part of IMPROVED 33 NOT USED IN THIS APPLICATION
PERFORMANCE REWORK KIT,
892950 C91) 34 CASE, flange half (Order

DIFFERENTIAL CASEASSY.,
17 179504 H1 CONE, top 883919 C1)

18 45929 H CUP, top 35 GEAR (Order GEAR and PINION
SET, 174828 H1) (Differential

19 174830 H1 CAGE w/CUP, 179501 H1, and 878615 C91)
CUP, 179502 H1

GEAR (Order GEAR and PINION35
20 174814H1 SHIM (.003") (Also part of SET, 892 828 C1) (Differential

fl
IMPROVED PERFORMANCE 890626 C91)
REWORK KIT, 892950 C91) (x)

(x) - As Required.

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 6-11



SOLID AXLE
REF. PART DESCRIPTION

REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER U01FFERENTIAL . Continued
(Front)

174819 Hl DIFFERENTIAL ASSEMBLY
36 174823 Hl WASHER, thrust (2) (Composedof -

1 ASSEMBLY 883919Cl
37 174822 Hl GEAR, differential side (2) § 2 CASE

2 GEAR 174822 Hl
38 174821 Hl WASHER (4) 4 PINION 174820 Hl

8 BOLT 24854 Rl
39 174820 Hl PINION, differential (4) 1 SPIDER 174824 Hl

8 WASHER 213319 Rl
40 174824 Hl SPIDER 4 WASHER 174821 Hl

2 WASHER 875572 Cl
41 CASE, plain half (Order DIFFERENT- (x) WIRE 278027 Rl)

IAL CASEASSEMBLY, V883919 Cl) 174829 Hl BEARING CAGE ASSEMBLY
(Composedof -

42 174826 Hl BEARING (2) 1 CAGE 174830 Hl
1 CONE 179503 Hl

43 108931Hl CUP (2) 1 CONE 179504 Hl
(x) SPACER 174831 H1)

45 CAP (Order DIFFERENTIAL
CARRIER and CAPASSEMBLY, 883906 C91 BRAKE ASSEMBLY
174816 H1) (2) (Composedof -

1 DRUM 921 592 Cl
46 73311 Rl DOWEL (4) 1 LEVER 141 127 Hl

1 PLATE 883907 C91
47 174817H1 BOLT, lockwire (Order four BOLT, 1 ROLLER 143206 Hl

26568 R1) 1 SHOE 141 131 Hl
WIRE, locking (16 gaox 18" 2 SPRING 141 130 H1)

long) (Cut from bulk WIRE, U278027 R1) (UsedwlBO LT, 883919 Cl DIFFERENTIAL CASEASSEMBLY
174817 Hl only) (x) (Consistsof FLANGE HALF CASE

and PLAIN HALF CASE)
47 26568 R1 BOLT (4)

174828 H2 GEAR & PINION SET (Differential
48 164846 H1 WASHER (4) 878615 C91)

49 17909-4 H1 PIN, cotter (4) 892828 Cl GEAR & PINION SET (Differential,
890626 C91) (Also usedon units

50 174813H1 RING, adjust (2) equippedwith IMPROVED
PERFORMANCE REWORK KIT,

51 1 103032 PLUG, oil filler and level 892950 C91)

52 875571 C1 RING, lock 447873 C1 NUT

141 128 H1 LINING (2) 278027 Rl WIRE, bulk locking (16 ga.) 50-ft.
(x) U162557 Hl RIVET (28)

889555 C1 COVER

165684 H1 REPAIR KIT, brake lining (Consists
of two LINING, 141 128 H1 and
twenty-eight RIVET, 162557 H1)

174816 H1 DiFFERENTIAL CARRIER and
CAPASSEMBLY
(Composedof -
~ 2 CAP
~ 1 CARRIER

4 DOWEL 73311 Rl
2 PIN 179094 Hl
4 BOLT 26568 Rl
4 WASHER 164846 Hl
(x) WIRE 27802 Rl ) (x) - As Required.

§ - Not FurnishedSeparately.

6-12 PRINTEDIN UNITEDSTATESOF AMERICA (Rev. No.1)



SOLID AXLE
REF. PART DESCRIPTION REF. PART

DESCRIPTION" NO. NUMBER NO. NUMBER

DIFFERENTIAL - Continued
(Rear)

15 PINION (Order GEAR and PINION
SET, 892 828 C1) (Differential,

878614 C91 DIFFERENTIAL CARRIER ASSY., 890625 C91)
rear (4.333: 1 ratio)

C001388 and below 16 137130 H1 BEARING
U001356 and below

17 875571 C1 RING, lock
890625 C91 DIFFERENTIAL CARRIER ASSY.,

rear (3.70: 1 ratio) 18 CARRIER, differential (Order
C001389 and up CARRIER and CAPASSEMBLY,
U001377 and up 174816H1)

70427 R1 SCREW,1-1/2" long sealant (8)
870325 R1 SCREW,1-3/4" long sealant (4) 20 882034 C1 SCREW,thrust

(Consistsof the following parts-
21 136786 H1 NUT103388 PIN, cotter (Usedw/NUT,

104078 H1 only) 22 174813 H1 RING, adjust (2)
2 104078 H1 NUT (Order NUT, 447 873 C1) 23 179094H1 PIN, cotter (4)2 447873 C1 NUT

24 BEARING, cap (Order DIFFER-3 397547 R91 YOKE and DEFLECTOR ENTIAL CARRIER and CAP
ASSEMBLY, 174816 H1) (2)4 179840 SCREW,3/8"NC x 1-1/8" cap (8)

25 73711 R1 DOWEL (4)
5 174842 H1 COVER w/SEAL, 174843 H1

26 174817 H1 BOLT (With hole in cap) (Order
6 174841 H1 GASKET (Also part of IMPROVED four BOLT, 26 568 R1)

PERFORMANCE REWORK KIT, WIRE, locking (16 gaox 18"

" 892950 C91) long) (Cut from bulk WIRE,
278 027 R1) (Usedonly

7 174843 H1 SEAL with BOLT, 174817 H1) (x)

8 127079 H1 WASHER 26 26568 R1 BOLT (4)

9 179504 H1 CONE, top 27 108 931 H1 CUP (2)

10 45929 H CUP,top 28 174826 H1 BEARING (2)

11 174830 H1 CAGEw/CUP, 179501 H1 and CUP, 29 CASE,plain half (Order
179502 H1 DIFFERENTIAL CASE

ASSEMBLY, 883 919 C1
12 174814H1 SHIM (.003") (Also part of

IMPROVED PERFORMANCE 30 174823H1 WASHER, thrust (2)
REWORK KIT, 892 950 C91) (x)

31 174822 H1 GEAR, differential side (2)
12 174815H1 SHIM (.005") (Also part of

IMPROVED PERFORMANCE 32 174824 H1 SPIDER
REWORKKIT, 892 950 C91) (x)

33 174820 H1 PINION, differential (4)
13 174831 H1 SPACER (.172") (x)
13 174832H1 SPACER (.173") (x) 34 174821 H1 WASHER (4)
13 174833 H1 SPACER (.174") (x)
13 174834 H1 SPACER (.175") (x) 35 GEAR (Order GEAR and PINION
13 174835 H1 SPACER (.176") (x) SET, 174828 H1) (Differential,
13 174836H1 SPACER (.177") (x) 878614 C91)
13 174837 H1 SPACER (.183") (x)
13 174838 H1 SPACER (.189") (x) 35 GEAR (Order GEAR and PINION
13 174839H1 SPACER (.195") (x) SET, 892 828 C1) (Differential,
13 174840 H1 SPACER (.201") (x) 890625 C91)

14 179503 H1 CONE, bottom

" 15 Pinion (Order GEAR and PINION
SET, 174828 H1) (Differential,
878614C91) (x) - As Required.

(Rev. No. 1) PRINTEDIN UNITEDSTATESOF AMERICA 6-15



SOLID AXLE
REF. PART
NO. NUMBER DESCRIPTIONREF. PART

NO. NUMBER
DESCRIPTION

DIFFERENTIAL - Continued
(Rear)

36 CASE, flange half (Order DIFFER­
ENTIAL CASEASSEMBLY,
883919Cl)

892828 Cl GEAR and PINION SET (Differential
890625 C91) (Also part of
IMPROVED PERFORMANCE
REWORK KIT, 892 950 C91)

447873 Cl NUT

37 174825 H1 BOLT (With hole in cap) (Order eight
BOLT, 24 854 R1, and eight
WASHER, 213319 Rl)

37 24854 Rl BOLT (8)
213319 Rl WASHER (8)

883919 Cl DI FFERENTIAL CASEASSEMBLY
(Consistsof FLANGE HALF
CASEand PLAIN HALF CASE)

38 WIRE, locking (16 gaox 20" long)
(Cut from bulk WIRE, 278027 Rl)
(Usedonly w/BOLT, 174825 H1)
(x)

39 104553 Hl RIVET, drive gear (12)

40 9409949 PLUG, oil filler and level

41 164846 Hl WASHER (4)

42 NOT USED

43 179 501 H1 CUP,bottom

174816 Hl DIFFERENTIAL CARRIER and CAP
ASSEMBLY
(Composedof -
§ 2 CAP
§ 1 CARRIER

4 DOWEL 73311 Rl
2 PIN 179094 Hl
4 SCREW 174 817 H1
4 WASHER 164846 Hl)

278027 Rl WIRE, bulk locking (16 ga.) (50-ft.)
(x)

174819 Hl DIFFERENTIAL ASSEMBLY
(Composedof -

1 ASSEMBLY 883919 Cl
§ 2 CASE

2 GEAR 174822Hl
4 PINION 174820 Hl
8 BOLT 24854 Rl
1 SPIDER 174824 Hl
8 WASHER 213319 Rl
4 WASHER 174821 Hl
2 WASHER 875572 Cl
(x) WIRE 278027 Rl)

174828 Hl GEAR and PINION SET (Differential,
878614 C91)

174829 Hl BEARING CAGE ASSEMBLY
(Composedof -

1 CAGE 174830 Hl
1 CONE 179503 Hl
1 CONE 179504 Hl
(x) SPACER 174831Hl)

§ - Not FurnishedSeparately.
x - As Required.

6-16 PRINTEDIN UNITEDSTATESOF AMERICA (Rev. No.1)



HYDRAULIC LINES & FITTINGS
REF. PART

DESCRIPTION REF. PART
DESCRIPTIONIt NO. NUMBER NO. NUMBER

CONVERTER LINES - Continued
U001528 and below
C001744 and below

18 884641 C1 HOSE (Cummins Engine) (See
Inset)LINE - TRANSMISSION SUMPTO PUMP C001388 and below

U001376 and below9402713 ADAPTER
18 890766 C1 HOSE (*)2 879617C1 HOSE (I.H_ Engines) C001389 and up2 884645 C1 HOSE (Cummins Engine) U001377 and up

3 9410207 ADAPTER 18A 164571 H1 CLAMP
(7) I.H_

"
4 296247 R1 "0" RING (4) Cummins

181 336 BOLT, 5/16"NF x 3/4" (3)
103320 WASHER, 5/16" lock (3)LINE - PUMPTO FILTER 103025 NUT, 5/16"NF hex (3)

5 380633 C1 ADAPTER 18B 140860 H1 CLAMP (I.H. Engines)
6 296247 R1 "0" RING 19 879619C1 COOLER, oil (I.H. Engines) (See

Inset)7 879614 C1 HOSE (I.H. Engines) C001388 and below7 884642 C1 HOSE (Cummins Engine) U001376 and below
181364 BOLT, 3/8"NF x 1" (4)8 380633 R1 ADAPTER 106263 WASHER, 3/8" flat (4)
17234 R1 NUT, 3/8"NF Esna (4)9 296247 R1 "0" RING

19 884660 C1 COOLER, oil (Cummins Engine)10 FI LTER, transmissionand torque (SeeInset)It converter lines oil (See"Hydraulic C001388 and below
Oil Filter Assembly" in Section 11) U001376 and below179884 BOLT, 112"NC x 1-3/8" (Use 181 364 BOLT, 3/8"NF x 1" (4)

with FILTER, 208952 H1) 106263 WASHER, 3/8" lock (4)(2) 17234 R1 NUT, 3/8"NF Esna (4)179880 BOLT, 1/2"NC x 7/8" (Use
with FI LTER, 883 156 C91) 19A 890423 C1 COOLER, oil (*)(2) C001389 and up103323 WASHER, 1/2" lock (2) U001377 and up

181 360 BOLT, 3/8"NF x 3/4" (6)
106263 WASHER, 3/8" flat (6)LINE - FILTER TO CONVERTER 103321 WASHER, 3/8" lock (6)

11 380633 R1 ADAPTER 19B 103647 PETCOCK (SeeInset)
C001388 and below12 296247 R1 "0" RING U001376 and below

ft 13 879618 C1 HOSE (I.H. Engines) 19C 105423 ELBOW, street13 884646 C1 HOSE (Cummins Engine) C001389 and up
U001377 and up14 878164C1 ADAPTER

19D 103647 DRAIN COCK
15 364885 R1 "0" RING C001389 and up

U001377 and up

LINE - CONVERTER TO COOLER

16 343824 R1 ADAPTER

17 368269 R1 "0" RING

18 879 756 C1 HOSE (I.H. Engines) (See Inset)
C001388 and below (*) Also usedon units equipped with

rt U001376 and below Improved Cooling Radiator Kit,
891 624 C91 or 894 122 C91.

PRINTED IN UNITED STATES OF AMERICA 10-3



REF. PART
NO. NUMBER

DESCRIPTION

HYDRAULIC LINES & FlnlNGS
DESCRIPTION

CONVERTER LINES· Continued
U001528 and below
C001744 and below

LINE· COOLER TO TRANSMISSION
MANIFOLD

20 879757 C1 HOSE (SeeInset)
C001388 and below
U001376 and below

20 890765 C1 HOSE (*)
C001389 and up
U001377 and up

20A 164571 H1
181 336
103320
103025

21 879781 C3

22 364885 R1

CLAMP (4)
BOLT, 5/16"NF x 3/4" (3)
WASHER, 5/16" lock (3)
NUT, 5/16"NF hex (3)

ADAPTER

"0" RING

LINE· CONVERTER PRESSURETO TRANS·
MISSION VALVE

23 9410202 ADAPTER

24 364839 R1 "0" RING

25 879612 C1 HOSE (I.H. Engine)
25 884644 C1 HOSE (Cummins Engine)

26 9410203 ADAPTER

27 570828 R1 "0" RING

LINE - CONVERTER RETURN TO TRANS-
MISSION SUMP

28 296247 R1 "0" RING

29 9410207 ADAPTER

30 884643 C1 HOSE

31 9402713 ADAPTER

LINE - TRANSMISSION AND TORQUE CON·
VERTER BREATHER

32 252374 R1 ELBOWw/o NUT
414504 C1 EYELET

C001389 and up
U001377 and up

TUBE w/o NUTS, (Cut length 1/4"
O.D. x 45" long. cut from bulk
TUBE, 417196 C2)

NUT, tube (2)
C001389 and up
U001377 and up

33

29898 D

REF. PART
NO. NUMBER

34 327273 R91 STRAP, rubber
.C001389and up
U001377 and up

35 30402 D ELBOWw/o NUT
414504 C1 EYELET

C001389 and up
U001377 and up

36 443987 NIPPLE, pipe
C001435 and up
U001464 and up

37 342775 R91 PLUG, quick connective
C001435 and up
U001464 and up

153531 H1 CONNECTOR

444576 PLUG (Not usedon units equipped
with quick connective fittings)

106261 WASHER, 1/4" flat - clamp mounting
(2)

103319 WASHER, 1/4" lock - clamp
mounting (2)

109084 NUT. 1/4"NC hex - clamp mounting V
(2)

417196 C2 TUBING, bulk - 1/4" O.D. x 50 ft.
long (x)

29898 D NUT, 1/4" tube (2)

(*) - Also usedon units equippedwith Improved
Cooling Radiator Kit, 891 624 C91 or
894122 C91.

(x) - As Required.

10-4 (Rev. No.1)PRINTED IN UNITED STATES OF AMERICA



HYDRAULIC LINES & FITTINGS
REF. PART

DESCRIPTION REF. PARTNO. NUMBER NO. NUMBER DESCRIPTION

CONVERTER LINES - Continued
U001529 and up
C001745 and up

LINE - CONVERTER TO COOLER
LINE - TRANSMISSION SUMP TO PUMP 16 574018 Rl ADAPTER

9402713 ADAPTER 17 368269 Rl "0" RING
2 891 870 Cl HOSE 18 890766 Cl HOSE
3 9410207 ADAPTER 19 164571 Hl CLAMP (I.H. Engines) (7)

181 336 BOLT, 5/16"NF x 3/4" (3)4 296247 Rl "0" RING 103320 WASHER, 5/16" lock (3)
103025 NUT, 5/16"NF hex (3)fit LINE - PUMPTO FILTER 19 893687 Cl CLAMP (Cummins Engine)
179818 BOLT, 5/16"NC xl"5 9 410 207 ADAPTER 103320 WASHER, 5/16" lock
102634 NUT, 5/16"NC hex6 296247 Rl "0" RING

20 890423 Cl COOLER, oil7 891 871 Cl HOSE 181 360 BOLT, 3/8"NF x 3/4" (6)
106263 WASHER, 3/8" flat (6)8 9410207 ADAPTER 103321 WASHER, 3/8" lock (6)

9 296247 Rl "0" RING 20A 105423 ELBOW, street
10 FILTER, transmissionand torque 20B 103647 DRAIN COCKconverter lines oil (See"Hydraulic

Oil Filter" in Section 11)

"
1798dO BOLT, 1/2"NC x 7/8" (2) LINE - COOLER TO TRANSMISSION103323 WASHER, 1/2" lock (2) MANIFOLD

11 380633 Rl ADAPTER (I.H. Engine) 21 894727 Cl HOSE
11 380633 Rl ADAPTER (Cummins Engine) 22 164571 Hl CLAMP (I.H. Engines) (4)C001744 and below 181 336 BOLT, 5/16"NF x 3/4" (3U001812 and below 103320 WASHER, 5/16" lock (3)

103025 NUT, 5/16"NF hex (3)11 702933 Cl ELBOW, 900 (Cummins Engine)
C001745 and up 22 893687 Cl CLAMP (Cummins Engine)U001813 and up 179818 BOLT, 5/16"NC xl"

103320 WASHER, 5/16" lock12 296247 Rl "0" RING 102634 NUT, 5/16" NF hex
13 891 867 Cl HOSE (I.H. Engines) 23 879781 C3 ADAPTER

ft 13 891864 Cl HOSE (900 ends) (Cummins 24 364885 Rl "0" RINGEngine)
C001744 and below
U001812 and below LINE - CONVERTER PRESSURETO

TRANSMISSION VALVE13 921 397 Cl HOSE (Straight ends) (Cummins
Engine) 25 9410202 ADAPTERC001745 and up

U001813 and up 26 364839 Rl "0" RING
14 574479 Rl ADAPTER (I.H. Engine) 27 884644 Cl HOSE
14 574479 Rl ADAPTER (Cummins Engine) 28 9410203 ADAPTERC001744 and below

U001812 and below 29 570828 Rl "0" RING
14 625409 Cl ELBOW, 900 (Cummin$.kngine)

" C001745 and up
U001813 and up

15 364885 Rl "0" RING

PRINTED IN UNITED STATES OF AMERICA
10-7



HYDRAULIC LINES & FlnlNGS
REF. PART DESCRIPTION

REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER

CONVERTER LINES - Continued
U001529 and up
C001745 and up

LINE - CONVERTER RETURN TO TRANS-
MISSION SUMP

30 296247 R1 "0" RING

31 9410207 ADAPTER

32 884643 C1 HOSE

33 9402713 ADAPTER

LINE - TRANSMISSION AND TORQUE
CONVERTER BREATHER

34 252374 R1 ELBOWwlo NUT
414504 C1 EYELET

35 29898 D NUT, 1/4" tube (2)

36 TUBE, wlo NUTS, (Cut length 1/4"
OD x 45" long) (Cut from bulk
TUBE, 417196 C2) (I.H. Engines)

37 327273 R91 STRAP, rubber (I.H. Engines)

38 30402 D ELBOWwlo NUT
414504 C1 EYELET V

39 443987 NIPPLE, pipe

40 342775'R91 PLUG, quick connective

41 CONVERTER, torque (See"Torque
Converter" in Section 3)

42 TRANSMISSION (See"Transmission"
in Section 4)

43 VAL VE, transmissioncontrol (See
"Transmission Control Valve" in
Section 4)

44 MANIFOLD, transmission (See
"Transmission" in Section 4)

140860 H1 CLAMP (I.H. Engines)

153531 H1 CONNECTOR (I.H. Engines)

106261 WASHER, 1/4" flat - clamp mounting
(I.H. Engines) (2)

103319 WASHER, 1/4" lock - clamp
mounting (I.H. Engines) (2)

109084 NUT, 1/4"NC hex - clamp mounting
(I.H. Engines) (2)

417196 C2 TUBING, bulk -1/4"OD x 50 ft. long
(x)

(x) - As Required.

10-8 PRINTEDIN UNITEDSTATESOF AMERICA (Rev. No.1)



PART
NUMBER DESCRIPTION

HYDRAULIC LINES & FITTINGS
PART

NUMBER"
REF.
NO.

TRANSMISSION CLUTCH AND HYDRAULIC
SYSTEMPRESSUREGAUGE

REF.
NO. DESCRIPTION

TRANSMISSION CLUTCH PRESSURE • AND BELOW

13

J@
11 12~

13

10

14

TRANSMISSION CLUTCH PRESSURE' AND UP

Serviceparts for units equippedwith
TransmissionClutch and Hydraulic
SystemPressureGaugeKit:

LINE - TRANSMISSION CLUTCH PRESSURE

188328 H1 GAUGE, transmissionclutch pressure

2 153531 H1 CONNECTOR
* and below

3 9403486 NUT, tube (2)
* and below

4 109187 H1 TUBE, copper
* and below

5 202804 H1 FITTING, bulkhead (2)
* and below

6 219957 H1 HOSE
* and below

7

8

877 756 C1 HOSE
* and below

144423 H1 ADAPTER, reducer
* and below

15

1~~

CE-98585

11 205495 H1 GAUGE, hydraulic systempressure

HYDRAULIC SYSTEM PRESSURE • AND BELOW

q
j-16

13

b

(Rev. No.1)
10-21

HYDRAULIC SYSTEM PRESSURE • AND UP

9

10

891 300 C1 FITTI NG, socket

893527 C1 HOSE
* and up

319036 C1 CLAMP

LINE - HYDRAULIC SYSTEM PRESSURE

12 876168 C1 CONNECTOR
* and below

13 140568 CLAMP (2)

14 192507 H1 TUBE w/NUTS, copper
* and below

15 9402706 CONNECTOR
* and below

16 891 300 C1 FITTING, socket

17 893331 C1 HOSE
* and up

893372 C1 PRODUCTGRAPHIC, warning
* and up

* - Serial Number Not Available.
PRINTED IN UNITED STATES OF AMERICA



•

•

•

•

•



HYDRAULIC
COMPONENTS

SECTION 11

(Rev. No.1)

Table Of Contents

Group Page
MAIN HYDRAULIC PUMP 11-2
CONVERTER PUMP 11-4
MAIN CONTROL VALVE (2 Spool) 11-5
MAIN CONTROL VALVE (3 Spool) 11-8
HYDRAULIC RESERVOIR 11-11
BOOM CYLINDER 11-13,11.14
BUCKET CYLINDER

* and below 11-15
BUCKET CYLINDER

* thru * 11-17
BUCKET CYLINDER

• and up 11-19
LOGGER BELLCRANK CYLINDER 11-21
STEERING CYLINDER 11-23
STEERING CYLINDER 11-25
DEMAND VALVE 11-26
STEERING VALVE 11-27
HYDRAULIC OIL FILTER 11-28
RESERVOIR RELIEF VALVE (Bruning) 11-29
RESERVOIR RELIEF VALVE (Racine Hyd. Inc.) 11-29
RESERVOIR DRAIN VALVE (Clayton Mark). 11-30
LOG GRAPPLE CYLINDER 11-31

'Serial number not available.

PRINTED IN UNITED STATES OF AMERICA
11-1



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER

DESCRIPTION
REF. PART
NO. NUMBER

DESCRIPTION

MAIN HYDRAULIC PUMP

6
V

v CE-911nA
I

888751 C91 PUMPASSEMBLY, main 19 SCREW (@) (*) (2)
(2521V-17A9-25DC 10)

U001528 and below 20 PIN (@) (*) (2)
C001744 and below

(Consistsof the following parts - 21 BUSHING (@) (*)

891 892 C91 PUMPASSEMBLY, main 22 PLATE, wear w/BUSHING (@) (*)

(2521V-17A9-25DA 10)
U001529 and up 23 RING (17 GPM) (@) (*) IIC001745 and up

(Consistsof the following parts- 24 ROTOR (@) (*)

880867 C91 CARTRIDGE KIT - 9 GPM 25 VANE w/INSEFn (@) (*) (10)

2 888750 C91 CARTRIDGE KIT - 17 GPM 26 PLATE, pressure (@) (*)

3 179866 BOLT (4) 27 "0" RING (@) (*)

4 177 596 H1 COVER 28 RING, back-up (@) (*)

6 164363 H1 SPRING 29 "0" RING (@) (*)

7 "0" RING (*) (%) 30 "0" RING (@) (*)

8 RING, back-up (%) (*) 31 RING, back-up (@) (*)

9 "0" RING (%) (*) 32 606025 C1 RING, lock

10 PLATE, pressure (%) (*) 33 515440 R1 RING, snap

11 ROTOR (%) (*) 34 ST-225B BEARING

12 VANE w/INSERT (%) (*) (10) 35 177 609 H1 SHAFT

13 RING (%) (*) 36 177 606 H1 WASHER

14 PLATE, wear (%) (*) 37 177610H2 SEAL

15 PIN (%) (it) (2) 38 878341 C1 WIPER

16 SCREW (%) (*) 39 177 602 H1 BODY

17 187238 BOLT (4) 0(%) Part of Cartridge Kit, 880867 C91.
18 177 608 H1 HOUSING (@) Part of Cartridge Kit, 888 750 C91.

(it) Not FurnishedSeparately.

11-2 PRINTEDIN UNITEDSTATESOF AMERICA (Rev. No.1)

17

~----.



HYDRAULIC COMPONENTS
REF.
NO.

REF.
NO.

PART
NUMBER DESCRIPTION

PART
NUMBER DESCRIPTION

MAIN HYDRAULIC PUMP - Continued

177 594 H2 SEAL KIT
(Consistsof -
§ 3 RING, back-up
§ 4 "0"RING

1 SEAL 177610H2
1 WIPER 878341 C1 )

§ - Not FurnishedSeparately.

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 11-3



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER

DESCRIPTION

~ONVERTER PUMP

REF. PART
NO. NUMBER DESCRIPTION

19

I I
I I
U

t CE-89996A

17 16 15

882452 C92 PUMPASSEMBLY 11 887179 C1 PIN, dowel
(Consistsof the following parts-

12 877 643 C1 GEAR (2)
884583 C1 SHAFT, drive

13 887 178 C1 PIN, roll (2)
2 KEY (See"Torque Converter"

Section 3) 14 877641 C1 SHAFT, idler

3 884581 C1 RACE, inner 15 884584 C1 PLATE, end II
4 884959 C91 BEARING, needle 16 877 638 C1 CASE

5 23537 R1 SCREW,5/16"NF x 7/8" cap 17 884582 C1 PLATE, drive
(Allen head) (3)

18 321 608 R1 WASHER, copper
6 884580 C1 FLANGE

19 217909 SCREW,socket headcap
7 877 642 C1 GASKET

179849 SCREW,3/8"NC x 2·1/2" cap (4)
8 877 644 C1 RING 179847 SCREW,3/8"NC x 2" cap (4)

9 591 891 R1 RING, retaining (4)

10 22283 R1 "0" RING (2)

11-4 PRINTED IN UNITED STATES OF AMERICA



REF. PART
NO. NUMBER

HYDRAULIC. COMPONENTS
REF. PART
NO. NUMBER DESCRIPTIONDESCRIPTION

MAIN CONTROL VALVE (2 Spool)

C:I-' 'OTJT

Partswithout letters after the descrip- B 879287 C93 VALVE ASSEMBLY, control (Not
tion indicatesthe part is usedfor usedon units equippedw/Front
all VALVE ASSEMBLIES listed Mounted Hydraulic Attachments)
below. Letters "A" and "B" are (Consistsof the following parts -
usedto identify separateVALVE
ASSEMBLIES. HOUSING (Not furnished separately)

A 879287 C92 VALVE ASSEMBLY, control (Not 2 631 015 C91 CARTRIDGE, relief valve
usedon units equippedw/Front
Mounted Hydraulic Attachments) 3 929839 C1 SLEEVE
(Order VALVE ASSEMBLY,
879287 C93) 4 889224 C1 RING, back-up

879274 C1 BAR
24862 R1 BOLT, 1-1/2" long (4) 5 336191 R1 "0" RING
24870 R1 BOLT, 5" long
25293 R1 BOLT, 5-1/2" long 6 615171 C1 POPPET
25688 R1 BOLT, 7" long

9412230 NUT (3) 7 615170 C1 PISTON
879275 C1 SUPPORT
103323 WASHER, lock (8) 8 613999 C1 SPRING

9 615007 C1 "0" RING

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 11-5

---------------------------------------------------------------- - ----



HYDRAULIC COMPONENTS
REF. PART DESCRIPTION

REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER

MAIN CONTROL VALVE (2 Spool) - Continued

10 928954 Cl RING, back-up 37 218544 Hl PIN, plunger

11 876069 Cl "0" RING 38 218535 Hl PIN, plunger

12 615173 Cl PLUG 39 23204 Rl BALL (6)

13 613996 Cl POPPET 40 881 114 Cl SPRING (2)

14 615001 Cl SPRING 41 930744 Cl CAM (2)

15 613998 Cl SCREW,adjusting 42 218543 Hl SLEEVE

16 347391 Rl WASHER (2) 43 218537 Hl SLEEVE lJ
17 114494 NUT 43A 218541 Hl SPACER (2)

18 131 486 NUT, acorn 43B 218542 Hl RING, snap (2)

19 324593 Rl PLUG 44 218523 Hl CAP, plunger (2)

20 350818 Rl "0" RING (A) (4) 45 157914 Hl PLUG (3)

20 876069 Cl "0" RING (B) (4) 46 138242 BOLT (4)

21 144604 Hl SPRING (3) 47 939815 Cl RING, back-up (Usedw/PISTON,
939814 Cl) (2)

22 157915 Hl POPPET (3)
48 352221 Rl "0" RING (Usedw!VALVE,

23 114697 SCREW,machine (4) 879 287 C92) (2)

24 157927H2 PLATE, seal (2) 49 890633 Cl SPRING (A) (2)

25 199288 Hl WIPER (A) (2) 49 631 666 Cl SPRING (B) (2)

25 1 101923 Cl WIPER (B) (2) 50 939856 Cl PIN (A) (2)

26 NOT USED 50 890618 Cl PIN (B) (2)

27 350818 Rl "0" RING (A) (2) 51 218538 Hl PISTON (Usedw!VALVE ASSY.,
879287 C91) (2)

27 1 191972 Cl "0" RING (B) (2)
51 890617 Cl PISTON (A) (Order PISTON,

28 PLUNGER, D.A. (Not furnished 939814 Cl and RING, 939 815 Cl)
separately) (2)

29 PLUNGER, D.A. float (Not 51 939814 Cl PISTON (B) Vfurnished separately)
52 881 112 Cl SPACER

30 350818 Rl "0" RING (A) 92)
53 364885 Rl "0" RING (A) (2)

30 1 101972 Cl "0" RING (B) (2)
53 876107 Cl "0" RING (B) (2)

31 199288 Hl WIPER (A) (2)
54 218522 Hl PLUG (2)

31 1 101 973 Cl WIPER (B) (2)
55 444691 PLUG, pipe (2)

32 157927 Hl PLATE, seal (2)
56 307915 Rl "0" RING (A)

33 199290 Hl SPRING, seat (2)
56 877 691 Cl "0" RING (B)

34 176151 Hl SPRING, guide (2)
57 615145 Cl PLUG

35 218545 Hl SPRING V60 615015C91 CYLINDER, relief valve (A) (2)
36 218540 Hl SPRING

60 631 014 C91 CYLINDER, relief valve (B) (2)

11-6 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

MAIN CONTROL VALVE (2 Spool) - Continued

61 131486 NUT, acorn (2)

62 347391 Rl WASHER (4)

63 114494 NUT, 3/8"NF jam (2)

64 613998 Cl SCREW,adjusting (2)

65 615 001 Cl SPRING (4)

66 613996 Cl POPPET (2)

67 613995 Cl PLUG (2)

PRINTED IN UNITED STATES OF AMERICA 11-7(Rev. No. 1)



HYDRAULIC COMPONENYS
REF. PART
NO. NUMBER DESCRIPTION

REF.
NO.

PART
NUMBER DESCRIPTION u

CE99617A

882963 C92 VALVE ASSEMBLY, main control 6 615171 C1 POPPET
(3-Spool) (Order MAIN CONTROL
VALVE, 882 963 C93) 7 615170 C1 PISTON

882963 C93 VALVE ASSEMBLY, main control 8 613999 C1 SPRING (J
24862 R1 BOLT, 1-1/2" long
24870 R1 BOLT, 5" long 9 615007 C1 "0" RING
25293 R1 BOLT, 5-1/2" long
25688 R1 BOLT, 7" long 10 889224 C1 RING, back-up

103323 WASHER, lock (8)
9412230 NUT (3) 11 876069 Cl "O"RING
879274 Cl BAR
879275 C1 SUPPORT 12 615173 C1 PLUG

(Consistsof the following parts-
13 613996 C1 POPPET

HOUSING (Not furnished separately)
14 615001 C1 SPRING

2 631015C91 RELIEF VALVE ASSEMBLY
15 613998 C1 SCREW,adjusting

3 929839 C1 SLEEVE
16 347391 Rl WASHER (2) U4 889224 Cl RING, back-up
17 114494 NUT,jam

5 336191 R1 "0" RING

11-8 PRINTEDIN UNITEDSTATESOF AMERICA (Rev. No.1)

u

MAIN CONTROL VALVE
(3-Spool)

21

73

58



REF. PART
NO. NUMBER DESCRIPTION

HYDRAULIC COMPONENTS
DESCRIPTION

MAIN CONTROL VALVE - Continued
(3-Spool) - Continued

18

19

20

131486 NUT, acorn

324593Rl PLUG

350818 Rl "0" RING (Usedw/VALVE,
882963 C92) (5)

20 876069 Cl "0" RING (Usedw/VALVE,
882 963 C3) (5)

21 157914 Hl PLUG (C.V.) (4)

22 144604 Hl SPRING (C.V.) (4)

22A 157915 Hl POPPET (4)

23 114697 SCREW,machine (6)

24 157 927 H2 PLATE, seal (3)

25 199288 Hl WIPER (3)
(Order the following parts -
1 SEAL 1101972Cl
1 WIPER 1 101 973 Cl)

26 218545 Hl SPRING, plunger

27 350818 Rl "0" RING (3)
(Order the following parts-

1 SEAL 1 101 972 Cl
1 WIPER 1 101973 Cl)

PLUNGER, D.A. (Not fu, nished
separately) (2)

28

29 PLUNGER, D.A. float (Not furnished
separately)

30 350818 Rl "0" RING (3)
(Order the following parts·

1 SEAL 1 101 972 Cl
1 WIPER 1101983Cl)

199288 Hl WIPER (3)
(Order the following parts -

1 SEAL 1101972Cl
1 WIPER 1101973Cl)

157297 H2 PLATE, seal (3)

199290 H1 SPRING, seat (4)

176151 H1 SEAT, spring (2)

199287 Hl SPRING, plunger (Usedw/VALVE,
882963 C92)

218545 Hl SPRING, plunger (Usedw/VALVE,
882963 C93)

199291 H1 BOLT, special

218544 H1 PIN, plunger

31

32

33

34

35

35

36

37

REF. PART
NO. NUMBER

38

39

40

218535 Hl PIN, plunger

23204 Rl BALL (6)

881 114 Cl SPRING, detent (2)

41 930744 Cl CAM (2)

42 218543 Hl SLEEVE

43 218537 H1 SLEEVE

43A 218541 Hl SPACER (2)

43B 218542 Hl RING, snap (2)

44 218523 Hl CAP, plunger (2)

45 615 149 Cl CAP, plunger

46 138242 BOLT (6)

47 218540 Hl SPRING, plunger

51 218538 Hl PISTON (Usedw/VALVE,
882963 C92) (2)

52 881 112 Cl SPACER

53 364885 Rl "0" RING (Usedw/VALVE,
882 963 C92) (2)

54

55

56

218522 Hl PLUG, special (2)

444691 PLUG, pipe

307915 Rl "0" RING (Usedw/VALVE,
882963 C92)

877 691 Cl "0" RING (Usedw/VALVE,
882963 C93)

57 615145 Cl PLUG

56

58

59

60

61

62

63

615015 C91 CYLINDER, relief valve (2)

368269Rl "O"RING (4)

613993 Cl CAP (4)

131846 NUT, acorn (4)

347391 Rl WASHER (4)

114494 NUT, jam (2)

64 613998 Cl SCREW,adjusting (4)

65

66

67

615001 Cl SPRING (2)

613996 Cl POPPET (2)

613995 Cl PLUG (4)

(Rev. No.1) 11-9PRINTED IN UNITED STATES OF AMERICA



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER DESCRIPTIONREF. PART

NO. NUMBER
DESCRIPTION uMAIN CONTROL VALVE· Continued

(3-Spool) . Continued

68 368269 R1 "0" RING (2)

69 889223 C1 RING, back-up (2)

70 615007 C1 "0" RING (2)

71 613999 C1 SPRING (2)

72 613997C1 PISTON (2)

73 615002 C1 "0" RING (2)

74 890495 C1 RING, back-up (2)

75 613994 C1 POPPET (2)

76 615003 C1 POPPET (2)

77 876107 C1 "0" RING (Usedw/VALVE,
882963 C93) (2)

78 939815 C1 RING, back-up (Usedw/VALVE,
882963 C93) (2)

79 615007 C1 "0" RING (Usedw/VALVE,
882963 C93) (2)

80 939814 C1 PISTON (Usedw/VALVE,
882963 C93) (2)

81 631 666 C1 SPRING (Usedw/VALVE,
882963 C93) (2)

82 890618 C1 PIN (Usedw/VALVE, 882 963 C93)
(2)

83 1 101 973 C1 WIPER (6)

84 1 101 972 C1 SEAL (6)

11-10 PRINTED IN UNITED STATESOF AMERICA (Rev. No.1)



• REF. PART
NO. NUMBER DESCRIPTION

HYDRAULIC COMPONENTS
DESCRIPTION

HYDRAULIC RESERVOIR

~29

~14
---13

REF. PART
NO. NUMBER

Partswithout letters after the descrip­
tion indicate the part is usedfor both
ReservoirAssemblieslisted below:
Letters" A" and "B" are usedto
identify separateReservoirAssemblies.

A 879502 C92 RESERVOIR ASSEMBLY, hydraulic
C001744 and below
U001528 and below

(Consistsof the following parts
except referencenumbers9 and
22 thru 25)

RESERVOIR ASSEMBLY, hydraulic
C001745 and up
U001529 and up

(Consistsof the following parts
except Ref. Nos.9 and 22 thru

25)
NUT, 3/4"NF hex (2)
BOLT, 3/8"NF x 1-1/2" (3)
WASHER, 3/4" lock (2)

B 891 886 C92

219753
181 374
103326

2

882690 C1 RESERVOIR BODY wISLEEVE,
887811 C1 (A)

891 887 C2 RESERVOIR BODY wISLEEVE,
887811C1) (B)

877 825 C2 INSULATOR

3 877 811 C1 SLEEVE

4

5

176026 H1 SPRING, relief valve

106 263 WASHER, 3/8" flat

6 882216 C1 NUT, 3/8"

7 879491 C1 SCREEN

8 122322 R91 CLAMP

9 20696 R1 PLUG, 3/4" pipe

11

12

13

14

15

877 824 C1 SPACER (2)

877 826 C4 FI LTER (2)

879496 C1 STRIP

883553 C1 NUT (2)

172 803 H1 "0" RING, 5/8" thick (Order "0"
RING, 894 666 C1 and two
BOLT, 892 692 C1)

894666 C1 "0" RING, 3/4" thick (Together
wltwo BOLT, 892 692 C1, will
work for "0" RING, 172 803 H1)

882683 C1 HEAD, top (Order HEAD,
882683 C2 and CAPASSY.,
933814 C91)

15

(Rev. No.1) 11-11PRINTED IN UNITED STATES OF AMERICA



HYDRAULIC COMPONENTS
REF. PART DESCRIPTION

REF. PART
NO. NUMBER NO. NUMBER

HYDRAULIC RESERVOIR - Continued

16 882683 C2 HEAD, top

17 879375 C1 BOLT, 2" carriage (Usedw/"O"
RING, 172 803 H1) (2)

17 892692 C1 BOLT, 3" carriage (Usedw/"O"
RING, 894 666 C1) (2)

18 879203 C1 CLAMP (2)

19 120377 NUT,3/8"NC (2)

20 618688 C1 SEAL, dipstick (Usedw/HEAD,
882683 C2)

20A 134045 H1 SEAL, dipstick (Usedw/HEAD,
882683 C1) (2)

21 933811 C1 GAUGE,oillevel (Usedw/HEAD,
882683 C2)

21A 879631 C1 GAUGE,oillevel (Usedw/HEAD,
882683 C1)

22 103499 ELBOW,900 street
U001528 and below
C001744 and below

22 140798 ELBOW, 450 street
U001529 and up
C001745 and up

23 20969 R1 PLUG, 3/4" pipe

24 891 495 C1 VALVE, drain (Columbia Pipe) (Will
work for VALVE, 215 605 H1)

25 VALVE, vacuumpressurerelief
(See"Reservoir Relief Valve" in
this section)

26 933022 C1 GAUGE, sight (Usedw/RESERVOIR
BODY, 891 887 C2) (B)

27 382432 R1 "0" RING (Usedw/RESERVOIR
BODY, 891 887 C2) (B)

28 D-2615 BALL (Usedw/HEAD, 882 683 C2)

29 618690 C2 CAP (Usedw/HEAD, 882 683 C2)

30 933814 C91 CAPASSEMBLY (Usedw/HEAD,
882683 C2)

DESCRIPTION

u

11-12 (Rev. No.1)PRINTEDIN UNITEDSTATESOF AMERICA



REF;-. -----~
NO. N~~:~R ~HYDRAULIC COM
BOOMCYL _:DE~S~CR~IPPTTION PONENTS

(4-1/2" D' INDER REF.
iarneter) NO. PART

__ _,!N~U:!!!M!!.!!B~ERR DESCRIPTION

2

3

880550 C94 CYLINDER ASS
~~rderCYLIN5~~L~, boom, 35809 C91)

SCREW 6" ISCREW:7" I~~ghex-hd cap (6)
~C~H(~~, lockg(~r-hd cap (2)

(Consistsof the followin
FITTIN g parts-

G, grease

CYLINDER

152039 H1 PLUG

186342
16412 Rl

103323
103028

109462

880529 Cl

4 880524 C3 PISTON, half

880525 Cl PACKING (2)

880526 Cl BUSHING (2)

880527 Cl RING, lock (2)

875915 Cl BOLT 3/8"in h' NC x 2-3/4"
21 396 R1 ead for u"' w/lock D.H. (Hoi.

BOLT,3/8"N wire) (8)
pellet) (8) C x 2-3/4" D.H. (Nylon

WIRE, lock in ((Cut from ~ul~~1~Ex 14" long)
880 523 C3 PISTON ,278027 Rl)

, half

876097 Cl "0" RING

5

6

7

8

8

9

10

11

PRINTED IN UNITED STATES OF AMERICA(Rev. No.1)

12

13

14

15

16

17

18

19

894206 Cl

174297 Hl

878147Cl

CE·B9734C

WASHER, back-up

GLAND ., cylinder

PACKING

880522 C2 NUT, packing

878169 C91 SEAL

174299 Hl

174300 Hl

174301 Hl

876088 Cl

880521 C2

880528 Cll

20

21

22

23

24

171890 H1

174304 Hl

278027 Rl

RING, lock (3)

CAP

RING retai ., alnlng

"O"RING (2)

RING b, ack-up (4)

RODw/BUSpiston HING, 171 890 H1,

BUSHING

SETSCREW, 1/4"-28 x 3/4"
WIRE b (3)

(50'ft.)I~~)cking (16 ga.)

(x) - As Required.

11-13



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER DESCRIPTIONREF. PART

NO. NUMBER DESCRIPTION

BOOMCYLINDER
(4-1/2" Diameter)

CE-114060

935809 C91 CYLINDER ASSEMBLY, boom (2) 10 399717 Rl RING, back-up
(Consistsof the following parts -

11 619069 C91 WIPER, rod
940680 Cl CAP, retaining

12 1 122594 Cl SEAL, rod
2 935808 C2 HOUSING w/BUSHING, 1 104 953 C2,

cylinder 13 384349 Rl "0" RING

3 933490 Cl NUT 14 935806 C91 ROD w/BUSHING, 171 890 Hl

4 936141 Cl PISTON 15 109461 FITTI NG, lubrication

5 399719 Rl RING, wear (2) 16 171890 Hl BUSHING

6 656450 Cl SEAL, piston

8 936092 Cl GLAND

9 876097 Cl "0" RING, gland

11-14 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER DESCRIPTIONREF. PART

NO. NUMBER DESCRIPTION

BUCKET CYLINDER
(5" Diameter)
* and below

2

4
3

4
3

22

10
CE-18244B

28

219101 H5 CYLINDER ASSEMBLY, bucket 7 WIRE, locking (16 gaox 18" long)
(Not usedon units equippedwith (Cut from bulk WIRE, 278 027 R1)
High Lift Boom Kit or Logger
Hydraulic attachment) (Order 8 875915 C1 BOLT, 3/8"NC x 2-3/4" D.H. (8)
CYLINDER, 895 308 C92)
(Consistsof the following parts - 9 174242H3 RODw/BUSHING, 171 890 H1,

piston (Not usedon units equipped
891 838 C91 CYLINDER ASSEMBLY, bucket with High Lift Boom Kit)

(Useonly on units equippedwith
High Lift Boom Kit) (Order 9 891 837 C91 RODw/BUSHING, 171 890 H1,
CYLINDER, 920 391 C93) piston (Useonly on units equipped
(Consistsof the following parts- with High Lift Boom Kit) (Order

two "0" RING, 876 089 C1, four
174239 H2 CYLINDER w/BUSHING, 171 871 H1 RING, 883277 C2 and ROD,

920478 C91)
1A 171 871 H1 BUSHING

10 171 890 H1 BUSHING
2 219400 H2 PISTON, half

11 876089 C1 "0" RING (2)
3 219398 H3 PACKING, piston (2)

12 877 437 C91 GLAND w/BUSHING, 877 440 C1
4 219399 H2 BEARING, piston (2)

13 155991 H5 PACKING, rod
5 171 885 H1 RING, lock (2)

14 155993 H2 RING, adjusting
6 219401 H2 PISTON, half

* - Serial Number not Available.

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 11-15



HYDRAULIC COMPONENTS
REF. PART DESCRIPTIONNO. NUMBER

BUCKET CYLINDER . Continued
(5" Diameter)
* and below

15 147912Hl SPRING (8)

16 171 896 Hl RING, back-up

17 267743 Cl RING, retaining

18 876099 Cl "0" RING

19 891 539 Cl WASHER, back-up

20 155989 Hl RING, lock (3)

21 171897 H2 CAP

22 174693H2 GASKET

23 171 899 H2 RETAINER

24 174686 Hl SEAL

25 181 276 Hl GASKET

26 179840 SCREW,3/8"NC x 1-1/8" cap (6)

27 178551 WASHER, 3/8" lock (6)

28 109461 FITTING, grease

29 109459 FITTING, grease

30 877 440 Cl BUSHING, gland

278027 Cl WIRE, bulk locking (16ga.) (50ft.)
(x)

(x) - As Required.
(*) - Serial Number not Available.

REF. PART
NO. NUMBER DESCRIPTION u

, j

'-'

u
11-16 (Rev. No.1)PRINTED IN UNITED STATES OF AMERICA



REF. PART
NO. NUMBER DESCRIPTION

HYDRAULIC COMPONENTS
DESCRIPTION

REF. PART
NO. NUMBER

BUCKET CYLINDER
(5" Diameter)
* thru *

895308. C94 CYLINDER ASSEMBLY, bucket (Not
usedon units equipped with High
Lift Boom Kit and Loader to Logger
Hydraulic Attachment) (Order
Cylinder, 933 346 C91)

920391 C93 CYLINDER ASSEMBLY, bucket
(Useonly on units equippedwith
High Lift Boom Kit) (Order
Cylinder, 933 366 C91)
{Consistsof the following parts-

2

3

4

174239 H2 CYLINDER w/BUSHING, 171871 H1

171871 H1 BUSHING, cylinder

109462 FITTI NG, grease

WIRE, locking (16 gaox 18" long)
(Cut from bulk WIRE, 278 027 R1)
(Usew/BOLT, 875915 C1 only)

875915 C1 BOLT, 3/8"NC x 2-3/4", D.H.
(Hole drilled in headfor usewith
LOCKWIRE) (Usedw/PISTON
HALF, 878158 C3 and
878 159 C3) (8)

21396 R1 BOLT, 3/8"NC x 2-3/4", D.H. (Nylon
pellet) (Usedw/PISTON HALF,
922636 C1 and 922 637 C1) (8)

CE-969528

26 112 R1 BOLT, 1/2"NC x 3" (Usedwith
PISTONHALF, 927 817 C1 and
927818C1) (8)

878158 C3 HALF, piston (Usedon CYLINDER
ASSY., 895 308 C92, 895 308 C91,
and 920 391 C91) (SeeNOTE)
(Order the following parts -

8 BOLT 26 112 R1
2 BUSHING 626111 C1
1 HALF 929817 C1
1 HALF 927818 C1
2 RING 927816 C1
2 SEAL 625668 C1)

6A 922637 C1 HALF, piston (Usedon CYLINDER
ASSY., 895 308 C93and
920391 C92) (SeeNOTE)
(Order the following parts -

8 BOLT 26112 R1
1 HALF 927817 C1
1 HALF 927818 C1
2 RING 927816 C1)

5

6

NOTE: Cylinder Assemblies,895 308 C93 and
aboveand 920391 C92 and abovehave
the part number stampedon them.
Cylinder Assemblies,895 308 C92and
below and 920 391 C91 and below arenot
stamped.

* - Serial Number not Available.

5

5

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 11-17



REF.
NO.

PART
NUMBER

DESCRIPTION

HYDRAULIC COMPONENTS
DESCRIPTION

BUCKET CYLINDER - Continued
(5" Diameter)
* thru *

6A 927818 C2 HALF, piston (Usedon CYLINDER
ASSEMBLY, 895308 C94 and
920391 C93) (SeeNOTE)

7 878068 C1 PACKING, piston (Usedon
CYLINDER ASSEMBLY,
895308 C92 and below and
920391 C91 and below) (See
NOTE) (2)

7A 626111 C1 BUSHING, piston (Usedon
CYLINDER ASSEMBLY,
895 308 C93 and up and
920391 C92 and up) (SeeNOTE)
(2)

7B 219399H2 BEARING,piston (Usedon
CYLINDER ASSEMBLY,
895308 C92 and below and
920391 C91and below) (2)

7C 625668 C1 SEAL, piston (Usedon CYLINDER
ASSEMBLY, 895 308 C93 and up
and 920391 C92 and up) (See
NOTE) (2)

171885 H1 RING, lock (Usedw/PISTON HALF,
878 158 C3, 878 159 C3,
922636 C1, and 922 637 C1) (2)

8

927816 C1 RING, lock (Usedw/PISTON HALF,
927817 C1 and 927 818 C1) (2)

9 878159 C3 HALF, piston (Usedon CYLINDER
ASSEMBLY, 895 308 C92,
895 308 C91and 920 391 C91)
(SeeNOTE)
(Order the following parts -

8 BOLT 26112 R1
2 BUSHING 626111C1
1 HALF 927 817 C1
1 HALF 927818 C1
2 RING 927816 C1
2 SEAL 625668 C1)

8

9A 922636 C1 HALF, piston (Usedon CYLINDER
ASSEMBLY, 895 308 C93 and
920391 C92) (SeeNOTE)
(Order the following parts -

8 BOLT 26 112 R1
1 HALF 927817C1
1 HALF 927818 C1
2 RING 927816 C1)

9A 927817C2 HALF,piston (Usedon CYLINDER
ASSEMBLY, 895 308 C94 and
920391 C93) (SeeNOTE)

10 NOT USED

10A 891 538 C1 RING, rod packingand bushing
retaining

REF.
NO.

PART
NUMBER

11 878148 C1 BUSHING, rod packing

12 891537C1 PACKING,rod

13 876099 C1 "0" RING, gland

14 891 539 C1 RING, back-up

15

16

NOT USED

NOT USED

16A 891 540 C91 GLAND w/BUSHING, 878150 C2

17 155989 H1 RING, lock (3)

17A 878150C2 BUSHING,gland

18 878169 C91 SEAL, cylinder cap oil

18A 878385 C1 RING, cord

19 878157 C1 CAP, cylinder

20 111 328 WASHER, 3/8" lock (6)

21 179 837 BOLT, 3/8"NC x 3/4" (6)

22 883277 C2 RING, back-up (4)

l.J

23

24

876089 C1 "0" RING, piston rod (2)

887567 C91 RODw/BUSHING, 171 890 H1
(Not usedon units equippedwith
High Lift Boom Kit)

920478 C91 RODw/BUSHING, 171 890 H1,
piston (Useonly on units
equippedwith High Lift Boom Kit)

24

25

26

171 890 H1 BUSHING, rod

109462 FITTING, grease

278027 R1 WIRE, bulk locking (16 ga.) (50 ft.)
(x)

NOTE: Cylinder Assemblies,895 308 C93and
aboveand 920 391 C92 and abovehave
the part number stampedon them.
Cylinder Assemblies,895 308 C92 and
below and 920391 C91 and below are
not stamped.

(x) - As Required.
(*) - Serial Number Not Available.

11-18 (Rev. No.1)PRINTED IN UNITED STATES OF AMERICA



"

"

DESCRIPTION

HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER

REF. PART
NO. NUMBER DESCRIPTION

933346 C91 CYLINDER, bucket (Not usedon
units equippedw/Hi-Lift Boom
Kit) (Replaces,895 308 C94)

933366 C91 CYLINDER, bucket (Usedonly on
units equipped w/Hi-Lift Boom
Kit) (Replaces,920 391 C93)
(Consistsof the following parts-

174239 H2

2 171 871 Hl

3 109462

4 109462

5 275635 Rl

6 933251 Cl

7 923219 Cl

8 927816 Cl

9 933252 Cl

10 625668 Cl

11 610271 Cl

CYLINDER w/BUSHING, 171 871 Hl

BUSHING

FITTING, grease

FITTING, grease

BOLT (8)

PISTON, half

RING, wear (2)

RING, lock (2)

PISTON, half

SEAL (2)

"0" RING (2)

12 878385Cl RING, cord

13 876099 Cl "0" RING

14 933278 C2 RING, back-up

15 933253 Cl GLAND

16 155989 H2 RING, lock (3)

17 1 122594 Cl SEAL, rod

18 619069 C91 ROD, wiper

19 933250 Cl CAP, cylinder

20 25544 Rl WASHER (6)

21 140483 H BOLT (6)

22 933279C2 RING, back-up (4)

23 876089 Cl "0" RING (2)

24 887567 C91 RODw/BUSHING, 171890 Hl,
piston (Not usedon units equipped
w/Hi-Lift Boom Kit)

24 920 478 C91 RODw/BUSHING, 171 890 Hl,
piston (Usedonly on units equip­
ped w/Hi-Lift Boom Kit)

(Rev. No.1) 11-19PRINTED IN UNITED STATESOF AMERICA



HYDRAULIC COMPONENTS
REF.
NO.

REF.
NO.

PART
NUMBER DESCRIPTIONPART

NUMBER DESCRIPTION

BUCKET CYLINDER (5" Diameter) . Continued
* and up

25 171 890 H1 BUSHING

25A NOT USED

26 RING, cord (Refer to Boom and
Linkage") (2)

27 PINLOCK (Refer to "Boom and
Linkage")

28 219098H1 PINLOCK, cylinder to frame
24884 R1 BOLT, 3/4"NC xl" long

271 579 BOLT, 5/8 x 1" NF
932279 Cl WASHER, hardened(Usedw/

BOLT, 24884 Rl)
106267 WASHER, flat - 5/8" (Usedw/

BOLT,271579)
103325 WASHER, lock - 5/8" (Usedw/

BOLT,271579)

29 890294 C1 SHIM, cord ring, bucket cylinder to
frame (x)

30 883796 C1 RING, split cord (2)

IX) - As Required

11-20 PRINTED IN UNITED STATESOF AMERICA (Rev. No.1)



REF. PART
NO. NUMBER DESCRIPTION

HYDRAULIC COMPONENTS

i!d- 7 "

J~Ui'l~(r I(,i "7 •
56' O~j.~J / 7A 7C 8 ij9J

(f)dxJ~6~,;
,_, lO' • ((dJlId17A18 -~

19

Q-=-d(id.!. I r 1'/22 i.2 ~-:------------. j.~rYJ ~i I
It 23 1 ffffC::J ~

2°21 ~

2S !
26 CE.96952C

LOGGER BELLCRANK CYLINDER
(6" Diameter)
(Usedonly on units equippedw/Logger Hydraulics
Attachment)

894897 C93 CYLINDER ASSEMBLY, logger
bellcrank
(Consistsof the following parts -

894893 Cl CYLINDER w/BUSHING, 201 510 Hl

2 201510 Hl BUSHING

3 109461 FITTING, grease

4 WIRE, locking (13 fa. x 16" long)
(Cut from bulk WIRE, 876014 Cl)

5 875926 Cl BOLT, 1/2"NC x 3·3/4" (Hole drilled
in headfor usew/lockwire) (8)

5 25058 Rl BOLT, 1/2" NC x 3-3/4" (Nylon
pellet) (8)

6 878441 C3 HALF, piston (Usedon CYLINDER
ASSEMBLY, 894 887 C92 and
below) (SeeNOTE)
(Order the following parts-

2 BUSHING 896464 Cl
1 HALF 896466 Cl
1 HALF 896467 Cl
2 SEAL 657862 Cl)

REF. PART
NO. NUMBER DESCRIPTION

6A 896466 C2 HALF, piston (Usedon CYLINDER
ASSEMBLY, 894897 C93 and
up) (SeeNOTE)

7 878447 Cl PACKING, piston (Usedwith
CYLINDER ASSEMBLY,
894897 C92and below) (SeeNOTE)

7A 896464 Cl BUSHING, piston (Usedwith
CYLINDER ASSEMBLY,
894897 C93 and up) (SeeNOTE)
(2)

7B 878442 Cl BUSHING, piston (Usedwith
CYLINDER ASSEMBLY,
894 897 C92 and below) (See
NOTE) (2)

NOTE: Cylinder Assembly,894 897 C93 and up
havethe assemblynumber stampedon
them. Cylinder Assembly,894 897 C92
and below arenot stamped.

(Rev. No.1) 11·21PRINTED IN UNITED STATES OF AMERICA



DESCRIPTION

HYDRAULIC COMPONENTS
DESCRIPTIONREF. PART

NO. NUMBER
REF. PART
NO. NUMBER

26 109459 FITTING, grease

LOGGER BELLCRANK CYLINDER· Continued
(6" Diameter)
(Usedonly on units equippedw/Logger Hydraulics
Attachment)

7C 657862 C1 SEAL, piston (Usedw/CYLINDER
ASSEMBLY, 894897 C93 and up)
(SeeNOTE) (2)

8 169580 H1 RING, lock (2)

9 878443 C3 HALF, piston (Usedon CYLINDER
ASSEMBLY, 894 897 C92and below)
(SeeNOTE)
(Order the following parts-

2 BUSHING 896464 C1
1 HALF 896466 C1
1 HALF 896467 C1
2 SEAL 657862 C1)

9A 896467C2 HALF, piston (Usedon CYLINDER
ASSEMBLY, 894 897 C93 and up)
(SeeNOTE)

10 NOT USED

10A 890912C1 RING, retaining

11 878 445 C1 BUSHING

12 890910C1 PACKING, rod

13 876101 C1 "0" RING

14 890911C1 WASHER,back·up

15 NOT USED

16 NOT USED

16A 890913C91 CAPw/BUSHING,878440C2,
cylinder

17 169566 H1

17A 878440 C2

18 878448 C91

18A 878386 C1

19 878450 C1

20 111 328

21 179838

22 878632 C2

23 876092 C1

24 894892 C91

25 920511 C1

RING, lock (3)

BUSHING

SEAL

RING, cord

CAP

WASHER, 3/8" lock (6)

BOLT, 3/8"NC x 7/8" (6)

RING, back-up (4)

"0" RING (2)

RODw/BUSHING,920511 C1,
piston

BUSHING

876014 C1 WIRE, bulk locking (13 ga.) (48")
(x)

NOTE: Cylinder Assembly,894897 C93 and up
havethe assemblynumber stampedon
them. Cylinder Assembly,894897 C92
and below arenot stamped.

(x) - As Required.

11-22 (Rev. No.1)PRINTED IN UNITED STATESOF AMERICA



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

STEERING CYLINDER
(3" Diameter)

5

20

CE-88SS4C

879477 C93 CYLINDER, steering (Order
CYLINDER, 933494 C91) (2) 7 215069 H1 PACKING, piston (Usedw/PISTON
(Consistsof the following parts - HALF, 215069 H1 and

879473 C2 CYLINDER w/BUSHING, 222214 H1
215070 H1 only)

7 882127 C1 PACKING, piston (Usedw/PISTON
2 222214H1 BUSHING HALF, 884867 C1 and

3
882 126 C1 only)

109461 FITTING, grease (2)
8 215069H1 PISTON, half

4 152039 H1 PLUG, rubber 01239 and below
(Order the following parts -

5 215070H1 PISTON, half 1 PISTON HALF 882126 C1
01239 and below 1 PISTON HALF 884867 C1

(Order the following parts - 1 BUSHING 882128 C1
1 PISTON HALF 884867 C1 1 PACKING 882127 C1)
1 PISTON HALF 882126 C1
1 BUSHING 882128 C1 8 882126 C1 PISTON, half
1 PACKING 882127 C1 ) 01240 and up

5 884867 C1 PISTON, half 9 125283 H1 GLAND, cylinder
01240 and up

10 876092 C1 "0" RING
6 215081H1 SPACER (Usedw/PISTON HALF,

0 215070H1 and215069H1 only) 11 143368 H1 RING, back-up (3/32" thick)

6 882128 C1 BUSHING (Usedw/PISTON HALF, 11 878632 C2 RING, back-up (5/64" thick with
884867 C1and 882126 C1 only) concavesurface)

(Rev. No. 1) PRINTED IN UNITED STATES OF AMERICA 11-23



HYDRAULIC COMPONENTS
REF.
NO.

PART
NUMBER

DESCRIPTION
REF.
NO.

PART
NUMBER

DESCRIPTION

STEERING CYLINDER· Continued
(3" Diameter)

12 125280 Hl RING, lock (2)

13 124318 H3 PACKING, rod

14 125416 Hl CAP

15 125279Hl RING, retaining

16 196003 Hl NUT w/o SEAL, packing
01239 and below

(Order PACKING NUT
ASSEMBLY, 881 562 Cll)

16 881 562 Cll NUT w/SEAL, 881 561 C91, packing
01240 and up

17 172240H1 SEAL, packing nut (Usewith
PACKING NUT, 196003 Hl)

17 881 561 C91 SEAL, packing nut (Usewith
PACKING NUT ASSEMBLY,
881 562 Cll)

19 174304 Hl SETSCREW (3)

20 18462 Rl NUT, 1-14"NF Esna

21 879476 Cll RODw/BUSHING, 222 214 Hl,
piston

22 222214 Hl BUSHING

23 109462 FITTING, grease

u

o

o
11-24 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

STEERING CYLINDER
(3"Diameter)

16
I

15

4

8

~OOoo
IIII~.·
9 10 12 11 ~ (

I~·····~
13 f

CE.II4061

933494 C91 CYLINDER ASSEMBLY, steering (2) 11 403460 R1 WIPER, rod
(Consistsof Refs. 1 through 16-

12 935774 C1 SEAL, rod
940678 C1 CAP, retaining

13 384250 R1 "0" RING
2 936376 C1 HOUSING w/BUSHING, 222214 H1,

cylinder 14 933493 C91 RODw/BUSHING, 222214 H1,
piston

3 1 120595 C1 NUT
15 222214 H1 BUSHING

4 936372 C1 PISTON
16 109461 FITTING, lubrication (2)

5 387374 R1 RING, wear (2)

6 387373 R1 SEAL, piston

7 383017 R1 SEAL, inner

8 936275 C2 GLAND

9 876092 C1 "0" RING, gland

10 387370 R1 RING, back-up

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 11-25



OMPONENTSHYDRAULIC C PART

REF. NUMBERNO.
REF.
NO.

DEMAND VALVE

j 2 3

~f'" (((0//
16 17 t f

6 18

DESCRIPTION u

879276 C91 nd rts-VALVE,. dem: the following pa(Consists0

2

3

881 762 Cl

22461 Rl

CAP

RING, seal (2)

ER (Not furn ishedPLUNG
separately)

(Not furnishedHOUSING, valve
separately)

4

882106 Cl CHECK5

SPRING (2)6 171 468 H1

881 766 Cl PLUG7

"0" RING8 350429 Rl

. g (2)373173 Rl RING, retainin9

SPRING10 881 757 Cl

11

12

13

14

15

16

17

18

19

881 763 C1

22458 R1

881 765 Cl

22459 Rl

9410358

9410362

SPACER

"0" RING

CAP

RING, seal

CAP

CAP

RING, seal

CHECK

BUSHING

RING, retaining

(Rev. No.1)11-26

22460 Rl

20

104327 Hl

888801 Cl

364838 Rl



•

•

•

HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER REF. PART

NO. NUMBER
DESCRIPTION DESCRIPTION

STEERING VALVE

CE-POo.U

880993 C92 VALVE ASSEMBLY, steering 13 PLUNGER (Not furnished(Consistsof the following parts- separately)
HOUSING, valve (Not furnished 13A 238627 Rl RING, retaining (2)separately)

13B 350667 Rl "0" RING (2)2 892510 Cl CHECK
13C 884748 Cl PLUG (2)3 876138 Cl SPRING
13D 884702 Cl SPRING (2)4 21 254 Rl RING, square
13E 882106 Cl CHECK (2)• 5 881 776 Cl CAP
14 881 789 Cl WIPER6 881 779 Cl SEAT, relief (2)
15 881 793 Cl WIPER7 22462 Rl RING, square (2)
16 876144 Cl SEAL (2)7A 376769 Rl "0" RING (2)
17 PLUNGER (Not furnished8 881 782 C91 VALVE, relief (2) separately)

9 884753 Cl SPRING (2) 18 SHIM (Not furnished separately)
10 881 786 Cl CAP 19 321 833 Rl RING, back-up
lOA 884585 Cl CAP 20 881 790 Cl SPACER

• 11 22463 Rl RING, square (2) 21 SHIM (Not furnished separately)
12 881 759 Cl SPRING, lock 22 881 777 Cl WASHER (2)

(Rev. No.1) PRINTEDIN UNITEDSTATESOF AMERICA
11-27



HYDRAULIC COMPONENTS
REF. PART DESCRIPTION
NO. NUMBER

STEERING VALVE· Continued

23 881 842 C1 SPRING

24 881 778 C1 SPACER

25 884855 C1 WASHER

26 219753 NUT, 3/4"-16NF jam

27 881 791 C1 COVER

28 606276 C1 PLUG, bleeder

29 882095 C1 NUT, acorn

30 881 792 C1 SCREW,adjustment

31 171 480 H1 WASHER (2)

32 114496 NUT, 1/2"NF jam

33 881 788 C1 CAP,adjustment

34 306358 R1 "0" RING (2)

35 171 482 H1 SPRING

36 181 072 H1 POPPET,relief

37 881 780 C1 SEAT, relief

38 321 956 R1 "0" RING

39 395833 R1 SPRING

40 NOT USED

41 881 781 C2 "0" RING

42 881 781 C1 SEAT, relief

43 882520 C1 CHECK

44 881 758 C1 SPRING

45 881 787 C1 CAP

46 103321 WASHER, 3/8" lock (6)

47 179843 BOLT, 3/8"NC x 1-1/2" (4)

48 179838 BOLT,3/8"NCx7/8" (2)

REF. PART
NO. NUMBER

DESCRIPTION

HYDRAULIC OIL FILTER

4

5

,

L_j V
Cf-90031A

Partswithout letters after the descrip­
tion indicatesthe part is usedon
both Filter Assemblieslisted below:
Letters" A" and "B" areusedto
identify separateFilter Assemblies.

A 208952H1 FILTER ASSEMBLY (Model 25425)
(Order FILTER, 883 156 C91)

B 883156 C91 FI LTER ASSEMBLY (No. 301162-
2500/529206-5140)

2

HEAD (Not furnished separately)

VALVE (Not furnished separately)

3 354836 R1 "0" RING

4 185530 H1 HOUSING (Filter A)

HOUSING (Not furnished separately)
(Filter B)

5 884879 C1 ELEMENT w/"O" RING,
252 483 R1r fi Iter

4

6 252483 R1 "0" RING (Filter B)

vi
11-28 (Rev. No.1)PRINTED IN UNITED STATES OF AMERICA



REF. PART
NO. NUMBER DESCRIPTION

HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER

RESERVOIR RELIEF VALVE
(Bruning)

CE-96509 A

882845 C91 VAL VE ASSEMBLY, reservoir relief
(Will work for VALVE,
891 496 C91)
(Consistsof the following parts·

883170 C91 KIT, valverepair

2 SEAL, poppet (Not furnished
separately)n 3 SEAL, sleeve (Not furnished
separately)

4 SEAL, filter (Not furnished
separately)

5 RING, lock (Not furnished
separately) (2)

6 927994 Cl FILTER

DESCRIPTION

RESERVOIR RELIEF VALVE
(RacineHyd., Inc.)

1

1

CE-96737

2

891 496 C91 VALVE, reservoir relief (Order
VALVE, 882 845 C91)
(Consistsof the following parts -

CARTRIDGE (Order VALVE,
882845 C91)

2 VALVE, air (Order VALVE,
882845 C91)

(Rev. No.1)
11-29PRINTED IN UNITED STATES OF AMERICA



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER

DESCRIPTION
REF. PART
NO. NUMBER

DESCRIPTION

RESERVOIR DRAIN VALVE
(Clayton Mark)

215605 H1 VALVE ASSEMBLY, reservoirdrain
(Order VALVE, 891495 C1)
(Consistsof the following parts -

217544 H1 NUT, lock

2 217545 H1 HANDLE

3 217546 H1 NUT, stembushing

4 217547H1 WASHER, thrust

5 217548 H1 STEM

6 217549 H1 RING, back-up

7 217550H1 SEAL, stem

8 217551 H1 PIN, stop

9 217552 H1 BODY

10 217553 H1 SEAT (2)

11 217554 H1 BALL

12 217555 H1 SEAL, body

13 217556 H1 CAP,end V

11-30 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



HYDRAULIC COMPONENTS
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

LOG GRAPPLE CYLINDER

893277 C93 CYLINDER, grapple (2) 12 220665 Hl RING, lock (3)
(Consistsof the following parts -

13 157522 H3 ROD, packing893272 C2 CYLINDER w/BUSHING, 158773 Hl
14 220666 H2 CAP2 158773Hl BUSHING
15 220668 Hl RING, retaining3 109461 FITTING, grease
16 879028 Cl NUT, packing4 152039 Hl PLUG, rubber
17 879020 C91 SEAL5 879029 C3 PISTON, half (2-1/4" length)

5 888137 C2 PISTON, half (2" length) 18 879021 Cl RING, retaining
6 882627 Cl PISTON, packing (2) 19 174304 Hl SET SCREW (3)
7 879022 Cl BUSHING (7/16" length) 20 220664 H2 RING, thread lock (Usedwith7 882633 C2 BUSHING (17/64" length) CYLINDERS, 893 277 C91and

893277 C92)8 879030 C3 PISTON, half (1-4/5" length)
8 888137 C2 PISTON, half (2" length) 21 893275 C91 RODw/BUSHING, 158773 Hl
9 220680 Hl CAP, cylinder 22 158773Hl BUSHING
10 876095 Cl "0" RING 23 109 461 FITTING, grease
11 893780 Cl RING, back-up

f)

(Rev. No.1) PRINTED IN UNITED STATESOF AMERICA 11-31



•

•

•

•

•



SECTION 12

ELECTRICAL
SYSTEM

Table Of Contents

Group Page
WIRING (I.H.·G·301 Engine) 01257 and below .
WIRING (I.H.·G·301 Engine) C001258 thru 01478; U001258
thru 01608, except 01601, 01604 & 01607 .

WIRING (I.H.·G-301 Engine) C001479 and up; U001609 and
up, also 01601,01604 & 01607 . . . . . . . . . . .

WIRING (I.H.-D-301 Engine) 01257 and below .
WI RING (I.H.-D-301 Engine) C001258 thru 01478; U001258
thru 01608, except 01601, 01604 & 01607 .

WIRING (I.H.-D-301 Engine) C001479 and up; U001609 and
up, also 01601,01604 & 01607 .

INSTRUMENTS & RELATED PARTS C001479 and up;
U001609 and up, also 01601, 01604 & 01607 .

WIRING (Cummins Engine) 01257 and below .
WIRING (Cummins Engine) C001258 thru 01478; U001258
thru 01608, except 01601. 01604 & 01607 .

WIRING (Cummins Engine) C001479 and up; U001609 and up,
also 01601, 01604 & 01607 .

NEUTRAL SAFE1Y SWITCH .
FRONT DRIVING LAMP ASSEMBLY and LOW LEVEL
LIGHTING LAMP ASSEMBLY (Guide Lamp) ....

FRONT DRIVING LAMP ASSEMBLY and LOW LEVEL
LIGHTING LAMP ASSEMBLY (Hobbs Corporation) .

TAIL & STOP LAMP ASSEMBLY .
REAR DRIVING LAMP ASSEMBLY .
VOLTAGE REGULATOR & SHOCK MOUNT (Cummins Engine &
I.H.-D-301 Engine) .

TURN SIGNAL WITH HAZARD SWITCH .

12-2

12-6

12-10
12-14

12·18

12·22

12-25
12·28

12-32

12-36
12·35

12-40

12-40
12-40
12-41

12-42
12-43

PRINTED IN UNITED STATES OF AMERICA (Rev. No.1) 12-1



ELECTRICAL

WIRING
(I.H. G-301 Engine)
01257 and below

20

o

51

49-
ZWVPTNMLKSHGFEDCBA

46

21
22

A TAN
B LT GREEN
C DK GREEN
D BLACK
E YELLOW
F RED
G WHITE
H BROWN37 J ORANGE
K PINK

35 L DK BLUE
M LT BLUE
N RED
P BLACK/WHITE
Q YELLOW
R GRAY
S DK GREEN/

WHITE
T VIOLET
U BLACK
V WHITE
W BLACK
X BLACK
Y GREEN
Z BLACK/

YELLOW

CE-94942A

12-2
PRINTED IN UNITED STATES OF AMERICA



REF.
NO. DESCRIPTION

ELECTRICAL
REF.
NO.

PART
NUMBER

WIRING - Continued
(I.H. G-301 Engine)

C001258 thru 01478
U001258 thru 01608, except 01601,01604 and 01607

2

BATTERY (See"Battery and
Battery Box" in Section 1)

PANEL, instrument (See"Instrument
Panel,Box and RelatedParts" in
Section 1)

GAUGE, fuel level (Not color-coded)
(Order PACKAGE, 885 308 C1
and SENDER, 890979 C1)

1260 and below

3

3 885308 C1 PACKAGE, color-coded fuel level
gaugeservice

1261 and up
(Consistsof -
§ 1 GAUGE

2 NUT
2 NUT
2 WASHER
2 WASHER

120614
134530
120217
131 044

4 885309 C1 PACKAGE, color-coded torque
converter temperature gauge
service
(Consistsof-
§ 1 GAUGE

2 NUT 120614
2 NUT 134530
2 WASHER 120217
2 WASHER 131 044

5 885 310 C1 PACKAGE, color-coded enginewater
temperature gaugeservice
(Consistsof -
§ 1 GAUGE

2 NUT 120614
2 NUT 134530
2 WASHER 120217
2 WASHER 131OM

6 885036 C91 KIT, color-coded engineoil pressure
gauge (Consistsof CABLE,
885241 C1, PACKAGE,
885311 C2, and SENDER,
884564 C1)

1260 and below

885311 C2 PACKAGE, color-coded engineoil
pressuregaugeservice

1261 and up
(Consistsof -
§ 1 GAUGE

2 NUT 120614
2 NUT 134530
2 WASHER 120217
2 WASHER 131 044

6

7 885806 C1 PACKAGE, color-coded ammeter
gaugeservice (Consistsof GAUGE,
four NUT, 120614 and two
WASHER, 120217)

PART
NUMBER

8 921 750 C91

DESCRIPTION

9 217044 H1 SWITCH, main

GAUGE, hourmeter

10

11

627670 C1 SWITCH, pushbutton start

128359 H1
132766
121 841
120622

BREAKER,circuit (40amp)
SCREW,machine (2)
WASHER, lock (2)
NUT (2)

12 146568 H1 LAMPw/BULB dash (Trade No. 89)
(2)

13 217043 H1 HOLDER, fuse (4)

15

16

13A 117142 FUSE (Type3AG-10amp) (4)

14 123154 H1 SENDER, engineoil pressure (Not
usedw/color-coded gauge)

14 884564 C1 SENDER, engineoil pressure (Use
with color-coded gaugeonly)

144200 H2 SENDER, enginewater temperature

144200 H2 SENDER, torque converter
temperature

SENDER, fuel (See"Fuel System
(I. H. G-301 Engine)" in Section 2)

112339 H2 SWITCH, stop light

17

18

19 208622 H2 SWITCH, hourmeter

20

176750H1
176746 H1
18452 R1

882790 C1

21

120361
120217

22

23

24

132760
121 752
120622

883028 C3

879653 C1

LAMP, driving (See"Front Driving
Lamp Assembly" in this section)
(2)

CLAMP (2)
WASHER (2)
NUT, 1/2"NF Esna (2)
PLUG, rubber (4)

LAMP, driving (See"Rear Driving
LampAssembly" in this section)
(2)

NUT, No. 10-24 (6)
WASHER, No. 10 lock (6)

LAMP, stop and tail (See"Tail and
Stop Lamp Assembly" in this
section) (2)

SCREW (2)
WASHER, star (2)
NUT (2)

HARNESS, instrument panel

HARNESS,main wiring

§ - Not FurnishedSeparately.

(Rev. No.1) 12-7PRINTED IN UNITED STATES OF AMERICA



PART
NUMBER DESCRIPTION

ELECTRICAL
REF. PART
NO. NUMBER

REF.
NO. DESCRIPTION

WIRING· Continued
(I.H. G·301 Engine)

C001258 thru 01478
U001258 thru 01608, except 01601,01604 and 01607

25 879651 C1 HARNESS,engine
1260 and below

25 885329 C1 HARNESS,engine
1261 and up

26 134319H1 WIRE,ammeterto main switch

27

28

29

30

31

32

134319 H1 WIRE, main switch to breaker

217042 H1 WIRE, jumper main switch to
instruments

217040 H1 WIRE, jumper front lights

879640 C1 WIRE, hourmeter senderground

879713 C1 CABLE, battery to starter

166404 H1 CABLE, battery ground

33 139685 H1 CABLE, starter ground

34

35

36

37

38

39

152 428 H1 CABLE, battery jumper

134319 H1 WIRE, main switch to circuit breaker

885622 C1 HARNESS

882827 C1 WIRE, alternator ground to
regulator mounting

141 453 H1 CLAMP, harnessto front frame (2)

610213 C91 STRAP, harnessto hose (4)

40 136139 H1 CLAMP, harnessto frame (3)

41

42

43

44

45

46

47

48

138459 H1 CLAMP, harnessto engine (6)

ALTERNATOR (SeeEnginemanual)

REGULATOR, voltage (SeeEngine
manual)

147137 H1

151 297 H1

187631 H1

SOLENOID, starter (SeeEngine
manual)

NUT, starter solenoid "R"
terminal

NUT, starter solenoid "S"
terminal

NUT, starter solenoid "Battery"
terminal

49 882902 C1
181 315
103319
106261
103024
453284
446152
120368
120394

ANGLE
BOLT, 1/4"NF x 1" (2)
WASHER, 1/4" lock (2)
WASHER, 1/4" flat (2)
NUT, 1/4"NF hex (2)
NUT, No.1 0·32, terminal
WASHER, 15/64" flat, terminal
NUT, 5/16"-24, terminal (2)
WASHER, 11/32" flat, terminal

(2)

882904 C1 CABLE, starter to switch

882903 C1 CABLE, switch to starter

PRINTED IN UNITED STATES OF AMERICA

50

51

52

53

54

890678 C1
181 338
615031 R1
19503 R1

181 727 H1
132776
121 841
120622

NOT USED (Tapedback)

RESISTOR,on ignition coil (See
Enginemanual)

WIRE, to battery ground

888976 C1 SWITCH, magnetic

55

56

WIRE, main switch to heater

SWITCH, neutral safety (See
"Neutral Safety Switch" in this
section)

BAR
BOLT, 5/16"NF x 7/8"
WASHER, 5/16" flat
NUT, 5/16"NF Esna

BREAKER, light circuit (10 amp)
SCREW,machine (2)
WASHER, lock (2)
NUT (2)

WIRE, to windshield wiper motor
(Taped back on units not equipped
with RearWindow Wiper Kit) (2)

MOTOR, cranking (SeeEngine
manual)

217043 H2 CAP, fuse (Replaces,883 422 C1) (4)

132776

121 841
120622
154049 H1
114618
219951 R1
134142 H1
168315 H1

164944 H1
181 336
103320
103025

179800
187316
103320
103024

134530
131 044
120614
100217

SCREW,instrument panelground
wire

WASHER, lock
NUT
GROMMET, instrument panel (2)
WASHER, harnessground (3)
NUT, neutral safety switch (2)
CLAMP, cable to flywheel
WASHER (2)

CLAMP, battery cable to shroud (2)
BOLT, 5/16"NF x 3/4" (2)
WASHEn, 5/16" lock (2)
NUT, 5/16"NF hex (2)

BOLT, 1/4"NCx 1-3/8"
BOLT, 1/4"NF x 1-1/8" (2)
WASHER, 1/4" lock (2)
NUT, 1/4"NF hex (2)

NUT, No. 6-32 (8)
WASHER, No. 6 lock (8)
NUT, No. 10-32 (8)
WASHER, No. 10 lock (8)

12-8 (Rev. No.1)



DESCRIPTION

ELECTRICAL
PART

NUMBER DESCRIPTION
REF.
NO.

19

20

SENDER, fuel level (See"Fuel
System (I.H. G-301 Engine)" in
Section 2)

112339 H2 SWITCH, stop lights

22

176750 Hl
176749 Hl
18452 Rl

882790 Cl

23

103320
615031 Rl
890542 Cl

24

132760
121 752
120622

25

26

27

885142 C2

885141 Cl

REF.
NO.

PART
NUMBER

WIRING - Continued
(I.H. G-301 Engine)

C001479 and up
U001609 and up, also 01601, 01604 and 01607

2

3

4

5

6

7

8

9

10

11

12

PANEL, instrument (See"Instrument
Panel,Box and RelatedParts" in
Section 1)

GAUGE, fuel level (See"Instruments
and RelatedParts" in this section)

GAUGE, torque converter temper­
ature (See"Instruments and
RelatedParts" in this section)

GAUGE, enginewater temperature
(See"Instruments and Related
Parts" in this section)

GAUGE, engineoil pressure (See
"Instruments and RelatedParts" in
this section)

GAUGE, voltmeter (See"Instruments
and RelatedParts" in this section)

GAUGE, hourmeter (See"Instru­
mentsand RelatedParts" in this
section)

GAUGE, air pressure (See"Brake and
Air Connections" in Section 13)

217044 Hl SWITCH, main - combination

627670 Cl

175847 Hl

119738 HA
132766
121 841
120622

SWITCH, push button start

CONNECTOR

BREAKER, main circuit (20 amp)
SCREW,machine (2)
WASHER, No.8 lock (2)
NUT, No.8 hex (2)

MOUNT, shock (See"Instrument
Panel,Box and RelatedParts" in
Section 1)

LAMP, instrument panel (6)14

15

131 282

217043 Hl HOLDER, fuse (4)

21 208622 H2 SWITCH, hourmeter

27 895951 Cl

LAMP, driving (See"Front
Driving LampAssembly" in this
section) (2)

CLAMP (2)
WASHER (4)
NUT, 1/2"NF Esna (4)
PLUG, rubber (4)

LAMP, driving (See"Rear Driving
LampAssembly" in this section)
(2)

WASHER, 5/16" lock (6)
WASHER, 5/16" flat (6)
NUT, stand-off (6)

LAMP, tail and stop (See"Tail and
Stop Lamp Assembly" in this
section) (2)

SCREW,No. 8-32 (2)
WASHER, star (2)
NUT, No. 8-32 (2)

SWITCH, neutral safety (See
"Neutral Safety Switch" in this
section)

HARNESS, instrument panel

HARNESS,intermediate (Approx­
imately 139 inches long)

HARNESS, intermediate (Approx­
imately 73 inches long)

28 890709 C2 HARNESS, lights

29 890710 C3 HARNESS,engine

30 136139 Hl CLAMP (3)

610213 C91 STRAP, rubber
(4) w/HARNESS, 885141 Cl
(2) w/HARNESS, 895 951 Cl

154049 Hl GROMMET (2)

31

32

33 BATTERY (See"Battery and
Battery Box" in Section 1)

34 152488 Hl CABLE, battery jumper

35 879713 Cl CABLE, battery to starter

36 166404 Hl CABLE, battery to ground

37 139685 Hl CABLE, starter to ground
141 618 WASHER, 3/8" star (3)

(Rev. No.1) 12-11

13

15A 117142

16

17

18

FUSE (Type 3AG-l 0 amp) (4)

SENDER, engineoil pressure (See
"I nstrumentsand RelatedParts"
in this section)

SENDER, enginewater temperature
(See"I nstrumentsand Related
Parts" in this section)

SENDER, torque converter temper­
ature (See"Instruments and
RelatedParts" in this section)

PRINTED IN UNITED STATES OF AMERICA



ELECTRICAL
REF. PART
NO. NUMBER

PART
NUMBER

REF.
NO. DESCRIPTIONDESCRIPTION

WIRING - Continued
(I.H. G-301 Engine)

C001479 and up
U001609 and up, also01601, 01604 and 01607

55 CABLE, spark plug (2 and 5) (See
"Engine Mounting (I.H. G-301
Engine)" in Section 2) (2)

CABLE, spark plug (3 and 4) (See
"Engine Mounting (I.H_G-301
Engine)" in Section 2) (2)

PLUG; spark (SeeEnginemanual)

CABLE, distributor to coil (See
"Engine Mounting (I.H. G-301
Engine)" in Section 2)

NUT, No. 10-32 hex-gaugemounting
(12)

56
38

39 124087 Hl
132776
121 841
120622

40

41

44

45

46

147137 Hl

151 297 Hl

187631 Hl

47

48 888976 Cl
882902 Cl
181 315
103319
106261
103024
453284
446152
120368
120393

49

50

COlL, ignition (See"Engine
Mounting (I.H. G-301 Engine)" in
Section 2)

BREAKER, light circuit (15 amp)
SCREW (3)
WASHER, No. 8 lock (3)
NUT, No.8 hex (3)

PLUG, button (See"I nstruments
and RelatedParts" in this section)

57

58

120614

134530 NUT, No. 6-32 hex-gaugemounting
(10)TAPED BACK (RedWire)

REGULATOR, voltage (SeeEngine
manual)

MOTOR, cranking (SeeEngine
manual)

120217 WASHER, No. 10 lock-gauge
mounting (12)

WASHER, No.6 lock-gaugemounting
(10)

CAP, fuse holder(Replaces,883422 Cl)

131 044

SOLENOID, starter (SeeEngine
manual)

NUT, starter solenoid "R"
terminal

NUT, starter solenoid "S~'
terminal

NUT, starter solenoid "Battery"
terminal

217043H2

141 453 Hl CLAMP, harnessto front frame
(4) w/HARNESS, 885141 Cl
(2) w/HARNESS, 895 951 Cl

CLAMP, harnessto engine (6)
CLAMP, cableto engine (2)
WASHER, 1/2" star (2)

CLAMP, battery cable to shroud (2)
BOLT, 5/16"NF x 3/4" (2)
WASHER, 5/16" lock (2)
NUT, 5/16"NF hex (2)

BOLT, 1/4"NC x 1-3/8"
BOLT, 1/4"NF x 1-1/8" (2)
WASHER, 1/4" lock (2)
NUT, 1/4"NF hex (2)

138459 H1
143142 Hl
168315Hl

164944 Hl
181 336
103320
103025

179800
181 316
103319
103024

210039 Hl

DISTRIBUTOR (SeeEnginemanual)

SWITCH, magneticstarting
ANGLE
BOLT, 1/4"NF xl" (2)
WASHER, 1/4" lock (2)
WASHER, 1/4" flat (2)
NUT, 1/4"NF hex (2)
NUT, No. 10-32
WASHER, 15/64" flat
NUT,5/16"-24 (2)
WASHER, 11/32" flat (2)

ALTERNATOR (SeeEnginemanual)

WIRE, black - Windshield wiper
motor ground to instrument panel
ground (Tapedbackwhen not in
use)

CLAMP, intermediate harnessto
frame (Usew/HARNESS,
895951 Cl)

51 WIRE, black ignition switch to wind­
shieldwiper switch (Tapedbackwhen
not in use)

52

53

WIRE, heater

RESISTOR, ignition coil (See
"Engine Mounting (I.H. G-301
Engine)" in Section 2)

CABLE, spark plug (1 and 6) (See
"Engine Mounting (I.H. G-301
Engine)" in Section 2) (2)

54

PRINTED IN UNITED STATES OF AMERICA12-12 (Rev. No.1)



ELECTRICAL
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

TURN SIGNAL WITH HAZARD SWITCH

2

I

CE.110n8

932940 C91 LIGHT ASSEMBLY w/BULB,
446914 and TERMINAL,
46894 H (2)

446914 BULB

2 46894 H TERMINAL

3 922919 C1 CABLE (Yellow)

4 922918 C1 CABLE (Green)

5 922916 C91 SWITCH, turn signal
(Consistsof -
1 CONNECTOR 968663 R1
1 FLASHER 936142 C1
2 SLEEVE 164615 H2

n § 1 SWITCH
1 TERMINAL 200078
3 TERMINAL 239807 R1
2 TERMINAL 377 279 C1)

6 968663 R1 CONNECTOR
239807 R1 TERMINAL (3)

7 922917 C1 HARNESSw/SLEEVE, 164615 H2,
TERMINAL, 200 078 and two
TERMINAL, 377 279 C1

8 936142 C1 FLASHER

9 WIRE (To Ignition Switch Terminal)
(Order SWITCH, 922916 C91)

178750 H1 CLAMP (2)

n 164615 H2 SLEEVE (3)
200078 TERMINAL (2)
372 279 C1 TERMINAL (4)

§ - Not FurnishedSeparately.

(Rev. No.1) PRINTED IN UNITED STATESOF AMERICA 12-43

-9



•

•

•

•

•

•
-r-- •• _



SECTION 13

BRAKE
SYSTEM

CO· and below . . . . . . . . . . . . . . . . . . . . . . . . . 13-36
TREADLE VALVES
U001974 and up
CO' and up 13-40
• Serial Number Not Available.

Table Of Contents

Group
BRAKE & AIR CONNECTIONS
U001528 and below
C001744 and below .....

EVAPORATOR ASSEMBLY ..
BRAKE & AIR CONNECTIONS
U001529 thru 01973
C001745 thru '. . . . . . . . . . . . . . . . . . . . . . . . .

BRAKE & AI R CONNECTIONS
U001974 and up
CO' and up . . . .

AIR VALVE ....
BRAKE GOVERNOR.
AIR HORN .
AIR HORN .
POWER CLUSTER ..
MOISTURE EJECTION VALVE
U001973 and below
CO' and below . . . . . . .

SAFETY VALVE .
TWO-WAY VALVE .
AI R COMPRESSOR (I.H. Engines) .
TREADLE VALVES
U001973 and below

Page
13-2
13-9

13-10

13-18
13-25
13-26
13-27
13·27A
13-28

. 13-30
13-30
13-31
13-32

PRINTED IN UNITED STATES OF AMERICA 13-1

(Rev. No.1)



BRAKES

BRAKE AND AIR CONNECTIONS
U001528 and below
C001744 and below

3

116

..______103

105

13-2
PRINTED IN UNITED STATES OF AMERICA

u

u



n NI a3.LNI~d·~~O~S~3.L~V~.L~S~a3~.L~IN~~ _V:::>I~3~V.....:

1£

ZL

't£6L68- 3:>

£I~ ~ll
~ Ol

~
~'" Qi1»~~

81 \ '~,~~~
61 £6 />

ZOI ll~ 86

MOlaq pue 1717LLOO:J
MOlaq pue 8Z9 LOonH8

panuuuojj - SNOI1.:J3NNO:J HIV GNV 3>1V

SJ)lY1I8



BRAKES
DESCRIPTIONREF.

NO.
PART

NUMBER DESCRIPTION

BRAKE AND AIR CONNECTIONS· Continued
U001528 and below
C001744 and below

LINE - COMPRESSORTO CONNECTOR

COMPRESSOR,air (I.H. Engines­
see" Air Compressor" in this section.
Cummins Engine- seeEngine
manual)

NOT USED

444044 ELBOW,900 -Cummins
145796 H1 ELBOW,900 - I.H.

4 881 638 C1 HOSE, I.H.

2

3

4 218793 H1
102818 H1
20244 R1

HOSE,Cummins
CLAMP (2)
NUT, 1/4"NF (2)

5 60702 R11 CONNECTORw/BODY, 60 702 R1,
NUT, 55897 R1 andSLEEVE,
55896 R1

LINE - CONNECTORTO WET TANK

10 195433 H1 TUBE (Cummins Engineonly) (Not
usedon units equippedwith Anti­
FreezerEvaporator Kit)

195434 H1 TUBE (I.H. Enginesonly) (Not used
on units equippedwith Anti-Freezer
Evaporator Kit)

10A 890211 C1 TUBE (Useon units equippedwith
Anti-Freezer Evaporator Kit only)

10

10B 890210 C1 TUBE (Useon units equippedwith
Anti-Freezer Evaporator Kit only)

698562 R91 CONNECTOR (Useon units equipped
with Anti-Freezer Evaporator Kit
only) (2)

10D 889794 C1 ANGLE (Useon units equippedwith
Anti-Freezer Evaporator Kit only)
(Part of REAR FRAME,
889795 C1)

10C

10E EVAPORATOR (Useon units
equippedwith Anti-Freezer Evapor­
ator Kit only) (See"Evaporator
Assembly" in this section)

BOLT, hex-hd (2)
WASHER, lock (2)
NUT (2)

NUT (2)

181 364
103321
103026

11 9403490

12 178816 H1 ADAPTER, bulkhead (2)
879 290 C1 SUPPORT

13 209363H1 HOSE

REF. PART
NO. NUMBER

14 878344 C1
134171 H1

15 153526 H1

15A 198034 H1

16 217262 H1
217296 H1
18423 R1

TUBE, bulkhead to wet tank
CLAMP

CONNECTOR

VALVE, check

RESERVOIR, wet
BOLT, "U" (2)
NUT (4)

LINE - WET TANK TO DRY TANK

17

18

19

144051

444256

120286

BUSHING, tee to tank

TEE

NIPPLE

20 167469 H1 CROSS

37323 D ELBOWwlo NUT (2)
414505 C1 EYELET (2)

TUBE wlo NUTS, to R.H. check
valve (Cut length 3/8"OD x 30"
long - cut from bulk TUBE,
417199 C2)

37165 D NUT, 3/8" tube (2)

TUBE wlo NUTS, to L.H. check
valve (Cut length 3/8"OD x 11"
long - cut from bulk TUBE,
417199 C2)

37165 D NUT, 3/8" tube (2)

941 047 C1 ELBOWwlo NUT (2)
414505 C1 EYELET (2)

198034 H1 VALVE, check (3)

21

22

23

25

26

27

28

444044

879420 C91
217264 H1
18423 R1

ELBOW (2)

RESERVOIR, dry
BOLT, "U" (2)
NUT (4)

VAL VE, safety (See"Safety Valve"
in this section)

BUSHING, valveto wet tank

DRAIN COCK (3)

VA LVE, moisture ejection (See
"Moisture Ejection Valve" in this
section)

WASHER, lock (2)
NUT (2)
WASHER (2)

13-4 (Rev. No. 1)

29

30

31

32

119928

139439 H1

103320
102634
110683 H1

PRINTEDIN UNITEDSTATESOF AMERICA



BRAKES
REF. PART

DESCRIPTION REF. PART
NO. NUMBER NO. NUMBER DESCRIPTION

BRAKE AND AIR CONNECTIONS - Continued
U001528 and below
C001744 and below 51 42411 D ELBOWwlo NUT

414505 C1 EYELET

LINE - WET TANK DRAIN
LINE - TREADLE VALVES TO FRONT

35 139460 H1 TEE AXLE POWERCLUSTER

36 125732 H1 TUBE 52 443990 NIPPLE, reducing

37 159729 H1 ELBOW 53 VALVE,2-way (See"Two Way
Valve Group" in this section) (2)

LINE - DRY TANK TO TREADLE VALVE 54 37323 D ELBOWwlo NUT (2)
414505 C1 EYELET

38 128140 BUSHING
55 TUBE wlo NUTS (Cut length 3/8"

39 941 047 C1 ELBOWwlo NUT OD x 11" long - cut from bulk
414505 C1 EYELET TUBE, 417199 C2)

37165 D NUT, 3/8" tube (2)
40 TUBE wlo NUTS (Cut length 3/8"

OD x 43" long - cut from bulk 56 42409 D CONNECTORwlo NUT
TUBE, 417199 C2) 414505 C1 EYELET

37165 D NUT, 3/8" tube (2)
57 TUBE wlo NUTS (Cut length 3/8"

41 941 044 C1 TEE wlo NUTS OD x 55" long - cut from bulk
414505C1 EYELETS (4) TUBE, 417199 C2)

37 165 D NUT, 3/8" tube (2)
42 TUBE wlo NUTS (Cut length 3/8"

OD x 11" long - cut from bulk 58 42409 D CONNECTORwlo NUT
TUBE, 417199 C2) 414505 Cl EYELET

37165 D NUT, 3/8" tube (2)
59 POWERCLUSTER, R_H_(See

43 42411 D ELBOWwlo NUT "Power Cluster" in this section)
414505 Cl EYELET 181 370 BOLT, hex-hd (2)
204732 Hl CLAMP 106263 WASHER, flat (2)

44 VALVE, R.H. treadle (See"Treadle 17234 Rl NUT, Esna (2)
Valve" in this section) (2)

181 339 BOLT, 5/16"NF x 1" (3)
103320 WASHER, 5/16" lock (3) LINE - POWERCLUSTER TO FRONT
103025 NUT, 5/16"NF hex (3) AXLE BRAKE CYLINDERS

45 VALVE, L.H. treadle (See"Treadle 60 HA-883 GASKET, copper
Valve" in this section)

181 339 BOLT, 5/16"NF x 1" (3) 61 HA-884 GASKET, copper
103320 WASHER, 5/16" lock (3)
103025 NUT, 5/16" hex (3) 62 107689 H1 FITTING, stop light switch

63 114697 H1 BOLT, adapter
LINE - DRY TANK TO TREADLE VALVES

64 122204 H1 TUBE and NUT ASSEMBLY
46 128140 BUSHING 156609 H1 CLAMP

47 941 047 C1 ELBOWwlo NUT 65 146966 H1 TEE, frame
414505 C1 EYELET 136271 H1 CLIP, tee mounting

181 314 BOLT, 1/4"NF x 7/8"
48 TUBE wlo NUTS (Cut length 3/8" 103319 WASHER, 1/4" lock

OD x 34" long - cut from bulk 103024 NUT, 1/4"NF hex
TUBE, 417199 C2)

37165 D NUT, 3/8" tube (2) 66 121 104 H1 TUBE (2)

49 941 044 Cl TEE wlo NUTS 67 140578 CLAMP (2)
414505 Cl EYELET (2) 181 374 BOLT, 3/8"NF x 1-1/2" (2)n 103321 WASHER, 3/8" lock (2)

50 TUBE wlo NUTS (Cut length 3/8" 103026 NUT, 3/8"NF hex (2)
OD x 11" long - cut from bulk
TUBE, 417199 C2)

37165 D NUT, 3/8" tube (2)

(Rev. No.1) PRINTEDIN UNITEDSTATESOF AMERICA 13-5



BRAKES
REF. PART DESCRIPTION

REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER

BRAKE AND AIR CONNECTIONS - Continued
UOO1528and below
C001744 and below 84 209 361 Hl HOSEASSEMBLY

85 217966Hl TUBE
LINE TWO-WAYVALVE TO MQISTURE

EJECTION VALVE 86 194150 Hl NUT

68 37323 D ELBOWwlo NUT 87 194127 Hl HOSE
414505 Cl EYELET

88 146966 Hl TEE
69 TUBE wlo NUTS (Cut length 3/8" 136271 Hl CLIP, tee mounting

OD x 43" long - cut from bulk 181 314 BOLT, 1/4"NF x 7/8"
TUBE, 417199 C2) 103319 WASHER, 1/4" lock

37165 D NUT, 3/8" tube (2) 103024 NUT, 1/4"NF hex

70 37167 D ELBOWwlo NUT 177 384 Hl CLAMP, front stud
414505 Cl EYELET

89 121 104 Hl TUBE (2)
71 215466 Hl ELBOW 140578 CLAMP (2)

181 374 BOLT, 3/8"NF x 1-1/2" (2)
103321 WASHER, 3/8" lock (2)

LINE - TREADLE VALVE TO REAR AXLE 103026 NUT, 3/8"NF hex (2)
POWERCLOSTER

72 443990 NIPPLE, reducing LINE - L.H. TREADLE VALVE TO TRANS-
MISSION DISCONNECT

73 37323 D ELBOWwlo NUT
414505 Cl EYELET 90 941 041 Cl ELBOWwlo NUT

29898 D NUT, tube
74 TUBE wlo NUTS (Cut length 3/8" 414504 Cl EYELET

OD x 11" long - cut from bulk
TUBE,417199C2) 91 877 491 C1 TUBE

37165 D NUT, 3/8" tube (2)
92 9403486 NUT

75 42409 D CONNECTORwlo NUT
414505 C1 EYELET 93 202804 Hl ADAPTER, bulkhead (2)

76 38026 DM CONNECTORwlo NUT 94 219957 Hl HOSE
414505 Cl EYELET

95 218764H1 HOSE
77 TUBE wlo NUTS (Cut length 3/8"

OD x 43" long - cut from bulk 96 117383 Hl ELBOW
TUBE, 417199 C2)

37165 D NUT, 3/8" tube (2)
LINE - WET TANK TO PRESSUREGAUGE

79 POWERCLUSTER, R.H. (See
"Power Cluster" in this section) 97 112877 BUSHING

181 370 BOLT, 3/8"NF x 1-1/4" (2)
106 263 WASHER, 3/8" lock (2) 98 59939 D CONNECTORwlo NUT
17234 Rl NUT, 3/8"NF Esna (2)

99 TUBE wlo NUTS (Cut lenqth 1/8"
OD x 74" long - cut from bulk

LINE - POWERCLUSTER TO REAR AXLE TUBE, 417195 C2)
BRAKE CYLINDERS 36092 D NUT, 1/8" tube (2)

80 107689 Hl ADAPTER 100 19715 Rl COUPLING wlo NUT
HA-882 BOLT

101 885306 Cl PACKAGE wltwo NUT, 120614
81 HA-883 GASKET and two WASHER, 120217, air

218898 Hl
pressuregaugeservice

82 TUBE 120614 NUT, No. 10-32 hex (2)
HA-884 GASKET 120217 WASHER, No. 10 lock (2)

83 195091 H2 ADAPTER,900

83A 217971 Hl ADAPTER, straight

13-6 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



BRAKES
REF. PART

DESCRIPTION REF. PART
DESCRIPTIONNO. NUMBER NO. NUMBER

BRAKE AND AIR CONNECTIONS· Continued
U001528 and below
C001744 and below LINE - HORN VALVE TO HORN

124 29901 D CONNECTORw/o NUT
LINE - WETTANK TO GOVERNOR 414504 C1 EYELET

102 876159 C1 ELBOW 125 TUBE w/o NUTS (Cut length 1/4"
OD x 50" long· cut from bulk

103 885352 C1 TUBE TUBE, 417196 C2)
29898 D NUT, 1/4" tube (2)

104 9403486 NUT
126 30402 D ELBOWw/o NUT

105 202804 H1 ADAPTER (2) 414504 C1 EYELET

106 219957H1 HOSE 127 HORN, air (See"Air Horn" in this
section)

107 195437 H1 TUBE 181 341 BOLT, 5/16"NF x 1-1/4"
103320 WASHER, 5/16" lock

107A 140367 H1 ELBOW 103025 NUT, 5/16"NF hex

108 178816 H1 PLATE, hosesupport
LINE - CONTROL VALVE TO BOOMSPOOL

109 879290 C1 PLATE, hosesupport
179843 BOLT, 3/8"NC x 1·1/2" (2) 128 206407 H1 ELBOW

128A 206 406 H1 FITTING
LINE - GOVERNOR TO COMPRESSOR

129 218300H1 HOSE
116 252374 R1 ELBOWw/o NUT

414504 C1 EYELET 129A 163137 H1 CLAMP
181 348 BOLT, 5/16"NF x 2-1/4"

117 GOVERNOR (See"Brake Governor" 103320 WASHER, 5/16" lock
in this section) 103025 NUT, 5/16"NF hex

879415 C1 SUPPORT
181 351 BOLT, 5/16"NF x 3" (2) 130 VALVE, boom kickout (See"Air
103320 WASHER, 5/16" lock (2) Valve" in this section)
103025 NUT, 5/16"NF hex (2) 179798 BOLT, 1/4"NF x 1-1/8" (2)

103319 WASHER, 1/4" lock (2)
118 30402 D ELBOWw/o NUT 106 261 WASHER, 1/4" flat (2)

414504C1 EYELET 103024 NUT, 1/4"NF hex (2)

119 TUBE w/ONUTS (Cut length 1/4"
OD x 38" long - cut from bulk LINE - TREADLE VALVE TO BOOM
TUBE, 417196 C2) KICKOUT VALVE

29898 D NUT, 1/4" tube (2)
131 206406 H1 ADAPTER

LINE - TREADLE VALVE TO HORN VALVE 132 218300H1 HOSE

120 169667 H1 ELBOW 133 206407 H1 ELBOW

121 TUBE w/o NUTS (Cut length 1/4"
OD x 14" long - cut from buIk LINE - AIR TANK DRAIN
TUBE, 417196 C2

29898 D NUT, 1/4" tube (2) 134 140363 H1 ELBOW (6)

122 252374 R1 ELBOWw/o NUT 135 121 518 H1 TUBE (2)
414504 C1 EYELET

136 126898 H1 TUBE
123 VALVE, horn (See"Air Horn" in

this section) 60702 R1 BODY
181 315 BOLT, 1/4"NF x 1"
103319 WASHER, 1/4" lock FGH-11198 DRAWING, anti-freezer installation
103024 NUT, 1/4"NF hex

FGH-11199 DRAWING, frame rework for anti-
freezer installation

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 13-7



BRAKle5
REF.
NO.

REF. PART
NO. NUMBER DESCRIPTIONPART

NUMBER DESCRIPTION

BRAKE AND AIR CONNECTIONS· Continued
U001528 and below
COOl744 and below

LINE - AIR TANK DRAIN· Continued

55897 Rl NUT

445686 PLUG, 1/8" pipe (Unusedports in
treadlevalves) (4)

55896 Rl SLEEVE

417195 C2
417196 C2
417199 C2

TUBING,l/8"OD x 100ft. bulk (x)
TUBING, 1/4"00 x 50 ft. bulk (x)
TUBING, 3/8"00 x 50 ft. bulk (x) u

889793 C91 EVAPORATOR KIT, anti-freezer
(SeeNOTE)
(Consistsof -

1 ANGLE 889794 Cll
2 BOLT 181 364
2 CONNECTOR 698562 R91
1 DRAWING FGH-11198
1 DRAWING FGH-11199
1 EVAPORATOR 890062 C92
2 NUT 103026
2 WASHER 103321

NOTE: Order on MachineOrder Form.

(x) - As Required.

13-8 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



•

•

•

•

BRAKES

BRAKE AND AIR CONNECTIONS· Continued
U001529 thru 01973
COO1745thru *

26
~ 25

34~~~ 24

£~.~~
82,/? 81 '., /--Qum I2/:. V 31

36A~.f' 64 7h63 _ )16
/ 33 ~- _ 38 ~ to 57f,..~36A -r- -~ =s-,

105 ~ 37 ~ '»3940
106 39~~

~43

_88

87

-86

Cf·98581B

PRINTED IN UNITED STATES OF AMERICA 13·11



..

BRAKES
REF. PAR, DESCRIPTION

REF. PART
DESCRIPTION

NO. NUMBER NO. NUMBER

BRAKE AND AIR CONNECTIONS· Continued V
U001529 thru 01973
C001745 thru * 5 9402840 ELBOW,900 (Usew/HOSE,

921 004 C1 and HOSE,
921 005 C1)

LINE - COMPRESSORTOWET TANK

145796 H1 ELBOW,900 (I.H. Engineonly) (Use LINE - WET TANK TO DRY TANK
w/HOSE, 881 638 C1 only)

6 144051 BUSHING, tee to tank
444044 ELBOW,900 (Cummins Engineonly)

(Usew/HOSE, 881 638 C1 only) 7 444256 TEE

1A 9402839 ELBOW,900 (I.H. Engineonly) (Use 8 120286 NIPPLE
w/HOSE, 921 004 C1)

9 167469 H1 CROSS U1B 9402840 ELBOW,900 (Cummins Engineonly)
(Usew/HOSE, 921 005 C1) 10 37323 D ELBOWwlo NUT· crossto tubes (2)

414505 C1 EYELET (2)
2 881 638 C1 HOSE,elbow at compressorto

coupling (Not usedon units 11 TUBE wlo NUTS, crossto R.H. check
equippedwith Anti-Freezer Eva- valve (Cut length 3/8"OD x 24"
porator Kit) lonq- cut from bulk TUBE,

U001829 and below 417199 C2)
C001887and below 37165 D NUT, 3/8" tube (2)

2A 144076 CONNECTOR,3/8 x 3/8" (Cummins 12 TUBE wlo NUTS, crossto L.H.
Engineonly) (Usew/HOSE, checkvalve (Cut length 3/8"OD
881 638 C1 only) (Not usedon x 11" lonq- cut from bulk TUBE,
units equippedwith Anti-Freezer 417199 C2)
Evaporator Kit) 37165 D NUT, 3/8" tube (2)

3 921 005 C1 HOSE,compressorto wet tank 13 941 047 C1 ELBOWwlo NUT, 900 tube to R.H.
(Cummins Engineonly) and L.H. checkvalves (2)

U001830 and up 414505 C1 EYELET (2)
C001888 and up

14 198034 H1 VALVE, check (3)
3A 144109 CONNECTOR, 1/2 x 3/8" (I.H.

Engineonly) (Usew/HOSE, 15 444044 ELBOW,900 (2)
881 638 C1)

16 879420 C91 RESERVOIR, dry
3B 921 004 C1 HOSE,compressorto wet tank (I.H. 217264 H1 BOLT, "U" (2)

engineonly) 18423 R1 NUT, 3/8"·16 NC Esna (4)
U001830 and up
C001888 and up

LINE - WET TANK TO DRAIN
3C 891 880 C1 HOSE,wet tank to connector (I.H.

Engineonly) 17 217262 H1 RESERVOIR, wet
U001829 and below 217296 H1 BOLT, "U" (2)
C001887and below 18423 R1 NUT, 3/8"·16 NC Esna

(Order ELBOW,9 402 840,
ELBOW,9 402 839 and HOSE, 18 139460 H1 TEE
921 004 C1)

19 125732 H1 TUBE, copper > tee to moisture
3C 891 880 C1 HOSE,wet tank to connector ejection valve

(Cummins Engineonly)
C001887and below 20 30761 VX ELBOWwlNUT andSLEEVE, 900
U001829 and below

(Order two ELBOW,9 402 840 21 VALVE, moisture ejection (See
and HOSE,921 005 C1) "Moisture Ejection Valve" in this

section)
4 327273 R91 STRAP (3) 103320 WASHER, 5/16" lock (2)

102634 NUT, 5/16"NC hex (2)
5 108686 ELBOW,900 (I.H. Engineonly)

(Usew/HOSE, 891 880 C1)

5 444044 ELBOW,900 (Cummins Engineonly)
(Usew/HOSE, 891 880 C1) * . Serial Number Not Available.

13·12 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



BRAKES
REF. PART

DESCRIPTION REF. PART
DESCRIPTIONNO. NUMBER NO. NUMBER

BRAKE AND AIR CONNECTIONS· Continued
U001529 thru 01973
C001745 thru * 36 VALVE, R.H. treadle (See"Treadle

Valve" in this section)
181 339 BOLT, 5/16"NF x 1" (3)LINE - DRY TANK TO TREADLE VALVE 103320 WASHER, 5/16" lock (3)PRIMARY RESERVOIR PORT 103025 NUT, 5/16"NF hex (3)

22 128140 BUSHING, 3/4 x 1/2" reducer - at 36A 445686 PLUG, 3/8" pipetank

23 941 047 C1 ELBOWwlo NUT, 900 LINE - TREADLE VALVE SECONDARY414505 C1 EYELET DELIVERY PORT TO FRONT AXLE POWER
CLUSTER

" 24 TUBE wlo NUTS - dry tank to pri-
mary reservoirport (Cut length 37 443990 NIPPLE, reducing - at treadlevalve3/8"OD x 32" long - cut from bulk
TUBE, 417 199C2) 38 VALVE, two-way (See"Two Way37165 D NUT, 3/8" tube (2) ValveAssembly" in this section)

25 941 044 C1 TEE wlo NUTS 39 37323 D ELBOWwlo NUT, 900 (2)414505 C1 EYELET (2) 414505 C1 EYELET (2)
40 TUBE wlo NUTS - two-way valve to26 TUBE wlo NUTS, valve (Cut length front axle power cluster (Cut3/8"OD x 12" long - cut from bulk length 3/8"OD x 48" long - cutTUBE, 417 199C2) from bulk TUBE, 417199 C2)37 165 D NUT, 3/8" tube (2) 37 165 D NUT, 3/8" tube (2)

27 42411 D ELBOWwlo NUT, 900 41 42409 D CONNECTORwlo NUT414505 C1 EYELET 414505 C1 EYELET

" 28 327272 R91 STRAP, rubber 42 POWERCLUSTER, front (See
"Power Cluster" in this section)

181 370 BOLT, 3/8"NF x 1-1/4" (2)LINE - DRY TANK TO TREADLE VALVE 106263 WASHER, 3/8" flat (2)SECONDARY RESERVOIR PORT 17234 R1 NUT, 3/8"NF Esna (2)
29 128140 BUSHING, 3/4 x 1/2" reducer - at 43 TUBE wlo NUTS - two-way valve totank R.H. power cluster (Cut length

ELBOWwlo NUT, 900 3/8"OD x 8" long - cut from buIk30 941 047 C1 TUBE, 417199 C2)414505 C1 EYELET 37165 D NUT, 3/8" tube (2)31 TUBE wlo NUTS, dry tank to second-
ary reservoirport (Cut length3/8" 44 42409 D CONNECTORwlo NUTOD x 26" long - cut from buIk 414505 C1 EYELETTUBE, 417199 C2)

37165 D NUT, 3/8" tube (2)
LINE - POWERCLUSTER TO FRONT BRAKES32 941 044 C1 TEE wlo NUTS

414505 C1 EYELET (2) 45 HA-884 GASKET
33 VALVE, L.H. treadle (See"Treadle 46 107689 H1 FITTING, stop light switchValve" in this section)

181 339 BOLT, 5/16"NF x 1" (3) 47 HA-883 GASKET103320 WASHER, 5/16" lock (3)
103025 NUT, 5/16"NF hex (3) 48 114697 H1 BOLT, adapter

34 TUBE wlo NUTS, valveto valve (Cut 49 SWITCH,stop light (SeeWiring inlength 3/8"OD x 12" long - cut Section 12)
from bulk TUBE, 417199 C2)

37 165 D NUT, 3/8" tube (2) 50 122204 H1 TUBE wltwo NUTS, copper
35 42411 D ELBOWwlo NUT, 900 51 156609 H1 CLAMP, tube414505 C1 EYELET

* - Serial Number Not Available.

(Rev. No.1) PRINTED IN UNITED STATESOF AMERICA
13-13



BRAKES
REF. PART DESCRIPTION

REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER

BRAKE AND AI R CONNECTIONS - Continued
U001529 thru 01973
C001745 thru * 68 120063 ELBOW,900 street - hoseto power

cluster

LINE - POWERCLUSTER TO FRONT 69 POWERCLUSTER, rear (See
BRAKES - Continued "Power Cluster" in this section)

181 370 BOLT, 3/8"NF x 1-1/4" (2)
52 146966 H1 TEE, frame 106 263 WASHER, 3/8" flat (2)

181 314 BOLT, 1/4"NF x 7/8" 17234 R1 NUT, 3/8"NF Esna (2)
103024 NUT, 1/4"NF hex
103319 WASHER, 1/4" lock

LINE - POWERCLUSTER TO REAR AXLE
53 136271 H1 CLIP, tee mounting to front axle BRAKE CYLINDER

differential
70 HA-884 GASKET

54 121 104 H1 TUBE wltwo NUTS - tee to brake
cylinders (2) 71 107689 H1 FITTING

55 140578 CLAMP, tube to frame (2) 72 HA-883 GASKET
181 374 BOLT, 3/8"NF x 1-1/2" (2)
103321 WASHER, 3/8" lock (2) 73 HA-882 BOLT, special
103026 NUT, 3/8"NF hex (2)

74 891 878 C1 HOSE

LINE - TWOWAY VALVE TO MOISTURE 75 327273 R91 STRAP, rubber
EJECTIONVALVE

76 146966 H1 TEE, frame
56 37323 D ELBOWwlo NUT, 900 181 314 BOLT, 1/4"NF x 7/8"

414505 C1 EYELET 103024 NUT, 1/4"-28 NF hex
103319 WASHER, 1/4" lock

57 TUBE wlo NUTS, two way valveto
moisture ejection valve (Cut length 77 895973 C1 ANGLE, tee to rear differential
3/8"OD x 36" long - cut from bulk
TUBE, 417199 C2) 78 134994 H1 TUBE wltwo NUTS, tee to R.H.

37165 D NUT, 3/8" tube (2) brake cylinder

58 37167 D ELBOWwlo NUT, 900 79 896015 C1 TUBE wltwo NUTS tee to L.H.
414505 C1 EYELET brakecylinder

59 444163 ELBOW,900 moisture ejection valve 80 140578 CLAMP, tubes to bolster (2)
exhaust 181 374 BOLT, 3/8"NF x 1-1/2" (2)

103321 WASHER, 3/8" lock (2)
103026 NUT, 3/8"NF hex (2)

LINE - TREADLE VALVE PRIMARY
DELIVERY PORTTO REAR AXLE

POWERCLUSTER LINE - L.H.TREADLEVALVETOTRAN~
MISSION DISCONNECT

60 443990 NIPPLE, reducing- at treadle valve
81 145796 H1 ELBOW,900

61 VALVE, two way (See"Two Way
Valve Assembly" in this section) 82 891 879 C2 HOSE

62 37323 D ELBOWwlo NUT, 900 83 327273 R91 STRAP, rubber
414505C1 EYELET

63 TUBE wlo NUTS, valveto valve (Cut
length 3/8"OD x 8" long - cut from LINE - WETTANK TO PRESSUREGAUGE
bulk TUBE, 417199 C2)

37165 D NUT, 3/8" tube (2) 84 112877 BUSHING, at cross

64 42409 D CONNECTORwlo NUT 85 59939 D CONNECTORwlo NUT
414505 C1 EYELET

86 TUBE wlo NUTS, crossto air gauge
65 444166 ELBOW,900 street (Cut length 1/8"OD x 74" long -

891 879 C2
cut from bulk TUBE, 417195 C2) LJ66 HOSE,treadle valveto power cluster 36092 D NUT, 1/8" tube (2)

67 164944 H1 CLAMP, tube to hosesupport
* - Serial Number Not Available.

13-14 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



BRAKES
REF. PART

DESCRIPTION REF. PARTNO. NUMBER NO. NUMBER DESCRIPTION

BRAKE AND AIR CONNECTIONS· Continued
U001529 thru 01973
C001745 thru * 102 139439 H1 COCK, drain (3)

103 119928 BUSHING, safety valve to wet tankLINE - WET TANK TO PRESSUREGAUGE.
Continued 104 VAL VE, safety (See"Safety Valve"

in this section)87 19715 R1 COUPLING wlo NUT

88 885306 C1 PACKAGE wltwo NUT,120614and LINE - TREADLE VALVE TO HORN VALVE
two WASHER, 120217, air
pressuregaugeservice 105 941 041 C1 ELBOWwlo NUT120614 NUT, No. 10-32 hex (2) 414504C1 EYELET

" 120217 WASHER, No. 10 lock (2)
106 TUBE wlo NUTS, treadle valveto

horn valve (Cut length 1/4"OD x
LINE - WET TANK TO GOVERNOR 13" long - cut from bulk TUBE,

417196 C2)89 444166 ELBOW,900 29898 D NUT, 1/4" tube (2)
90 896014 C1 HOSE,wet tank to governor 107 252374 R1 ELBOWwlo NUT, 900

414504 C1 EYELET91 327273 R91 STRAP, rubber (2)
108 VALVE, horn (See"Air Horn" in92 444163 ELBOW,900 this section)

181315 BOLT, 1/4"NF x 1" (2)
103024 NUT, 1/4"NF hex (2)

LINE - GOVERNOR TO COMPRESSOR 103319 WASHER, 1/4" lock (2)
93 GOVERNOR (See"Brake Governor"

in this section) LINE - HORN VALVE TO HORN
94 879415 C1 SUPPORT,governormounting 109 29901 D CONNECTORwlo NUT181 351 BOLT, 5/16"NF x 3" (2) 414504 C1 EYELET103320 WASHER, 5/16" lock (2)

103025 NUT, 5/16"NF hex (2) 110 TUBE wlo NUTS, horn valveto horn
(Cut length 1/4"OD x 40" long -95 30402 D ELBOWwlo NUT, at governor cut from bulkTUBE,417196C2)414504 C1 EYELET 29898 D NUT, 1/4" tube (2)

96 TUBE wlo NUTS, governor to com- 111 30402 D ELBOWwlo NUT - at horn
pressor (Cut length 1/4"OD x 38" 414504 C1 EYELET
long - cut from bulk TUBE,
417196 C2) 112 HORN (See"Air Horn" in this

29898 D NUT, tube (2) section)
103025 NUT, 5/16"NF hex97 252374 R1 ELBOWwlo NUT, 900 -at compressor 181 341 BOLT, 5/16"NF x 1-1/4"

(I.H. Engineonly) 103320 WASHER, 5/16" lock
414504 C1 EYELET

97 30402 D ELBOWwlo NUT, 900 at governor LINE - TREADLE VALVE TO BOOM
(Cummins Engineonly) KICKOUT VALVE

414504C1 EYELET
113 119928 BUSHING, 3/8" x 1/4" reducer98 COMPRESSOR (I.H. Engine- see

"Air Compressor" in this section. 114 206406 H1 CONNECTORwlNUT and SLEEVE
Cummins Engine- seeEngine

HOSEwlo NUTS, treadle valve tomanual) 115 218300 H1
boom kickout valve

LINE - AIR TANK DRAIN 116 206 407 H1 ELBOWwlNUT, 900

99 140363 H1 ELBOWw/NUT and SLEEVE (6)

100 121 518 H1 TUBE, copper (2)

101 126898 H1 TUBE, copper * - Serial Number Not Available.

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 13-15



BRAKES
REF. PART
NO. NUMBER

DESCRIPTION

BRAKE AND AI R CONNECTIONS - Continued
U001529 thru 01973
C001745 thru *

LINE - TREADLE VALVE TO BOOM KICK­
OUT VALVE - Continued

117

179798
106261
103319
103024

VALVE, boom kickout (See"Air
Valve" in this section)

BOLT, 1/4"NF x 1-1/8" (2)
WASHER, 1/4" flat (2)
WASHER, 1/4" lock (2)
NUT, 1/4"NF hex (2)

LINE - BOOM KICKOUT VALVE TO BOOM
SPOOL

118 206 406 Hl CONNECTOR w/NUT - at boom
kickout valve

119 220314 Hl HOSE '1"/0 NUTS, boom kickout valve 135 127618 Hl
to boom spool

136 187395
120 163137 Hl CLAMP, hose

181 348 BOLT, 5/16"NF x 2-1/4" 137 105405
103320 WASHER, 5/16" lock
103025 NUT, 5/16"NF hex 138 155464 Hl

121 206 407 Hl ELBOWw/NUT, 900 at boom spool 139 217999 Hl

923736 C91
ANTI-FREEZE EVAPORATOR KIT (Cummins

Engineonly)

122 921 051 Cl HOSE,compressorto evaporator
(Together w/CONNECTOR.
192 120, and ELBbW, 9 402 840,
will work for HOSE,218 793 H1)
(@)

122A 218793 Hl HOSE,compressorto evaporator (For
units so equipped) (Order
CONNECTOR, 192120, ELBOW,
9402840 and HOSE,921 051 Cl)
(@)

123 9402840

123A 444044

123B 364890 R91

124

181 364
103321
103026

125 444044

126 444032

127 192120

ELBOW, 900 - at evaporator (@)

ELBOW (Usew/HOSE, 218793 Hl
only) (@) (2)

ADAPTER (Usew/HOSE, 218793 Hl
only) (@)

EVAPORATOR (See"Evaporator
Assembly" in this section)

BOLT,3/8"NFxl" (2)
WASHER, 3/8" lock (2)
NUT, 3/8"NF hex (2)

ELBOW, 900 - at compressor (@)

BUSHING, reducer (@)

CONNECTOR (Usew/HOSE,
921 051 Cl only)

REF. PART
NO. NUMBER DESCRIPTION

128 444124

129 140807

TEE (@)

NIPPLE (@)

VALVE, safety (@)

ELBOW, 900 -at evaporator (Use
w/HOSE,921 051 Cl only) (@)

130 13943 H

131 9402840

LINE - TIRE INFLATION

132 444261

133 144045

TEE (%)

ADAPTER (%)

134 30775 VX CONNECTOR (Consistsof BODY,
30775 V, NUT, 30773 V and
SLEEVE, 30774 V) (%) (2)

TUBE

COUPLING, 1/4" pipe (%)

NIPPLE, 1/4" x 7/8" (%)

CHECK UNIT (%)

HOSE,tire inflation (%)

KIT, anti-freezeevaporator (Cummins ~
Engineonly) (SeeNOTE 1)
(Consistsof -

2 BOLT 181364
1 DRAWING,

shroud rework FGH-13054
DRAWING,
instaIlation FGH-13055

2 ELBOW 9 402 840
1 EVAPORATOR 890062 C93
1 HOSE 921 051 Cl
2 WASHER 103321
2 NUT 103026

894087 C91 KIT, tire inflation (SeeNOTE 1)
(Consistsof -

1 ADAPTER 144045 I.
1 CHECK UNIT 155464 H1 '-'
2 CONNECTOR 30775 VX
1 COUPLING 187395
1 HOSE 217999 H1
1 NIPPLE 105405
1 TEE 444261
1 TUBE 127618Hl)

NOTE 1: Order on MachineOrder Form.

* Serial Number Not Available.
(@) - Usedonly on Cummins powered units

equipped with Anti-Freezer Evaporator Kit.
(%) - Part of Tire Inflation Kit, 894 087 C91.

13-16 PRINTEDIN UNITEDSTATESOF AMERICA



BRAKES
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

BRAKE AND AIR CONNECTIONS - Continued
U001529 thru 01973
C001745 thru *

417195 C2 TUBING, 1/8"OD x 100 ft. bulk
($) (x)

417 196 C2 TUBING, 1/4"OD x 50 ft. bulk
($) (x)

417199 C2 TUBING, 3/8"OD x 50ft. bulk
($) (x)

30775 V BODY (Part of CONNECTOR,
30775 VX)

30773 V NUT, (Part of CONNECTOR,
30775 VX)

30774 V SLEEVE (Part of CONNECTOR,
30775 VX)

* Serial Number Not Available.
($) Part number and price coversone foot of

bulk item.
(x) - As Required.

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 13-17



BRAKES

BRAKE AND AIR CONNECTIONS
U001974 and up
COO* and up 130~

~ .-126

/-'r~
125 129Ii

128 127

74

~@tiu
73 I It .~

72 71 70

CE-J02643

u

u
13-18 PRINTED IN UNiTED STATES OF AMERICA



BRAKES

IONS ContinuedBRAKE AND AIR CONNECT -
U001974 and up
COO*and up

26
N 25

~~~ 27

3~// .J6A ~,. ~6 65

36A~ ,. / /~~ ~3

:' /~'~~62
36A-41D-- t 60 ~1

---" c;IIo~36A / v-
i"(('\. 44 43

34 '\L:::!!.!!fJ~
32 35

~

~
A~113

/)1SiJ""....114

~115

3

49 48

O~)ot
46 45

a.r0264S8

PRINTED IN UNITED STATES OF AMERICA 13-19



BRAKES
REF. PART DESCRIPTION

REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER

BRAKE AND AIR CONNECTIONS - Continued
U001974 and up LINE DRY TANK TO TREADLE VALVECOO*and up PRIMARY RESERVOIR PORT

LINE - COMPRESSORTO WET TANK 22 128140 BUSHING, 3/4 x 1/2" reducer - at
tank

9402840 ELBOW,900
23 941 047 C1 ELBOWwiD NUT, 90°

3 921 005 C1 HOSE,compressorto wet tank 414505 C1 EYELET

4 327273 R91 STRAP (3) 24 TUBE wlo NUTS - dry tank to
primary reservoir port (Cut length

5 9402840 ELBOW, 900 3/8" 00 x 32" long - cut from
bulk TUBE, 417199 C2)

371650 NUT, 3/8" tube (2) ULINE - WET TANK TO DRY TANK
25 941 044 C1 TEE WiDNUTS (2)

6 144051 BUSHING, tee to tank 414505 C1 EYELET (4)

7 444256 TEE 26 TUBE wiD NUTS, valve (Cut length
3/8"00 x 12" long - cut from

8 120286 NIPPLE bulk TUBE, 417199 C2)
37165 D NUT, 3/8" tube (2)

9 167469 H1 CROSS
27 TUBE wlo NUTS (Cut length 3/8"

10 37323 D ELBOWwlo NUT, 900 - crossto OD x 14" long - cut from buIk
tube TUBE, 417 199·C2)

414505C1 EYELET 37 165 D NUT, 3/8" tube (2)

11 444136 TEE 27A 183689 C1 ELBOWwINUT, 900

12 TUBE wlo NUTS - crossto check 28 327272 R91 STRAP, rubber Uvalves (Cut length 3/8"OD x 11"
long - cut from bulk TUBE,
417199 C2) (2) LINE - DRY TANK TO TREADLE VALVE

37165 D NUT, 3/8" tube (4) SECONDARY RESERVOIR PORT

13 941 047 C1 ELBOWwlo NUT, 900 - tube to R.H. 29 128140 BUSHING, 3/4 x 1/2" reducer - at
and L.H. check valves (2) tank

414505 C1 EYELET (2)
30 941 047 C1 ELBOWwlo NUT, 900

14 198034 H1 VALVE, check (2) 414505 C1 EYELET

15 444044 ELBOW,900 (2) 31 TUBE wlo NUTS, dry tank to
secondaryreservoir port (Cut

16 879420 C91 RESERVOIR, dry length 3/8" OD x 26" long - cut
217264 H1 BOLT, "U" (2) from bulk TUBE, 417199 C2)
18423 R1 NUT, 3/8" - 16NC Esna (4) 37165 D NUT, 3/8" tube (2) U

17 217262 H1 RESERVOIR, wet 32 941 044 C1 TEE wlo NUTS (2)
217296 H1 BOLT, "U" (2) 414505 C1 EYELET (4)
18423 R1 NUT, 3/8"-16 NC Esna

33 VALVE, L.H. treadle (See
18 42409 D CONNECTORwlo NUT "Treadle Valve" in this section)

414505C1 EYELET 181 339 BOLT,5/16"NFx1" (3)
103320 WASHER, 5/16" lock (3)

19 444028 BUSHING, safety valve to tee 103025 NUT, 5/16"NF hex (3)

20 VALVE, safety (See "Safety 34 TUBE wlo NUTS, valve to valve (Cut
Valve" in this section) length 3/8"OD x 19" long - cut

from bulk TUBE, 417 199C2)
21 778063 C92 VALVE, moisture ejection 37165 D NUT, 3/8" tube (2)

* - Serial Number Not Available.
U

13-20 PRINTED IN UNITED STATES OF AMERICA (Rev. No. 1)



BRAKES
REF. PART

DESCRIPTION REF. PART• NO. NUMBER NO. NUMBER DESCRIPTION

BRAKE AND AIR CONNECTIONS - Continued
U001974 and up
COO*and up 47 HA-883 GASKET

48 114697 H1 BOLT, adapterLINE - DRY TANK TO TREADLE VALVE
SECONDARY RESERUOIR PORT - Continued 49 SWITCH, stop light (See"Wiring"

in Section 12)35 TUBE w/o NUTS (Cut length 3/8"
OD x 14" long - cut from buIk 50 122204 H1 TUBE wltwo NUTS, copperTUBE, 417199 C2)

371650 NUT, 3/8" tube (2) 51 156609 H1 CLAMP, tube
35A 941 045 C1 ELBOWw/o NUT, 450 52 146966 H1 TEE, frame• 414505 C1 EYELET 181 314 BOLT, 1/4"NF x 7/8"

103024 NUT, 1/4"NF hex36 VALVE, R.H. treadle (See"Treadle 103319 WASHER, 1/4" lockValve" in this section)
181 339 BOLT, 5/16"NF x 1" (3) 53 136271 H1 CLIP, tee mounting to front axle103320 WASHER, 5/16" lock (3) differential103025 NUT, 5/16"NF hex (3)

54 121 104 H1 TUBE w/two NUTS - tee to brake36A 445686 PLUG, 3/8" pipe (5) cylinders (2)

55 140578 CLAMP, tube to frame (2)
LINE - TREADLE VALVE SECONDARY 181 377 BOLT, 3/8"NF x 1" (2)
DELIVERY PORTTO FRONT AXLE 103321 WASHER, 3/8" lock (2)

POWERCLUSTER 103026 NUT, 3/8"NF hex (2)

37 443990 NIPPLE, reducing - at treadle valve
LINE - WET TANK TO TREADLE• 38 VAL VE, two way (See"Two Way

Valve Assembly" in this section) 56 252374 R1 ELBOWw/o NUT, 900
414504 C1 EYELET

39 373230 ELBOWw/o NUT, 900 (2)
414505 C1 EYELET (2) 57 TUBE w/o NUTS (Cut length 1/4"

00 x 34" long - cut from bulk40 TUBE w/o NUTS - two way valve to TUBE, 417196 C2)
front axle power cluster (Cut 298980 NUT, 1/4" tube (2)
length 3/8"00 x 48" long - cut

58 304020 ELBOWw/o NUT, 900from bulk TUBE, 417199 C2)
371650 NUT, 3/8" tube (2) 414504 Cl EYELET

41 424090 CONNECTORw/o NUT
414505 Cl EYELET LINE - TREADLE VALVE PRIMARY

DELIVERY PORT TO REAR AXLE
42 POWERCLUSTER, front (See POWERCLUSTER• "Power Cluster" in this section)

181 370 BOLT, 3/8"NF x 1-1/4" (2) 60 443990 NIPPLE, reducing - at treadle valve
106263 WASHER, 3/8" flat (2)
17234 Rl NUT, 3/8"NF Esna (2) 61 VAL VE, two way (See"Two Way

Valve Assembly" in this section)
43 TUBE w/o NUTS - two way valveto

R.H. power cluster (Cut length 62 373230 ELBOWw/o NUT, 900
3/8" 00 x 8" long - cut from 414505 C1 EYELET
bulk TUBE, 417199 C2)

63 TUBE w/o NUTS, valveto valve371650 NUT, 3/8" tube (2)
(Cut length 3/8"00 x 8" long -

44 424090 CONNECTOR w/o NUT cut from bulk TUBE, 417199 C2)
414505 Cl EYELET 371650 NUT, 3/8" tube (2)

64 424090 CONNECTOR w/o NUT
LINE - POWERCLUSTER TO FRONT 414505 Cl EYELET

BRAKES• 65 444166 ELBOW,900 street
45 HA-884 GASKET

46 107689 Hl FITTING, stop light switch
* - Serial Number Not Available.

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA
13-21



BRAKES
REF. PART DESCRIPTION

REF. PART DESCRIPTION
NO. NUMBER NO. NUMBER

BRAKE AND AIR CONNECTIONS - Continued
U001974 and up
COO*and up LINE - WET TANK TO PRESSUREGAUGE

84 112877 BUSHING, at cross
LINE - TREADLE VALVE PRIMARY
DELIVERY PORT1"R~AR AXLE POWER 85 59939 D CONNECTORw/o NUT

CLUSTER - Continued
86 TUBE w/o NUTS, crossto air gauge

66 891 879 C2 HOSE,treadle valveto power cluster (Cut length 1/8"OD x 74" long-
cut from bulk TUBE, 417195 Cl)

67 164944 Hl CLAMP, tubes to hosesupport 36092 D NUT, 1/8"tube (2)

68 120145 ELBOW,900 street - hoseto power 87 36637 D ELBOWw/o NUT
cluster

88 885306 C1 PACKAGE w/two NUT, 120614 and
69 POWERCLUSTER, rear (See"Power two WASHER, 120217, air

Cluster" in this section) pressuregaugeservice
181 370 BOLT, 3/8"NF x 1-1/4" (2) 120614 NUT, No.1 0-32 hex (2)
106263 WASHER, 3/8" flat (2) 120217 WASHER, No. 10 lock (2)
17234 Rl NUT, 3/8"NF Esna (2)

88A 121 761 TEE

LINE - POWERCLUSTER TO REAR AXLE 88B 444012 ADAPTER, tee to pressureswitch
BRAKE CYLINDER

88C SWITCH, pressure (See"Wiring" in

70 HA-884 GASKET Section 12)

71 107689 Hl FITTING LINE - WET TANK TO GOVERNOR
72 HA-883 GASKET

89 444166 ELBOW,900
73 HA-882 BOLT, special

90 896014C1 HOSE,wet tank to governor
74 891 878 Cl HOSE

91 327 273 R91 STRAP, rubber (2)
75 327273 R9J STRAP, rubber

92 444163 ELBOW,900
76 146966 Hl TEE, frame

181 314 BOLT, 1/4"NF x 7/8"
103024 NUT, 1/4"-28 NF hex LINE - GOVERNOR TO COMPRESSOR
103319 WASHER, 1/4" lock

93 GOVERNOR (See"Brake Governor"
77 895973 Cl ANGLE, tee to reardifferential in this section)

78 134994 Hl TUBE w/two NUTS, tee to R.H. 94 879415 Cl SUPPORT,governormounting
brake cylinder 181 351 BOLT, 5/16"NF x 3" (2)

103320 WASHER, 5/16" lock (2)
79 896015 Cl TUBE w/two NUTS, tee to L.H. 103025 NUT, 5/16"NF hex (2) Vbrake cylinder

95 30402 D ELBOWw/o NUT, at governor
80 140578 CLAMP, tubes to bolster (2) 414504 Cl EYELET

181 374 BOLT, 3/8"NF x 1-1/2" (2)
103321 WASHER, 3/8" lock (2) 96 TUBE w/o NUTS, governor to com-
103026 NUT, 3/8"NF hex (2) pressor (Cut length 1/4"OD x 38"

long - cut from bulk TUBE,
417196C2)

LINE - L.H. TREADLE VALVE TO TRANS- 29898 D NUT, tube (2)
MISSION DISCONNECT

97 30402 D ELBOWwlo NUT, 900 at governor
81 145796 Hl ELBOW,900 414504 C1 EYELET

82 891 879 C2 HOSE 98 COMPRESSOR (SeeCummins
EngineManual)

83 327273 R91 STRAP, rubber

* - Serial Number Not Available.

PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)13-22



BRAKES
REF. PART

DESCRIPTION REF. PART
DESCRIPTION" NO. NUMBER NO. NUMBER

BRAKE AND AIR CONNECTIONS· Continued
U001974 and up
COO*and up

114B 252374 Rl ELBOWwlo NUT (2)
UO* and up

29898 D NUT, tubeLINE - AIR TANK DRAIN 414504 ct EYELET
99 140363 Hl ELBOWwlNUT and SLEEVE (4) 115 218300 Hl HOSEwlo NUTS, treadle valve to

boom kickout valve100 121 518 Hl TUBE, copper
UO* and below

101 126898 Hl TUBE, copper 115 931 800 Cl TUBE, poly-flow wlo NUTS, 1/4"
102 COCK, drain (2) OD x 40" long139439 Hl

UO* and up" 115A TUBE, poly-flow wlo NUTS, 1/4"LINE - TREADLE VALVE TO HORN VALVE
00 x 55" long (Listed and
illustrated w/R.O.p.S. and Related105 941 041 Cl ELBOWwlo NUT Parts in Section 14)414504 Cl EYELET

116 206407 Hl ELBOW,wINUT, 900106 TUBE wlo NUTS, treadle valve to UO* and belowhorn valve (Cut length 1/4"OD x
13" long cut from bulk TUBE, 116 252374 Rl ELBOW,wlo NUT417196C2)

UO* and up29898 D NUT, 1/4" tube (2) 414504 Cl EYELET
29898 D NUT, tube107 252374 Rl ELBOWwlo NUT, 900

414504 Cl EYELET 117 VALVE, boom kickout (See"Boom
Kickout" in Section 1)108 VALVE, horn (See"Air Horn" in 179798 BOLT, 1/4"NF x 1-1/8" (2)" this section) 106261 WASHER, 1/4" flat (2)181 313 BOLT, 114"NF x 3/4" (2) 103319 WASHER, 1/4" lock (2)103024 NUT, 1/4"NF hex (2) 103361 NUT, 1/4"NF hex (2)103319 WASHER, 1/4" lock (2)

LINE - BOOM KICKOUT VALVE TO BOOMLINE HORN VALVE TO HORN SPOOL
109 29901 D CONNECTORwlo NUT 118 206406 Hl CONNECTOR,wlNUT - at boom414504 Cl EYELET kickout valve

UO* and below110 TUBE wlo NUTS, horn valve to horn
(Cut length 1/4"OD x 40" long- 118 59730Hl CONNECTORwlo NUT - at boomcut from bulk TUBE, 417196 C2) kickout valve29898 D NUT, 1/4" tube (2) UO* and up

29898 D NUT, tuben 111 30402 D ELBOWwlo NUT - at horn 414504 Cl EYELET414504 Cl EYELET
119 220314Hl HOSEwlo NUTS, boom kickout112 HORN (See"Air Horn" in this valveto boom spoolsection) UO*and below103025 NUT, 5/16"NF hex

181 341 BOLT, 5/16"NF x 1-1/4" 119 931 800 Cl TUBE, poly-flow wlo NUTS, 1/4"103320 WASHER, 5/16" lock OD x 40" long
UO* and up

LINE - TREADLE VALVE TO BOOM 120 163137 Hl CLAMP, hoseKICKOUT VALVE 181 348 BOLT, 5/16"NF x 2-1/4"
103320 WASHER, 5/16" lock113 444028 BUSHING, 3/8" x 1/4" reducer 103025 NUT, 5/16"NF hex

114 206406 Hl CONNECTOR,wlNUT and SLEEVE 121 206407 Hl ELBOWwINUT, 900 at boom spoolUO*and below UO* and belown 114A 444134 TEE
UO*and up

* - Serial Number Not Available.
(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA

13-23



BRAKES
REF. PART
NO. NUMBER

DESCRIPTION

BRAKE AND AIR CONNECTIONS - Continued
U001974 and up
COO*and up

LINE - BOOM KICKOUT VALVE TO BOOM
SPOOL - Continued

121 252374 Rl ELBOWw/o NUT
UO*and up

29898 D NUT, tube
414504 Cl EYELET

ANTI-FREEZE EVAPORATOR KIT

122 921 051 Cl HOSE,compressorto evaporator (@)

123 9402840 ELBOW,900 -at evaporator (@)

124 EVAPORATOR (See"Evaporator
Assembly" in this section)

181 364 BOLT,3/8"NFxl" (2)
103321 WASHER, 3/8" lock (2)
103026 NUT, 3/8"NF hex (2)

125 444044 ELBOW (Useonly on units equipped
w/VALVE, 13943 H at compressor)

126 444032 BUSHING, reducer (For units so
equipped) (@)

127 192120 CONNECTOR (For units so equipped)
(@)

128 444124 TEE (For units soequipped) (@)

129 140807 NIPPLE (For units soequipped) (@)

130 13943 H VALVE, safety (For units soequipped)
(For component parts, see"Safety
Valve" in this section)

131 9402840 ELBOW,900 - at evaporator (@)

LINE - TIRE INFLATION

132 444261 TEE (%)

133 144045 ADAPTER (%)

134 30775 VX CONNECTOR (Consistsof BODY,
30775 V, NUT, 30773 Vand
SLEEVE, 30774 V) (%) (2)

135 127618 Hl TUBE

136 187395 COUPLING, 1/4" pipe (%)

137 105405 NIPPLE, 1/4" x 7/8" (%)

138 155464 H1 CHECK UNIT (%)

139 217999 Hl HOSE,tire inflation (%)

REF. PART
NO. NUMBER

DESCRIPTION

923736 C91 KIT, anti-freezeevaporator
(SeeNOTE 1)
(Consistsof -

2 BOLT 181364
1 DRAWING,

shroud rework FGH-13054
DRAWING,
installation FGH-13055

2 ELBOW 9402840
1 EVAPORATOR 890062 C93
1 HOSE 921 051 Cl
2 WASHER 103321
2 NUT 103026

894087 C91 KIT, tire inflation (SeeNOTE)
(Consistsof -

1 ADAPTER 144045
1 CHECK UNIT 155464 Hl
2 CONNECTOR 30775 VX
1 COUPLING 187395
1 HOSE 217999 Hl
1 NIPPLE 105205
1 TEE 444261
1 TUBE 127618Hl)

417195 C2 TUBING, 1/8"OD x 50 ft. bulk ($)
(x)

417196 C2 TUBING, 1/4"OD x 50 ft. bulk ($)
(x)

417199C2 TUBING, 3/8"OD x 50ft. bulk ($)
(x)

30775 V BODY (Part of CONNECTOR,
30775 VX)

NUT (Part of CONNECTOR,
30775 VX)

SLEEVE (Part of CONNECTOR,
30775 VX)

30773 V

30774 V

NOTE 1: Order on "Machine Order" Form.

(@)

($)

Useonly on units equipped with Anti-Freeze
Evaporator Kit.
Part number and price coversone foot of
bulk item.
As Required.
Serial Number Not Available.
Part of Tire Inflation Kit, 894 087 C91.

(x)
*
(%) -

13-24 (Rev. No. 1)PRINTED IN UNITED STATES OF AMERICA



BRAKES
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

AIR HORN
19 20

II

27
15 26 \IA2 3 4 5 6 7 8 9 10/" 16

28

"
217165 Hl AIR HORN ASSEMBLY (Order AIR 14 145991 Hl WASHER, mounting

HORN,1101318C91orll01458C91)
(Includes items 11 thru 29) 15 115553 WASHER, lock - mounting

157140 Hl BUTTON ASSEMBLY, horn 16 H-310-P NUT, mounting

lA 158016 Hl BUTTON 17 219435 Hl BODY

2 103373 PIN, 3/32 x 3/4" cotter 18 145998 Hl COVER

3 BODY (Not furnished separately) 19 133046 SCREW,1/4-20 x 7/8" C-Z

4 158012 Hl STEM 20 113114 WASHER, 1/4" lock (8)

5 878202 Cl GROMMET, stem 21 145993 Hl SEAT ASSEMBLY, spring

6 158013 Hl VAL VE, inlet 22 114502 NUT, 5/16"NC jam (2)

7 158014 Hl SEAT, spring 23 145995 Hl SPRING (2)

8 158015 Hl SPRING 24 145996 Hl DIAPHRAGM (2)

9 145986 Hl PLATE, strainer 25 145997 Hl CONTACT, spring (2)

10 CAP (Not fu rnishedseparately) 26 145999 Hl GASKET

" 11 219375 Hl COUPLING, mounting 27 878206 Cl "0" RING

12 145989 Hl BELL, short 28 140686 SCREW,set (2)

13 145990 Hl BELL, long
29 146001 Hl SCREEN (2)

(Rev. No.1) PRINTEDIN UNITEDSTATESOF AMERICA
13-27



BRAKES
REF. PART
NO. NUMBER

DESCRIPTION

A1RHORN
tsignaltone or Spartan)

REF. PART
NO. NUMBER

DESCRIPTION

I '
I '
'--- ----~----------,------------_j

1-4
®-3

I

®-2
~--1 CE-J J2055

1 101 318 C91 AIR HORN ASSEMBLY (Signaltone 4 1101511 C1 ADAPTER
23/32" dia. Projector) (Optional

5 1 102191 Cl GASKET (Part of HORN,w/HORN ; 1 101458 C91) 1 101318 C91)
1101458C91 AIR HORN ASSEMBLY (Spartan,

7/8" dia. Projector) (Optional w/ 6 BODY (Not furnished separately)
HORN,1 101 318 C91)

25751 R1 BOLT 7 1 101 706 C1 PROJECTOR,horn (Part of HORN,
25543 R1 WASHER 1 101318 C91)
25520 R1 NUT

(Consistsof - 7 1 101 635 C1 PROJECTOR,horn (Part of HORN,
1 101458 C91)

25676 R1 NUT
8 1 101 707 C1 PROJECTOR,horn (Part of HORN,

2 138557 WASHER, tooth 1 101318 C91)

3 130999 WASHER, plain (Part of HORN, 8 1 101 634 C1 PROJECTOR,horn (Part of HORN,
1 101318 C91) 1 101 458 C91)

3 1 101 510 C1 washer,plain (Part of HORN, 9 1 101 509 C1 GASKET (Part of HORN,
1 101458 C91) 1 101458 C91)

13-27A (Rev. No.1)PRINTED IN UNITED STATES OF AMERICA



•

•

•

•

•

BRAKES

MEMORANDA

(Rev. No.1) 13-27BPRINTEDIN UNITEDSTATESOF AMERICA



BRAKES
REF. PART
NO. NUMBER DESCRIPTIONREF.

NO.
PART

NUMBER DESCRIPTION

POWERCLUSTER

Partswithout letters after the descrip- 4 875875 Cl PISTONand ROD
tion indicate the part is usedfor all
PowerClusters listed below: Letters 5 886880 Cl BOLT and LOCKWASHER, 5/16"
"A", "B" and "C" are usedto identify (Order BOLT, 668 093 Rl and
separatePowerCluster Assemblies. WASHER, 103320) (8)

A 879418 C91 POWERCLUSTER ASSEMBLY, left 5A 668093 Rl BOLT,5/16-18x5/8" (C) (8)
hand

U001528 and below 5B 103320 WASHER, 5/16" lock (C) (8)
C001744 and below

(Order POWERCLUSTER, 6 165739 Hl WIRE, lock
879418 C92)

7 389517 Cl SPRING, piston return
B 879419 C91 POWERCLUSTER ASSEMBLY

(1) (R.H.) U001528 and below 8 165719 H1 BOOT
C001744 and below

(2) U001529 thru 01950 9 875873 C91 HEAD ASSEMBLY, cylinder
C001745 thru *

(Order POWERCLUSTER, 11 165722 H1 SCREEN, breather (2)
879418 C92)

12 347548 R1 FILTER
C 879418 C92 POWERCLUSTER ASSEMBLY (2)

U001951 and up 13 347547 Rl RETAINER
CO*and up

14 CYLINDER HEAD (Not furnished
926729 C91 CYLINDER ASSEMBLY, air separately)
179843 BOLT, 3/8"NC x 1-1/2" (2)
103321 WASHER, 3/8" lock (2) 15 103321 WASHER, 3/8" lock

1A 875876 C1 SHELL, cylinder 16 875872 C1 INDICATOR, stroke

2 875869 C1 CUP,piston

3 875870 C1 WIPER, piston
* - Serial Number Not Available.

13-28 PRINTEDIN UNITEDSTATESOF AMERICA (Rev. No.1)



BRAKES
REF. PART
NO. NUMBER DESCRIPTION• REF.

NO.
PART

NUMBER DESCRIPTION

TWO-WAYVALVE

4

5
CE-88824

215321 H1 VALVE ASSEMBLY, two-way (2)
(Consistsof the following parts-

219021 H1 CAP

2 219003 H1 GASKET

3 219075 H1 SEAT

4 BODY (Not furnished separately)

5 444682 PLUG

(Rev. No.1) PRINTEDIN UNITEDSTATESOF AMERICA 13-31



INn NI 03LNlIoId53L"'L503L"':)110131.'>1'" "'0

vi

I~ O~

Iv

O\7~ \9£

~ ~L£ 6£

61

LI 12

£1-21-11

9--- __ .~~_=
L----- __..: 2-1
9 ~~~ __

53>1"118



ACCESSORIES &
ATTACHMENTS

SECTION 14

Page
Table Of Contents

GroupGroup

DECAL & INSTRUCTION PLATES
BUCKETS . . . . . . .
SPECIALTOOLS . . . . . ..
FLOORMAT KIT . . . . . . .
HIGH LIFT BOOMKIT .
BUCKET LEVELER & POSITION INDICATOR KIT.
SIDE DUMPBUCKET ATTACHMENT

BUCKET & CARRIER .
HYDRAULICS . . . . . . . . .

SWIVEL ASSEMBLY (Imperial Eastman)
SWIVEL ASSEMBLY (Mayson) ....
SWIVEL ASSEMBLY (ParkerHannifin) .
SWIVEL ASSEMBLY (ParkerHannifin) .
LOWLEVEL HEADLIGHT KIT ....
CAB ATTACHMENTS' and below . .
WIPERMOTOR ASSEMBLY (Electric) ..
CAB & DOORSATTACHMENTw/FRONT &
REAR ELECTRICWINDSHIELDWIPERS
& FLOOR MAT' and up . . . . . . .
R.O.P.S.and RELATED PARTS (Roll-Over
ProtectiveStructure . . . . . . . . .

R.O.P.S.CAB . . . . . . . . . . . .
CARBURETOR HEAT EXCHANGER KIT
(lH-G-301 Engine). . . . . . . . . .

TACHOMETER KIT . . . . . . . . .
WIPERMOTOR ASSEMBLY (Air Operated)
REAR VIEW MIRROR KIT ...
REARWINDOW DEFROSTERKIT
REARWINDOWWIPERKIT ...
FENDER ATTACHMENT KIT

U001719 and below, also01723
C001744and below. . . . .

FENDER ATTACHMENT KIT
UOOl720and up, except 01723
C001745and up . . . . . .

COUNTERWEIGHT (Optional) .
FORK LI FT KIT. . . . . ..
HYDRAULIC ADAPTER KIT . . . .
HEATER & DEFROSTER KIT (Front De-
froster) . . . . . . . . . . . . . .
HEATER w/FRONT & REARWINDOW
DEFROSTER KIT .

HEATER & DEFROSTERKIT (Usedonly on units
equippedwith R.O.P.S.) . . . . . . . . .

PRE-CHARGEDSEAT PEDESTAL KIT. . ..
AIR SEAT SUSPENSIONKIT .
BUCKET TOOTH (Bolted) (Not usedon Multi-
purposeBucket Kit) . . . . . . . . . . .

BUCKET TOOTH (Welded)(Not usedon Multi­
purposeBucket Kit) . . . . . . . . . . .

BUCKET TOOTH (Bolted) (Usedonly on Multi­
purposeBucket Kit) . . . . . . . . . . . .

TOOTH ASSEMBLIES (Not usedOn Multi-purpose
Bucket Kit) . . . . . . . . . . . . . . .

14-2
14-3
14-2
14-3
14-3
14-4

14-6
14-7
14-8
14-9
14-9
14-9
14-10
14-11
14-17

14-18

14-24
14-27

14-32
14-33
14-33
14-34
14-34
14-35

14-37

14-39
14-40
14-42
14-43

14-49

14-46

14-51
14-54
14-56

14-59

14-58

14-58

14-59

MULTI-PURPOSEBUCKET KIT
BUCKET GROUP . . . . .
HYDRAULIC PIPINGGROUP
CLAM CYLINDER .
INDICATOR __ .

DROTT 4-in-1 BUCKET KIT
BUCKET GROUP . __ ..
HYDRAULIC PIPINGGROUP
CLAM CYLINDER __
INDICATOR .
RELIEF VALVE .

BACKHOE KIT (14 ft. 6 in. reach) (01529 and up)
KIT COMPLETE. _ . _ . . . . . . .
PRODUCTGRAPHICS .
SEAT, PLATFORM and FUEL TANK _ .
CUMMINS ENGINE CONVERSION PARTS
andCONTROLS _ . . _

EXHAUST SYSTEM . . .
HYDRAULIC LINES ...
HAND THROTTLE GROUP
SELECTORVALVE ...
FLOW DIVIDER. . . .. . ...
BOOM& DIPPERSTICKCHECK VALVE
STABILIZER CHECK VALVE
HYDRAULIC CYLINDERS
SWINGMECHANISM ..
VALVE PACK .
CONTROL VALVE .
PILOT RELIEF VALVE .
VALVE CONTROL LINKAGE ....
BACKHOE MAIN FRAME, STABI LIZERS
andSWING UNIT MOUNTING.

BOOMand DIPPERSTICK ..
BUCKETS .

LOGGRAPPLEATTACHMENT
TOOL SET (13 piece). . . .
TOOL SET (18 piece) .. _ .
TOOL SET (44 piece) .. _ _ .
FAN GUARD KIT . . . . . . . . . . ...
ANTI-FREEZER EVAPORATOR KIT (SeeAir Line
in Section 13)

ETHER START KIT (SeeStarting Aid (Cummins
Engine) in Section 2)

FIRE PREVENTIVE FUEL TANK CAP (SeeFuel
Systemin Section 2)

SEAT BELT (SeeSeat& PedestalAssembly
in Section 1)

TI RE INF LATION KIT (SeeBrakeand Air Con­
nections in Section 13)

TRANSMISSION CLUTCH AND HYDRAULIC SYSTEM
PRESSUREGAUGE KIT (SeeSection 10)

WHEEL & MOUNTING (SeeWheel& Mounting in
Section 6)

14-60
14-61
14-62
14-63

14-64
14-66
14-67
14-68
14-69

• Serial Number Not Available.

Page

14-70
14-70
14-70

14-72
14-73
14-74,77
14-78
14-79
14-79
14-80
14-80
14-81
14-83
14-85
14-86
14-87
14-88

14-89
14-91
14-92
14-93
14-95
14-96
14-97
14-98

(Rev. No_1) 14-1PRINTED IN UNITED STATES OF AMERICA



ACCESSORIES & ATTACHMENTS
REF. PART DESCRIPTION REF. PART DESCRIPTIONNO. NUMBER NO. NUMBER

DECAL AND INSTRUCTION PLATES U
Partswithout letters after the descrip- DECAL, safety instruction (Not
tion indicate the part is usedon all furnished separately)
DecalKits listed below. Letters "A",
"B" and "C" are usedto identify DECAL, starter (Not furnished
separateDecal Kits. separately)

A 887872 C93 KIT, decal (I. H. G-301 Engine) DECAL, transmission fluid (Not
furnished separately)

B 887873 C93 KIT, decal (I.H. D-301 Engine)
DECAL, warning (Not furnished

C 887874 C93 KIT, decal (Cummins Engine) separately) (3)

DECAL, air reservoir drain (Not DECAL, water (Not furnished Ufurnished separately) separately)

DECAL, caution before shutdown PRODUCTGRAPHIC, braking with
(Not furnished separately) (B) transmission disconnect (Not

furnished separately)
DECAL, caution - clearance (Not

furnished separately) (2) PRODUCTGRAPHIC, braking with-
out transmissiondisconnect (Not

DECAL, caution - hinge pin nut (Not furnished separately)
furnished separately) (2)

PRODUCTGRAPHIC, cold start
DECAL, clutch pressure (Not (Not furnished separately)

furnished separately)

DECAL, cold weather start (Not
furnished separately) (B)

The following items arealsoavailable.
DECAL, converter oil temperature

(Not furnished separately) 887515 C1 PLATE, serial number
215112 H1 WASHER (4)

DECAL, diesel fuel (Not furnished
separately) (B and C) PLATE, R.O.P.S.serial number (See

"R.O.P.S. and Related Parts" in
DECAL, engineoil drain (Not fur- this section)

nishedseparately) RIVET, drive (See"R.O.P.S.
and RelatedParts" in this

DECAL, gasoline (Not furnished section) (2)
separately)

219092H1 PLATE, gearshift range
DECAL, HOUGH (Not furnished 9404 475 SCREW,No. 8-32 x 5/16" CZ

separately) (3)
213878 H1 PLATE, gearshift - F.N.R.

DECAL, hydraulic reservoir (Not 9404475 SCREW,No. 8-32 x 5/16"CZ
furnished separately)

DECAL; I.H. (Not furnished
separately) (2)

SPECIAL TOOLS
DECAL, MADE IN U.S.A. (Not

furnished separately) (B and C)
143952 H1 CLAMP, greasegun

DECAL, main switch (Not furnished
separately) 161 849 H1 WRENCH, wheel bearingnut

DECAL, model symbol (Not 883514 C91 LUBRICATOR ASSEMBLY (Com-
furnished separately) (2) posedof GUN, 143950 H1 and

DECAL, oil filter instruction (Not
NOZZLE, 143951 H1)

furnished separately) (A) 143950 H1 GUN, grease \.)
DECAL, PAYLOADER (Not 143951 H1 NOZZLE

furnished separately) (3)

14-2 PRINTED IN UNITED STATESOF AMERICA



REF.
NO. DESCRIPTION

ACCESSORIES & ATTACHMENTS
DESCRIPTION

PART
NUMBER

HYDRAULIC SWIVEL
(Mayson)

143685 H1 SWIVEL ASSEMBLY, hydraulic
(Usedw/Multi-Purpose Bucket Kit)
(Order SWIVEL ASSEMBLY,
143685 H2)

2

4 252483 R1

5 166303 H1

6 166302 H1

7

" 8

10

STEM, swivel (Not furnished
separately)

"0" RING (2)

RING, back-up (2)

"0" RING (2)

BODY, swivel (Not furnished
separately)

CAP,grit (Not furnished separately)

BOLT, 1/4"NC x 1/2"

HYDRAULIC SWIVEL
(Parker-Hannifin)

143685 H2 SWIVEL ASSEMBLY, hydraulic
(Usedw/Milti-Purpose Bucket Kit)

BOLT (Not furnishedseparately)

2 RING, retaining (Not furnished
separately)

3 925758 C1 CAP, grit

4 "0" RING, external grit (Not furnished
separately) (2)

5

PRINTED IN UNITED STATES OF AMERICA 14-9(Rev. No. 1)

REF.
NO.

PART
NUMBER

6 WASHER, teflon back-up (Not
furnished separately) (2)

"0" RING, internal pressure(Not
furnished separately)

BODY (Not furnished separately)

7

8

9 925759 C91 KIT, repair

HYDRAULIC SWIVEL
(Parker-Hannifin)

2

889570 C1 SWIVEL ASSEMBLY (Usedwith
Log GrappleAttachment at grapple)

BOLT (Not furnished separately)

RING, retaining (Not furnished
separately)

3 925758 C1 CAP,grit

4 "0" RING, external grit (Not
furnished separately) (2)

"0" RING, internal grit (Not
furnished separately)

WASHER, teflon back-up (Not
furnished separately) (2)

"0" RING, internal pressure (Not
furnished separately) (2)

BODY (Not furnished separately)

5

6

7

8

9 925759 C91 KIT, repair



REF.
NO.

PART
NUMBER

ACCESSORIES & ATTACHMENTS
PART

NUMBERDESCRIPTION

LOW LEVEL HEAD LIGHT KIT

\
3 3

4 2--

5 5

REF.
NO. DESCRIPTION

1

FRAME, front (See"Main Frame"
in Section 1)

2 124946 Hl CABLE (Replaces,877 585 Cl)

3

8

LAMP, front driving (Seethe "Wiring
Diagram" in Section 12 which
correspondswith your enginepower
and serialnumber)

4 877 586 Cl CABLE, lamp to lamp

2,--------

t
4

5 LAMP, low level head (See"Low
Level Lighting Lamp" in section 12)

6 176749 Hl WASHER (4)

07 9411 648 NUT, 1/2"-20 NF Esna (2)

8 109692 Hl BUSHING, rubber (2)

FGH-13947 DRAWING, installation andwiring

14-10 (Rev_No, 1)PRINTED IN UNITED STATES OF AMERICA



ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER DESCRIPTION

CAB ATTACHMENTS· Continued
* and below

29

28A 161 043 Hl CLIP (B and D)

29

888828 Cl
120572
106 261
109084

886266 C2
120380
120367
181 566

217984 Hl
157733
106261
103319
109084

221584Hl
132908
147137 Hl

153619Hl
132915
147137 Hl

30

31

32

BUMPER (A)
SCREW,machine (4)
WASHER, 1/4" flat (4)
NUT, 1/4"NC hex (4)

BUMPER,door to cab (B and F)
WASHER, 1/4" lock (4)
NUT, 1/4"NF hex (4)
BOLT, 1/4"NF x 3/4" (4)

STRIKER (A,B,EandF) (2)
SCREW (4)
WASHER, 1/4" flat (4)
WASHER, 1/4" lock (4)
NUT, 1/4"NC hex (4)

LATCH (A, B, E and F) (2)
BOLT, No. 10·32x 1/2" (2)
NUT, No. 10·32 NF hex (2)

BUMPER (A, B, Eand F) (2)
BOLT, No. 10·32 x 3/4" (2)
NUT, No. 10·32 NF hex (2)

34

33 188539 Hl RETAINER, L.H. (A, B, Cand D)

178867 Hl RUBBER, rear mounting (A, B, C.
and D)

189583 Hl RUBBER, R.H. mounting (A, B, C
and D)

178866 H1 RUBBER, L.H. mounting (A, B, C
and D)

183309 Hl RETAINER, R.H. (A, B, C and D)

208783 H1 RETAINER, rear (A, B, Cand D)

35

36

37

38

39 888203 C1 CABLE (B and D) (2)

39A 138459 Hl CLIP, cableto bumper (B and D)

40 888826 C1 BAR (A)

41 888827 Cl BAR (A) (4)
271635 BOLT, 3/4"NF x 2·1/4" (6)

890301 C91 KIT, door latch rework (Consistsof
LATCH, 890302 C1 and DRAWING,
FGH·11271) (Usedto convert latch
from welded on to riveted on) (x)

42

42 890302 C1 LATCH w/five RIVETS and two
KEYS (Part of KIT, 890301 C91)
(2)

"
42A 890157 C91 KIT, door lock fix (Consistsof two

LOCK, 890 156 C91 and two KEYS)

REF. PART
NO. NUMBER DESCRIPTION

43 HINGE (For units equipped with
welded on hinge) (Order DOOR
HINGE REWORK KIT,
889 872 C91) (2)

43 889868 Cl

157733
106 261
103319
109 084

164459 Hl

HINGE (For units equipped with
bolted-on hinge) (2)

SCREW (14)
WASHER, 1/4" flat (14)
WASHER, 1/4" lock (14)
NUT, 1/4"NC hex (14)

MOTOR, wiper (A and C)44

45 157556 Hl ARM, wiper (A and C)

46

47

48

157558Hl BLADE,wiper (AandC)

157 557 H1 VALVE, control (A and C)

TUBE, nylon w/o tube nuts (Cut
length 1/4"OD x 80" long) (Cut
from bulk TUBE, 417196 C2)
(Aand C)

29898 D NUT, tube (2)

168937 H1 SPACER (A and C) (2)49

50 112327 Hl NIPPLE (A and C)

51 132996 SCREW,No. 12·24 x 1·1/2" LG
(A and C) (2)

WASHER, No. 12 (A and C) (2)52

53

54

121 744

121 743 NUT, No. 12·24·hex (A and C) (2)

29901 D CONNECTORw/o NUT (A and C) (2)
414504 Cl EYELET (2)

610213 C91 STRAP, clamp (A and C) (2)

941 041 Cl ELBOWw/o NUT (A and C)
414504 Cl EYELET

55

56

105410 CAP, pipe (For shipping only)
(Aand C)

890156 C91 LOCK w/KEY, door (2)

446179 WASHER, 1/4" CZ flat (B) (16)

181 575 BOLT, 1/4-28 x 1-1/2" (B) (8)

225851 NUT, 1/4"-28 CZ hex (B) (8)

121637 WASHER, 1/4" CZ lock (B) (8)

417196 C2 TUBE, bulk 1/4"00 x 50 ft. (@) (x)

* - Serial Number Not Available.

(x) As Required.
(@) - Part number and price coversone foot of

bulk item.

PRINTED IN UNITED STATES OF AMERICA 14-13



ACCESSORIES & ATTACHMENTS
REF. PART DESCRIPTION REF. PART DESCRIPTIONNO. NUMBER NO. NUMBER UCAB ATTACHMENTS - Continued
* and below

3 NUT 103026
4 NUT 109084

217987 Hl CAB and DOORSASSEMBLY (A) 8 NUT 120367
(Composedof- 1 RETAINER 183309 Hl

1 CANOPY ASSY. 217 990 H1 1 RETAINER 188539 Hl
1 DOOR ASSY. 217944 H2 1 RETAINER 208783 Hl
1 DOOR ASSY. 217945 H2 2 STRIKER 217984 Hl
3 NUT 103026 4 WASHER 103319
8 NUT H-14-C 3 WASHER 103321
4 NUT 109084 4 WASHER 106261
1 RETAINER 183309 Hl 8 WASHER 120380
1 RETAINER 188539 Hl 16 WASHER 120385
1 RETAINER 208783 Hl 1 WINDSHIELD

U3 SCREW 181 364 ASSY. 885775 C91)
8 SCREW S-1412-C
4 SCREW 181211 Hl 217990 Hl CANOPY ASSEMBLY (A and C)
2 STRIKER 217984 Hl (Composedof-
3 WASHER 103321 1 CANOPY 217795Hl

16 WASHER WF-14-C 2 FILLER 217946 Hl
8 WASHER WL-14-C 1 FILLER 183395 Hl
4 WASHER 106261 1 MOULDING 394450 Rl
4 WASHER 103319 2 MOULDING 217946 Hl
1 WINDSHIELD 1 WINDOW 217896 Hl

ASSY. 217834 H2) 2 WINDOW 217900 H1)

886264 C92 CAB and DOORSASSEMBLY (B) 886260 C92 CANOPY ASSEMBLY (B and D)
(Composedof- (Composedof -

4 BOLT 181 336 1 CANOPY 886271 C2
8 BOLT 181 566 1 FILLER 183995 Hl
8 BOLT 181 575 2 FILLER 217946 Hl lJ4 BOLT 157733 1 GLASS 217896 Hl
1 BRACKET 886268 Cl 2 GLASS 217900 Hl
2 BUMPER 886266 C2 1 MOULDING 394450 Rl
1 CANOPY ASSY. 886 260 C92 2 MOULDING 217899 Hl)
1 CLIP 161 043 Hl
4 CLIP 138459 Hl 217988 Hl CAB ASSEMBLY (C)
1 DOOR ASSY. 217944H2 (Composedof-
1 DOOR ASSY. 217945 H2 1 CANOPY ASSY. 217 990 H1
8 NUT 120368 3 NUT 103026
8 NUT 120367 1 RETAINER 183309 Hl
8 NUT 225851 1 RETAINER 188539 Hl
4 NUT 109084 1 RETAINER 208783 Hl
1 RETAINER 183309 Hl 3 SCREW 181 364
1 RETAINER 188539 Hl 3 WASHER 103321
1 RETAINER 208783Hl 1 WINDSHIELD
2 STRIKER 217984Hl ASSY. 217834 H2) U1 STRIP 886259 Cl
8 WASHER 120214 887096 C92 CAB ASSEMBLY (D)
8 WASHER 120393 (Composedof -
4 WASHER 106261 4 BOLT 181 595
8 WASHER 120380 2 BOLT 191 890
4 WASHER 103319 4 BOLT 181 566

16 WASHER 446 179 1 BRACKET 886268 Cl
8 WASHER 121 637 1 CANOPY ASSY. 886260 C92
1 WINDSHIELD 1 CLIP 161 043 Hl

ASSY. 886269 C92) 4 CLIP 138459 Hl
8 NUT 120368

881 597 C91 CAB and DOORSASSEMBLY (For 4 NUT 120367
units equipped with tinted windshield 2 NUT 144418 Hl
only) 1 RETAINER 183309 Hl

01001 to * 1 RETAINER 188539 Hl
(Composedof- 1 RETAINER 208783 Hl

3 BOLT 181 364 1 STRIP 886259 Cl ()8 BOLT 181 575
1 CANOPY ASSY. 217 990 H1
1 DOOR ASSY. 217944 H2
1 DOOR ASSY. 217945H2 * - Serial Number Not Available.

14-14 PRINTEDIN UNITEDSTATESOF AMERICA



ACCESSORIES & ATTACHMENTS
REF. PART

DESCRIPTION REF. PART• NO. NUMBER NO. NUMBER DESCRIPTION

R.O.P.S.and RELATED PARTS - Continued
(Roll-Over Protective Structure)

14 216514 H1 RAI L, hand (2)
271 581 BOLT, 5/8"NF x 1-1/4" (4)

CAB (See"R_O_P_SCab" in this 103325 WASHER, 5/8" lock (4)
section)

140483 H BOLT, 3/8"NC x 1-1/4" (3) 15 923106 C1 BRACKET, hand rail mounting (2)
152364 R1 WASHER, 3/8" flat (6) 24863 R1 BOLT, 1/2"NC x 1-3/4" (4)
18423 R1 NUT, 3/8"NC Esna (3) 446222 WASHER, 1/2" flat (8)
19646 R1 NUT, 3/4"NC Esna (10) 454522 R1 NUT, 1/2"NC Esna (4)
25538 R1 WASHER, 3/4" flat (10)
24890 R1 BOLT, 3/4"NC x 2-1/2" (10) 16 MOTOR ASSEMBLY, wiper {See

"Wiper Motor Assembly (Air
2 926772 C1 BRACKET, controls Operated)" in this section) (2)

"
181 313 BOLT, 1/4"NF x 3/4" (2) 132926 SCREW,machine (2)
103319 WASHER, 1/4" lock (2) 121 801 WASHER, lock (4)
103024 NUT, 1/4"NF hex (2)

17 927525 C1 BAR, spacer (2)
3 923758 C2 BOX, instrument

140483 H BOLT, 3/8"NC x 1-1/4" (3) 18 926863 C1 ARM, wiper (Rear)
106263 WASHER, 3/8" flat (3)
18423 R1 NUT, 3/8"NC Esna (3) 19 339440 C91 BLADE, rearwiper

4 BELT, seat (Refer to "Seat Assembly" 20 924487 C1 ARM, wiper (Front)
in Section 1)

21 924486 C1 BLADE, front wiper
5 BELT, seat (Refer to "Seat Assembly"

in Section 1) 22 29901 D CONNECTORw/o NUT (4)
414504 C1 EYELET (4)

6 923118 C1 PLATFORM, rear
140483 H BOLT, 3/8"NC x 1-1/4" (8) 22A 175775 C1 ELBOW,w/NUT, 1/4",_ 152364 R1 WASHER, 3/8" flat (16)
18423 R1 NUT, 3/8"NC Esna (8) 23 388121 R1 CONNECTOR

7 923973 C1 MAT, rear platform 24 163884 H1 HOSE,exhaust

8 923115 C1 FLOORBOARD, rear 25 875169 C1 HOSE,exhaust
140483 H BOLT, 3/8"NC x 1-1/4" (7)
152364 R1 WASHER, 3/8" flat (14) 26 929626 C1 TUBE, poly flow w/o NUTS, 1/4"
18423 R1 NUT, 3/8"NC Esna (7) OD x 125" (2)

29898 D NUT, 1/4" tube (4)
9 923828 C1 MAT, front floorboard

27 929625 C1 TUBE, poly flow w/o NUT, 1/4"
10 923 196 C1 SUPPORT,R_H_cab OD x 23" (2)

24877 R1 BOLT, 5/8"NC x 2-1/2" (3) 29898 D NUT, 1/4" tube (4)
118669 WASHER, 5/8" flat (3)
18593 R1 NUT, 5/8"NC Esna (3) 28 114940 TEE ASSEMBLY (Consistsof two

"
NUT, 114627, two SLEEVE,

11 923195 C1 SUPPORT,L.H. cab 114628 andTEE, 114939)
24877 R1 BOLT, 5/8"NC x 2-1/2" (3)
118669 WASHER, 5/8" flat (3) 29 926724 C1 VAL VE, wiper control
18593 R1 NUT, 5/8"NC Esna (3)

30 926758 C1 CLIP, hose (14)
12 923109Cl SUPPORT, ladder (2)

U002027 and below 31 929624 Cl TUBE, poly flow w/o NUTS, 1/4"
OD x 55"

12 931 209 Cl SUPPORT, ladder (2) 29898 D NUT, 1/4"tube (2)
U002028 and up

VALVE, treadle (See"Air System"24864 R1 BOLT, 1/2"NC x 2" (2) 32
24863 Rl BOLT, 1/2"NC x 1-3/4" (2) in Section 3)

446222 WASHER, 1/2" flat (2)
454522 R1 NUT, 1/2"NC Esna (4) 33 TUBE, poly flow w/o NUTS, 1/4"

OD x 35" (Treadlevalveto boom
13 924101 C2 LADDER, right hand kick-out valve) (Listed and illust-

"
rated in Section 3)

13 924100 C2 LADDER, left hand 29898 D NUT, 1/4" tube (2)
24863 R1 BOLT, 1/2"NC x 1-3/4" (8)

446222 WASHER, 1/2" flat (8)
454522 R1 NUT, 1/2"NC Esna (8)

(Rev. No.1) PRINTED IN UNITEDSTATESOF AMERICA 14-25



ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER DESCRIPTIONREF.

NO.
PART

NUMBER DESCRIPTION

R.O.P.S.and RELATED PARTS· Continued
(Roll-Over Protective Structure)

34 252374 Rl ELBOWw/o NUT (2)
UO* and up
CO*and up

414504 Cl EYELET (2)

35 TEE (Listed with "Brake and Air
Connections" in Section 3)

UO* and up
CO*and up

36 119932 ADAPTER, 3/8" to 1/8"
UO* and below
CO*and below

36 119931 ADAPTER, 3/8" to 1/4"
UO* and up
CO*and up

37 114795 CONNECTOR
UO* and below
CO*and below

38 SEAT ASSEMBLY (Refer to "Seat
Assembly" in Section 1)

39 SEAT PEDESTAL ASSEMBLY
(Refer to "Seat PedestalAssembly"
in Section 1)

* - Serial Number Not Available.

14-26 PRINTED IN UNITED STATESOF AMERICA



ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER

REF. PART
NO. NUMBERDESCRIPTION DESCRIPTION

REAR WINDOWWIPER KIT
(Not usedon units equippedw/Cab and DoorsAttachment,
896 665 C91 or R.O.P.S.)

3

....._.-10
/

/ ,

885342 C91 REARWIPER INSTALLATION
(Consistsof the following parts

except CANOPY) (SeeNOTE 1)

172 618 H1 ARM, wiper

2 166257 H1 BLADE, wiper

7 157557 H1

8 30402 D
414504 C1

9 140578

10

29898 D

11 941 042 C1
414504 C1

VALVE, control

ELBOWw/o NUT
EYELET

CLAMP

TUBE, nylon w/o tube NUTS - treadle
valveto wiper motor (Cut length
1/4" O.D. x 94" long) (Cut from
bulk TUBE, 417196 C2)

NUT, tube (2)

TEE w/o NUT, at treadle valve
EYELET (2)

3

4

178862 H1

182696 H1
132982
121 744
121 743

164459 H1
132982
121 744
121 743

105404

GLASS, rear

BRACKET, mounting
SCREW,machine (2)
WASHER, No. 12 (2)
NUT, No. 12-24 hex (2)

MOTOR ASSEMBLY
SCREW,machine (2)
WASHER, No. 12 (2)
NUT, No. 12-24 hex (2)

NIPPLE, 1/8 x 3/4"

5

NOTE 1: Order on MachineOrder Form.

6

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 14-35



ACCESSORIES & ATTACHMENTS
REF.
NO.

PART
NUMBER DESCRIPTION

REAR WINDOWWIPER KIT - Continued
(Not usedon units equippedw/Cab and Doors Attachment,
896665 C91 or R.O.P.S.)

11A 144043 ADAPTER, pipe reducer

12 CANOPY (See"Cab Attachments"
in this section)

FGH-10366 DRAWING, rearwiper installation

FGH-10750 DRAWING, canopy rework

417196 C2 TUBE, bulk, 1/4" 0.0. x 50-ft. (@)
(x)

(@) Part number and price coversone foot of
bulk item.

(x) - As Required.

REF. PART
NO. NUMBER DESCRIPTION

(Rev. No_1)PRINTED IN UNITED STATES OF AMERICA14-36



ACCESSORIES & ATTACHMENTS
REF. PART DESCRIPTION

REF. PART
DESCRIPTION

NO. NUMBER NO. NUMBER

HEATER w/FRONT AND REAR WINDOWDEFROSTER
KIT - Continued
(12 Volt)
(Useonly on units equippedwith Caband Doors Attachment, 7 875866 C1 HOSE,defroster
896665 C91)

8 279027 R91 CLAMP (6)

Partswithout letters after the descrip- 9 875850 C1 CABLE, harnessto switch
tion indicatesthe part is usedfor all

CABLE, switch to motor (2)Heaterand Defroster Kits listed below. 10 875849 C1
Letters "A", "B" and "C" are used
to identify separateHeaterand 11 202310 H1 WIRE, jumper - switch to switch
Defroster Kits.

12 120278 NIPPLE, 3/8" x 2" (HeaterA and B)
A KIT, heaterw/front and rearwindow (2) I.H. G-301 Engine

" defrosters (I.H. G-301 Engine) (1) Cummins Engine

13 144046 ADAPTER, 1/2 x 3/8" pipe reducer
(Heater A and B) (2)

B KIT, heaterw/front and rear window
defroster (CumminsV-352-C 14 301 803 R91 VALVE, shut-off (2)
Engine)

15 892130 C1 ANGLE (HeaterA and B)
C KIT, heaterw/front and rearwindow 181 309 BOLT, 1/4"N F x 1/2" (2)

defroster (CumminsV-378-C 446179 WASHER (2)
Engine) 103024 NUT, 1/4"NF hex (2)

181 656 H1 HEATER PACKAGE (Order HEATER 15 892130 C1 ANGLE (HeaterC) (2)
PACKAGE, 181 656 H2) 181 309 BOLT, 1/4"NF x 1/2" (4)
Composedof - 446179 WASHER, 1/4" flat (4)

1 CORE 202620 H1 103024 NUT, 1/4"NF hex (4)
1 KNOB 181 339 H1
1 MOTOR 183139 H1 16 201 874 H1 GROMMET (4)
1 SWITCH 182699 H1)

17 120063 ELBOW, 900 street (2)
181 656 H2 HEATER PACKAGE

(Composedof- 18 123700 Hl NIPPLE, hose (2)
1 BLADE 196333 Hl
1 CORE 933069 Cl 19 274085 R91 CLAMP (4)
1 KNOB 181 339 Hl
1 MOTOR 933070 C1 20 HOSE,heater (Cut length 5/8"1D x
1 SWITCH 182699 Hl) 216" long) (Cut from bulk HOSE,

181 336 SCREW,hex-hdcap (4) 364359 C1) (2)
615031 R1 WASHER, flat (4)
103320 WASHER, lock (4) 21 81 986 Rl GROMMET (Replaces127440 H1) (2)

2 222970 Hl BLOWERPACKAGE w/MOTOR, 22 120280 TEE (HeaterA and B)
183139 Hl, SWITCH, 881 307 Cl

ELBOW, 450 x 3/8" (Heater A and B)andWHEEL, 881 308 C1 (Order 32 120702
BLOWER PACKAGE, 222970 H2) (2) I.H. G-301 Engine

(1) Cummins Engine
2 222970 H2 BLOWERPACKAGE w/MOTOR,

934541 C91 andWHEEL, 33 427856 R91 CLAMP, hosesto operator's cornpart-
881 308 C1 ment and frame (HeaterA and B)

(3)
3 222969 C1 ADAPTER, blower outlet 181 433 BOLT, 1/2"NF x 1-3/4"

271 582 BOLT, 5/8"N F x 1-3/8"
4 875904 C1 TUBE, defroster 103320 WASHER, 5/16" lock (3)

103325 NUT, 5/16"NF hex (3)
5 886265 Cl TUBE, front diffuser (HeaterA and B) 181 425 BOLT, 1/2"NF x 3/4"

181 309 BOLT,l/4"NF x 1/2" (2) 103028 NUT, 1/2"NF hex
446179 WASHER, 1/4" lock (2)
103024 NUT, 1/4"NF hex (2) 33 427856 R91 CLAMP (HeaterC)

5 886265 Cl TUBE, front diffuser (HeaterC) 34 610213 C91 STRAP
(1) HeaterA and B

6 875865 C1 HOSE,adapter to tube (2) HeaterC

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 14-47



ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

HEATER w/FRONT AND REAR WINDOW DEFROSTER
KIT • Continued
(12 Volt)
(Useonly on units equipped with Caband Doors Attachment
896665 C91)

35

36

37

38

168437 H1 HOSE

877186C1 TUBE, rear diffuser
181 315 BOLT, 1/4"N F xl" (2)
103319 WASHER, 1/4" lock (2)
103024 NUT, 1/4"NF hex (2)

217105 Cl SPACER (2)

883177 Cl BRACKET, hosesupport (2) V
181 336 BOLT, 5/16"NF x 3/4" (Heater A

and B) (4)

103320 WASHER, 5/16" lock (Heater A and
B) (4)

103025 NUT, 5/16"NF hex (Heater A and B)
(4)

FGH-11327 DRAWING, heaterand defroster
installation (HeaterA and B)

FGH-13515 DRAWl NG, heaterand defroster
installation (Heater C)

364359 Cl HOSE,bulk, 5/8" I.D. x 50-ft. (@)
(x)

183139 Hl MOTOR (Usedw/HEATER PACKAGE,
181 656 Hl and w/BLOWER
PACKAGE, 222970 Hl only) (2)

202620 Hl CORE, heater (Usedw/HEATER
PACKAGE, 181 656 Hl only)

881 307 Cl SWITCH (Usedw/BLOWER
PACKAGE, 222970 Hl only)

196333 Hl BLADE, fan (*1)
933069 C1 CORE, heater (*1)
181339 Hl KNOB, heater (*1)
933070 Cl MOTOR, weatherproofed (*1)
182699 Hl SWITCH,2-speed (*1)
934541 C91 MOTOR, weatherproofed (*2)
881 308 Cl WHEEL, blower (*2)

(@) Part number and price coversone foot of
bulk item.

(x) As Required.

(* 1) - Also part of HEATER PACKAGE, 181 656 H2.
(*2) - Also part of BLOWER PACKAGE, 222 970 H2.

14-48 PRINTED IN UNITED STATES OF AMERICA



•

"

REF.
NO. DESCRIPTION

ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER DESCRIPTION

PART
NUMBER

HEATER AND DEFROSTER KIT
(Front Defroster)
(Useonly on units equipped w/Cab Attachments, 218 002 H1,
218003 H1, 886273 C91, 887151 C1 and 887169 C91)

(,'- -~~ _-_- ~~__ ~~~~~~-:II t
875

23

KIT, heaterand defroster (I.H. Engine)
(SeeNOTE 1) (Usewith CAB
ATTACHMENTS, 218002 H1 and
218003 H1)

Partswithout letters after the descrip- 4
tion indicates the part is usedon all
Heaterand Defroster Kits listed below.
Letters" A" and "B" are usedto
identify separateHeaterand Defroster
Kits.

16

4

~L__~~~-----8

\I..==t====-;
--rr------ 3

~--rr___---17
~-----;~--~-----18

19
21

12~

~ ~~ I~

14 27 28

CUMMINS

A

B KIT, heaterand defroster (SeeNOTE
1) (Usewith CAB ATTACH­
MENTS, 886 273 C91, 887151 C1
and 887 169 C91)

HEATER,12-volt
BOLT, 5/16"NF x 3/4" (4)
WASHER, 5/16" flat (4)
WASHER, 5/16" lock (4)

181 656 H2
181 336
615031 R1
103320

2 222970 H2 BLOWER, defroster

3 222969 H1 ADAPTER, blower outlet

CE-94909

5
5

6

7

8

9

10

11

12

13

875904 C1 TUBE, defroster
181 309 BOLT, 1/2"NF x 1/4" (Kit B)

(2)
446179 WASHER,1/2" (Kit B) (2)
103024 NUT, 1/2"NF hex (Kit B) (2)

877 186 C1 TUBE, diffuser (Kit A)
886265 C1 TUBE, diffuser (Kit B)

875865 C1 HOSE,defroster

875866 C1 HOSE,defroster

279027 R91 CLAMP (4)

875850 C1 CABLE, harnessto switch

875849 C1 CABLE, switch to motor (2)

202310 H1 WIRE, jumper - switch to switch

144046 ADAPTER (Kit B)

310803 R91 VALVE, shut-off (2)

NOTE 1: Kit no longer available. Serviceparts only
will be furnished.

(Rev. No.1)
14-49

PRINTED IN UNITED STATES OF AMERICA

--------------------------------------------------------------------------------------- - . ----



ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER DESCRIPTION

HEATER AND DEFROSTER KIT· Continued
(Front Defroster)
(Useonly on units equipped w/Cab Attachments, 218 002 H1,
218003 H1, 886 273 C91, 887151 C1 and 887169 C91)

14 274085 R91 CLAMP (2)

15 120278 NIPPLE (Kit B)
I.H. 0·301 & Cummins Engine (1)
I.H. G-301 Engine (2)

16 173212H1 RING, cord (Kit A)

17 120063 ELBOW,900 street (2)

18 123700H1 NIPPLE (2)

19 274085 R91 CLAMP (2)

20 HOSE,heater (Cut length 5/8"ID x
216" long) (Cut from bulk HOSE,
364359 C1) (2)

21 81 896 R1 GROMMET, floorboard (Replaces
127440H1) (2)

22 883177C1 BRACKET, hosesupport (2)

23 201 874 H1 GROMMET (Kit B) (4)

24 875961 C1 PLUG

25 120702 H1 ELBOW,450 street (Kit B)
Cummins Engine (1)
I.H. G-301 Engine (2)

26 120280 TEE, pipe (Kit B)
Cummins Engine (1)
I.H. G-301 Engine (2)

27 187396 COUPLING, pipe (I.H. D-301 Engine)
(Kit B)

28 144048 ADAPTER (I.H. D-301 Engine)
(Kit B)

144048 ADAPTER (Kit A) (3)
444261 TEE, street (Kit A)

427856 R91 CLAMP (3)
181 433 BOLT; 1/2"NF x 1-3/4"
271 582 BOLT, 5/8"NF x 1-3/8"
103320 WASHER, 5/16" lock (3)
103025 NUT, 5/16" NF hex (3)
181 425 BOLT, 1/2"NF x 3/4"
103028 NUT, 1/2"NF hex

610213C91 STRAP
181 336 BOLT, 5/16"N F x 3/4" (4)
103320 WASHER, 5/16" lock (4)
103025 NUT, 5/16" NF hex (4)

REF. PART
NO. NUMBER DESCRIPTION

892130 C1
181 309
446179
103024

875966 C1
FGH-11332

364359 C1

ANGLE (Kit B)
BOLT, 1/4"NF x 1/2" (2)
WASHER (2)
NUT, 1/2"NF hex (2)

DRAWING, installation (Kit A)
DRAWING, installation (Kit B)

HOSE,5/8" 1.0. x 50-ft. bulk (@)
(x)

(@) Part number and price coversone foot of
bulk item.

(x) As Required.

14-50 (Rev. No.1)PRINTED IN UNITED STATES OF AMERICA



ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

HEATER AND DEFROSTER KIT
(12-Volt)
(Usedonly on units equippedwith R.O.P.S.)

29 27

~

3 4 CE-J09OJO

KIT, heaterand defroster (See
NOTE 1)
(Consistsof the following parts -

BAR, steel (Not furnished separately)
(2)

3 181 656 H2 HEATER PACKAGE
(Composedof -

1 BLADE
1 CORE
1 KNOB
1 MOTOR
1 SWITCH

SCREW,hex-hd cap
WASHER, flat (4)
WASHER, lock (4)

196333 Hl
933069 Cl
181 339 Hl
933070 Cl
182699 Hl)

(4)2 BAR, steel (Not furnished separately)
(2)

181 336
615031 Rl
103320

3 181 656 Hl HEATER PACKAGE (Order
HEATER PACKAGE, 181 656 H2)
(Composedof-

1 CORE 202620 Hl
1 KNOB 181 339 Hl
1 MOTOR 183139 Hl
1 SWITCH 182699 Hl)

4 222970 Hl BLOWERPACKAGE w/MOTOR,
183139 Hl, SWITCH, 881 307 Cl
andWHEEL, 881 308 Cl (Order
BLOWERPACKAGE, 222 970 H2)

NOTE 1: Order on MachineOrder Form.

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 14-51



ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER DESCRIPTION

REF. PART
NO. NUMBER DESCRIPTION

HEATER AND DEFROSTER KIT - Continued
(12-Volt)
(Usedonly on units equippedwith R.O.P.S.)

DIFFUSER, front (2)
SCREW,hex-hd cap (4)
WASHER, lock (4)
NUT (4)

196333 H1 BLADE, fan (*1)
144052 BUSHING, reducing
144046 BUSHING, reducing

202620 H1 CORE,.heater (Usedw/HEATER
PACKAGE, 181 656 H1 only)

933069 C1 CORE, heater (*1)
187397 COUPLING, pipe
FGH-13546 DRAWING, cab rework

FGH-13547 DRAWING, installation heaterand
defroster

364359 C1 HOSE,5/8"ID x 50-ft. long, bulk (x)

181 339 H1 KNOB, heater (* 1)

183139 H1 MOTOR (Usedw/HEATER PACK-
AGE, 181 656 H1 and w/BLOWER
PACKAGE, 222 970 H1 only) (2)

933070 C1 MOTOR, weather-proofed (* 1)
934541 C91 MOTOR, weather-proofed (*2)

121 208 NIPPLE

881 307 C1 SWITCH (Usedw/BLOWER
PACKAGE, 222 970 H1 only) U182699 H1 SWITCH,2-speed (*1)

444258 TEE
881 308 C1 WHEEL, blower (*2)

4 222970 H2 BLOWERPACKAGE w/MOTOR,
934541 C91 andWHEEL,
881 308 C1

5 222969 H1 ADAPTER

6 927 588 C1 HOSE,flexible duct

7 279027 R91 CLAMP, hose (2)

9

10

8 927551 C1
181 315
103319
103024

432571

927553 C2

PLUG, button

HOSE,flexible duct

11 279027 R91 CLAMP, hose (2)

12 168 437 H1 HOSE,flexible duct

13 279027 R91 CLAMP, hose (2)

14 877 186 C1
181 315
103319
103024

120063

123700 H1

DIFFUSER, rear
SCREW,hex-hd cap (2)
WASHER, lock (2)
NUT (2)

ELBOW,900 street (2)

NIPPLE (2)

17 274085 R91 CLAMP, hose (4)

18 HOSE (5/8" I.D. x 216" long) (Cut
from bulk HOSE,364 359 C1) (2)

GROMMET (Replaces127440 H1) (2)

BRACKET (2)

GROMMET (4)

STRAP (4)

15

16

19 81896 R1

20 883177 C1

21 201 874 H1

22 610213C91

23 120322

24 301 803 R91

25 427856 R91

26 202310H1

27 927552 C1

28 931 113 C1

29

BUSHING, reducing

VALVE, shut-off (2)

CLAMP, hose

WIRE, heaterswitch to blower switch

CABLE, heaterswitch to instrument
panel loom

(*1) - Also part of HEATER PACKAGE,
181 656 H2.

CABLE (2) (*2) - Also part of BLOWERPACKAGE,
222970 H2.

LOOM, instrument panel (Refer to
"Electrical Wiring Diagram" in
Section 12)

(x) - As Required.

14-52 PRINTED IN UNITED STATES OF AMERICA (Rev. No.1)



REF. PART
NO. NUMBER DESCRIPTION

ACCESSORIES & ATTACHMENTS
DESCRIPTION

AIR SEAT SUSPENSIONKIT - Continued
C001323 and up
U001596 and up

891 805 C91 KIT, air seatsuspension (Usedonly
on units equipped.with OPER­
ATOR'S COMPARTMENT,
890409 C3) (SeeNOTE 1)
(Consistsof the following parts-

610289 C91 ADJUSTMENT, tilt

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

NUT, 1/2" - 20 hex-lock (10)

ARM (Not furnished separately)

887759 C1 SUPPORT,upper

145009

888079 C91 AI R CONTROL ASSEMBLY

610299 C91 HOSE

887 757 C1 GASKET

183893 H1 ELBOW, 450

146018 H1 ELBOW,900

887 758 C91 VALVE, air (Special)

145412 H1 WASHER, lock

REF. PART
NO. NUMBER

27 702999 C1 SCREW,adjustment (Order KIT,
892951 C1)

SCREW (Not furnished separately)

KNOB (Not furnished separately)

NUT, panel (Not furnished separately)

887 755 C1 BASE

610266C1 BEARING (8)

27A SCREW,adjustment (Not furnished
separately) (@1)

28 886286 C1 PIN, spiral (2)

28A PIN, cotter (Not furnished
separately) (@1)

NUT, 1/8"NC hex jam (Not furnished
separately) (@1) (2)

NUT, 1/8"NC slotted (Not furnished
separately) (@1)

610293 C91 ADJUSTMENT, vertical

887 760 C1 SHAFT

17 619399C1 SPACER (4)

18

19

20

619398 C1 SHAFT (2)

103323 WASHER, 1/2" lock (4)

615392 C1 SHAFT (2)

28B

28C

29

30

31

32

887824 C1 ABSORBER, air shock

935871 C1

25493 R1
120214
25520 R1

882028 C92

181 425
103329
103028

104578

GUARD, heel (Also part of HEEL
GUARD KIT, 935869 C91)

BOLT (4)
WASHER, lock (4)
NUT (4)

BASEASSEMBLY (Includes items
1 thru 32)

BOLT, 1/2 x 3/4" (4)
WASHER, 1/2" lock (4)
NUT, 1/2"NF hex (4)

CLAMP

TUBE w/o NUTS (Cut length 1/4"
OD x 41-1/2" long - cut from bulk
TUBE, 417196 C2)

NUT, 1/4" tube (2)

21 373523 R1 RING, retaining (4)

22

23

24

887756 C1 BOLT, shoulder (4)

203570 R1 RING, retaining (2)

615393 C1 SHAFT

33

34

35

29898 D

36 252374 R1 ELBOWw/o NUT
414504 C1 EYELET

TUBE w/o NUTS (Cut length 1/4"
OD x 18" long cut from bulk TUBE,
417196 C2)

29898 D NUT, 1/4" tube (2)

29901 D CONNECTORw/o NUT
414504 C1 EYELET

24A 892951 C1 KIT, adjustment screw

25 120396 WASHER (2)

37

38

39

40

105423 ELBOW, street

59730 H CONNECTORw/o NUT
414504 C1 EYELET

941 041 C1 ELBOWw/o NUT
414504C1 EYELET

25A WASHER (Not furnished separately)
(@1) (2)

26 615394 C1 SHAFT

41

NOTE 1: Order on MachineOrder Form.

(@1) Part of KIT, 892951 C1.

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 14-57



REF. PART
NO. NUMBER

DESCRIPTION

ACCESSORIES & ATTACHMENTS
DESCRIPTION

AIR SEAT SUSPENSIONKIT· Continued
C001323 and up
UOO1596and up

FGH·11522 DRAWING, seat installation

FGH·14656 DRAWl NG, heelguard installation
(Also part of HEEL GUARD KIT,
935869 C91)

417196 C2 TUBING, 1/4" O.D. x 50·ft. bulk (@)
(x)

619497 C91 KIT, suspensionarm
(Consistsof .
§ 1 ARM

2 WASHER
2 NUT
1 SHAFT
2 SPACER

103323
145009
619398 C1
619399 C1)

935869 C91 KIT, heelguard (SeeNOTE 1)
(Consistsof .

4 BOLT 25 493 R1
1 DRAWING FGH·14656
1 GUARD 935871 C1
4 WASHER, lock 120214
4 NUT 25520 R11

REF. PART
NO. NUMBER

BUCKET TOOTH
(Welded)
(Not usedon units equippedwith Multi·Purposeor
Drott 4·in·1 Buckets)

2

3

4

206955 H3 SHANK

181 269 H2 TI P, replaceable

156744H1 PIN,roll

215409 H1 DRAWING, installation

BUCKET TOOTH
(Bolted)
(Useonly on units equippedwith Multi·Purpose Bucket
Kit)

7

CE·94252A 6

2 19684 R1 PIN, roll

3 889165 C1 TIP

4 889166 C1 SHANK

5 271 568 BOLT, 5/8"NC x 3·1/2" (9)

(@) Part number and price coversone foot of 6 271 566 BOLT, 5/8"NC x 3" (9)
bulk item.

§ . Not FurnishedSeparately. 7 102639 NUT, 5/8"NC hex (18)
(x) . As Required.

FGH·11138 DRAWING, installation
NOTE 1: Order on MachineOrder Form.

14-58 (Rev. No.1)PRINTEDIN UNITEDSTATESOF AMERICA



ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER DESCRIPTION REF.

NO.
PART

NUMBER DESCRIPTION

MULTI·PURPOSEBUCKET KIT
(Hydraulic Piping Group)

2 3 4 3 4 2

8~y
~13--<:i0--14

9 3 '2

CE-94827

CYLINDER (See"Multi-Purpose 8 9402711 ADAPTER (2)
Bucket (ClamCylinder)" in this
section) (2) 9 888939 C1 TUBE

2 889089 C1 HOSE (4) 10 888954 C1 CLAMP (2)
179839 BOLT, 3/8"NC x 1" (2)

3 888941 C1 TUBE (4) 103321 WASHER, 3/8" lock (2)

4 888953 C1 CLAMP (2) 11 888940 C1 TUBE
103321 WASHER, 3/8" lock (2)
120369 NUT, 3/8" NF hex (2) 12 134793 H1 HOSE (2)

5 9402710 ADAPTER (4) 13 143685 H2 SWIVEL (For component parts, see
"Hydraulic Swivel" in this section)

6 888938 C91 VALVE, relief
14 368269 R1 "0" RING (2)

7 343805 R1 ELBOW (2)

(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA 14·61



ACCESSORIES & ATTACHMENTS
REF.
NO.

PART
NUMBER DESCRIPTIONREF. PART

NO. NUMBER DESCRIPTION

MULTI-PURPOSE BUCKET KIT
(ClamCylinder)

9 10 11 12 13 14 15

2 3 6 CE-88576A

195998 Hl CYLINDER ASSEMBLY, clam (2) 12 195989 Hl PACKING, "V" ring U
(Consistsof the following parts -

13 252483 Rl "0" RING
173073 Hl BUSHING

14 195988 Hl PISTON, cylinder
2 888947 Cl RODw/BUSHING, 173073 Hl, piston

15 18489 Rl NUT, lock
3 17234 Rl NUT, lock (2)

16 173077 Hl CYLINDER wltwo ADAPTER,
4 109461 FITTING, lubrication 968581 R91 and two CAP,

889820 Cl
5 173079 Hl RING, wiper

17 968581 R91 ADAPTER w/"O" RING (2)
6 173078 Hl STUD (2)

18 "0" RING (Order ADAPTER,

U7 173066 Hl FLANGE, packing 968 581 R91) (2)

8 888946 Cl PACKING, "V" ring 19 195995 Hl RING, wear

9 173069 Hl HEAD, cylinder 889820 Cl CAP, thread protective (2)

10 468339 R1 "0" RING

11 195987 Hl PISTON, cylinder

14-62 PRINTEDIN UNITEDSTATESOF AMERICA



ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER

REF.
NO.

PART
NUMBERDESCRIPTION DESCRIPTION

TOOL SET
(13 Piece)

IPA-43351A

8 1712-A PLIERS (Slip joint - 8" long)

9 E-2426 WRENCH, end (3/4 x 13/16")

10 E-2628 WRENCH, end (13/16 x 7/8")

11 E-2022 WRENCH, end (5/8 x 11/16")

12 E-1820 WRENCH, end (9/16 x 5/8")

13 E-1416 WRENCH, end (7/16 x 1/2")

TOOL SET (Consistsof twelve tools
and leatherette tool roll) (Also see
"Special Tools" in this section)
(I.H. Part No. 276822 R91) (See
NOTE)

ED-1133

2 BP-32

3 DA-12

4 SS-123

5 SS-83

6 TP-24

7 CC-24

(Rev. No.1)

ROLL, tool (Leatherette)

HAMMER (2-lb. - ball peen)

WRENCH (Adjustable - 12" long)

SCREWDRIVER (3/8" shank)

SCREWDRIVER (1/4" shank)

PUNCH (10" long)

CHISEL (8" long)

NOTE: Order all tools from:
International HarvesterCo.
Partsand ServiceDevelopmentDepartment
600 Woodfield
Schaumburg, Illinois 60196

PRINTED IN UNITED STATES OF AMERICA
14-95



ACCESSORIES & ATTACHMENTS
REF.
NO.

REF. PART
NO. NUMBER DESCRIPTIONPART

NUMBER DESCRIPTION

TOOL SET
(18 Piece)

C:=========/::"---18
r--- --=j

IPA-43490A

TOOL SET (Consistsof Seventeen 9 BP-32 HAMMER (Ball peen)
tools and tool box) (Also see
"Special Tools" in this section) 10 PB-32 BAR, pry (9/16" rd. x 16" long)
(I.H. Part Number, 276820 R91)
(SeeNOTE) 11 DA-12 WRENCH (12" adjustable)

E-1416 WRENCH, end (7/16 x 1/2") 12 TP-24 PUNCH (5/16" bit x 10" long)

2 E-1820 WRENCH, end (9/16 x 5/8") 13 CC-24 CHISEL (7/8" bit x 8" long)

3 E-2022 WRENCH, end (5/8 x 11/16") 14 PP-6 PUNCH (3/16" bit x 10" long)

4 E-2426 WRENCH, end (3/4 x 13/16") 15 719 WRENCH, visegrip (7")

5 E-2628 WRENCH, end (13/16 x 7/8") 16 712-A PLIER (Slip joint, 8")

6 E-3032 WRENCH, end (15/16 xl") 17 700-B CUTTER, diagonal (6")

7 SS-83 SCREWDRIVER (1/4" shank) 18 H-190 BOX, tool

8 SS-123 SCREWDRIVER (3/8" shank)

NOTE: Order all tools from: (JInternational HarvesterCo.
Partsand ServiceDevelopmentDepartment
600 Woodfield
Schaumburg, Illinois 60196

14-96 PRINTED IN UNITED STATESOF AMERICA (Rev.No.1)



•

•

•

ACCESSORIES & ATTACHMENTS
REF. PART
NO. NUMBER

REF. PART
NO. NUMBER

DESCRIPTION DESCRIPTION

TOOL SET
(44-Piece)

IPA-43503A

• TOOL SET (Consistsof forty-three 13 132 SOCKET (1")
tools and tool box) (Also see 14 130 SOCKET (15/16")
"Special Tools" in this section) 15 128 SOCKET (7/8")
(I.H. part number, 276821 R91) 16 126 SOCKET (13/16")(SeeNOTE) 17 124 SOCKET (3/4")

18 122 SOCKET (11/16")H·391 80X, tool 19 120 SOCKET (5/8")
20 118 SOCKET (9/16")2 E·1416 WRENCH, end (7/16 x 1/2") 21 116 SOCKET (1/2")3 E·1820 WRENCH, end (9/16 x 5/8") 22 114 SOCKET (7/16")4 E·2022 WRENCH, end (5/8 x 11/16")

5 E·2426 WRENCH, end (3/4 x 13/16") 23 8·3032 WRENCH, box (15/16 xl")6 E·2628 WRENCH, end (13/16 x 7/8") 24 8·2628 WRENCH, box (13/16 x 3/4")7 E·3032 WRENCH, end (15/16 xl") 25 8·2024 WRENCH, box (5/8 x 3/4")
26 8·1820 WRENCH, box (9/16 x 5/8")8 195 TRAY 27 8·1416 WRENCH, box (7/16 x 1/2")• 9 140 SOCKET (1·1/4") NOTE: Order all tools from:

10 138 SOCKET (1·3/16") International HarvesterCo.
11 136 SOCKET (1·1/8") Partsand ServiceDevelopmentDepartment
12 134 SOCKET (1·1/16") 600 Woodfield

Schaumburg, Illinois 60196
(Rev. No.1) PRINTED IN UNITED STATES OF AMERICA

14·97

- - - . --



ACCESSORIES & ATTACHMENTS
REF. PART DESCRIPTIONNO. NUMBER

TOOL SET· Continued
(44-Piece)

28 H-177 HANDLE, flex

29 D-1612 ADAPTER (1/2" female, 3/8" male)

30 H-172 EXTENSION (6")

31 H-189 JOINT, universal

32 H·163 RATCHET (Reversible)

33 700-B CUTTER, diagonal (6")

34 861 GAUGE, feeler (25 blades)

35 PB-43 BAR, pry (9/16" rd. x 16" long)

36 H-173 EXTENSION (10")

37 Tp·24 PUNCH (16" bit x 10" long)

38 CC-24 CHISEL (7/8" bit x 8" long)

39 PP-6 PUNCH (3/16" bit x 7" long)

40 719 WRENCH, visegrip (7")

41 712-A PLIER (slip joint, 8")

42 BP-32 HAMMER (Ball peen)

43 SS-83 SCREWDRIVER (1/4" shank)

44 SS-123 SCREWDRIVER (3/8" shank)

45 DA-12 WRENCH (12" adjustable)

NOTE: Order all tools from:
International HarvesterCo.
Partsand ServiceDevelopment Department
600 Woodfield
Schaumburg, Illinois 60196

REF. PART
NO. NUMBER DESCRIPTION

FAN GUARD KIT

CE.10924 1

930267 C91 FAN GUARD KIT (Usedon units
equippedw/Cummins V-378C
Engine)
(Consistsof the following parts-

930264 C1 GUARD, fan

2 930263 C1
179839
106 262
18423 R1

GUARD, fan
SCREW,hex-hd cap (2)
WASHER, flat (4)
LOCK NUT (2)

FGH·13993 DRAWING, installation fan guard

14·98 (Rev. No.1)PRINTED IN UNITED STATES OF AMERICA



NUMERICAL INDEX

Printed in United States of America.



NUMERICAL INDEX
,

PART PART PART PART
NUMBER PAGE No. NUMBER Mal No NUMBER PAGE No. NUMBER PAGE No.

-
I

pp b lit • 96 MA 932 9 • 3 10 773 14 • 44 11 234 "1 14 - 39
PP 6 14 • 98 HA 932 9 - 5 10 829 14 • 15 17 234 Rl 14 - 62
CO 12 14 - 68 HI. 932 9 - 7 10 853 14 - 59 11 234 Rl 14 • 74
01. 12 14 • 95 HA 1 000 2 • 3 10 923 14 - IS 17 212 Rl 14 - 80
04 12 14 • 96 HI. 1 006 2 - 8 FGH 11 093 14 - IS 17 283 Rl 14 - 5
OA 12 14 - 98 HI. 1 OOb 2 - 11 F'H 11 094 14 ·66 17 894 Rl 14 • 42
CC 24 14 • 95 ED 1 133 14 - 95 FaH 11 125 14 - 63 18 109 Al 2 - 24
CC 24 14 - 96 HA 1 233 8 - 3 FGH 11 138 14 ·58 18 109 R1 2 • 26
CC 24 14 • 98 HA 1 233 8 - 6 FGH 11 198 13 - 7 18 253 Rl 1 • 15
TP 2. 14 - 95 HA 1 23. 8 • 3 11 199 13 - 7 18 423 R1 1 - 13
TP 24 14 - 96 HA 1 234 8 - 6 FGH 11 222 1•• 15 18 423 Al 1 • 19
TP 24 le, - 98 HA 1 332 6 - 11 FGH 11 211 14 • 15 18 423 Rl 8 • 6
BP 32 14 - 95 HA 1 333 6 • 17 FOH 11 327 14 - 48 18 423 R1 13- 4
8P 32 14 • 96 HA 1 335 6 • 17 FOH 11 332 14 ·SO 18 423 R1 13 - 12
BP 32 14 - 98 B 1 416 14 - 97 FGH 11 355 14 - 71 18 423 Al 13 - 20
P8 32 14 • 96 E 1 41b 1•• 9S FGH 11 357 14 - 11 18 423 "1 14 • 6
P8 43 111 • 98 E 1 41b 14 • 96 FGM 11 359 14- 71 18 423 R1 lit - 25
S5 83 14 • 95 E 1 416 14 • 97 FGM 11 ..4 14 - 34 18 423 Rl 14 • 99
55 83 14 • 96 HA 1 440 8 - 3 FGH 11 522 14 ·58 18 4.. Rl 2 - II
5S 83 14 - 98 HA 1 440 8 • 4 FOH 11 530 14 - 20 18 444 Fll 14 - 37

114 14 • 91 HA 1 441 8 - 3 FGH 11 5.2 14 - 16 18 ..4 Rl 14 • 59
116 14 • 97 HA 1 441 8 - 4 FGH 11 542 14 • 21 18 452 HI 1 - 3
118 14 - 97 HI. 1 445 8 - 3 FGH 11 556 14 - 60 18 452 Rl 1 • 5
120 14 • 91 HI. 1 445 8 • 4 FGH 12 031 14 - 65 18 452 Rl 1 - "Q 121 1 • 6 HI. 1 4.6 8 - 3 FGH 12 031 14 ·67 18 .52 Fll 1 • 9
122 14 - 97 HI. 1 446 8 • 4 FGH 12 230 1•• 44 18 452 Rl 1 • 11

5S 123 14 - 95 HI. 1 492 8 • 3 FGH 12 234 1•• 18 18 452 Rl 1 • 17
SS 123 14 • 96 HI. 1 492 8 - 6 12 241 14 • 88 18 452 Rl 2 • 19
55 123 14 - 98 0 1 612 14 - 98 12 1:194 lit • 71 18 452 HI 2 • 21

124 14 - 97 1 712 A 14 - 95 FOH 13 396 DC 4 • 5 18 452 Rl 2 - 23
126 14 - 97 t:! 1 820 14 - 97 FOI"I13 51~ 14 - 48 18 452 Rl 2 - 25
128 14 - 97 E 1 820 14 • 95 FGH 13 546 14 ·52 18 452 I'll 2 - 26
130 14 • 97 E. 1 820 14 - 96 FGH 13 547 14 - 52 18 452 Rl 2 - 28
132 14 - 97 E 1 820 14 - 97 13 943 H 13 - IS 18 452 R1 2 - 30
134 14 - 97 1 885 y 3 - 3 FGH 13 943 H 13 - 24 18 452 R1 6 - 2
136 14 • 91 1 885 Y 3 - 4 FGH 13 943 HI 13 - 30 18 452 Rl 6 - 7
138 14 - 97 E 2 022 1. • 95 FOH 13 947 14 - 10 18 452 Al 9 - 13
140 14 - 91 E 2 022 14 - 96 13 993 14 - 98 18 452 Rl 9 - IS

H 163 14 - 98 E 2 022 14- 97 14 594 14 - 44 18 452 Rl 9 - 16
H 172 14 - 98 8 2 024 14 - 97 14 656 14 - 58 18 452 Rl 12 - 3
H 113 14 - 98 2 351 14 - 68 FGH 15 210 D 4 - 3 18 452 Rl 12 - 7
H 171 14 - 98 2 375 14 - 68 FGH 15 292 lit - bO 18 452 Rl 12 - 11
H 189 14 - 98 2 401 14 • 66 FGH 15 464 14 - 60 18 452 Rl 12 • 15
H 190 lit - 96 E 2 426 14 - 95 FGH IS 713 14- 64 18 452 Rl 12 • 19

195 14 - 97 E 2 426 14 - 96 15 715 14 - b4 18 452 Rl 12 - 23
5T 202 3 • 4 E 2 426 1. - 97 PO 16 010 Fll 4 • 13 18 452 Rl 12 - 29
ST 225 B 11 • 2 0 2 615 11 - 12 PO 16 010 HI 4 - 14 18 452 Rl 12 • 33
Q Z43 3 - 4 B 2 628 14 - 97 16 016 Fll 14 - 80 18 452 R1 12 - 37

5T 243 II - 9 E Z 628 14 • 95 If> 066 I'll 4 - 4 18 452 Fll 14 - 5
5T 296 4 - 3 E 2 628 14 - 96 16 412 Rl 11 - 13 18 453 Rl 2 • 3
5T 297 4 - 3 E 2 628 14 - 97 17 016 I'll 14 • 80 16 453 R1 11 • 4
H 310 P 13 - 27 5T 3 000 4 - 8 17 U44 Rl 9 - 8 18 453 Rl 2 - 5
H 391 14 - 97 8 3 032 14 • 97 17 136 I'll 3 - 3 18 453 I'll 2 • 6

700 8 14 - 9E- E 3 032 14 - 96 17 165 14 • 68 18 453 AI 2 • 7
700 8 14 - 98 E 3 032 14 • 97 17 16b 14 • 68 18 453 Rl 2 - 8
712 A 14 - 96 HL 3 635 1 - 11 17 234 Fli I - 6 18 453 1<1 2 - 10
712 A 14 ·98 4 222 14 - 66 11 234 Rl 2 - 3 18 .53 Rl 6 - 2
719 14 - 96 4 227 14 - 65 17 234 1<1 2 - 6 18 453 I'll 9 - 15
719 14 ·98 4 397 14 - 66 17 234 HI 2 - 8 18 4bO 1<1 14 - 83

5T 731 3 - 3 4 627 14 - 6. 11 23. I'll 2 - 10 18 462 Fl1 1 - 20
861 14 - 98 4 627 14 - b5 17 234 I'll 2 - 28 18 462 Rl 11 - 2.

HA 882 13 · 6 6 061 1. - 67 17 234 I'll 2 - 30 18 462 Rl 14 - 8
HA 882 13 ·14 FGH 7 874 14 • 69 17 234 I'll 5 - 4 1A 489 HI 14 - 62
HA 882 13 - 22 FGH 7 894 14 - 64 11 234 HI 9 - 5 18 556 Rl 3 - 4
HA 883 13 - 5 FGH 8 417 14 - 66 17 234 HI 9 - 10 18 558 I'll 1 - 3
HI. 883 13 - 6 FGH " 749 14 - 66 17 234 I'll 9 - 12 18 558 R1 1 - 13
HA 883 13 - 14 FGH 9 014 14 - 67 17 234 Ftl 9 - 15 18 558 R1 1 - 14

HA 883 13 - 21 FGH Ii 023 14 - 67 11 234 f!1 10 - 3 18 558 Rl 9 • 15

HA 883 13 - 22 FGH 10 212 14 • 15 17 234 Rl 10 - 17 18 584 I'll 14 - 89
riA 884 13 · 5 10 266 14 - 38 17 234 I'll 13 • 5 18 593 Rl 14 • 25

HA 884 13 - 6 10 366 14 • 36 17 234 HI 13 - 6 lk 595 R1 6 • 2

HA 88. 13 ·13 10 518 14 • 8 17 234 I'll 13 • 13 18 602 Rl 5 - 3

HI. 884 13 - 14 10 536 14 - 41 11 234 Fll 13 - I. 18 733 I'll 14 • 90

HA 884 13 ·21 10 717 1. - 55 17 234 IH 13 - 21 19 263 Rl 9 - IS
HI. A84 13 ·22 10 750 1. - 36 17 234 I'll 13 - 22 19 2"3 I'll 14 - 37

, .
'-'

2
PRINTED INUNITED STATES OF AMERICA



"
PART PART ~ART PARTNUMBER PAGENo. NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGE No.

I
19 Z9b I'll 14 • Z8 Z2 379 I'll 14 - 31 25 548 HI 14 - 31 30 775 V 13 - 2419 302 I'll 1'+ - 31 U 425 I'll 6 - 7 25 575 Al

9 _
IS 30 775 VX 13 - 1519 503 R 8 - b 22 458 Rl 11 - 26 25 67b Al 13 - 27A 30 775 vx 13 - 2419 503 Rl 9 - 3 22 459 Al 11 - 26 25 688 loll 11 - 5 31 _37 v 5 - 519 503 I'll 9 - 5 22 460 Rl 11 - Z6 25 b88 Rl 11 - 8 35 252 0 2 - 1919 503 I'll 9 - 9 U 461 I'll 11 - 26 25 7!H HI 13 - 27A 36 092 D 13 • 619 503 I'll 10 - 16 22 462 I'll 11 • 27 25 756 Fll 1 - Ib 3ft 092 0 13 - 1419 503 I'll 10 - 17 22 463 Fll 11 • 27 25 770 Rl 1 • 19 36 092 0 13 - 2219 503 I'll 10 - 20 22 511 I'll 14 - 28 25 970 HI 14 - 28 36 b37 0 13 - 2219 503 HI 12 • 4 2Z 929 14 • 64 26 110 I'll 14 • 31 37 165 0 13 - 419 503 Rl 12 • 8 23 204 I'll 11 - 6 26 112 Fll 11 - 17 37 165 0 13 - 519 503 I'll 12 - 16 23 204 I'll 11 • 9 26 289 1<1 1 - 4 37 165 D 13 - 619 503 I'll 12 - 20 23 415 I'll 14 • 89 26 Z89 I'll 1 - 5 37 165 0 13 • 1219 503 I'll 12 • 30 23 537 Rl 11 - 4 26 289 Rl 'I - 20 37 165 0 13 • 1319 503 Rl 12 • 34 23 681 I'll 14 • 79 2b 290 1<1 1 • 18 37 1b5 0 13 - 1419 557 Rl 14. 71 23 908 Rl 2 - 30 26 453 HX 12 - 38 37 165 0 13 • 2019 592 I'll 2 • 13 24 468 Rl

1 - 4 26 496 H 14 - 37 37 165 0 13 - 2119 592 I'll 14 • 63 24 4b8 I'll 1 • 5 2b 568 HI b - 12 37 167 0 13 • 6 ~19 b05 RI 14 • 42 24 468 Rl 1 • 18 26 5b8 HI 6 - IS 37 323 0 13 • 419 b19 R91 5 - 3 24 468 I'll 1 • 20 26 935 H 9 _ IS 37 323 0 13- 519 619 R91 S • 5 24 6Z1 I'll 4 • 3 27 4 r5 1<1 4 - 14 37 323 0 13 • 619 619 R91 5 • 6 24 840 Rl 4 - 3 27 616 1<1 2 - 27 37 323 D 13 - 1219 b46 I'll 14 - 25 24 840 I'll It - It 28 120 14 • 67 37 323 0 13 • 1319 684 RI 14 • 58 24 840 Rl 6 - 7 28 ,+63 14 - 66 37 3Z3 0 13 • 1419 715 Rl 13 - 6 24 840 I'll 14 • 31 29 582 14 - 65 37 323 0 13 - 2019 715 Rl 13 - 15 24 841 I'll 14 - 34 29 89A U 2 - 13 37 323 0 13 - 2119 798 I'll 5 • 6 24 842 HI 1 - 13 29 89B U 2 • 15 37 348 H 5 - 619 904 I'll 4 - 2 21t 842 RI 4 • 3 29 898 u 2 - 16 38 02b OM 13 - 620 090 I'll 1 • 7 24 850 Al 6 - 11 29 898 0 2 • 17 42 409 0 13 - 520 090 I'll 9 _ 5 24 851 I'll 6 • 11 29 fl9B 0 10 - 4 42 409 0 13 - 620 090 I'll 10 • 15 24 854 I'll 6 - II 29 898 0 10 • 8 42 409 0 13 • 1320 090 HI 10 • 16 24 854 HI 6 - 16 29 89B o 13 - 6 42 409 0 13 • 1420 090 I'll 10 • 20 24 859 I'll 1 • 5 29 898 0 13 - 7 42 409 0 13. 2020 090 I'll 14 • 19 24 859 I'll 1 - 9 29 898 0 13 • 15 42 409 0 13- 2120 090 I'll 1'+ - 72 24 859 I'll 1 • 10 29 898 0 13 - 21 42 411 0 U· 520 090 I'll 14 - 93 2'+ 862 1 - 14 29 898 0 13 - 22 42 411 0 13 • 1320 244 I'll 13 - 4 24 862 I'll 4 - 5 29 89B 0 13 - 23 43 494 14 .. 6520 251 I'll 14 - 82 24 B62 I'll 11 - 5 29 898 0 13 - 24 45 929 H II - 1120 316 I'll 10 • 17 24 862 I'll 11 • 8 29 898 u lit- 13 45 929 H 6 .. 1520 316 Rl 10 • 20 24 863 RI 14 • 25 29 898 0 14 - 25 46 636 08 2 • IB20 515 Rl 1 - 9 24 B64 I'll U - 25 29 898 0 14 - 31 46 sq4 H 12 .. 4320 651 I'll 14 .. 55 24 870 I'll 11 • 5 29 898 0 14 - 35 48 122 I'i 6 - 1920 692 I'll 5 • 2 24 870 I'll 11 • 8 29 898 0 1. - 57 48 123 H 6 • 1920 696 I'll 11 • 11 24 877 I'll 14 - 25 29 899 0 2 • 19 48 168 H 6 • 1920 703 I'll 14 • 88 24 884 HI
1 - 4 29 901 0 2 - 13 51 878 14 - b420 706 I'll 6 • 7 24 884 I'll 11 - 20 29 901 0 2 • IS 52 045 HA 13 .. 2920 769 Rl 14 - 82 24 886 HI 14 - 31 29 901 0 2 • 16 52 409 H 13 .. 2920 969 R1 11 - 12 24 890 Rl 14 - 25 29 901 0 2 .. 17 52 411 H 13 - 2921 017 Al 14 - 75 2S 049 Al 14 - 82 29 901 0 13 - 7 52 413 HX 13 - 2921 019 I'll 14 - 83 25 058 Al 11 • 21 29 901 0 13 - IS 52 414 HRY 13 - 2921 056 I'll 13 • 37 25 145 I'll 14 - 39 29 901 0 13 • 23 54 B73 0 2 - 21 ~21 056 I'll 13 - 41 25 162 Rl 13 - 42 29 901 0 14 • 13 55 896 HI 13 - a21 070 I'll 1 - 15 25 174 Rl 13 • 41 29 901 0 14 .. 25 55 tl97 HI 13 - R21 119 I'll 5 - 3 25 222 I'll 14 • 31 29 901 0 lit .. 31 Sf> 619 Cl I .. 1621 197 Al 6 - 2 25 256 I'll 1 .. 16 29 901 U 14 • 57 58 233 1'191 II .. 821 225 I'll 9 .. 16 25 i!93 HI 11 - 5 29 936 H 9 • 15 59 730 H 14 - 5721 254 I'll 11 • 27 ~5 293 I'll 11 - I:! 30 402 0 2 • 13 59 730 HI 13 .. 2321 269 Al 4 - 3 25 483 Rl
2 - 9 30 402 D 2 .. 15 59 860 0 2 - 1221 347 I'll 1 - 6 25 493 I'll 12 - .37 30 402 0 2 • 16 59 93q 0 13 - 621 384 R1 6 .. 7 25 493 R1 12 • 39 30 402 0

2 - 17 59 93q 0 13 - 1421 396 I'll 11 • 13 25 493 I'll 14 • 57 30 402 0 10 - 4 59 939 0 13 - 2221 396 Rl 11 - 17 25 500 R1 4 - 14 30 402 II 10 • 8 60 349 0 2 - 1821 405 I'll 14 - 55 25 505 I'll 1 • 13 30 402 0 13 • 7 60 350 0 2 • 1821 597 I'll 14 • 37 25 519 I'll 2 - 9 30 402 0 13 - 15 60 351 DA 2 - 1821 919 HI 8 • 6 25 520 I'll 12 - 37 30 402 L) 13 - 21 60 352 U 2 - 1821 924 HI 10 - 10 25 520 I'll 12 - 39 30 402 0 13 - 22 60 702 R1 13 - 7 ~21 924 I'll 10 - 15 25 520 I'll 13 - 27A 30 402 0 13 • II 60 702 Hll 13 - 421 924 I'll 14 .. 75 25 520 Rl 14 - 57 30 402 D 1. • 31 60 836 H 13 - 2922 200 Rl 14 - i!0 2S 522 Al 12 - 39 30 402 0 14 - 35 60 837 14 .. 1>622 251 V 5 - 3 25 52Z I'll 14 - 31 30 761 VX 13- 12 61 181 H 2 - 3022 251 v 5 • 6 25 527 I'll 1 .. 14 30 773 V 13 - 17 61 181 H 14 - 3122 256 Rl 14 - 93 25 534 HI 14 .. 31 30 773V 13 • 24 61 447 14 - 6q ~22 259 V 5 • 6 25 538 Rl 14 .. 25 30 774 V 13 .. 17 61 453 14 .. 6922 283 I'll 11 - 4 25 544 Rl 11 • 19 30 774V 13 - 24 63 364 H 14 .. 3322 287 I'll 14 - 7 25 544 R1 14 - 31 30 775 V 13 • 17 "3 431 11+ - 66

NUMERICAL INDEX

PRINTED IN UNITED STATESOF AMERICA 3



1t::J11:I3v.1lt~OS3.LIt.LS 03.LINn NI 03.LNll:ld

11 .. ~ 12£ £01 !i ... 1 61£ rot 61 ..01 920 rOl 5£ ..ZI .20 tot
6 • i! U£ £01 Z. ..£1 6t£ £01 91 ..01 9Z0 £01 .£ • ZI .zo £01
L • 2 IZ£ £01 L£ • £1 61£ £01 ZI • 01 9Z0 tot OE • Zl 'ZO £01
'I • 2 12E £01 ££ ..£t 6t£ £01 It • 6 9Z0 £01 'Z • 21 .20 £01• • 2 12E £ot O£ • £1 61t tot 6 ..6 920 £01 12 • Zl 'ZO £01c ..? tz£ tOl £2 ..£1 6t£ £01 8 • 6 9Z0 tot 02 • Zt .20 £01
6t • 1 U£ £01 22 • £1 6t£ £01 9 ..6 920 rOT 91 • Zl '20 £01
SI • 1 U£ £01 tz • £1 61£ £01 • ..6 9Z0 tot 2t ..2t .ZO tot
.t • 1 IZ£ tot SI • £1 6T£ £01 2 ..6 9Z0 £01 B • 2T .20 £01
El ..1 IZ£ £01 .1 ..£1 61£ £01 • • £ 9Z0 rOl , ..ZI ,ZO £01
tt .. 1 U£ £01 L • £t 61£ £01 £ ..£ 9Z0 £01 £1 • (> ,ZO tot
01 .. I IZ£ £01 9 ..£1 6t£ tot 1£ • 2 '120tot 01 • 6 'zo tot
L .. I 12£ £ot 5 ..£1 61E £01 92 ..Z '120£01 L • 6 '20 £01
5 ..1 12£ £01 6£ ..21 6t£ £01 ,2 ..2 '1Z0£01 9 • 6 .zo tot
1L ... t oz£ £01 8£ ..21 61£ tot 51 • 2 9Z0 £tit 5 • 6 '20 tot
Hi· '1 OZ£ tot .£ ..ZI 61£ £01 t t ..Z 9Z0 trl • • 6 ,ZO tot
nc; .. '1 02£ £01 o£ ..al 61£ £01 6 • 2 920 rot c ..6 1120tot
6... .,1 02£ EOI .2 ..21 61£ £01 • ..Z 'laotot 2 .. (> 'zo £01
iI' ..lIt u2£ tot 02 ..al 6tt rOl c • 2 9Z0 £01 2£ ·" '20 £01
L' • '1 02£ tot 'It..21 6tt £01 It • I 920 £ul It • 2 .zo rOI
££ ..H 02£ £01 21 • 21 61£ £01 01 • t 920 rut 8 • 2 .20 £01
L£ ..£t oa£ Eol I:l ..2t 61£ £01 tL ... 1 SZO £01 9 ..? ,20 rOl
fl2..£1 02£ £01 • ..21 61£ £01 05 ... 1 520 rOl c • 2 .20 £01
£Z ..£1 02£ £01 8 • 01 61£ £01 9' • .,y SZO £01 r t • 1 .ZO £01
zz ..£t Ol£ £01 • ..01 61£ £01 zc ..£1 520 £ul II .. t .20 tot
12 ..£1 02E tot El ..6 61£ £01 £l • EI szo £01 E6 • '1 II-l818 201
02 ..EI 02£ £01 01 • 6 61£ £01 a2 ..£1 520 £01 aE ... t 111818 201
SI ..£1 Ol£ £01 L ..6 6tt £01 IZ • £t 5Z0 rot • • £1 tl1811lzot
EI ..£1 Ol£ £01 9 • 6 61£ tot 02 ..£1 520 £01 85 • •1 6t9 201
21 • £1 oat EOI 5 • 6 61£ tOl 51 • El 520 £01 8L • .t L£9 201
L ..£1 02£ £01 • ..6 61£ tot £1 ..£1 520 rot 6f • .1 L£9 201
5 • £1 OlE £01 £ ..6 61£ £01 L ..£1 5Z0 tal L£ • 'I L£'1lOI
I, ..£1 02£ £01 2 ..6 61£ £01 !i ..£1 5~0 £01 58 • .1 5£9 201
6£ ..ZI oa£ £01 ~£ ..2 61£ £01 .£ • 21 520 rot £L ..'1 5rq 201
L£ • ZI 02£ £01 9Z .. 2 61£ £01 or ..~I 5ao £01 •• • '1 S£9 20t
S£ • ZI 02£ £01 .Z ..2 6tr £01 .2 • 21 5Z0 rot Lt • 2 S£9 ZOI
.£ • al OZ£ £01 It • a 61£ £01 12 ..21 520 rOI 91 • 2 5£9 201
o£ ..ZI 02r £01 6 ..2 61E £01 91 • 21 5Z0 rol 6 ..2 5£9 201
.,Z• 21 02£ £01 8 • Z 61£ tot 21 • 21 SZO EOI c • 2 5£9 201
EZ ..Zl 02£ £01 5 • 2 61£ £01 8 • 21 5Z0 £01 S ..1 S£9 201
t2 ..21 02£ tot c ..2 6t£ £01 , ..21 sao £01 21 ..£1 '£9 ZOI
91 • ZI OZ£ £01 £1 • 1 61£ tot L • 01 SZO £01 • • £1 .£9 ZOI
21 ..21 02£ rOl 21 ..I 61r £01 • ..01 sao £01 L ..01 .£9 201
It • 21 olf £01 t 1 .. 1 61£ rOl £ ..01 SZO £01 91 • 2 .£'1201
9 ..al oa£ £01 Zl ..2 IHI £82 £01 al • 6 S20 rOI 5t • 2 .£9 201, ..Zl 02£ £01 80L... 1 880 rOl 01 • 6 sao rul £1 • 2 I,r9201
l • 01 oaE £01 al ..6 880 £01 9 • 6 sao tot 91 ..1 .,£9201

• • 01 oZ£ £01 1L ..'1 820 tOT L • 6 520 £01 8 • 9 111or. 20t
£ ..01 (12££01 Hi .. "1 820 £01 S ..6 S20 rOl 9£ • 21 111186 101
21 ..6 02£ rol os .. 111 8Z0 £01 £ • 6 5Z0 rot L • 9 II-! S£L 101
ot ..6 oa£ £01 L" .. .1 820 £01 £ • 8 ~20 £01 52 • 2 099 001
8 ..6 02£ £01 r. • .1 azo £01 12 • 2 SZO tot 8 • 21 LIZ oot
s • 6 oa£ £01 2' ·.1 820 £01 S • I SZO rot 2 • 9 16t1916 16
E • 8 02£ Eol El .. tt 8ao rOl J.L ..,I .20 £01 02 • 9 HI ILL L8
c ..£ 02£ £01 £1 ..6 8Z0 £01 25 ...1 .,20rOl 81 • 9 ttlILL L8
6a ..a 02£ £01 S .. t 820 £01 os • 1,1 1120rot 61 • 9 16b 'L' S8
12 ..Z 02£ £01 £6 ..1,1 '120rot 61,.."1 "ZO £01 Ll • 1,1 HI LtO S8
91 - Z 02£ £01 06 ..'I 9Z0 tot 8' • 1,1 "20 £01 it • "1 HI 986 Ie
51 • 2 OZ£ £01 6L .."1 920 rOl a ...,1 .,20rOl 25 • .1 HI 968 Ie
£1 ..2 02£ £01 SoL ... 1 920 tot .[• .1 '20 (01 05 • '1 It1'168 18
£ • 2 O~£ £01 5L • ,1 920 tot 52 ...,1 .zo rOl 69 ·" 622 6L
'It• t oa£ £01 lL ... t 9Z0 tot 02 ..1,1 "ZO rOl 69 • '1 822 6L
5 ..1 OZ£ £01 S5 .. .1 920 £01 61 • .1 'ZO rol 69 • '1 LZ2 6L., • 1 oa£ £01 6£ .."t 920 £01 21 • .1 "20 rot 69 • '1 '1226L
LL • '1 61£ £01 L£ • .1 920 tot 5 ..1,1 .20 EOI 69 • .1 522 6L
2S - 'I 61£ £01 21 ..1,1 920 tor £2 • £1 ,20 £01 'liL• .1 HI ISO 6L
8' .."1 61£ roT I,a..£1 920 £01 Z2 ..rl 1I2C£01 02 ..9 HI 26' 8L
•£ ..'1 61£ £01 2Z ..£1 920 rot 12 ..£1 1,20rot 89 • '1 L09 'L
52 ..I,t 61E £01 12 • £1 9ao £01 !it ..£1 .20 £01 51 ..9 Itll1L £L
02 ..•1 61£ £01 'lil..£1 9ao £01 .1 ..£1 "20 rol 21 • 9 It1 Itr £L
6t ... 1 61£ £01 .1 ..£1 920 £01 L ..£1 .,zo roT 6t • 9 Itl8£L 2L
Lt ..'1 bl£ £01 9 • £1 920 £01 9 ..£1 1,20£01 L1 • 9 Itl8£L 2L
£t ..1,1 61£ £01 5 • £1 920 £01 5 - rl .,zo [01 6t • 9 lt1 96S ZL
21 • U 61£ £01 I, ..£1 920 £01 6£ • 21 "20 rol 51 • 9 It1 L2' OL
9 ..1,1 6t£ tOl 02 ..01 920 £01 8£ • 21 .,ZO£01 69 • '1 81' OL

'ON 3!)ltd 1:138WnN 'ON 3!)ltd 1:138WnN 'ON 3!)ltd 1:138WnN 'ON 3!)ltd 1:138v.1nN

.Ltl'1d ,Utltd .L1:1ltd .L1:I'1d

x~aNIlV)llI~WnN



8t • t L91! 90t 2t • 2t t92 'lot 8 • 2 a9 rot 6 • 01 £2r rolt • 1 192 90t 8 ..2t t92 'lot c • 2 a9 rot L ..at £2£ £01.6 ..tt S92 90t t ..2t t92 90t 21 • tt 66. rot c ..ot £2£ rot9 • tl S~2 901 8 .. ot t92 'lot 21 - 6 £6. rot at - 2 £2£ rot9t ..6 S91! 90t t ..ot t92 90t s - t 12. rot s - 2 £2£ rotst ..6 S92 90t 6 ..2 t92 'lot st ..9 88£ rot £ - 2 £2£ rott t ..6 S92 901 • ..2 t92 90t t t ..9 98£ rot 02 - t £2£ rot6 - 6 592 90t L .. t t92 90t 09 ... 1 se£ rot L t - 1 £2£ roto£ ..2 S92 901 tt ..6 If'868 SOl .8 ..tl .8£ rot 'It- 1 £2£ rot82 ..2 S92 90t 6 ..6 tH 868 SOt 5S ... 1 • .L£ rot 2t - t £2£ rot92 ..2 S92 'lot S - . H l6t sot 11: - .t tL£ tot ot .. t £2£ rotS2 - 2 S92 90t •• ... 1 tH S2. sot t. ..£t £L£ rot 6 .. I £2£ tot£2 • 2 S92 qat LS ..'It £2. Sot a ..£t (L£ rot S .. I £2£ rott2 ..2 592 'lot L • ot £2. sot 8 - 6 tL£ rot L£ ... t 22£ rot61 • 2 S92 90t c - at £2. SOl 02 ..9 £L£ rot st • 6 22£ rot.t • t S92 90t t2 ..2 £2. sot tt ..6 ZH rot 2t ..6 Z2£ rot£ t • I S92 90t 9 ..Z £2" SOl 6 ..6 2L£ rot 1£ • 2 22£ rotot .. t S92 90t 6t - 2 22. sot l ..6 £9£ rot £6 - .t t2£ rot6 • t S9Z 90t 9 - 2 22. sot £2 • £t t9£ rot 06 • '" t2£ rot9 • t S92 'lot • - 2 22. Sot 2t • 6 19£ £01 6l - .t 12£ rots - 1 S92 'lOT L£ ..21 9t. sot ot • 6 t9£ £01 8L ...,t tz£ rot06 ... t £92 90t .£ ..2t 9t. sot £ - 6 111£rot SL - .1 12£ £01£L - .1 £92 90t 62 ..21 9t. sot £ ..2 19£ £01 £L - .t 12£ rOl6£ - .,t £92 90t £t - 'II ott Sol £ • Z IH 6t£ rot lL • .t 12£ rOtL£ • .t £92 901 £t - 2 90. sot £ - ., tilt( rot t9 ... t t2£ rotS2 • tt £92 901 II .. 2 Lot sot 6S • .t 'It( rot ,.
• .t t2£ rot02 ... t £92 901 • .. I! LO. sot .t - t 9.£ £01 6£ ... t t2£ rot6t - .t £92 'lot L£ - 21 90. sot £t - t 9t£ rot L£ - .t 12£ £012t • .t £92 90t •£ - 2t 90• sot c - t 9.,£ rot 21 ... t 12£ rot22 ..£1 £92 'lot o£ - 21 90. SOl Ii ...,1 £.£ £01 82 ..£1 t2£ £01t2 - £t £92 901 t2 -£1 so. SOl z t .. 1 £t£ rot .2 ..£1 t2£ £01.1 ..£t £92 901 st ..£1 so. sot s - t H£ £01 22 ..£1 12£ rot£T ..£t £92 90T S£ ...,1 .0. sot 9L - .1 1.,££I)t t2 - £1 t2£ rot9 ..£1 £112 90t It .. Ot "0. sot 6£ ..21 1.£ rot st ..£t 12£ rotS ..£1 £92 90t at - at "0. sot 02 ..ot It( £01 .1 -£1 t2£ rotIt .. tt £92 90t LI ..2 to. sot 9 ..6 t.£ rot 9 ..£1 12£ £012t ..ot £92 90t 'It ..2 tOt Sal ., ..6 tt£ rot s ..£1 t2£ £01ot ..ot £92 901 £t ..2 to" SOl 2 ..6 It£ rot • - £t t2£ rotL - 01 £92 901 S - 6 Bt2 sot 9 - 8 Ho£ rot 6£ - 2t t2£ rote - Ot £92 'lot c - 6 8.,2 'iot £ - 8 t.,£rot 82 - tt t2£ rotst - 6 £92 90t 92 ..2 hZ Sot s~ - .t Ot£ rot 02 - Ot t2£ £01at • 6 tn 'lot .,z - 2 S.,Z sot 8 ..6 o.t rot 6t ..Ot t2£ rotaT ..6 £92 'lot 8 - 6 til8£6 tot L'i - .,t 62£ rot 'It- Ot t2£ rots - 6 t92 'lot II - 6 HI 9£6 .ot 1. ...,t L2£ tot 2t .. at t2£ rot9 - 8 £92 901 £. ..tt tH t68 tot • ..8 LZ£ rot It - at t2£ rot82 .. l £92 90t c ..t tH 'iOl "ot t • e Llt rot ot - Ot t2£ tot9Z ..2 t92 90t LS - .t eL'i "ot t. - .t 92£ rot 6 - Ot 12£ rot'it ..2 £92 90t 9t ..9 tH £SS .ot tt - tt 92£ rot L - Ot t2£ rot6 - 2 £9l 'lot t r - 9 tH £s~ .,ot st .. t 92£ rot t - at t2£ tot9 - 2 t9l 'lot 8 - 6 21:1L6t .ot H - .t S2£ rot tt ..6 t2£ rotc ..2 £92 90t 92 - It tH L2£ tot 6£ - .t S2£ rot 6 ..6 t2£ rot6t - t £92 90t 'it ..9 tM SolO .ot Lt - tt S2£ tot s - 6 12£ rot£t .. t r92 901 t t ..9 tH eLO 410t £t ..u ~2£ rot L ..6 t2£ rottl .. 1 £92 'lot £41 ... t 6tO .01 S2 - lIt 52£ tot 9 - 6 t2£ totot .. t £92 90t £t - 6 6£0 .ot • ...,t ~2t rot 5 - 6 12£ rotL .. t £92 90t 8 - 6 a£o .ot 02 .. tt S2£ £01 • - 6 t2£ £019 • t £'12'lot It ..6 L£O .ot at - 1 S2£ £ut 2 - 6 t2£ £0186 ..lit 292 'lot 6 ..6 L£O .ot • - t 'i2£ rot 9 - 8 t2£ tot5~ - .t 2112 90t e - 6 LtO .ot t6 ... 1 £2£ £01 ~ ..e t2£ rot6£ ..2t Z92 901 L ..6 9£0 .,ot S8 ... t £2£ rot £ - e t2£ [at02 - .t t92 90t s ..6 9£0 .,ot tL - .t £2£ rot S - ., 12£ £0 t6t - tl t9Z 90t • - 6 9£0 .ot LS - .t [2£ rOT t - 41 t2£ rot£1 ... t t9l 901 £ ..6 'ItO tot S'i ... t £2£ rot c - . t2£ rot2t ... t t92 901 2 - 6 9£0 .0 t 2t - tt £2£ tot c - £ t2£ rots - .,t 192 901 £ ..Z 9£0 .,ot 6£ - .t r2£ tot t£ ..2 t2£ rotL£ - £t 192 90t S ..2 IH M6 rot Lt - .t £2£ rot o£ - 2 t2£ rot£2 ..£t t92 90t Lt .. t tH 926 £ot 9 -t{ £2£ £01 82 ..2 12£ rotst - £t t92 90t Lt ..ot .RS [at £t .. tt £'2£ rot 92 ..2 12£ rotL - £t 192 90t 9 ..t £9S rot 8 .. tt £l£ rot S2 - 2 t2£ rot8£ - 21 t92 90t L ..ot H9 tot 'i - tt £2£ £01 "'2..2 12£ £01.£ ..2t t92 90t c - at HI:! rot 02 - ot £l£ COT £2 ..2 t2£ rotO[ - 2t t92 901 o£ - l H9 rot 5t ..ot £2£ rot t2 - 2 12£ rot.2 ..2t 192 90t 82 - 2 L.9 rot 2t - Ot £2£ rOT 6T - 2 12£ rot02 .. 21 t92 901 LZ - 2 H9 tot tt ..at czc rot Lt - 2 t2t rot'It - 2t t92 'lot It ..2 H9 rot at - ot £2[ rot 'IT- 2 t2£ rot

'ON 3Dlfd ~381<11nN 'ON 3Dlfd ~381<11nN 'ON 3Dlfd ~381<11nN 'ON 3Dlfd ~381<11nN.I.lftfd .I.~'O'd .I.~'O'd .I.~lfd

1f::J1~31<11'O'so S3.1.If.l.S G3.1.INn NI G3.1.NI~d

X:lONI 'Y:>I~:lWnN



11:J11l3V>f1l~O S31111S 0311Nn NI 031NIIld 9

'12 • 2t £6£ 021 2£ - ;,1 (90 021 2 • 6 (8L ;,n 6 • 6 2911 601
21 • 2t £6£ 021 'It - (I (90 021 r - 2 (8L 'Itt 6 • 1 2911 601
61 • ·n 26£ 021 Ii - 5 IH 100 021 01 ..6 28L "II 5 • 1 29" 601
tl - lit L8( 021 5 ..5 IH 100 021 12 ..(I 11-1L69 "ty "6 .. III 19" 601
91 • t 98£ 021 c • S 11-1100 021 5 .£1 tH L69 "II t6 • "1 19" 601
1£ • "I 28£ 02t 92 • "I 2£6 6tl 6 • It L69 "It t8 • III 1911 601
fll • "I 08£ 021 92 .. "I 1(6 6ll 9 • tt L69 "II 28 • "I 1911 601c t .. III 09£ 021 51 ..£1 926 61t 12 ..2 IH £59 1111 29 .. "1 1911 601
21 • III 08£ 1121 II ..£t 826 6tl t2 ..21 BI9 lin 09 • III 19" 601
211 ..21 09£ 021 52 .. 2 IH 96!! 611 91 • 21 BI9 "tt Lt .. "I 1911 601
2t • It LL£ 02t £2 • 2 tH 96A 6ll 9 ..Zt 819 "II IE • t t 19" 601
Z6 .. "I 9.L£ 021 O£ • Zl 009 6tt II ..ZI 819 lilt SI!' • 11 1911 6Ut
6t • "I <;L£ 021 L£ .. 2t ~H BEL till 9 ..2 909 "tt £Z .. tt 1911 601
19 .. "I 69£ 02t £2 - ZI 'H 9(L tilt 9 .. Z "09 lin 1Z .. It 19" 601
t z ..III 89£ 021 t t .. 21 ~H BEL 611 c .. Z "09 "tt 91 • It 1911 601
6t .."1 89t 021 2" ..21 LOC; 611 9L ..III 505 "It "I • It 1911 601
2t .. lit 89£ 021 9 .. 5 IH £6" 611 55 .."I loS IItl 9 ..5 19" 601
8t ..Zl 1:19£oe1 III ..II IH £91 6t1 Li! ..£1 205 lin 5 ..S 19" 601
,,£ • Zl 99£ 02t t1 .. " IH t91 tilt 111..tl 105 lilt c ..5 1911 601
O£ • ZI 89£ OZI 9 - Z 860 611 L£ ..tl tos "It 6 .. t 19" 601
"l ..ZI 89£ 021 " ..Z B60 6lt S .."I 8611 "It 5 .. I 19" 601
02 • 21 89£ 021 02 ..III 698 Bit 9 [ ..6 8611 "It 22 .. It 6S11 601
91 .. ZI 89£ 021 02 - I £LL !Ill 51 ..6 8611 IIII 91 .. It 65" 601
21 • 2t 89£ 021 81 - 1 tLL IIII L ..2 86" "I I tl .. 6 IISII601
B • ZI 89t Oll S .. I £LL Bll 82 • It 9611 lIlt II • 5 ;'5" 601

" ..ZI 99t 021 II .. 1 ELL 8tl 9 • 9 9611 "II £l ..2 Hoi Ltl 601
tl .. "I L'it 021 Si!'- "I 699 etl c • 9 9611 "It 61 ..II 11-1SIZ 601
ZI - "1 L9£ OZI ZI ..6 "l8 Ltl 51 .. I 9611 "IT 51 .. ZI IH Sll 601
62 .. Zl 19t OZI 9 - £t tl-l£9£ Ltl 6 • tl "6" IItt "Z .. ZI tH "tZ 601
61 • Zt 19£ 02t lZ ..Z IH (8£ Ltl 8 ..II "6" 1111 Ie .. 01 11-1L8t 601
51 ..It 19£ OZI L ..6 IH 9S2 Ltt L • 11 "6" "tT t1 .. III "80 601
L .. ZI 19t OZI 5 ..6 IH 952 Lit 9 .. tt "611 "It ZI .."I 1180 60t
c ..ZI 19t OZI c ..6 IH 95Z Lit £T ..6 "6;, "tT 8 .. 01 "90 601
Z5 .. "I 2Z£ all 91 - I 9Ll Lll 9 ..6 "6" lilt II - 01 "80 601
OZ ..£1 titlZ021 L£ ..ZI 2.,y Ltl 9 - 8 116111111 81 ..2 1180 601
ZI - £1 992 Oll cc - ZI l"l Ltl c • 8 116" "n 51 ..9 IH It6 901
II ..tl 992 OZI 6Z - II lilt Ltl (; ..l 11611lilt 21 ..9 11-1It6 801
0<; ..III OIlZ OZ1 t2 - II 2,,1 LlI t t - 6 t6" "ll 5 ..II IH It6 801
LII .. .1 08Z Olt 61 ..It 2,,1 Ltt 01 - 6 £6;' "It en ..£t 999 801
l£ - "I 08Z 021 5t - II Z"I Ltt 6 - 6 1:611"ll 9 ..l 999 801
OS .. ;,1 8Li! Ocl t t - 2t Zill Ltl L2 ..£t IItt £11 II .. Z 999 801
LII - III 'fL2 Oll L ..II lill LIt II ..[I LL8 ZII til..£1 9£9 Bot
S .. ., 11-15Ll 021 c - II Z"t Ltl "I -£I H8 21t L£ ..(I 9t9 90t., - .11 IH [,,2 Olt OC - 9 1til L89 'ItT 9 ..tt LL8 Zl1 c • 8 tlol0116 Lot
[£ .. "I LIZ 021 91 ..9 2H L8e 9tl lit • £1 rlL ztT L - 9 19L LOT
lZ • £1 LIZ Oll e .. . 11-1tZ9 9tt L£ - It ZI-I6[£ 211 52 ..l tH S5L Lot
51 • tl LIZ OZI II .. " tlol1t9 9tT £t ..II ZH 6[£ Z II £Z • l IH SSL Lot
9 ..tt LIZ OZI II ..II IH Ot9 'III 6l ..II ZH 6£t Ztl 12 ..2 11-1SSL Lot
st ..ZI LI2 021 e .. II tH 609 'Itt 61 - 2t ZH 6[( ZII 61 ..l Ih 55L Lot
cc ..Zt LI2 Oct I: - " tH 809 9tl 51 ..It cH 6t£ 21t 22 ..£1 IH 689 .LOI
O[ • 2t LtZ 02t L2 • tt [55 S tI t t ..II 2H 6££ 2 tt 12 ..£1 IH 689 LOI
6Z ..ZI LI2 OZI 55 • "I 611C;SIt L ..II ZI-I6t£ Z11 lit ..£1 IH 689 Lot
9Z .. 2t LtZ 021 12 - Z ells stt c ..zt ll-l6tt Ztl £I • £t IH 689 LOT
"Z - ZI Ltl Oll 8 • 6 IH 9110 5tt tt ..lit 11-1.t.Z£llt 9 ..£t IH 689 LOt
OZ - II LtZ 021 It ..6 986 4111 9 • Z 11-1£60 ZII S ..tt II-689 LOt
61 ..ZI LtZ Oll 6 - tt t96 "tt 5 ..II IH oeD 2tt IZ ..III 8LE LOI
91 • II Lil Oll 5Z • III 0116 "tt II ..£ H9 ttl 9t • "I 8L£ .lot
51 .. 21 LI2 OlT t ·" IH 158 "tt "L ..lit IH 58L ttT (L • III IH Hl LOI
II ..ZI LIl Oll 2 - II 11-1IS8 'In ZZ - II 92£ ttl 6 - l tH Hl LOT
L ..ZI LI2 Olt c ..S IH LIe "tt 81 .. It 9l£ Ttt t t ..2 6,,9 90t

" .. ZI LI2 ozt c ..5 TI-I91B ;,tt " ..£t TH £89 ott 8 ..l 6,,9 90T
c ..Zl LIZ 021 92 - lit 56L lin 8 .. 6 IH t89 ott OE .. l £l9 901
51 - Z LIZ 021 5 - lit 88L IItl L .. I t6t1 "0" olt SZ .. 2 L611 901
"T ..Z Lt2 ozt 9t - 6 99L "n 5 • 6 1611 9"t Oil " ..2 tH SL" qot
61 .. 1 Lt2 OZI 88 • .,t L8L lin 01 ..III tl-l269 "01 06 .."t OLi! 901
lL .."I ,,12 021 E" - "1 L8L IItl 16 .. lit 2"" 60t Ol • T 0Li! 90t
L5 - III IIt2 02t ;,,, - .t S8L "n 6t - III 2911 6Ut t" .."I 692 901
6t • "1 IIll 021 tl ..6 S8L lin Lf. ..lit 2911 601 III• "I !l92 901
Zl .. lit IIt2 02t 8 ..6 59L lin III .. tt 29" 601 lZ - "1 892 'lot
III ..£1 .IZ 021 89 - "I IIBL "tt 61 - tt Z911 601 91 .."t 89l 'lot
l2 ..[I Sill ozt 8 ..6 "BL "ll 8t .. tl Z911 MI 01 ..Z 89Z 901
2£ • "I LeI 02t L ..6 t8L "tt LI - It 29" 60t OZ .. It L92 901
l5 .. III £90 Oll 9 - 6 t8L ;,tt tl - It 2911 60t 8 • 2 L92 901
05 - lit t90 021 " ..6 teL "tt 5t ..6 Z911 60T 9 - 2 L9l QOI
H .. ;,1 (90 ozt c - 6 t9L 1111 t t ..6 2911 601 S ..2 L9Z 901

'ON 3!>l1d 11381'.1nN 'ON 3!>l1d 1l381'.1nN 'ON 3!>l1d 1l381'.1nN 'ON 3!>l1d II 38 I'.InN

11111d 111lid HIVd 11lVd

x~aNI 'Y:>I}I~wnN



L 'o'::JIIHlN'o'~O 531'0'15 0311Nn NI 031NI~d

01 - . 1104009 ££1 61 • 9 11:1S20 lEI 6 ·" lH £SC; S2t ££ - 21 2SL 121
6 - " 1104009 ££1 al • 9 11:1S20 tEt 6 - " III 6"S S21 62 - 2t 2SL 121

L2 - £1 9.0 ££1 al - 9 11:1OZO I£t 6 ·" tH a"s S2t £2 • ZI ZSL 121
£t • "1 966 UI 81 - 9 11:16to 1£1 zt ·., III ,,£S Sin 61 - 21 2SL 121

S£ - ." 286 Z£I 'ILl - £1 666 O£I 6 - " III ,,£S SZI SI - 21 2SL 121
Si! • "I 9Z6 2£t L ·'" 11-160L on " - " 1104"ZS SZI 11 - ZI ZSL lZI
£1 ·'" St6 Z£1 S - " IH (SS OEI £ - " lH EZS Sin L - Zl ZSL 121
61 • I tt6 2£1 S - ., III 6"S O£I SI - " III ets SZI c - 2t ZSL IZI
£1 - "I 806 Z£I 5 - " tH a"e; o£t st ·" lH LIS sZI SE - '" ""L lZ1
Z£ - Z 006 2£1 Z£ • Z III 899 foZI SI - " III'115 C;ZI £1 • lIt .,u lZ1
8t - ZI 9LL lEI tL ·." III "09 6Z1 C;I - ., III StS SZI II - I .. L IZI
.,£ - ZI 9LL Z(I 6 - Z IH .,09 6Z1 51 - " IH "'S SZI SE - '" £H IZI
ot - ZI 9LL Z£I " - " 1104OLS 621 51 - " III tIS S2t tl - '" t,,1.lZ1

"Z - 21 9LL 2£1 S - " 110159S 621 SI - " 1101lIS SZI II - I £"L 121
02 • ZI 9LL atl " - " III .,SS 621 st ·" 114 ItS S21 £1 - " Lt9 tzl
91 • ZI 9LL Ztl " - " 16J tSS 6Z1 SI - " III 60S SZI 5Z - Z tH 61S 121
ZI - ZI 9LL ztl c - " II-!tss 621 lIZ • It 114 91" SZI £Z - Z lH 615 lZ1
8 - 21 9LL 2tl " - " IH 6"S 6Z1 £Z - II III t8Z SZI t2 - tl 1104als 121

" - ZI 9LL 2tl " ·" IH 8"S 6Z1 L - ", 114 zaz Sin Sl - tl tH alS lZ1

lZ - '" f!9L Ztl ZI ·" lH I.tS 6Z1 L - ", tl-!laz SZI I. • tl lH 81S tzt
91 - '" 89L Z£l ZI - " 11049t5 6Z1 .Z - 11 til 08Z SZI Z - . lH 80S lZ1
Lt- ZI 991. 2tl ZI - " IH 2£S 6Z1 .2 - It tH 6Li! SZI 06 - 'II 9Z£ 121

£t - Zt 99L Z£I ZI - . hi I£S 6Z1 S - " tl-!tOO S2t ZS ·'" 902 lZI

62 - 21 99L 2tl • - . II-!£IS 6Z1 • - " III too SZl 2t - ., LOZ tzl
tz - Zl 99L ZEI • - . 1104OIS 6Z1 E - . tH £00 szt Ii' - £1 lH .01 IZI
61 - Zl 991. Ztl • ·" IH 60S 6Z1 01 • lIt IH "6 .21 9 • £1 lH .01 III
t t • Zt 99L 2tl c - " II-!60S 621 tIl - Et Rt9 .zt S • £1 IH .01 121
I. - Zl 99L Ztl • ·" ZH 80S 6Z1 "2 - 11 tH 81£ tZl OS - ., IH ZOL 021
c • ZI 991. Ztl 01 - " 1104"OS 6Z1 9£ - 21 IH Leo "ZI I." - '" 201. OZI
6Z • ZI 091. 2tl 01 - . 11-1EOS 621 .Z .. 21 1101HlO .2T st - 6 lH SS9 Oll
£2 - 21 09L Z£I tl - 1 11-1La" 6Zt ZI - 21 tH LaO "~I 8£ • ZI 2Z9 021
6T - 21 091. Ztt " - Z 11-1~O£ 621 ZS - '" tH 001. f.zt L£ .. 21 2Z9 all
51 • ZI 091. 2£T 1.£ - lIt 110409S eZI as - ., IH OOL tZ1 .£ - II ZZ9 OZI
11 - 2t 09L 2£T L£ • "I 11-165S ezt it .. "t II-!OOL £21 ££ - Zl 2Z9 OZI
1. - 21 09L 2£1 ££ - zt 11046sr 92T 9 - . tH OSZ £ZT O£ - ZI Z29 021
c - 21 091. Z£t 6Z - 21 11046S£ 821 ££ - 21 IH "SI £21 6Z - 21 2Z9 ozt
Z£ - "I 1104999 Z£T 61 - 2t 11016S£ eZT 62 - 21 111 "51 cz t .Z - ZI ZZ9 ozt
SL • .,t 1104£02 Z£l Sl - ZI 11-16S£ 82t 61 .. ZI tH .Sl £ZT t2 • ZI ZZ9 OZI
82 .. 2 tH £Ol ZEt L ..ZI 11016S£ 821 SI .. 21 1..."SI £21 02 - 21 2Z9 02t
92 - Z 1101toz Z£l £ - ZI IH 6St e2t I. .. 21 111 "Sl £Zl 61 - 21 2Z9 021

8[- ZI IH £01 z£t I.Z • Z IH It£ e21 e - ZI IH 'lSI £2t 91 - 21 2Z9 021

fI£ - ZI IH [01 Ztl OZ - £1 0'11 ezt S • a 1101tIS 2Z1 SI - 21 Z29 OZI
6Z - ZI II-!tOl 2£1 £1 • £1 0,,1 821 c - 8 1101tts 2Z1 Zl • II 2Z9 OZI
6 - tI 9.a Itl S - £1 0'" 821 st - Z 16H [2t ZZI t t • 21 2Z9 021
6 - It 98" ttl 91 - 6 99L LZt tt - 2 III t2£ ZiL'1 8 - 21 Z29 ozt
I. ..tl 98. 1£1 9 - e t,,1.I.Zl tt ..tl t611 ZZ£ ZZI I. • 2t 229 021
9 • tt 98. l£t fl2 - £1 11-1819 1.21 £t - 2 16lj 22t 2Z1 " - 2t 229 OZI
1.£ - ZI 282 1£1 st ..tl tH et9 J.2t 51 - Z 161:191£ ZZI t - 21 Z29 oZt

£2 - zt ZIlZ T£T " • S 16H £LS 1.21 .1 .. 2 1611 91£ 2Z1 It - t 2Z9 OZI
11 - in 21lZ Itl " • 5 1611 95S LZI 01 - Z 16H 'Itt ZZT ££ - lIt "'9 all
L .. lit 1104OSl Itl 5 - " 1104ZOE 1.21 L • Z 161l 91£ 22t 22 - tl .19 021
OC!! .. 9 t611 L60 It I 91 - CJ IH 2tt 1.21 tZ • Et 11-1.OZ ZZI 5t - £1 .,t9 OZI
8t .. 9 1611 1.60 t£1 SI - 9 11046.10 Llt tl - £1 1M "02 Z21 9 - tl "'9 021
06 - lIt LtO 1£1 t t ..9 IH 61.0 1.21 S • £1 tH "oz 22t S£ - 21 "19 OZI

06 - lit 9.0 ttT til - 9 IH 910 I.zt 9£ - 21 ,.8 IZI O£ - ZI "'9 Oll
5t - 21 ".0 It I £Z - tl tH 868 9Z1 I.t - ZI I.e tZI 92 - ZI .,9 OZl
O£ • Zt .,.,01£1 SI ..tl IH 86e 92T .£ - 21 ,,,8 tZl ,,2 - ZI "'9 OZI
QZ - 21 ""0 Itl I. - tl 1104868 92t tt - ZI hE! III OZ - ZI "t9 Oll
lIZ - 21 .. 0 1£1 £l • ZI IH l.eZ 92t O£ - ZI h8 121 9T .. ZI "19 OZI
OZ - ZI ."0 ItT za • 'II ZSI 921 62 • ZI t"8 12T ZI .. 21 .'9 OZI
91 • ZT ".0 It 1 It - 6 Zsl 9Zt .Z • Zl 1.8 IZI 8 - ZI .,9 021
ZI • ZI "'0 1£1 OZ .. 1 Z51 921 £2 - zt '.8 121 " - zt .'9 021
8 - 2t •• 0 ttl al - -I ZSl 9Zt OZ • ZI h8 IZI ST .. Z IH S09 Oll

• • Zl ."0 1£1 £2 ·2 IH tSI. 521 61 - zt h8 ti!1 'It • 2 II-!S09 OZI
61 - 9 11:1t£o Ttl 12 - Z 110115L 521 91 - ZI Its tZI £1 - lIt ZLS OZI
6T • 9 161:12£0 Itl 61 - 2 tH lSI. S21 SI - 2t I.e IZl ZI - '" 2LS 021
8t - 9 1611 Z£o tEt ZI - £1 111 Z£I. SZl Zl - ZI t"8 t21 I.S - ", 96£ 021
6T .. 9 16H tEo 1£1 S - £1 1101Z£t szt tt - ZI Its t21 9£ - zt "6t OZI
8t • q t6H 1£0 1£1 5 - • tH £1.5 szt 8 - 21 he IZt .£ .. 21 .6£ Oll
6T .. 9 III 920 It I c .. " 110499S Szt I. - 21 h9 Izt O£ - zt .6t ozt
z t - 9 II! 820 1£1 £ ·" tlol'9S S21 • - zt '.9 121 02 - 21 .6t ozt
6t - 9 II! I.l0 It I c - " 1101£9S szt c • 21 1t9 IZI 91 - 2t .6£ Oll
LI • 9 TI:I1.20 1£1 c - " 1101095 SZI t t .. I 1IIe t21 8 • ZI "6£ OZI
61 • 9 III 9Z0 I£t ZI - . 1104tss SZI sz • lIt 109 IZT • - Zt .6t 021
1.1 .. 9 1M 9Z0 t£1 01 .. . 1104tss SZI ZZ - £t I'lL Izt 61 ·'" £6£ Oll

'ON 3D'o'd 1138lNnN 'ON 3D'o'd 1l38lNnN ON3D'o'd 1l3BwnN 'ON 3D'o'd tl3SlNnN
l~'o'd l~'o'd 1t1'o'd l~'o'd

X30NI 1V:>llI3WnN



c .. 21 II-!~9S q.,r 2£ .. Z £110 11111 L .. £1 II-!£9£ 0111 liZ ..ZI IH 6S9 8£1LS .. III II-!1110 9111 IZ .. 2 £110 IIl1t ££ .. £1 IH SSt 0111 IZ ..ZI IH 6S9 8£1a .. £1 IH 100 9111 S ..Z II-!8£0 9IIt ££ .. £1 IH IIS£ 0111 91 .. 21 II-!659 9£1LZ - £1 II-!666 S.,I £ - Z II-!9£0 l1li1 ££ - £1 IH £s£ 0.,1 8 - ZI IH 6S" A£TL2 - £1 1M 866 S.,I Z - "i 1M ZS6 £.,1 ££ .. £1 IH ZS£ 0111 ., .. ZI IH 6S11 8£1LZ - tl IH L66 Slit Z - 91 IH 156 £111 ££ .. £1 IH 1St 0111 ZI .. ZI IH £SII 8£tLi! - £1 IH 966 S.,I Z - III IH 056 £91 rr - £1 IH 05£ 0.,1 9 .. ., 90r 9£tLZ .. £1 IH S66 Sill 91 .. Z IH sse £111 ££ - £1 IH 611£ 091 51 - I 892 BElLZ -£I IH £66 Sill 19 .. 91 ZH S89 £111 ££ - £1 IH 1111£0111 51 - I SIIZ 9£1L2 - EI II-!166 5.,1 6 - "1 ZH S99 £.,1 ££ .. £1 Iii a£ 0.,1 6 - It Z.,Z 8£1LZ .. £1 tl-!066 Slit 6 - "1 II-!S89 £lIt £( - £1 IH 911£ 0"1 9 - It ZIIZ 8£1L2 - £1 1M 686 Slit 9 - 6 IH 909 (.,t [£ - £1 Iii 511£ o,t 9 - t IH LS9 L£I.l.Z- £1 II-!986 5,1 , .. 6 1104909 rill cc - EI IH H£ alii , .. II Iii 2LS .1.£1SI - 6 IH £89 s.,t 2 - 6 IH 909 tift ££ .. £1 IH £11£ 0.,. S a ., IH ISS Ltt51 .. 6 Iii £98 Slit £2 a II Iii 99£ t,t t£ a £1 Iii Z9£ 0"1 SL a 91 tH 2611 L£tst - 6 tH Z98 S.,t It - 9 lH 90Z till t£ art II-!hE O..t 811 a .,t Iii 9" L£t22 .. tl IH 96t Slit 6£ - ZI 11-12,t £'1 ££ - £t Iii 011£ alii OZ .. 9 16tj 8l1liL£tII[ - £1 II-!96L !;1I1 112 - 21 II-!Z9( £lIt ££ .. £1 Iii 6££ 0111 8t - 9 16tj 8911 L£t21 - £1 IH 96L Slit 2t - 2t tl-!ZlIt £'1 tt .. £1 Iii ett o"t 9 a Z t29 LEIII - tl IH 96L Slit 21 .. 6 Iii 2'1 £lIt ££ - £1 II-!t£t 0'1 9 ..Z IZ" tEl51 - 6 L6S Sill 01 - 6 Iii Z91 £,,1 ££ - £t Iii S£t 0"1 st - 9 11-1O£I L£ILS - III [H ZI' Sill £: .. , II-!£50 £111 ££ .. £1 IH 11££ 0"1 II .. 9 IH Otl LEt., .. 9 11-1S6t S91 c - II 11-1ZSO till £t - tl tl-l£££ 091 SI .. 9 IH 98L 9£1.,
- 9 11-1..6£ S.,t c - .. 11-1ISO £"1 ££ - [I IH Zt[ 0'1 T! .. 9 110<99L 9£1.. .. 9 IH Z6£ Sill c - II IH 6..0 t..1 E£ - [I II-!1££ O.,t 26 - "1 995 9£1Hi - ill 600 'illI III - I 'i06 ZlIt t[ - [I IH 0[£ 0"1 ..I - 9 II-!99t 9tt51 .. I 600 5,1 L .. II £H L68 Z.I tt • [I Iii 62£ O..t tl .. .. IH 99[ 9[1£9 • "I 1M 028 ""1 9 .. ., EH L68 2..1 t£ - tl IH L2£ 0111 £1 ·., Iii £9£ 9[1.,1 - ., [I-! 5£9 l1li1 9 - II ZI-I569 ZIII ££ - [( Iii 92£ 0111 IZ - £1 II-!la 9£1£1 ·.. II-!S£9 ".,t L - I IH £tll Z.,I ££ - £1 Iii S2£ 0.,1 III .. £1 Iii ILZ 9£1"1 - ., II-!.,£9 .,111 8 .. 2 560 2111 tt - tl Iii "2£ O,t 9 • £1 IH H2 set£1 .. .. Iii "£9 .111 ., • 2 560 2'1 ££ • £1 II-!£Z£ 09Y 5 .. £1 Iii ILZ 9EIlit ·.. II-!£t9 11..1 ZI - 6 6LO 2.1 .£ .. £1 IH IZ£ O..t ,£ a ZI IH 6£1 9£tct - II IH ££9 l1li1 01 - 6 6to 2'1 .£ - rt Iii 61£ aliI O£ a ZI Iii 6£1 9[16 • It IH 1109 l1li1 6t a I 6LO Z.I t£ -£I Iii 81£ 0" £Z .. ZI Iii 6£ I 9£ I9 - II II-!"09 ".,1 II - ZI 819 1111 ££ - £1 IH 51£ Dill IZ • 21 11046£1 9tlIZ a 01 II-!t211 .,,1 6£ .. ZI Iii £S. 1111 ££ .. £1 IH .1£ 0"1 91 a ZI Iii 6£t 9tl6t a .1 II-!8111 ""I ,t .. 21 IH £S. lilt ££ - £1 11-1£1£ Ollt It a 21 IH 6£1 9£1Lt .. '1 HI 882 l1li1 62 .. 21 IH £s., at rr a £t Iii 21£ o.,t 8 .. 21 11016£ I 9£ Iil - 6 ZH SLZ ".,1 .2 a 21 tli £S" 1,,1 11£ a £1 Iii lIt 0.1 II .. 21 11016£1 9[18 .. "1 11-1192 •• 1 lZ • ZI II-![S .. lilt ££ - £t II' LO£ 0.1 c .. S IH SSL S£IL - III [Ii 09Z .,,1 91 - 21 1101£5" 1.,1 .£ .. tl Iii 90£ 0,,1 22 - £t II-!"66 "£18 .. .,t £H 6S2 •• 1 21 - ZI IH [S .. hI O£ - rl 11-1082 0111 III - rl 1101"66 .£188 a '1 IH '.2 l1li1 8 .. ZI 1104£S" 191 OE: - (I Iii 6.1.20.1 19 - .t IH £6t littIt a 6 I lot ""Z .,111 • a ZI IH rs., 1.,1 or -u IH 9Ll o.,t 8 a 6 tH ..OL .tlot a 6 IH II.Z ""1 ot - rl 11-1S.2 t.1 or a (I Iii SLl o.,t 5£ .. 21 OtS ,,£t.. - III tH tllZ .,t o£ • tl Iii ,"z till 8( .. ZI 11-1L02 o.,t o[- 21 O£S .tlt. - '1 II-!t.,Z ".,1 II .. 9 IH I£t t9t 92 • f( Ii 6L9 6rl 92 - in o£s "£1£1 a 6 Iii £,2 ,"t II - 9 IH ort 1111 'Z .. 2t IH S99 6£1 .2 - 21 O£S .£1t£ .. 21 ZH OOZ ".1 ZI - 9 11-182t I.,t OZ • ZI 11-1S89 6tt 02 - 21 OtS .£162 a ZI 2104002 .,t It - 9 IH LZt lilt 91 .. 2t IH 599 6£t 91 .. 21 O£C; .t152 a 21 2101002 •• 1 8 a 01 IH 09ij Dill It a ZI Iii S89 6£t 21 .. 21 Ors '£161 .. 21 2H OOZ .,.1 £ .. 01 II-!09A 0.,1 8 a ZI IH 589 6£1 8 - ZI ors 9£151 ·ll 2I-!002 .,.1 '2 .. tl L08 0.1 t a ZI IH S89 6£T • - 21 OtS ,,£1t • 21 2H OOZ "II( 5t -u L08 O.,T .2 .. ZI II-!£8., l'I£t .£ • ZI Iii 6t£ .,rtr a 21 2H ooz .,.,. 21 - It R6J 0.,( OZ a ZI Iii E8" 6ET 6Z a 21 11016It .[ts - ., 9tt .,,1 5 a II IH '£.1. 0'1 st - ZI IH re. 6£t 02 • 2t TH 61E .£tZI - £t 601 "lIt LZ - EI 999 0.,1 ZI • £1 Iii 0911 6tt SI - 2t Iii 61t "£1ZT a £1 9LO .,t st - .,1 ALe; o.,t 5 art Iii 09. 6£T 8 - 21 IH 61£ .£19 - 8 IH 990 ..tl ZZ a £1 ALS 0.1 t2 - £1 TH 6£. 6£1 c .. ZI Iii 61t ..£1Ii - 1 Tli 650 .,..1 12 .. £1 8LS o.t SI - rt IH 6£., 6£1 • • tl tI-!IL I 'ItI25 a III ZSD l1li1 ..t - £1 eLS 0'1 ., -£I tH 6£9 6£t 5 a • 21-!2'i1 "tl02 .. £T ISO ""1 9 - £t aL5 OtJI 51 - 2 IH £6L R£t lit ..ZI IH 2.t .£121 - £t ISO .,..t 5i - [I eLS 0.,1 16 a .,1 995 9£t or - 21 Iii z.1 .£t., .. £1 ISO .. I • - 2 us 0..1 'tLZ a £1 LSS 8[1 12 a Zl IH 211t ..ct12 - 2 ISO l1li1 t2 - 01 89S o.,t II a 9 Iii 8.5 QEt 91 .. ZI II-!2.1 .EtOS - 'I! 8'0 ...1 9 .. 2 L£'i 0.1 .. - 9 Iii as 8tt e - 2t Iii 2.1 ..£1ZS a ..I 9110 IIIIt • - Z L£S 0.,1 • - 9 tH 9''i 8£t • - 21 11042,,1 .£1611 - "1 9.0 l1li1 5Z .. '1 H £8" O"t ££ a .1 Z.,S 9£T St - '1 Iii '50 '[1" .. 'I 9.0 "'1 61 - II Ii £8., O.,t 51 .. t 2.5 9EI .. .. ..t Iii '50 "ttZ£ • ..I 9.,0 .,.t 02 a 01 H £e. 0111 8t .. 21 6L. eEl ZI - It IH s.o 9£1.Z a £1 C;.,Ol1li1 6t .. I I-!£911 0.1 02 - "1 IH 6S" R£1 t. • tl 1.28 cetst - tl S'O .. 1 L - £1 Iii 1.9£ O.,t £t - ..I tH 65" 8£1 Zl - 9 Iii 109 £E I9t - "1 c ..0 ,.1 £Z a rl 11-1£9£ 0..1 .,t - ZI tH 659 8£1 ot a • tli 109 ££t2£ - .1 £'0 "'I 51 - rl IH £9£ O.,t O£ .. ZI IH 65. 8£T 6 .. . IH t09 £E 1

'ON 3DVd tl38INnN 'ON 3DVd tl38INnN 'ON3DVd tl38INnN 'ON3DVd tl38INnN
UVd J.t:tVd J.t:tVd J.t:tVd

VOltl3INV ~OS3J.VJ.S03J.INn NI 03J.Nltld 8



NUMERICAL INDEX
PART PART PART PART

NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGE No.

1416S6B HI 12 .. IS ISS 8411 HI 2 .. 3 158 016 HI 13 ..27 165 741 HI 13 ..41
146 S6B HI 12 .. 19 ISS 8.2 l'il 2 .. 3 158 396 111 9 .. 10 165 746 HI 13 ..31
146 568 HI 12 ..29 155 843 HI 2 .. 3 158 40. HI 9 - 8 165 746 HI 13 ..41
1416568 HI 12 ..33 IS!) 900 HI 2 .. 3 158 518 111 Z .. 3 166 257 HI 14 ..35
146 725 HI 14 .. 75 155 900 HI 2 .. 5 158 773 HI 11 ..31 166 302 HI lit .. 9
146 898 HI 4 .. 15 155 "'32 HI 2 ..23 158 773 HI 14 .. 7 166 303 HI 14 .. 9
146 966 HI 13 .. 5 ISS 932 H2 2 .. 19 158 713 HI 14 .. R 166 404 r0 Ii!.. 3
146 966 HI 13 .. 6 ISS 912 Hi! 2 ..21 158 843 HI 1 .. 5 166 .04 HI Ii!.. 8
146 966 I'll 13 • 14 155 932 H2 2 ~ 23 158 843 l'il 1 .. 9 166 .04 I'll 12 .. 11
146 966 HI 13 • 21 ISS 932 Hi! i!..25 158 926 HI 6 .. 18 166 404 HI Ii!.. 16
146 966 HI 13 ..22 155 989 HI 11 .. 16 158 927 HI 6 .. 11'1 166 404 HI 12 .. 20
147 137 HI 12 .. 4 ISS 989 HI 11 .. 18 158 928 HI 6 .. 18 166 848 HI 2 ..29
147 137 HI 12 .. B ISS 989 H2 11 .. 19 158 939 111 6 ..17 167 469 HI 13 .. 4
141 137 HI 12 • U ISS 991 H5 11 .. 15 158 941 HI 6 • 17 167 .69 I'll 13 .. 12
147 137 HI 14- 13 155 993 H2 11 .. 15 159 208 H2 . .. 5 167 469 I'll 13 .. 20
147 685 14· 12 156 265 1. ..20 159 266 HI 6 .. 18 167 871 HI II .. 30
147 685 Uoo 19 156 609 HI 13 • 5 159 266 111 6 • 20 168 liS HI 2 .. 3
147 912 HI 11 .. 16 156 609 HI 13 .. 13 159 658 HI 4 • 3 168 315 HI 12 · 4
148 003 HI 2 • 3 156 609 HI 13 ..21 159 729 I'll 13 • 5 168 315 HI 12 · 8
148 011 HI 2 • 4 15& 744 HI 14 • 58 159 829 H3 141..34 168 315 HI 12 .. 12
148 059 HI 1 • II 156 744 HI 141 ..59 160 000 H3 '+• 15 168 315 HI 12 .. 16
149 327 HI 13 • 34 156 815 I'll 14 ..37 160 09,+ HI 13 ..26 168 315 HI 12 ·21149 636 R2 2 • 3 156 938 H2 4 .. 12 160 299 HI 8 .. 6 168 315 HI Ii!..24
149 925 HI 14 ..77 156 947 HI 4 .. 6 160 306 I'll 8 .. 4 168 315 I'll 12 .. 30
150 430 HI 4 • 8 156 949 HI 4 .. 4 160 446 H2 13 ..26 168 315 HI 12 .. 34
150 742 I'll 9 .. 8 156 970 HI ... 8 160 529 HI 1 .. 9 168 31S 111 Ii! .. 39
151 244 Rl 10 .. 15 157 041 H3 6 .. 7 160 529 HI 14 .. 6 168 .17 I'll i!..21
151 297 HI 12 .. 4 157 043 HI 6 .. 7 160 927 HI 9 .. 8 168 437 HI 1'+.. 48
151 297 HI 12 .. 8 157 044 H1 6 .. 7 161 0.3 HI 14 .. 13 168 437 HI 1'+..52
1S1 297 HI 12 .. 12 157 045 HI 6 .. 7 161 0.3 HI 14 .. 19 168 746 "'I 12 ..24
151 425 HI 13 • 26 157 051 HI 6 .. 7 161 849 HI 1•• 2 168 752 12 .. 15
151 797 HI 5 .. • 157 053 HI 6 .. 7 161 919 1'42 6 .. 7 16& 937 HI 1. ·13
152 039 HI 11 .. 13 157 054 HI 6 .. 7 162 557 HI 6 ..12 169 063 R9 13 .. 3.
152 039 HI 11 ..23 157 058 HI 6 .. 7 163 018 H3 6 .. 8 169 320 "'I • .. 2
152 039 HI 11 ..31 157 060 HI 6 .. 7 163 019 HI 6 .. 8 169 346 I'll 12 .. .1
152 039 HI 14 • 8 157 060 1'42 6 .. 3 163 020 HI 6 • 8 169 402 "'I 1 .. 6
152 125 HI 4 .. 1 157 061 I'll 6 .. 7 163 135 I'll 9 .. 3 169 566 I'll 11 ..22
152 127 HI 2 ..24 157 068 HI 6 .. 7 163 135 I'll 9 .. 5 169 580 HI 11 ..22
152 127 HI 2 ..25 157 071 H2 6 .. 7 163 137 HI 13 .. 7 169 667 HI 13 .. 7
152 127 HI • • 2 157 078 H3 6 • 8 163 137 HI 13 .. 15 169 967 111 1 .. 11
152 364 Rl 14 ..25 157 079 HI 6 .. 8 163 137 HI 13 ..23 170 273 Cl 9 .. 2
152 428 HI 12 .. 8 157 080 I'll 6 .. 8 163 450 HI 2 .. 16 170 273 C1 9 .. 4
152 484 HI 12 • 39 157 105 1... 20 163 88,+ HI 1'+..25 170 273 Cl 9 .. 6
152 488 HI 12 • 3 157 12. HI 6 .. 7 163 884 I'll 1'+ ..31 170 377 HI 14 .. 72
152 488 HI 12 .. 11 157 140 HI 13 ..27 164 330 HI 2 ..27 170 377 HI 111 .. 78
152 488 HI 12 .. 16 157 178 H4 4 .. 9 164 363 HI 11 .. 2 170 481 1-<2 2 .. 3
152 488 HI 12 • 20 157 180 li3 4 .. 9 164 459 HI 1... 13 170 "'5. Rl 2 .. 17
152 488 HI 12 ..2. 157 199 HI 4 .. 3 164 459 HI 14 ..·35 171 103 14 ..55
152 488 HI 12 ..29 157 297 H2 11 .. 9 164 571 HI 10 .. 3 171 468 HI 11 ..26
152 488 HI 12 ..34 157 .21 H2 6 .. 7 164 571 HI 10 .. • 171 '+80 HI 11 ..28
152 488 HI 12 ..38 157 486 "II 14 .. 79 16. 571 HI 10 .. 7 111 .8i! HI 11 ..28
153 526 HI 13 .. 4 157 487 HI 14 .. 79 164 607 1'41 8 .. " 171 730 1'+ .. 31
153 531 I'll 10 • • 157 522 H3 11 .. 31 164 615 HZ 12 ..'+3 171 871 HI 11 - IS
153 531 HI 10 .. 8 157 522 H3 1•• 7 164 8'+6 HI 6 .. 12 171 871 HI 11 .. 17
153 531 HI 10 ..21 157 556 I'll 14 .. 13 164 b.6 HI 6 .. 16 171 871 HI 11 .. 1'"
153 619 HI 1 • 11 157 557 HI 1... 13 164 94. I'll 12 .. • 171 885 "'I 11 .. 15
153 619 HI 14 .. 13 157 557 HI 14 ..35 164 9.4 HI 12 .. 8 171 885 I'll 11 .. 18
154 0.9 HI 12 .. • 157 558 HI 14 • 13 164 944 HI 12 .. 12 171 890 HI 1 .. ~
154 0.9 HI 12 .. 8 157 703 I'll 6 .. 8 16'+ 94. Hl 12 .. 16 171 890 111 11 .. 13
154 049 HI 12 .. 11 157 733 1... 13 164 "'.4 HI 12 ..21 171 890 HI 11 .. 14
154 049 HI 12 .. 16 157 733 14 .. 19 164 94'+ HI 12 ..2. 171 b90 I'll 11 .. 15
15. 049 I'll 12 • 20 157 831 14 ..34 164 944 HI 12 ..30 171 890 HI 11 .. 18
154 049 I'll 12 ..24 157 885 I'll 1 .. 5 1641 944 HI 12 ..34 171 &90 I'll 11 ..20
154 049 I'll 12 ..30 157 914 I'll 11 .. 6 16'+ 9'+4 I'll 13 .. 14 171 ~9& 111 11 .. 16
154 049 HI 12 ..34 157 91'+ I'll 11 .. 9 164 944 HI 13 ..22 171 tlQ7 H2 11 .. 16
154 049 HI 12 ..38 157 915 HI 11 .. 6 164 965 HI 2 .. 19 171 '299 H2 11 .. 16
154 08. HI 5 .. 4 157 915 HI 11 .. 9 164 965 HI 2 ..21 171 912 "'I 9 .. 16
154 085 I'll 5 .. 4 157 925 HI 14 ..80 164 9&5 HI 2 ..23 171 914 111 9 .. 15
15. 700 HI 2 .. 15 157 927 HI 11 .. 6 164 965 HI 2 ..25 171 991 HI 13 ..41
155 150 1'12 6 .. 4 157 927 H2 11 .. 6 165 S18 R91 2 .. 3 172 1.3 I'll 1 .. 5
155 .". HI 13 • 15 157 927 H2 11 .. 9 165 684 HI 6 .. 12 172 143 HI 1 .. 9
155 464 HI 13 ..24 158 012 HI 13 • 27 165 719 HI 13 ..28 172 2.0 HI 11 ..2'+
155 573 H4 14 • 32 158 013 I'll 13 ..27 165 722 HI 13 - 28 172 2.0 HI 14 .. 6
155 828 HI 2 • 3 158 014 HI 13 ..27 1&5 739 HI 13 ..28 172 462 13 .. 9
155 828 HI 1. ..32 158 015 HI 13 • 27 165 741 HI 13 .. 37 172 618 I'll 14 ..35

PRINTED IN UNITED STATESOF AMERICA 9



st - 01 098 6LT c - Z 2Hl fiLl 0'1 - 21 I ... tSl 9lT tt • 9 11-10£8 ;oLlt t - 01 0<;18tILt Yl - Z 108 611 L£ - Zl 1101OSL 9LT 9T - 9 11-16Z9 ;oLl01 - 01 0<;186L! S£ - ZI 008 6LT ££ - 21 TI-IOSL 9Ll ,H • 9 1...6Z8 'Ll1£ - Z 958 6Ll '2 - ZI 008 6Lt 62 - Zl 1101OSL 9tt zt - 9 2...8Z8 ;oLl12 - 2 9S8 bLt 12 • 21 008 6LI £2 - in 1101OSL 911 9T • 9 11-1e21'!tLIc - 2 9S8 6Lt 91 - ZI 008 6Lt 6t -Zl tH OSL 9Lt 51 • 9 II-!929 ;oLlHZ • 'I 158 Ht 21 - ZI 001'16LI 5t - Zt 1101OSL 9Ll 21 • 9 II-!928 HtS - , 0'i8 6Ll 8 • ZI 001l 6Lt t r - 2t 1 ... OSL 9Ll 91 • 9 II-!0;2a HI,
• It 6'8 6Lt t - Zl 008 6tt L • 21 1...OSL 9LT IT • 9 S2B ;otlc • £ 6'8 6LI £2 - £1 9t.L liLt £ - ZI II-!OSl 9Ll 0;1 • 9 I...t29 ;oLtS - .. 8..8 6J.( SI - £1 86L 6LI ot - 'I 11016H 9Lt ZI • 9 tH '29 ;ott'1 - , 8'11 6Ll L - £1 86L 6Ll L£ - 21 1...6ill 9Ll SI • 9 II-! £28 HIc - , 8 .. R 611 £9 - ..I L6L 6Lt £2 - 21 1'" 6H 9lt ZI • 9 II-!£29 ;oLt.. - 1t ae 6Ll 2' - £1 96L bLl 11 - ZI 11016H 9Ll st • 9 II-!228 'Lt• - . L"8 6Lt L£ - £t 96L 6Ll c • ZI tH 6H qLT 21 • 9 II-!228 H1S - t L'8 6Lt 9 - ;01 56L 6Lt ££ - 21 II-!9H qLt st • 9 II-!t2B "tc - , s..e 6Ll O£ • £t £6L 6Ll 62 - 2t tl-!9" 9Lt zt - 9 tl-lt2R HtIt • 2 S'9 "Ll 5 - 2 £6L 6Ll I'll- 21 tH 9" 9Ll st - 9 IIo!OZ9 liLt

OZ - ..I £..9 6Ll £ - 2 £6L i'lL! SI • 21 tH 9U 9Ll Zl - 9 110102B 'LlI'll- 'tt £.11 6Ll It • t tl-!'i29 bLt L - 21 IH 9'.1.9Ll 91 - 9 IH 618 Ht92 - £1 £'1e 6LT 0" • .1 t...'Z9 6Ll .1 - . IH ey., 9L1 ZI • 9 IH 61e ;OLtL • £1 £'B 6Ll OZ - 9 1101'£5 i'lLt £t - . IH 81' 9Ll 51 • 9 1101LIB ,Lt
82 - It £..8 6LI 6 - t t...6tS 6Lt 6 • tt II-!tSl 9Lt ZI - 9 HI LtB "121 - .1 h8 6Lt Sl - 9 I'" 'as 6Ll 9 • tt 1M lSI 9Ll 91

• <;I II-!9t8 ;oLl61 - at t'8 6Ll t t - 9 IH .0S 6Ll ..t ·, 11-1S"t 9Lt ZI • 9 II-!9t9 tJ.lst - 01 l'e Ht SI - 9 tl-!£OS 6Ll £1 ·, 11-1SH 9Ll st • 9 1M Sle HIzt - Ot I"" 6LI t t - 9 1101£05 6Ll .t • II IH .. 1 9Lt t t • 9 tH Sle ;oLIt t • 01 1..11 f>Ll 91 - 9 1'" loS 6LI £1 ·, 1...;.;.1'ILl 5t • 9 IH 'la ;oLl01 • 01 1..8 6Ll tt • 9 II-!tos 6Lt ,I ·, II-!r;ol 9tt 1I • 9 IH ;019 '1LI6 • 01 I.a 6LI SI - 9 llo!'60 "Ll £1 ·, 1M £H ClLt Sl • CI II-!£18 HI• - II 1..9 6Ll Zl - 9 1101'60 6LI ,I - , I...ZH 9Ll 21 • 9 1...£Ie "1c ·, 1"9 6Ll Zl • ..I IH 6.6 ell c t ·;. II-!2H 9Ll 91 - It ZH £69 "16£ • 21 o..e 6Ll 6t • .t IH L26 eLl 61 • 01 ;.I" '01 9Lt 91 • 11 11049B9 lILI
91 - t t o..e 6LI ZI - " I...Ll6 BLI 5t • 01 .... .ot 9Lt 6 • 01 I...09. 'LISI • 9 0;'8 6Ll OZ • ;.1 tH 016 9LI Z£ - lIt IH 060 9Ll L - .1 I...'0£ "LtS ·" ote i'lLI £1 - ,I 11-1L98 eLI 2£ • .,t tM L~O 9LI tE • tt II-!"0£ liLtc • £ o"e 6Lt £1 - '1 11-4998 8LI Z£ • .1 1101950 9LI ..2 • t t tH ,,0£ '1Ll
SZ - i! 0"9 6Lt S£ - ..I 11-4299 eLl t t - tt I...920 9Ll £1 - It 1101"0£ "LI'Z • 2 0..8 6LI I'll• .1 II-!29A eLl oz • .1 1101ae ~Lt £ I • t t I...10£ 'LI96 • .1 6£e 6LI 51 - ..I 110129A ALI L£ • ZI 1101He SLI £1 • tl 110100£ 'Lt£6 • tl 6£9 6Lt L • £t I...91A 9Ll £il • ill II-!He SLt £1 • tt 110166Z 'LItL - " 6[9 6LI .. .. [I 110491A BLI t t • 21 IH Lte SLt £t • It IH L6Z ;OLt19 • .1 6£8 6Ll £. • ZI IH OSL fiLl 01 • 2 IH 6£8 'iLl ,

• 2 1101ISZ HIS • 6 6£8 6LI , - .. 2£9 IILI 9 - Z 1104t29 Slt SI • It £I-!Z"Z 'LIS - ;0 6£8 6LI ££ ... 1 1101SL~ 8Ll • - Z I'" tZ8 SLt I'll• tt 21016£Z Ht.. ·.. 6£8 6Ll 9t - 21 9SS 8LI 9 - Z IIo!91e SLI Ll - It 2...6£2 '.1.1e - " 6£8 6Lt ,£ - zt 9SS BLI SZ - ,t I:> SLL SLt st - It ZH 6£Z HI.. .. £ 6£B 6.1.1 O£ - Zl 9SS 8.1.1 ££ • £1 IH BL9 0;.1.1 91 - 6 IH Z99 £.1.1
£ - £ 6£8 6LI 91 • tt I~S eLt tl ·;. t...096 Ht 62 • £1 I'" 005 £LIst - 2 6£8 6Lt It • "I 8L£ eLt 51 - 9 1101£'8 Ht 6Z - rt II" 86' £Lt6 • i! 6£8 6Lt ££ - ..I 110160£ ALl It • 9 IH £;'9 'Ll rc • £t 1104ZL" £.1.1
91 - I 6£8 6LI ££ - ..I 1104BO£ eLl Sl .. 9 II-!Z.8 HI ce • £1 1101tH £Ll51 • 1 6£B 6LI 9£ - 21 tH HZ 9.1.1 st - 9 tH 1..8 ttt ££ • tt IH Ott tLta2 • t t B£9 6Ll 9 - 2 1£0 ALl tl • 9 tH 1'9 'Lt ££ • £1 I...99 .. £LIZ2 .. t t 9£8 6Lt " - 2 1£0 8LI st - 9 IH 0.9 'LI ..£ - £t IH 09' HIal • tt L£8 6Ll 92 - £1 t...££9 LLI tt • 9 tH 0"9 Ht ££ • (t 11019S' HILt • 2 L£9 6Lt 9Z • £1 1101629 LLt SI • 9 11016£8 •.1.1 .I. - '" SI" £Z., £LI9t • 2 L£9 6Ll 9Z • £1 II-!L29 LLI t t - 9 11046£e HI £6 - "I 110109Z £Lt~I • 2 L£8 6.1.1 92 • £1 tH SZCI LLI 51 • 9 II-!9£e "Lt 09 - 'I II-!"52 £.1.1L - 6 S£9 i'lL( 92 - EI II-!2Z9 LLI t t - 9 IIo!e£e "LI L£ • ZI L£Z £Ltc - £ 5£9 6Lt 92 • £1 1101IZ9 HI St • 9 II-!L£9 Ht OS • "I II-!21Z Ht21 • 01 ££8 i'lL! 92 .. [I 1104OZ9 HI tt .. 9 tH Lt8 "LI SI - I 8Z1 HtSS • 'I 228 6Lt liZ - £1 tH R19 HI 51 • 9 I...9£9 Ht 09 • "I IH .60 tLtc • 2 619 6Lt 2 • It 2104Ot9 LLI tt - 9 11019£8 +'LI 29 ." t ... 6LO tLlL - 01 elB 6LI Z - tt II-!609 HI SI - 9 t...see !rLt 29 - "I 1104ALO £LIS • 6 LI8 6Lt 2 .. tt 1101 909 LLI It • 9 II-!S£B HI Z9 • "1 1101LtO £Lt.. • £ Lte 6Ll 2 .. tt II-!909 HI 51 • 9 1101'£9 .,1 Z9 • .t IH £LO £Lt£9 • 'I 918 6LI 2 - tt I...Z09 LLl t t • 9 tl-!+,£8 "LI 29 • "I 1101690 £LI91 • Z 91A 6.1.1 92 .. £1 1104109 HI st - 9 IH HB illI 29 - '1 tl-4990 £LI
st - Z 918 6LI 2 - tt 110196S Ltl tt • 9 tH ££e .Lt L .. "I I...'96 2LI
£t - Z 9te 6Lt c - tt 2H "6S Ltt st • 9 11012£8 'Lt 9 - 6 IH 2'9 ZLtc • 2 919 6.1.1 9 • £1 tH "B£ LLt It - 9 tH Z£8 "Lt • • 6 IH Z'8 ZLt91 • t 91e 6Ll .Z • ZI tl-!'91 LLt 51 • 9 IH tt8 Ht Z ..6 IH 2.e ZLI.. .. t 918 6£1 61 - 21 II-!'91 HI t t - 9 1...1£8 "Lt t • Z I...2.e ZLt6Z - 2 ..18 6Ll 51 • ZI tH '9t LLI 51 - 9 I...0£8 .,Lt It • t t IH £09 ZLt

'ON3!) ....d 1:l38WnN

II
'ON 3!) ....d 1:l38WnN 'ON3!) ....d 1:l38WnN 'ON3!) ....d 1:l38WnN

J.1l....d J.1:l....d J.1:l....d J.1l....d

....OI1:l3W....~O S3J.....J.S03J.INn NI 03J.Nll:ld 01

x~aNI 'V::>I}.I~WnN



L L 'v'OI1:l3W'v' ~O S31'v'lS 031lNn NI 031NIl:ld

9 - 2 tH 26. tet 9 - £t • .L£ t9t c ..£ s.£ tet Z2 .. £1 ~I£ lei
" ..2 t...26' Tilt S ..£1 H£ tet 6 .. 6 2.£ tet t2 ..£t tI£ letct ..6 9•• tet It .. tl .L£ t9t £C! ..£t 141£ 19t H - £1 ~l£ let, ..£ £,,' let 6 ..2 "L£ tel 51 - £1 141£ let 9 ..El tI£ leiz - 9 1'1" tet tL ...,t OL£ leI L ..tl 14It tet S -£1 ~I£ tel
s .. t t." leT 6£ - ,t OL£ tet lL .. ~t 0'£ tel ot ..6 .t£ tet
It .. t 0•• teT 22 ..£t OL£ tet 25 .. .,t tH 6££ tet .,£ - .t ttt lei
9 .. t 0'" tet 12 ..£1 OLE tSI 8. - 'II tH 6U let li2 - .1 £1£ let
£ .. t 0'. t8t ,t ..£1 OLE t9t L£ - £1 6££ 1st OZ - ~I £tt tel
IL .. 'It 9£" t9t £t ..£1 OLt let lZ - tt 6t£ till 61 - 'I tIt tSI
Lt - I 9t. let 9 - tl OLE t&l 02 - £1 6£E let Zl - "1 £It tet
Lt .. I s£., tet 5 - tt OLE let £1 - £t 6££ tat £2 - £t £1£ tel
tl .. t s£" tel 91 - 01 OLE tel s - £t 6££ tat 9 - 6 £t£ lei
9 .. T S£" t8T ZI ..6 OLE let Lt - ot 6££ I"at • ..6 £1£ leI
os .. '1 ££. leI o t ..6 OLE tet t2 ..2 6££ tet Z - 6 £1£ lsI
L" .. 'It ££., t81 92 ..2 OLE tel ~£ - 2t 8££ Ifll 2£ ..2 £1£ tel2. - .t ££" tet '2 - 2 OLE tet O£ - 21 8££ hH tt - t £t£ telst - 6 ££" tet ot - 2 OLE tilt 02 ..2t 13££ let 02 - ~I Itt 1st52 .. 2 ££., let 01 .. t OLE tet 9t - 21 8££ leT S - b It£ tet£2 ..2 ££, lei ot ..01 S9E 191 8 - 21 11££ t8t £ - 6 Itt tet
T2 - Z fE, let 9 - 6 59£ leI • ..21 lI£t tet os - ~I 60£ let
6t ..2 ££'1 let • - 6 59£ tet • - I: 8££ t9t 6~ - ~t 60£ tel
IL - "I 1£. leI 2 ..6 59£ tel t5 - "1 9£t t~t I.' - ~t 60£ telot ..2 1£. tet £6 - .t "9t 18t ~O; - .,t 9££ tel 02 - .t 60£ leI92 - 2 1£. 181 tI. ..,1 .9£ 191 6~ .. ~1 9££ 181 61 - .t 60£ leI
92 - 2 It. tet 2t - "t .9£ tel e. - 'I 9££ tel 1.1 - ~l 60£ tel£2 - Z tt. let .z ..£1 "9£ t81 I." - ~t '1££ tet 2t - .,t 60£ leI
t2 - 2 IE" tet 5t ..£t .9£ tel 21 - .,1 9££ lilT 6£ .. 2t 60£ let
6t ..2 tt., 1st ., ..£1 .9£ tst .£ - 21 9[( till 6L - .t tH ~62 tel
02 - 1 t£., tilt 2t .. ot .9£ tet O£ - 21 'i££ tel 9t - It IH 9L2 tel
L t - I a. tel c - 01 '9£ 181 ,2 ..21 9££ 181 65 - ,t 2H 692 leI
5 - T t£., tl:ll t t - b "9£ ttll 12 - 2t 9(( tel es - .,t 2H 692 tel£ - I t£., tst 6 - 6 .9£ 19t 91 - 21 9££ let 92 - It IH lLO let
82 - 2 62. Tet t£ ..2 "9£ tet 2T - 2T 9££ teT .t - ., IH 0~6 08192 • 2 62" tal 92 ..2 "9£ lei a • 2t 9££ tel £1 - 'I IH 0.6 oet
.,6 - -t 92• TeT S2 - 2 .,9£ YBI ., ..21 9££ tilt ~Z - 2t 1104898 09t9 - -I 92' 18t £2 - 2 "9£ Tet L • 01 9££ 181 02 - 21 lH 1398 081
01 - I '12' tet 12 - 2 .,9£ tel ~ .. 01 9££ 1St Sl - ?l 1H a98 0816 • T 92. leI 61 - 2 "9£ t81 £ - 01 9££ t81 6t - ot tH 90L 0131
S - t 92" 18t It - 2 .9£ tet t2 - 2 9££ t8t st - ot tH 90L Del
Le; - '1 O;Z. tel L ..2 .9£ tet ££ - 'II £££ 1st 6t - ot 2H SOL 081os ...1 52" tal 9 - Z .,9£ tat 9 - Z t£E t81 st - 01 2H SOl. 08t
Ltt - ,t 52' t8t , ..2 "9t tSl 6t - .,1 L2£ taT 61 - 01 ZH ~OL 081
L£ - H 90., tet £ I - t .9£ tet 2t - ~1 92£ t8t st - Ot 2104.01. 08tst ..6 90" 181 r6 - "t 19£ tet £1 ..6 .2£ tSI SL .. ,t IH 692 0131
L • iii L6( Tet 51. .. 'II 19£ Tel It ..2 6t£ tet 02 - Ot 1104692 ost'I - I .s£ Itll It - I 19£ tilt 13 - 2 6t£ Tl:lt 91 • 01 IH 692 08t5L - .t ts£ t8t o t - t t9£ lSi 9 • 2 61£ II:lT .,£- (I IH 2'11 oet.,L - .1 t8£ le1 L - I t9£ 1e1 e - 2 6t£ 181 2. - £t seo OSTs .. 6 18£ let 06 - ,t 09£ let 5 - 6 1.1£ 1st 2. -£I 6LO 0819 - 8 t9£ 18t t.L - .,t 09£ 18t 2 - 6 .LI£ T81 .,£- £t 6LO 0131£ .. 8 lilt let .,., - "1 09£: 181 st • 21 9t£ t8t 9 - 5 1t6 6L1
6£ - "1 08£ tl:ll L .. 01 09£ T91 o£ • 21 'I1r teT ot - 2 16a 6Lt
L£ - "1 08£ 191 c - ot 09£ 1e1 .,2- 21 cllt 181 6T - ot La9 6LlCj

- 2 oa£ 1St 'I - £ 09£ T81 T2 - 21 91£ T8t st .. Ot Les 6Llr ..2 oa£ t81 e ..£ 09£ 181 91 - II 91£ T9t 01 - ot La8 6Ll
6£ - "1 6L£ tSI o£ • 2 09£ tal 21 - 21 91£ t8t Lt - I Le9 6L102 .. Ot 6L£ tel 82 - 2 09£ tel ot - 6 9t£ 181 51... "1 5S8 6LI61 - ot 6L£ lat 92 • 2 09£ tet LL - ~1 51£ tet 02 .. 01 S88 6L1Ll - 01 6L£ tel 51 - 2 09£ tat 25 - "1 51£ tel St - 01 see 6Lt91 - ot 6i£ let • ..2 09£ t91 e' - "1 51£ 181 5 - . 588 6LlII • 6 6L£ till 'It - t 95£ T91 51 ..£t 51£ tet Ll - I see 6LIT£ ..2 tlL£ lIll 06 ... 1 .5£ Tat I. - £1 51£ 181 £ - 01 "88 6Lt
6£ - '1 1.1.£IBI 22 .:c I TS£ lei 13£ - II 51£ laT 59 •• t £99 6LI
T2 - £T H£ Tet st ..£1 ts£ leI ~£ ..2t 5t£ let 6T - 01 £13136LIO£ • 2 LL£ t8T L - rt T5£ t81 O£ • ZI 5tr tel 6 - 01 tee 6LI1:12..2 H£ let £2 ..£1 8.,£ T81 ,2 • 21 51£ tet £ - £ £138 6LI92 ..2 LL£ tl:ll 51 - £t 9.£ tel 02 - 21 5t£ 181 5 - 2 £88 6LI9 - Z H£ tFl1 L ..£1 8.,t tRT 'It - 21 sIr tet c - Z £e8 6Llc ..2 at 1at 5L - .1 Ht T8t 21 - 21 51£ tet 21 - 1 te86Lt£T - 6 9L£ 18T 21 ..6 H£ tet 13 • 2t 51£ t81 L .. 01 088 6LI6£ .. 'I H£ tel 01 ..6 liI£ let ~ - 2t Sl£ 181 £ - 01 0138 6LtLt .. 'II "L£ leI s • 6 liI£ Tet L - 6 51£ tel 9 .. ~ H8 6Lt22 • £T • .L£ leI c - 6 1.'1£tat 5 .."1 "t£ 18T 2 - tt 998 6Lt.,t - £t 'LE tal e • a L.,£:Tel Lt - £1 '1£ 18T st - 6 .913 6LI

·ON 3D'v'd t:l3BWnN ·ON 3D'v'd 1:13BWnN ·ON3D'v'd 1:13BWnN ·ON 3D'v'd 1:13BWnN
11:1'v'd 1t:l'v'd 1t:l'v'd 1t:l'v'd

X30NI lVJI13WnN



PART PART PART PART
NUMBER PAGE No. NUMBER PAGE No. NUMBER PAGE No. NUMBER PAGE No.

181 566 u· 13 187 619 H2 1 • 5 196 333 HI 111 • 52 206 1211HI 9 • 16181 575 111• 13 187 631 HI 12 • II 197 228 HI 4 • II 206 228 HI II • 13181 595 111• 19 187 631 HI 12 • 8 197 228 HI II • 8 206 319 HI 111 • II181 6111 HI 1 • 9 187 631 HI 12 • 12 197 228 HI II • 10 206 319 HI 111• 5181 656 HI 14 • 117 187 619 HI 6 • 8 197 229 HI 4 • II 206 320 HI 111• 4181 656 HI 111 • 51 187 864 HI 1 • 5 197 229 HI II • 8 20f> 321 HI U • II181 656 H2 111 • 117 187 870 HI 1 • II 197 229 HI II • 10 20b 321 HI 111• 5181 656 H2 14 • 119 187 811 HI 1 • 5 197 246 HI II • II 20b 3Z5 HI 111• 5181 656 H2 14 • 51 187 905 HI 111• 12 197 2116 HI II• 8 206 326 HI 111• 5181 727 HI 12 • 8 187 905 HI 111 • 19 197 2116 HI II • 10 206 321 HI 111• 5181 727 HI 12 • 20 187 905 HI 111. 20 197 292 HI 3 • II 206 328 HI III• II181 727 HI 12 • 311 187 953 HI 1 • 10 197 369 HI 2 • 111 206 329 HI 111• II181 857 HI III• 311 187 988 111• 91 197 )69 HI 2 • 15 206 330 111 III• II181 858 HI 14 • 311 187 998 111 • 91 1117529 HI III• 32 206 331 HI 111 · 4182 353 I'll III• 77 188 328 HI 10 • 21 197 576 HI 9 • 13 206 1106 I'll 13 • 7182 696 HI 111 • 35 188 539 HI 111• 13 197 599 HI 14 • 311 20b 1106 HI 13 • 15182 699 HI 14 • 1111 181:1562 HI 13 • 25 197 6113 H3 6 • 7 20b 1106 HI 13 • 23182 699 HI 14 • 52 181:1563 HI 13 • 25 191;0311 HI 13 • II 206 406 HI III• 5183 021 H2 2 • 18 188 5611 HI 13 • 25 198 034 HI 13 • 12 206 1107 HI 13 • 7183 039 I'll 12 • 30 188 565 HI 13 • 25 198 0311 HI 13 • 20 206 1107 HI 13 • 15183 039 I'll 12 • 311 188 567 HI 13 • 25 198 110 HI 8 • 3 20b 407 HI 13 • 23183 039 HI 12 • 38 188 568 HI 13 • 25 198 110 HI 8 • 6 206 1107 HI III• 5183 139 HI 111. 118 18t1570 HI 13 • 25 19t1 111 HI 8 • 3 206 955 H3 111• 58183 139 HI 111 • 52 Uti 571 HI 13 • 25 198 111 HI 8 • 6 20b 955 H3 14 • 59183 309 HI h· 13 18e 572 HI 13 • 25 199 156 HI II• 3 206 978 HI 2 • 19183 663 HI 2 • 21 HI8 573 HI 13 • 25 199 287 HI 11 - 9 207 332 HI •• 111183 689 C1 13 • 20 11185711 HI 13 • 25 199 288 HI 11 - 6 207 582 HI 2 • 13183 893 HI III• 57 188 576 HI 13 • 25 199 288 HI 11 • 9 207 582 HI 2 • 15183 989 HI 2 • II 188 577 HI 111- 5 199 290 HI 11 - 6 207 680 HI 1 • 5183 995 HI III• 12 181:1628 H3 II • 10 199 290 HI 11 • 9 208 622 H2 12 • 3183 995 HI 111• 19 188 8110 HI 2 • 3 199 291 HI 11 - 9 208 622 H2 12 · 7184 000 HI 14 • 12 1813989 H2 2 • 3 199 606 HI 14 - 75 208 622 H2 12 ·111811 051 HI 111• 42 189 327 H3 II- 10 199 6118 HI h - 90 208 622 H2 12 ·151811 260 HI u. 42 189 328 HI 4 • 10 199 662 HI 14 - 89 20b 622 H2 12 ·19184 263 HI 14 - 42 189 329 H2 4 - 10 199 895 HI 14 -11 208 622 H2 12 ·23lSI. 264 I'll 14 • 42 189 582 H2 14 • 75 200 078 12 - 43 208 622 H2 12 ·29lAS 192 HI 3 • 3 1A9 583 HI 14 • 13 200 136 Ml 14 - 64 208 622 1'12 12 - 33185 530 HI 11 • 28 189 950 C1 2 - 10 200 609 R1 6 - 11 208 622 H2 12 - 37186 015 HI III• 71 189 961 HI 14 • 34 200 721 HI 3 • II 208 679 14 ·66186 242 HI 4 • 5 190 302 HI
b - 3 200 724 I'll 3 • 4 208 680 14 • 66186 249 fi1 9 - 5 190 302 HI 6 • 7 200 725 HI 3 - 4 2011 783 HI 14 - 13186 269 10 • 20 190 919 HI 4 • 3 200 7113 HI 3 .. 3 208 1373 14 ..66186 2113 14 - 6 190 95b HI 9 • 5 201 170 HI 2 - 2M 208 873 111 - 69186 285 2 • 3 190 959 1 • 13 201 170 HI 2 ..30 208 952 HI 11 - 28186 295 10 • 15 190 9911 HI II- 3 201 510 HI 11 - 21 209 361 HI 13 - 6186 295 10 - 20 191 658 H2 2 • 21 201 826 HI 2 • 19 209 363 HI 13 - 4186 296 10 • 15 191 890 111- 19 201 826 HI 2 • 21 209 689 H5 " - 8186 301 14 - 93 192 034 HI 2 - 27 201 826 HI 2 ..23 209 690 H3 6 - 7186 31)4 10 • 16 192 0311 HI 2 • 28 201 87. HI 1 - 1. 209 692 HI 6 · 818b 3011 10 - 20 192 0311 HI 2 - 30 201 1:1711 HI III- .7 209 693 H2 6 · 8la6 305 9 • 3 192 120 13 - 15 201 II74 HI 111 - 50 209 69. HI " - 8186 30S 9 • 5 192 120 13 - 24 201 874 HI 14 ..52 210 039 M1 12 .. 12186 305 9 _ 7 192 367 HI 14 - 7 202 310 HI 14 ..47 210 039 HI 12 - 2.186 309 III• 79 192 507 HI 10 • 21 202 310 HI 111 • 49 210 039 HI 12 - 39186 310 10 .. 9 193 0118 >-il 6 • 7 202 310 HI 14 - 52 210 917 HI 14 - 5186 310 10 - 11 194 127 HI 13 - 6 202 602 HI 12 • 26 210 1118 I'll 14 · 5186 314 10 • 9 194 150 HI 13 - 6 202 b04 HI 1 - Ii! 211 343 HI 13 ·III186 314 10 • 11 195 091 1'12 13 - 6 202 620 HI 14 - .8 211 960 HI 14 - 3186 318 14 - 78 195 433 HI 13 • 4 202 620 M1 14 • !)2 212 063 HI 4 · 2186 339 10 - 10 195 434 HI 13 - 4 202 804 HI 10 • 21 212 330 HI 1 ·18186 339 10 • 11 195 1137 Ml 13 .. 7 202 804 HI 13 • 6 212 615 1'13 6 · 2186 3112 1 - 6 195 570 HI 2 • 4 202 804 HI 13 • 7 212 978 HI 1 • 18186 342 11 • 13 195 570 HI 2 • 6 203 570 WI lit • 57 213 04'" HI 14 ·8186 803 fil 2 • 18 195 575 HI 14 - bO 203 590 HI " .. 18 213 0.5 HI 14 - 8187 071 HI '" - 4 195 702 HI 6 - 4 204 309 HI 5 - • 213 04" HI 14 - 1'1187 152 10 • IS 195 703 HI 6 • 4 20. 732 HI 12 .. 39 213 0117 HI 14 - 8187 152 10 • 20 195 961 HI 14 - 60 204 732 HI 13 .. 5 213 262 HI 14 ..55187 238 11 • 2 195 9811 HI 14 - 60 205 495 HI 10 ..21 213 265 HI 9 - 16187 316 12 • • 195 987 HI 14 • 62 205 562 HI 9 .. 16 213 319 HI 6 - 11187 316 12 • 8 195 988 Hi 14 • 62 205 606 I'll 9 - 16 213 319 R1 6 ·16187 395 13 • 15 195 989 HI III• 62 205 778 HI 13 - 37 213 878 HI 9 ·9187 395 13 - 24 195 995 HI 14 • 62 205 778 111 13 • .1 213 878 HI 9 ·11187 396 1•• 32 195 998 HI 111• 62 206 086 HI 2 - 18 213 878 HI 111 · 2187 396 14 • 50 196 003 HI 11 • 24 206 0117 HI 2 • 18 ;!,14b46 HI 9 - 13187 397 14 • S2 196 333 HI 14 - 48 206 123 HI 9 - 16 215 069 HI 11 • 23

NUMERICAL INDEX

12 PRINTED IN UNITED STATES OF AMERICA



CL If:>I~3Wlf ~O saivis oausn NI 03.lNI~d

e8 - .1 1104£"2 Ol2 a - tl 1101LlI 6U 9 • It IH EtS 8IZ OZ - £1 IH 96Z Lt2
SL - .1 tf.!ttl 022 L£ - tt tH LZI 612 6 • II HI hS Rll i!I - tl 110196l Lll
6.1.- ;,1 2104821 Ol2 I. - £1 tlot!ill 6[2 9 - II 1101Z;,S e12 ;, - £1 1101962 .1.12
6£ - ;'1 tH ;'01 Oll L£ - tl 1101S21 6[2 6 • tt 1101I;,S R12 .I.E • £t tH ttl Lll
06 - ;,1 980 02l 1;, - tt 1101£ll 612 9 - tt 1101t.s 812 L£ • £1 1101lLl Ltl
09 • '1 lao Ol2 Lt - tl 1101tZl 61Z 6 - tt 1101O;'S 812 oZ • £t 1101;'92 .1.12
.I. • £1 1101LS6 612 1, -£1 IH ZZI 6IZ 9 - tt IH O;'S 8IZ 21 • tl 1101;,9Z Lt2
9 • tt 1104LS6 6IZ .1.£- £1 1101ZZI 61Z 6 • It 11018tS 812 ;, • £1 1101;'92 Lt2
12 - 01 1101Hi6 6IZ t•• £1 1101lZI 6tZ 9 • tt 11018tS RIZ Ol • £1 1101Z9Z Lil
S£ - Zt III IS6 612 .1.£- £1 1101IZI 612 6 - II HI LtS AIZ 21 • tl 1101Z9Z LtZ
;,t - 21 III IS6 6t2 I;' • tl 1101Oll 6tZ 9 • tt 1101LES 8IZ ;, - tl 1101Z92 Lt2
ot - 21 1M IS6 6Il Lt - tl tH OZI 612 6 - tt IH S£S 81Z 61 • t 110161Z LIZ
02 • ZI III IS6 612 Z;, - tl 11016tt 612 9 - tt tH S£S etz 6t • t SH 81Z LI2
91 • ZI 1M Hi6 6Il L£ • £1 11046lt 6Il 6 - tt 1101£2S 8Il Li! - £1 1101S91 LIZ
8 - ZI III IS6 61Z h - £1 tH eIt HZ 9 - II 1101tzs RIZ e;, - u I~ SOl Lt2
;, • ZI III IS6 612 L£ • £1 lit I 6 Ii! 6 • tt 1101Z2S 8t2 61 - 1 1101L80 LIZ
£6 - "I tH L98 6IZ t. • £1 1101LTt 612 9 - tt 1101ZZS 812 6t • 1 21019;,0 LIZ•• - .1 If.!L9q 612 8£ • £1 tH LIt 612 9 • R Hi OZ;, RIZ .1.£• 21 IH ;';'0LtZ
8 - fit tf.!L99 6[2 I;, - £1 tl-l9tl 612 LI - 1 IH Z[4p 81Z tt - ZI IH ;';'0LtZc - II 6SL 612 L£ - £1 11019lt 612 e • 9 fH 80;' 81Z 6Z • Zt 1101;';,0LIZ
82 - t t £SL 61Z I, - tl IH Stt 61Z .1.1• t 1101LO;, 812 £Z - ZI 1101;';'0LIZ
It - [[ £SL 61Z .1.£• tl 1lotstt 6[2 t;, - 4p[ 1101sst 812 61 • ZI 1101;,;,0LtZ
SI - 6 tSL 6t2 I" - tl IH ;,Tt 61Z £Z - tl 110100£ elZ SI - ZI 1101;';'0Lt2
;'1 - ;, 1101SEL 612 Lt • tl 1104;,tt 612 SI - £1 IH oot 812 tt - ZI 1101;';'0LtZ
Lt - ;,1 1t1 669 612 .1.£- tl 1101£11 6U .I. - £t tH 00£ elZ .I. • 21 1101;';'0LtZ
6 • 1 1101ZOS 6tZ 1;, - £1 1104ztt 61Z S • ,1 1101662 81Z e • ZI 1101;';'0Lt2
1I - 6 1101.1.6;'6IZ .1.£• tl 1101Zit 6[2 S - ;,1 1101Z2Z 812 Zl • ZI ZH £;,0 LIZ
6 - 6 1104L6;' 612 Z.,.• tl 1101Itl 61Z S • ;,1 110181Z 81Z 8 - ZI ZH t;,O .1.12
f> - 1 1101;'8;' 612 Lt • tl 1101Itt 612 S - 4p[ IH LtZ 812 Lt - Zl IH t;,O LIZ
6 • 1 tH 6....6t2 st • tt !iH 101 6 Ii! c • t LtZ 81Z ££ • 2t IH (;,0 Lt2
6 - I 110119;' 61Z OZ - t t 1101AM 6IZ S • ;,1 1101ttZ 81Z 62 - Zl 1101£;,0 Lt2
6 • 1 1101Hi;' 6IZ ,

- I 1104B60 6tZ S - ;,1 IH ttz 8IZ £2 • ZI 1101£.0 LtZ
L2 • £1 1104St;, 6IZ Z • fIt IH Z60 6[2 t t - ;,1 tH tOO !lIZ 61 • 21 1101£;'0 LIZ
st • It 210110;, 612 t t • 6 1101260 6t2 t t - fIt IH 200 BtZ SI • 21 IH £.0 Lt2
st - t t ZH 00;' 61Z 6 - 6 1lot Z60 612 ;,Z - £1 tH 666 LtZ tt - 21 IH t;,O LI2
81 • tt ZH 66£ 612 ot - £1 IH 160 61Z SI • £1 IH 666 Ll2 L • Zl IH t.o LIZ
st - t t ZH 66£ 6IZ ot - tl 1101060 61Z 4p[ - ;,1 IH 066 HZ E - Zl IH £;'0 LtZ
SI - Tl £101B6£ 612 Ot - £t 1101680 61Z .1 - ,I IH 886 LIZ ,r. • 2t 1101hO LIZ
L2 - £t 1101SLt 61Z O£ • tl tH 880 612 ;'1 - U IH L96 LIZ 62 - 21 1101Z,O LtZ
t - 1 11-1 12£ 61l ot • £1 1101LRO 61Z 21 - ,I IH 9B6 Hi! 02 - zt IH Z,O LIZ
6 - Z 1101.1.0£61Z ot • tl IH 980 612 ZI • 'I IH S86 LtZ SI - 2t IH hO LtZ
S - Z 1101Lot 6IZ ot - tl IH S80 612 £t -u 1101'86 LtZ 8 • ZI IH 2,0 LIZ
£ • 2 IH Lot 612 O£ • tt IH '80 612 9 • tt IH U6 LIZ t - 21 IH 2,0 Lt2
ZI ·, 1101IZ2 6t2 o£ - £t IH t80 61Z 9 • tl IH 996 I.IZ ;,t • 21 IH 0,0 LIZr t ·, 1104IlZ 61Z O£ - £1 IH 280 61Z 61 • ;'1 11019;'6 L12 62 - 21 11010,0 LIZ
It - , 110402Z 6IZ ot • £1 IH 180 6tZ ZI - ,I IH 9;'6 .ttz Ol - 21 11010.0 LIZ
t t - , ZH 88t 612 O£ • £1 1101080 612 SI - ,t 2H 5.6 LtZ SI • 21 IH 0,0 Lt2
01 • • 1101LBI 6IZ Ot • tl IH 6LO 612 SI - ;,1 2H .;'6 LIZ e - 21 11010,0 .1.12
8 - . 2101981 6t2 1£ - £1 11015LO 612 ZI - fIt 21019£6 LtZ £ - ZI IH 0;'0 LI2
6 - ;, 2101S81 61Z 1£ • £1 1101120 612 ZI • ;'1 ZH St6 LtZ tt ·, 1101tt6 912
21 ·;, IH '81 61Z I. - tt IH LI0 612 , - 11 606 LIZ Lt - t tH 819 912
21 ·;, Z'" t81 61Z Lt - £1 tH LIO 612 61 - ;'1 IH 106 LtZ 9 - t 1....1.1991Z
It - , 1104ZBI 6t2 I, - £1 IH 910 6IZ 21 - ,I 1101t06 LIZ Ll - t tH £19 9tZ, - ., IH 181 612 Lt - tl IH 910 61Z 61 • 'I IH 006 LIZ .1.1- 1 IH Z19 9t2
11 - ., 110108t 6 Ii! 1;, - tl IH 510 61Z 21 • 411 1101006 LtZ S2 - .t tH fItS 912
Z, • £1 IH 0;,1 612 Lt • tl IH 510 612 ZI - 'I tH 668 LIZ 06 • ;'1 £St 912
L£ - £1 IH 0;,1 61Z I. - tl IH 4110 61Z ZI - 411 IH 968 HZ 61 • 'I IH 662 91Z
Z, • tl IH 6£t 612 Lt - £t IH ,to 6t2 SI • fIt ZH 't8 LIZ ZI - ;'1 IH 662 91Z
Lt - £t 11016£t 61Z It - tl tH £00 61Z Zl • .t tH 2Z8 LIZ 5 - 1 ZH £6Z 9t2
Z, • tl 11018tl 6 Ii! I. • tl 11-1zoo 612 21 - .1 ZH 618 LIZ 8t • t 11012SZ 91Z
Lt • £t IH 9tl 61Z I. - tl 1101;'66 81Z 21 - .1 1101S6L HZ ZI - , 1101LtL SIZ
Z;, -£1 IH L£l 612 ZI - 6 IH 696 8t2 Ot • tt 11019SS LtZ 8 - ;, 1101LtL 512
L£ - £1 1101LEI 6t2 01 - 6 1101696 81Z O£ - It IH SiS LIZ 5 ·, HI LI9 SI2
Z, - tl 1101,£1 61Z 9 - tl 1101868 812 O£ • It tH 'S5 lIZ ;, - , ttl Lt9 SIZ
Lt - £1 IH 'tl 612 6 - 6 tH 088 81Z ot - t t 1101£S5 liZ c ·;, HI 1.19 il2
Z;, - tt IH £EI 61Z st - 6 HI 90B 8tZ O£ - It 1101ZSS LtZ 9 • S IH .1.19!HZ
.1.£- £1 1101££1 6[2 SI • 6 IH S08 9tZ O£ - 11 1101ISS LtZ O£ - It IH S09 SI2
Z;, - £1 11042£1 612 SI • £1 1101£6.1.812 O£ • It IH OSS Lt2 9 - tt 110199;' St2
Lt • tl 11012£1 6t2 , • £1 IH £6.1.912 O£ • 11 tH 6;,e;LtZ 6S - fIt tH 60;' S12
Z;, • £1 1104O£I 612 9 - £1 tH ;'91.91Z o£ - It [1.1 8;,S Ll2 8S - ;'1 110160;' !H2
L£ • £1 1101otl 612 6 • II 1101s,e; 91Z ot - 1t 1101as LtZ O£ - £1 IH tzt SIZ
Z;, - tl IH 6,n 612 9 • II 1101S,,5 e12 O£ • 11 IH 9;,S LtZ 1£ • tt tH 12£ 5t2
L£ - £1 1104611 612 6 • 11 1101.,..,581Z ot - tt IH 5,S LIZ I" • tl IH 02£ SlZ
111 • tl 1104IIlI 6(Z 9 • tt IH ;,,5 91Z OE • t t 1104;',S LIZ Z • ;'1 IH ZII 5t2
Lt • tl 1101821 612 6 • tl 1101£;'5 8IZ lZ - Z IH S6t LIZ £Z - tt 1101ten S12

'ON3E>lfd ~38wnN

II
'ON3Dlfd ~38wnN 'ON3E>lfd ~38wnN 'ON3E>lfd ~38wnN

.ltllfd .l~lfd .l~lfd .l~lfd

X3CNI 1\f::>llI3WnN



NUMERICAL INDEX
PART PART PART PART

NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGE No. NUMBER PAGE No.

220 21t7 HI lit..88 23U 81t6 R91 13 ..29 278 027 Cl 11 .. 16 307 915 HI lu .. 15
220 249 HI 14 ..88 233 042 Rl It .. 11 278 027 Rl 4 .. 6 307 915 Fll 10 .. 19
220 251 HI lit ..88 231l 604 Al It .. 3 278 027 R1 6 .. 12 307 915 Fl1 11 .. 6
220 253 HI lit .. 8a 238 627 Fl1 11 ..27 278 027 Fll 6 .. 16 307 915 Fll 11 .. 9
220 260 HI 14 ..88 239 807 fH 12 ..43 278 027 R1 11 .. 13 307 915 R1 lit .. 88
220 261 HI lit..88 252 374 Rl 10 .. 4 278 027 Rl 11 .. 18 308 469 R2 2 .. 3
220 263 HI 14 ..88 252 374 Rl 10 .. 8 279 025 R91 2 ..30 309 693 R91 2 .. 17
220 314 Hl 13 .. 15 252 374 Rl 13 .. 1 279 025 R91 14 ..32 310 796 Fl1 4 .. 13
220 314 HI 13 ..23 252 374 A1 13 .. 15 279 026 R91 2 ..27 310 796 Rl 4 .. lit
220 383 H2 1 ..18 252 371tAl 13 ..21 279 026 R91 2 ..28 310 803 R91 14 ..49
220 477 Hl 4 .. 12 252 374 Rl 13 ..23 279 026 R91 2 ..30 313 2.. Rl 2 .. 4
220 478 HI 4 .. 9 252 374 ~1 13 ..24 219 027 R91 14 ..34 313 244 Al 2 .. 6
220 480 HI 4 .. 8 252 374 A1 14 ..26 219 027 R91 14 ..47 313 241t Rl 2 .. 8
220 481 Hl 4 .. 11 252 374 Al 14 ..57 279 021 R91 14 ..49 313 244 Hl 2 .. 14
220 482 Hl 4 .. 12 252 lta3 Rl 11 ..28 279 027 R91 14 ..52 313 244 HI 2 .. 15
220 483 H2 4 .. 9 252 483 Rl 14 .. 9 279 028 A91 2 ..28 313 505 Fll 14 ..74
220 484 H2 4 .. 8 252 483 Rl 14 ..62 279 028 A91 Ii! .. 30 313 50S All 14 ..74
220 486 HI 4 .. 2 252 483 R1 14 ..81 279 029 A91 2 .. 13 313 602 R1 2 .. 18
220 487 H3 4 .. 11 254 091 Fll 10 .. 15 279 029 1'191 2 .. 15 313 605 Al 2 .. 18
220 488 H3 4 .. 12 251t 091 R1 10 .. 19 279 555 Al 5 .. 3 313 606 R1 2 .. 18
220 489 H3 4 .. 8 257 543 I'll 13 ..27A 279 673 R91 2 .. 11 313 607 Fl1 2 .. 18
220 491 H2 4 .. 10 259 246 Rl 6 .. 7 279 953 Rl 5 .. 2 313 608 Rl 2 ..18
220 494 H1 4 .. 5 260 514 C91 14 .. 17 279 953 Rl 6 .. 11 313 714 R91 2 .. 12
220 495 HI 4 .. 5 262 019 R1 2 ..27 279 991 Al 2 .. 7 313 957 R91 12 ..40
220 497 HI 4 .. 4 263 515 R91 12 ..39 280 185 R1 2 .. 3 319 036 Cl 10 ..21
220 498 H5 4 .. 10 263 717 R91 12 ..38 281 800 C92 9 .. 2 321 608 I'll 3 .. 3
220 499 H6 4 .. 11 267 743 Cl 11 .. 16 281 800 C92 9 .. 4 321 608 Rl 11 .. 4
220 500 H7 4 .. 8 267 805 In 3 .. 3 2Bl BOO C92 9 .. s 321 738 loll 13 ..26
220 504 rt3 14 ..90 271 50S 9 .. 15 281 800 C92 9 .. 6 321 739 Al 13 ..26
220 505 HI 14 ..90 271 50S 14 ..37 283 172 R1 10 .. 9 321 740 A91 13 ..26
220 522 HI 4 .. 5 271 554 14 ..37 283 172 HI 10 - 12 321 742 loll 13 ..26
220 S24 HI 4 .. 10 271 554 14 ..39 285 253 I'll 14 - B3 321 744 HI 13 - 26
220 064 H2 11 ..31 271 566 14 ..58 287 049 Rl 4 .. 11 321 745 loll 13 ..26
220 665 HI 11 ..31 271 568 14 ..58 290 045 Rl 10 .. 10 321 747 loll 13 ..26
220 666 H2 11 ..31 c!71 579 1 • 10 290 045 Al 10 .. II 321 7118 Rl 13 ..26
220 66B HI II ..31 271 579 11 ..20 290 045 loll 10 .. 15 321 749 Rl 13 ..26
220 680 HI 11 ..31 271 581 1 .. 4 290 01t5 Rl 10 .. 19 321 833 Rl 11 ..27
220 864 HI 4 .. 9 271 581 1 • 18 292 845 HI 14 ..60 321 956 Rl 11 ..28
220 865 HI 4 .. 10 271 581 14 ..25 293 726 1<1 4 .. 4 324 273 CI 14 ..76
220 866 HI 4 .. 12 271 582 14 ..47 293 739 I'll 9 .. 10 324 273 loll 14 - 71>
221 402 HI 1 .. 18 271 582 14 ..SO 293 739 loll 9 .. 12 324 593 Rl 11 .. 6
221 425 Rl 2 .. 3 271 SB3 14 .. 4 293 139 I'll 9 - 13 324 593 HI 11 .. 9
221 440 111 9 .. 15 271 587 2 .. 3 293 739 loll 14 ..81 327 272 R91 12 - 37
221 584 HI 14 .. 13 271 587 2 .. 5 293 739 R1 14 ..88 327 272 R91 12 ..39
221 58B HI 14 .. 15 271 587 2 .. 7 296 2'+7HI 10 .. 3 327 272 R91 13 ..13
221 858 HI 14 • 3 271 587 2 .. B 296 247 HI 10 .. 4 327 272 R91 13 ..20
222 049 H3 14 .. 3 271 587 2 • 10 296 247 I'll 10 • 7 327 273 R91 10 .. 4
222 164 HI 4 .. 4 271 588 2 .. 6 296 247 I'll 10 - 8 327 273 R91 10 .. 8
222 191 HI 1 .. 16 271 588 9 ..IS 296 247 loll 10 .. 19 327 ?73 R91 13 .. 12
222 208 HI 4 .. 5 271 590 6 .. 2 296 247 Rl 10 ..20 327 273 H91 13 .. 14
222 211t HI 11 ..23 271 594 2 .. 3 296 247 RI 14 ..44 327 273 1'191 13 • 15
222 214 HI 11 • 24 271 595 2 • 5 296 21t7 HI 14 ..75 327 273 R91 13 ..20
222 214 H1 11 ..25 271 599 2 .. 6 296 247 Rl 14 ..83 327 273 1'191 13 - 22
222 444 HI 4 .. 10 271 612 2 .. 11 296 247 loll 14 .. 85 327 302 ~1 10 .. 15
222 445 HI 4 .. 3 271 616 14 ..59 297 459 loll 14 ..75 327 302 I'll 1U .. 19
222 626 HI 4 .. 11 271 628 1 .. 18 297 459 I'll 14 ..85 333 710 1'191 2 .. 4
222 732 HI I .. 7 271 634 1 .. 13 298 385 Rl 14 .. !i7 333 710 1'191 2 .. 6
222 733 HI 1 .. 7 271 634 1 .. 14 299 489 H91 4 .. 4 333 934 HI 2 ..31
222 969 C1 14 ..47 271 634 9 .. 15 300 664 Rl 2 ..28 336 191 I'll 11 .. 5
222 969 HI lit• 49 271 635

1 - 13 300 664 Rl 2 ..30 336 191 Rl II .. B
222 969 HI 14 ..52 271 635 14 .. 13 301 B03 R91 14 ..47 336 572 1<1 3 .. 3222 970 HI 14 • 47 271 61t0 lit..41 301 803 R91 11+ ..52 336 573 HI 3 .. 3
222 970 111 14 • 51 271 685 14 ..41 301 844 HI 10 .. 10 336 573 loll 3 - 4
222 970 H2 14 ..1t7 272 061 R91 12 - 40 301 844 Rl 10 • 15 33f. 576 RI 3 - 3
222 970 H2 14 ..1t9 272 120 Rl 6 - 7 lOl 844 HI 10 - 19 336 579 RI 3 - 3222 970 H2 14 ..52 272 121 B .. 5 301 844 Rl 14 ..75 336 58& I'll 3 - 3223 004 HI 4 .. 10 272 512 14 .. 90 302 538 HI 6 .. 4 336 5B9 HI 3 .. It
223 026 H2 3 .. 3 273 028 1 .. 3 303 322 Rl 14 - 79 336 590 Rl 3 .. 3
223 042 HI 3 .. 3 274 085 Ril 14 ..47 303 491 Rl 9 .. 2 336 591 Rl 3 .. 3223 043 HI 3 .. 3 274 085 R91 14 ..50 303 491 I'll 9 .. 4 336 593 HI 3 .. 4
223 044 HI 3 .. 3 274 085 R91 14 • 52 303 491 Rl 9 _ 6 338 82f, A91 12 ..40223 045 HI 3 .. 3 274 957 2 .. 14 305 109 A91 5 .. 3 338 896 Rl 12 ..40
223 046 HI 3 .. 3 274 951 2 .. 15 305 109 R91 5 • 5 339 440 (;91 14 - 25225 851 14 .. 13 275 635 Rl 1 .. 4 305 109 R91 5 .. 6 339 544 Cl 14 ..33228 275 R1 14 ..86 275 635 RI 11 .. 19 306 358 RI 11 ..28 342 775 1'191 10 .. 4

1.4 PRINTED IN UNITED STATES DF AMERICA

u

u

u



NUMERICAL INDEX
PART PART PART I PART

NUMBER PAGENo. NUMBER PAGENo NUMBER PAGENo. NUMBER PAGE No.

342 775 R91 10 - 10 36_ B85 Rl 10 • 4 383 006 Rl 14 - tl2 395 782 HI 111- 86J42 775 R91 10 - 11 364 885 RI 10 • 7 383 017 Rl 11 - 25 395 833 HI 11 • 211342 775 R91 10 - 17 J64 885 Rl 10 • 10 383 219 I'll 14 • 85 395 950 Rl 14 • 86J42 775 R91 10 • 19 364 885 Rl 10 • 12 38J 270 R9J 1'+- 85 396 323 Rl '+• 6
343 130 R91 2 - 12 364 885 Rl 11 • 6 383 270 H93 111- 86 396 729 1191 14 • tiS
J43 805 Rl 14- bl 364 885 Rl 11 • 9 383 271 H94 14 - 85 396 729 R92 14 • 87343 824 Rl 10 - 3 36_ 885 R1 14- 8 383 271 R94 14 - 86 397 547 H91 6 • 15
344 131 Cl 13 - 9 364 885 Rl 14 - 76 383 276 R93 14 - 116 398 14'+CI lit • 32344 132 Cl IJ - 9 3"4 885 Rl 14 • 77 383 280 Rl 14 • R6 398 978 RI 14 • 81
JIIIj131jC91 13 - 9 364 885 RI 14 • 78 383 734 R2 2 - 12 399 707 H93 111• 81
347 383 R91 6 • 3 364 885 Rl 14 - 80 3811 250 Rl 11 - 25 399 711 Rl 111• 82
347 391 HI 11 - 6 364 885 Rl 14 • 1:13 184 255 R2 }II - 82 399 715 HI 111• 81
347 391 Rl 11 • 1 361j885 Rl IIj- 85 384 284 Rl 111- 79 399 716 Fl2 14 • 81
341 391 Rl 11 • 8 364 885 Rl 111- 93 384 349 IU 11 • 14 399 717 Fll 11 - 111
347 391 Rl 11 - 9 364 890 R91 13 • 15 384 381 Rl 1'+• 86 399 717 Fll 14 - 111
347 547 RI 13 • 9 368 269 Rl 4 • 13 384 697 Rl 14 • 89 399 719 Rl 11 • 14
347 547 HI 13 • 28 368 269 HI 6 • 3 3811 816 Fl21 111- 82 399 719 HI 14 • tl2347 548 Rl 13 • 28 368 269 Rl 10 • :1 384 986 Rl 2 - 3 400 433 Fl91 14 - tiD
347 801 HI 14 - 81 368 269 Rl 10 - 7 384 993 HI 2 - 3 400 656 R911 14 • 82347 914 HI 14 • 81 368 269 R1 11 • 9 385 609 R93 III- 81 400 659 Fn 14 • 80348 828 Cl 2 - 13 368 269 RI 11 - 10 J85 610 R93 III- 82 1100 664 IU 14 • 80
350 429 HI 11 - 26 3(,8269 Rl 14 - 8 385 612 Fl92 III- 81 403 460 HI II - 25350 500 H91 4 - 3 l61:1269 Rl 14 - 61 3d5 613 R92 111- 81 406 181 Rl 14 - 86
350 515 Rl 2 - 7 3611 269 R1 14 - 75 385 614 R92 110• 82 406 185 Rl 14 - 87
350 667 Rl 11 - 27 3htl 269 Rl 14 - BO 385 615 H92 111- 82 406 595 Cl 2 - 32
350 667 RI 14 - 80 369 269 Rl 14 - 80 385 620 R92 14 - 81 406 794 R1 14 • 77
350 818 Rl 4 - 13 369 908 R1 4 - 14 385 621 1'192 14 - 82 406 825 Rl 14 - 86
350 818 Fll 10 - 9 370 686 Fll 9 - 2 386 O~O HI 14 ...&7 ~07 010 R1 2 - 14
350 818 R1 10 - 12 370 686 R1 9 ...4 386 042 HI 14 • 87 '+12 071:1Cl 2 - 12
350 818 Rl 11 - 6 370 686 PI 9 - 6 386 073 H91 14 - 87 414 504 2 - 15
350 818 PI 11 • 9 370 920 R1 4 - 6 386 1:16t.Cl 12 - 25 414 504 C1 2 - 13
350 818 Rl 13 - 41 370 967 R1 14 - 80 387 229 P91 14 ...85 414 504 C1 2 • 15
350 818 Rl u- 79 372 279 -I 12 - 43 3tH .170PI 11 • 25 414 ~04 Cl 2 - 16
352 216 ~1 14 ..81 372 649 R1 14 - 80 387 373 HI 11 • 25 414 504 C1 2 - 17
352 219 Rl 13 • 42 373 173 HI 11 - 26 387 314 PI 11 • 25 4110 504 Cl 10 ...4
352 221 R1 4 - 3 373 173 R1 13 - 25 388 121 PI 2 - 30 .U 504 Cl 10 • 8
352 221 Rl 4 ...4 373 523 Al 14 - 57 388 121 HI 14 - 25 414 504 Cl 13 - 6
352 221 Rl 4 ...14 373 662 R91 12 ...41 389 263 A92 2 - 12 101. SO. CI 13 • 7
352 221 Fll 11 • 6 374 011 R91 4 - 12 389 264 t'l91 2 - 12 .111 504 CI 13 • IS
353 330 Rl b - 11 3711 328 C1 8 - 3 389 265 PI 2 • 12 414 SOloCI 13 - 21
354 836 Al 11 - 28 3H 328 Cl 8 - 5 389 515 C91 13 - 29 '+14 SOlo C1 13 - 22
354 922 Rl t.- 11 376 423 PI 14 ...86 389 517 Cl 13 - 28 1114 504 Cl 13 - 23
355 740 PI t.- 3 :n6 433 Fll 14 ...86 390 b33 C91 II - 3 .14 504 C1 13- 24
355 966 R1 4 ...3 376 769 Fll 11 - 27 390 655 C91 8 ... 3 .14 SOloCl 14 • 13
355 966 Rl 4 ...4 378 899 Rl 14 • 85 390 655 C91 8 ...4 414 504 CI 14 • 25355 966 HI 14 • 80 378 985 R2 14 - 85 390 b61 Cl 8 - 3 IH4 504 CI 14 • 26
355 967 Rl 4 - 15 380 595 Rl 14 • 83 390 661 Cl 8 ...4 414 504 Cl 14 • 31
355 967 R1 13 - 41 3E10633 C1 10 - 3 390 662 Cl 8 - 3 414 504 Cl 14 - 35
356 005 Rl 10 - 19 380 633 R1 10 - 3 390 662 Cl II • 5 414 504 CI 14 - 57
359 158 Rl 4 - 13 380 633 Fll 10 - 1 390 "63 C91 8 - 4 4111 505 Cl 13 ...4
359 894 R1 3 - 4 380 633 R1 10 • 16 390 66'+C91 8 -

II .U 505 Cl 13 - 5
360 599 Rl 13 - 37 380 633 Al 10 - 20 392 320 HI 9 ...8 1114 505 CI 13 ... 6
360 599 R1 13 - 42 380 633 Fll 14 - 75 392 941 H91 14- 83 414 505 CI 13 ...12
361 656 Cl 10 - 20 380 910 PI 14 - 112 392 945 R91 14 - 83 414 50S Cl 13 - 13
361 705 R91 2 - 26 381 078 R31 14 - 81 392 962 All 14 - 83 414 50S Cl 13 - 14
361 70S R91 2 • 28 381 OtlORl 111 ...III 392 963 HI 14 ...83 .14 505 C1 13 - 20
361 70S R91 2 - 30 3Rl 083 H2 14 ...81 392 9t.4 HI 14 - 83 414 505 CI 13 - 21
361 883 R1 13 - 2& 381 084 R3 14 ...82 392 968 H2 1. - 85 1117 195 C2 13 ...8
362 707 R2 u- 80 381 086 Fll 14 • 82 392 970 Rl 111- 85 417 195 C2 13 • 17
362 796 Rl 14- 86 381 088 Al 14 • 81 392 971 Fll 14 - 85 417 195 C2 13 - 24
364 359 Cl 14 - 48 l81 089 HI 14 - 81 393 120 HI 3 ...4 411 196 C2 2 - 14
364 359 Cl 14 - 50 381 097 R31 14 • 81 3911 311 H91 14 - 83 417 196 C2 e - IS
364 359 Cl 14- 52 381 106 Rl 14 - 81 394 450 HI 14 - 12 4n 196 C2 2 • 17
364 838 R1 11 - 26 381 107 HI 14 - 81 394 705 R94 14 • 85 417 196 C2 2 - 32
364 839 '1 14 ...76 381 109 HI 11j- 82 394 70S Fl94 14 • 86 417 196 C2 10 - 4
364 839 RI 10 - 4 381 110 PI 14 - 82 394 707 R93 14 • 86 411 196 C2 10 - 8
364 839 HI 10 - 1 381 111 R1 14 • 81 394 980 HI 14 ...U 417 196 C2 13 - 8
36. 1139Rl U· 76 381 88. PI 14 • 85 394 981 Cl 10 • 16 417 196 C2 13 ...17
l64 839 Rl 14 - 78 381 885 HI 14 ...85 394 981 HI 10 - 16 1017 196 C2 13 - 24
364 839 R91 14- 83 382 ~32 HI 11 - 12 394 981 PI 10 - 19 417 196 C2 14 - 13
364 879 PI 14- 85 382 479 A'll 111 - 85 394 981 HI 10 ...20 411 196 C2 14 ...36
364 879 Rl 14 - 86 382 850 H21 14 - 86 395 006 R2 14 • 85 .17 196 C2 111 - 58
364 1185 R1 2 • 24 382 915 HI 14 - El3 395 277 HI 14 - 86 417 199 C2 13 ... d
364 885 Rl 2 - 26 382 911:1Al 111• 83 395 278 Al 14 - 86 417 199 C2 13 - 17
l64 885 RI 10 - 3 383 005 Rl 14 • 82 395 781 P2 14 ...86 '+17 199 C2 13 ...24

PRINTED IN UNITED STATESOF AMERICA 15



NUMERICAL INDEX
PART PART PART PART

NUMBER PAGENo, NUMBER PAGENo, NUMBER PAGENo, NUMBER PAGE No,

4211335 1 - 7 445 686 4 • II 468 368 R1 14 - 92 489 532 ~1 111 • 811424 335 2 - 19 445 686 13 • 8 468 369 Rl 111 • 92 1193398 I'll 14 • 91424 335 2 • 21 445 686 13 - 13 4611311 Rl 14 - 91 493 873 R92 111 - 83
424 335 2 - 23 ..45 686 13 - 21 468 389 R21 14 - 89 515 440 Rl 11 - 2
426 528 Cl 8 • 4 445 686 13 - 42 46A 392 HU 14- 90 525 841 Rl 14 - 37426 767 1... 90 44& 078 R91 9 - 8 46!!fl3SR2 1..- 89 525 921 HI 111- 90
426 960 Cl 14 - 33 ..46 152 12 • 4 468 636 HI 14 - 89 527 H6 HI lit - 851126961 Cl 14 - 33 411& 152 12 - 8 468 637 I'll 14 - 89 5211249 HI 14 • 81'1427 856 H91 14 - 47 H6 152 12 - 12 1168638 H2 14 • 89 532 687 ~11 14 • 82
427 856 R91 14 • SO 44& 152 12 - 16 468 708 HI 14 - 88 533 384 HI 14 • 82427 856 R91 14 - 52 446 152 12 - 20 468 754 R91 14 - 92 533 389 HI 111 - 81432 571 14 - 52 ..46 152 12 - 24 468 758 HI 14 • 92 543 ZOl R1 14 - 88
432 580 1 - 19 446 152 12 • 30 468 760 R91 14 - 92 545 031 k91 14 • 82432 580 9 - 10 ..46 152 lZ • 34 468 764 Rl 14 - 92 545 033 HI 14 - 82
432 580 9 • 12 446 152 12 - 38 4MI 713 HI 14 - 92 545 043 HI 14 - 81
432 580 12 • 25 .46 179 14 • 13 46'" 079 Rl 14 - I:!3 545 220 I'll lit • 83432 607 1 • 14 446 179 14 • 47 469 102 H91 14 - 90 548 41S Rl 14 - 132436 439 Cl 14 - 33 44& 179 14 • '49 46'1 103 H91 14 - 90 570 828 HI 2 - 4
436 440 Cl 14 - 33 446 119 14 • SO 469 104 1'191 14 - 90 570 828 HI 2 - 6
436 534 14 • 20 446 222 14 • 25 469 107 R91 14 - 90 570 828 HI 2 - 7
436 737 14 - 31 .46 470 14 • 19 469 108 H2 I..- 90 570 828 Rl 2 - 10
438 049 14 - 75 446 914 U- 43 469 125 Rl 14 - 55 570 828 I'll 4 - 13
443 987 10 · 4 447 873 Cl 6 - 11 469 260 H91 14 - 90 570 828 HI 6 - 7
443 987 10 - 8 447 873 Cl 6 - 12 469 998 HI 14 - 78 570 828 Rl 10 - 4
443 987 10 - 17 447 813 CI 6 • 15 470 256 Fi91 14 - 76 570 828 HI 10 - 7
443 987 10 - 19 441 813 Cl 6 - 16 410 256 1'191 14 - 77 570 828 RI 14 - 76
443 990 13 - 5 451 798 R2 1 - 10 411 140 HI 14 - 1:13 510 828 R1 14 - 17443 990 13 - 6 452 164 HI 14 - 19 471 266 R95 14 - 82 570 828 Rl 14 - 83
443 990 13 - 13 452 164 Rl 14 - 20 471 267 H94 14 • 82 574 018 HI 10 - 7
443 990 13 - 21 452 170 Rl 1 - 4 411 961 HI 14 • 91 574 286 Hll 14 - 77
444 012 13 ·22 452 170 HI 1 - 13 471 961 Rl 14 - 92 574 479 HI 10 • 7
444 028 13 - 20 452 489 Rl 6 - 7 472 712 HI 111 - 91 591 891 I'll 11 • 4
444 028 13 - 23 4S3 28. 12 - 4 472 114 HI 111 - 91 606 025 Cl II • 2
44. 032 13 - IS 453 284 12 - 8 472 775 HI 14 - 75 bOb 276 Cl II - 28444 032 13 ·24 453 284 12 - 12 472 118 H93 14 '- 92 606 304 Cl 3 - 5
444 044 13 - 4 453 284 12 • 16 1172 181 Hl1 111 - 76 606 305 cl 3 - 3444 044 13 - 12 45J 284 12 - 20 472 1A2 Rl1 14 - 76 606 656 Cl 3 - 4
4.it 044 13 - IS 453 284 12 - 3D 472 783 H94 14 • 91 610 213 C91 2 • 32444 044 13 - 20 453 284 12 - 34 472 189 k91 14 - 16 610 213 C91 12 - •4144 044 13 ·24 453 284 12 • 38 472 965 R91 14 - 92 610 213 C91 Ii!• 8
444 124 13 .. 15 454 522 RI 9 - 9 4n 972 A'll 14 • 92 610 213 C91 12 • 11444 124 13 ·24 454 522 HI 9 - 11 472 975 Rl 14 - 92 bl0 213 C91 12 • 1644it 13. 13 - 23 454 522 I'll 10 - IS 474 284 Rl1 14 ·76 610 213 C91 12 • 21444 136 13 ·20 454 522 Rl 10 • 20 474 285 Hl1 111 - 76 blO 213 C91 12 • 2.444 163 2 - 30 454 522 Rl 14 - 25 474 285 1-111 14 ·77 &10 213 C91 12 - 29444 163 13 - 14 454 669 12 • 42 1174286 Hl1 14 -77 610 213 C91 12 ..34
.44 163 13 - 15 460 908 Fll 1 - 3 479 670 HI 14 - 84 610 213 C91 12 - 38444 163 13 - 22 468 280 Rl 14 - 82 481 352 I'll 14 ·76 610 213 C91 14 - 5444 166 13 - 14 468 280 HI 14 • 91 481 352 Rl 14 .. 77 610 213 C91 III- 13444 166 13 - IS 468 282 Rl 14 • 91 481 692 Hl1 14 - 78 bl0 213 C91 14 - 47.4. 166 13 - 21 468 283 HI 14 - 90 481 b94 1'111 14 ·17 610 213 C91 14 - SO444 166 13 - 22 468 283 Rl 14 - 91 481 694 Hl1 14 - 78 610 213 C91 111 - 52444 166 14 - 5 46t1284 R3 14 - 91 481 697 H91 14 - 78 6111213 C91 14 - 93444 256 13 - 4 468 285 R2 14 - 91 481 &9'!1<93 14 ·77 610 2M Cl 111 - 57444 256 13 - 12 468 287 Rl 14 • 91 481 100 193 14 - 76 610 271 Cl 11 - 19444 256 13 - 20 468 288 Rl 14 • 91 481 767 HI 14 - 83 bl0 289 C91 1 - 15444 258 14 - 52 468 289 I'll 14 - 'II 41:1180& H31 14 - 83 610 289 C91 14 - 57444 261 13 - 15 ..68 310 R1 14 • 92 481 808 R96 14 - 83 610 292 Cl 1 • IS444 261 13 - 24 468 312 R1 14 - 92 484 667 HI 14 - 83 610 293 C91 14 - 57444 261 14 - 50 461:1313 R1 14- 92 485 353 HI 14 - 92 610 299 C91 111 - 57444 576 10 - 4 468 314 I'll 14- 92 486 281 Rl 14 - 92 610 lollCI 3 - 4444 588 2 - 2S 1168 330 R2 14 - 83 486 417 Fil 14 - 92 610 465 C91 13 - 33444 588 8 - 3 468 332 Fll 14 - 83 488 498 1"1 14 • 83 bl0 557 C91 II• S444 660 6 - 2 468 334 R91 14 - 83 488 499 HI 111 - 83 blO 60S Cl 13 - 37444 682 13 - 31 4611335 HI 14 - 83 488 1;)06I'll 14 - 77 610 605 Cl 13 • 41444 681 14 - 88 468 336 I'll 14 - 83 48B 897 t'!92 14 - 80 610 766 C91 4 - 12444 691 11 - 6 .68 337 Rl 4 - 3 489 050 R1 14 - 80 612 685 HI 4 - 12444 691 11 · 9 .68 337 I'll 14 • 83 489 051 Al 14 - 80 613 632 C91 6 - 7444 691 14 e 5 461:1339 HI 111 - 62 489 052 I'll 14 - 80 613 636 CI 6 • 8444 8S. 4 - 3 461:1339 Rl 14 - 83 489 053 HI 14 - 80 613 &39 C91 6 - 7444 854 4 - 4 468 340 Rl 14 - 83 489 054 Rl 14 • 80 613 807 C91 6 - 44145684 .. - 5 4611366 HI 14 - 82 489 055 HI 14 ·80 613 844 Cl 3 - 44.5 684 10 • 10 41\8 366 Rl 14 • 83 489 056 H2 14 - 80 613 993 CI 11 - 9445 684 10 - 12 4611 366 Rl 14 - 'II 489 057 H2 14 - 80 613 994 Cl 11 - 10445 684 14 - 6 461:1367 Al 14 - 92 489 058 H2 14 - 80 613 995 Cl 11 - 7

16 PRINTED IN UNITED STATESOF AMERICA



NUMERICAL INDEX
PART PART PART PART

NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGENo.

613 996 Cl 11 - 6 627 670 Cl 12 ..11 875 051 Cl 4 • 9 87b 069 Cl 10 • 9
613 996 Cl II • 7 627 670 Cl 12 ..15 875 051 CI 4 - 12 87b 069 CI 10 - 12
613 996 Cl II • 8 627 670 CI 12 - 19 875 169 CI 14 • 25 876 069 CI 11 • 6
613 996 C1 11 • 9 627 670 CI 12 • 23 875 177 C95 14 - 85 876 069 Cl II - 8
613 997 Cl 11 • 10 627 670 Cl 12 ..29 875 210 CI 14 .. 3 876 069 CI II - 9
613 998 CI 11 - 6 627 670 CI 12 - 33 875 231 C93 14 - 3 876 011 CI 10 • 9
613 998 CI 11 • 7 627 670 Cl 12 - 37 875 233 CI 14 - 75 876 071 Cl 10 ..II
613 998 Cl 11 - 8 b30 644 C91 2 - 22 875 242 Co2 14- 6 876 011 Cl 10 - 12
613 998 Cl 11 • 9 631 014 C91 11 - 6 875 263 Cl 14 - 6 876 011 Cl 10 ..15
613 999 Cl 11 - 5 b31 015 c91 II - 5 875 272 Cl 14 - 6 S76 071 Cl 10 ..19
613 999 Cl 11 - 8 1)31 015 C91 11 - 8 875 288 C92 14 - 7 87b 074 CI 10 • 19
613 999 CI 11 • 10 b31 120 CI I - 16 875 289 CI 14- 8 81f, 088 CI II - 13
615 001 CI 11 - 6 631 252 HI 14 - 84 875 293 Cl1 14 • 7 87b 089 Cl 11 • 15
615 001 ci 11 • 7 631 666 Cl 11 - 6 875 294 Cl 14 - 7 R7b 089 Cl 11 • 18
615 001 CI 11 • 8 631 666 Cl 11 • 10 875 298 CI 14 • 6 876 089 Cl II - 19
615 001 CI 11 - 9 b34 147 CI 4 • 14 875 332 Cl1 14 - 6 876 092 Cl II - 22
615 002 Cl 11 - 10 634 141lCI 4 • 14 875 337 Cl 14 - 6 876 092 Cl 11 - 23
615 003 Cl 11 • 10 635 768 H91 14 - 75 1l7s347 Cl 14 - 6 876 092 CI II • 25
615 007 Cl 11 - 5 644 771 HI 4 • 12 R75 348 CI 14 - 6 876 095 CI II • 31
615 001 CI 11 • 8 645 141 HI 5 • 4 875 349 CI 14 - 6 876 097 CI II ..13
615 001 CI 11 - 10 645 144 HI 5 • 4 875 350 CI 14 - 6 876 097 CI II • 14
615 015 C91 11 - 6 b45 147 HI 5 .. 4 875 351 CI 14 .. 6 R76 099 CI 11 ..16
615 015 C91 11 • 9 645 lSI Rl 5 • 4 875 368 cl 14 .. 6 87h 099 CI 11 ..18
615 031 Rl 1 - 5 b54 394 Rl 8 • 3 a75 370 CI 14 • 6 8710099 CI II ..19
615 031 Rl 9 • 3 654 394 H91 8 .. 3 875 380 C91 14 - 42 876 101 CI II - 22
615 031 HI 9 - 5 654 39" R91 8 - 5 875 381 C92 14 - "2 87b 107 CI 11 - 6
615 031 HI 12 - 4 65" 395 H91 8 • 3 875 396 C92 14 ..4;0 876 107 CI 11 - 10
615 031 Rl 12 - 8 654 395 R91 8 - 5 875 397 C92 14 ..42 876 108 Cl 4 • 14
615 031 HI 12 ..11 654 396 RI 8 - 3 875 398 C2 14 • 6 876 108 CI 10 .. 16
615 031 RI 12 - 16 654 396 RI 8 .. 5 875 409 C2 9 - 7 876 108 CI 10 - 19
615 031 RI 12 - 20 654 397 Rl 8 .. 3 875 506 CI 14 - 7" 87b 108 CI 10 ..20
615 031 HI 12 - 23 654 397 Rl 8 .. 5 875 506 Cl 14 ..78 876 liD Cl 10 ..15
615 031 Rl 12 ..30 65" 400 RI 8 - 3 875 SIS CI I - 16 876 110 Cl 10 • 16
615 031 HI 12 - 34 6C;"400 HI 8 • 4 875 571 CI & - 12 876 138 CI II ..27
615 031 HI 12 - 37 b54 405 RI 8 - 3 875 571 Cl 6 - IS 87& 144 CI II ..27
615 031 HI 14 - 47 654 405 RI 8 - 4 875 667 Cl 14 • 79 876 159 CI 2 • 21
615 031 HI 14 - 49 654 408 RI 8 • 5 875 695 CI 2 .. 3 876 159 CI 13 - 7
615 031 Rl 14- 51 656 450 CI II - 14 875 696 cl 2 - 3 876 161 Cl 2 ..19
615 031 HI 14 - 75 657 862 CI II • 22 875 836 C4 I ..14 916 164 Cl 2 - 21
615 145 CI 11 .. 6 659 ,,58R91 4 .. 5 875 837 C2 1 - 14 876 168 CI 10 ..21
615 145 CI II .. 9 668 093 HI 13 • 28 875 849 CI 14 ..47 87& 206 CI 4 .. 14
615 149 CI II - 9 b75 705 RI '+.. 4 875 849 (;1 1'+- 49 816 21t2CI I" ..20
615 110 Cl 11 - 5 675 705 RI 4 .. 8 875 850 CI 14 - 47 87& 243 Cl lit - 20
615 110 ci 11 - 8 675 705 HI 4 • 10 875 850 (;1 14 ..49 876 260 Cl lit - 33
615 111 Cl 11 - 5 690 970 HI 3 • 4 875 853 C91 9 - 2 876 285 CI 14 • 34
615 171 CI 11 - 8 698 553 Rl 4 - 8 875 853 C91 9 - 4 87b 3"5 CI 14 .. 8
615 113 ci 11 - 6 698 562 R91 13 • 4 875 853 C91 9 .. 6 876 347 CI 14 - B
615 113 Cl 11 - 8 702 282 CI 12 - 15 875 855 Cl Q .. 2 876 355 CI 14 .. 8
615 392 ci 14 - 57 702 282 CI 12 - 19 875 855 Cl 9 - ·4 87& 434 CI 1 ..18
615 393 Cl 14 - 57 702 282 CI 12 • 24 875 tl55CI 9 - & 876 436 C92 1 - 18
615 394 Cl 14 - ·57 702 283 RI 4 • 5 875 857 CI 9 .. 2 876 553 C91 1+ - 5
611 113 ci 10 - 16 702 760 C91 14 ..71 875 857 CI 9 • 4 876 567 C91 6 ..20
617 113 ci 10 - 19 702 895 Cl 2 .. 3 875 857 Cl 9 - 6 876 609 C91 14 ..89
611 113 CI 10 - 20 702 895 CI 2 .. 5 875 865 CI 14 - 47 87b 610 C91 14 • b9
619 688 Cl 11 - 12 702 933 Cl 10 • 7 875 865 CI 14 ..49 876 637 Cl 1'+..71
618 690 C2 11 - 12 702 999 Cl 14 ..57 875 866 CI 14 ..47 876 &4b CI 14 - 75
619 069 C91 11 - 14 707 253 HI 3 • 4 815 866 CI 14- 49 87& 647 CI lit..75
619 069 C91 II - 19 707 253 RI 4 • 3 1175868 C91 13 ..29 876 649 CI 14 ..76
619 069 C91 14 - 81 707 253 RI 10 - 10 875 869 CI 13 ..28 87& 650 Cl 14 ..7&
619 012 C91 14 • 81 707 253 HI 10 • 11 875 870 CI 13 • 28 8710651 CI Iii .. 76
619 398 CI 14 - 57 707 253 RI 10 ..15 875 872 CI 13 ..28 81& 652 CI 14 ..76
619 399 CI 14 - 57 707 253 RI 10 • 19 815 873 C91 13 • 28 876 655 CI 14 - 77
619 491 C91 14 - 58 708 560 RI 10 - 9 875 875 CI 13 • 28 876 &58 Cl 14 ..78
619 179 ci 14 .. 11 708 560 RI 10 • 10 875 876 CI 13 • 28 876 659 CI III..78
619 780 Cl 14 .. 11 708 560 Rl 10 - 12 875 904 Cl III• 47 87& 660 C2 14 - 90
623 963 Cl 14 - 60 70b 560 HI I~ • 15 875 904 CI 14 .. 119 81& 665 Cl 14 • 71
625 317 Cl 14 - 19 778 063 C92 13 ..20 875 915 Cl 11 - 13 876 669 CI 14 .."71
625 409 Cl 10 - 7 800 527 C91 12 • 39 875 915 CI II ..15 876 903 CI 14 ..94
625 668 CI 11 - 18 S6b 189 RI 13 ..41 875 915 CI 11 - 17 877 102 Cl 9 .. 9
625 668 CI 11 - 19 IHO 325 RI 6 • IS 875 926 CI 11 - 21 877 186 (;1 14 - 48
625 688 HI 14 ..91 872 958 RI 14 ..16 875 961 CI 14 ..50 877 18& Cl lit ..49
625 688 HI 14 - 92 872 958 RI I" ..21 875 966 CI 14 - 50 877 186 CI 14 ..52
626 III Cl 11 - 18 815 017 C93 14 - 3 875 998 CI III- 6 877 224 Cl 10 • IC;
627 610 Cl 12 - 3 875 049 Cl 4 - 10 a76 014 CI II - 22 877 224 CI 10 - 19
627 670 Cl 12 - 1 875 050 CI 4 - 12 87b 069 C1 4 .. 14 877 225 C1 10 - 15

PRINTEDINUNITEDSTATESOF AMERICA 17



NUMERICAL INDEX
PART PART PART PART

PAGE No. NUMBER PAGE No. NUMBER PAGE No.NUMBER PAGENo. NUMBER

877 310 Cl 2 ..24 878 632 C2 11 ..23 879 422 C91 5 .. 3 879 575 Cl 1 ..20877 310 Cl 2 ..26 d78 834 Cl 8 .. 3 879 423 C91 5 .. 4 879 576 CI 1 ..20877 336 C92 12 ..35 8711834 Cl 8 .. 6 879 '125C91 5 .. 2 879 517 CI 1 ..20877 437 C91 11 .. 15 878 921 Cl 13 ..25 879 '173C2 11 ..23 879 578 CI I ..20871 440 CI II ..16 8711956 Cl 2 ..31 879 '176Cll 11 ..24 879 579 CI I ..20877 '181Cl 4 .. 5 879 001 C3 2 .. 4 879 477 C93 11 ..23 879 582 CI 1 ..20877 482 Cl 4 .. 5 IH9 001 C3 2 .. 6 879 482 Cl 10 .. 9 879 583 Cl 1 ..20877 483 Cl 4 .. 5 879 001 C3 2 .. 7 879 482 C2 10 .. 9 879 585 CI 1 ..20877 491 Cl 13 .. 6 87'.1020 C91 11 ..31 879 483 CI 10 .. 10 879 592 CI I ..20877 586 Cl 14 ..10 879 020 C91 14 .. 7 879 '184Cl 10 .. 10 879 599 CI 2 .. 15877 601 Cl 2 ..13 879 021 Cl II ..31 879 484 Cl 10 .. 12 879 600 Cl 2 ..13877 601 CI 2 .. 16 879 022 Cl 11 ..31 879 485 Cl 10 .. 10 879 601 CI 9 .. 3877 601 CI 2 .. 17 879 028 Cl 11 ..31 879 486 Cl 10 .. 10 879 602 CI 9 .. 2877 604 Cl 10 ..10 879 029 C3 11 ..31 879 487 Cl 10 .. 10 879 602 Cl 9 .. 4877 604 Cl 10 .. 12 879 030 C3 11 ..31 879 488 C1 10 .. 10 879 602 Cl 9 .. "877 638 CI 11 .. 4 879 034 Cl 14 ..94 879 491 Cl 11 .. 11 879 606 CI 9 .. 2877 641 Cl 11 .. 4 1179046 Cl 9 .. 2 879 496 Cl 11 .. 11 879 606 Cl 9 .. 5877 642 CI 11 .. 4 679 046 Cl 9 .. 4 879 502 C92 11 .. 11 879 606 CI 9 .. 7877 643 Cl 11 .. 1+ tH9 046 Cl 9 .. 6 879 506 CI 10 .. 16 &79 612 Cl 10 .. 4877 644 Cl II .. 4 1:179047 C91 9 .. 2 A79 506 Cl 10 ..20 879 614 CI 10 .. 3877 691 CI 11 .. 6 879 047 C91 9 .. 4 879 507 Cl 10 .. 16 879 617 CI 10 .. 3877 691 Cl 11 .. 9 1!79047 C91 9 .. 6 879 507 C2 10 .. 16 879 618 Cl 10 .. 3877 756 Cl 10 ..21 879 050 C2 6 .. 4 879 507 C2 10 ..20 879 619 Cl 10 .. 3877 811 Cl II ..II 1!79086 CI 9 .. 2 879 510 CI 10 .. IS 879 622 CI 2 .. 3877 821+CI 11 .. II 879 086 CI 9 .. 4 879 514 CI 10 .. 9 879 622 CI 2 .. 5877 825 C2 II ..11 1:179086 Cl 9 .. 6 879 !:i15CI 10 .. 16 879 623 CI 2 .. 3877 826 C4 II .. II &79 100 C91 9 .. 2 879 515 CI 10 .. 19 879 623 CI 2 .. 5877 927 Cl 14 ..93 879 100 C91 9 .. 4 879 516 CI 10 .. II, 879 62& Cl 2 .. 3877 949 C2 10 .. 9 d79 100 C91 9 .. 6 879 516 Cl 10 ..20 879 626 Cl 2 .. 5877 949 C2 10 ..10 1179203 Cl 11 .. 12 879 520 Cl 10 .. 16 879 &31 CI 11 .. 12877 91+9C2 10 ..II 879 274 Cl 10 .. IS 879 520 Cl 10 ..20 879 633 C11 1 .. 9877 949 C2 10 ..12 879 274 Cl 10 ..20 1;79521 CI 10 .. 16 879 &31;Cl 2 ..19877 949 C2 10 ..15 879 274 Cl 11 .. 5 879 521 CI 10 ..20 879 640 Cl 12 .. 3877 949 C2 10 ..19 879 274 Cl 11 .. 8 879 522 Cl 10 .. 17 879 640 Cl 12 .. 8877 950 Cl 14 ..63 879 275 CI 10 ..15 879 522 CI 10 ..20 S79 61+0Cl 12 .. IS878 068 Cl II ..18 879 275 Cl 10 ..20 879 523 Cl 10 .. 17 879 640 Cl 12 ..20878 147 Cl 11 .. 13 879 275 CI II .. 5 879 524 CI 10 .. 17 1:179640 CI 12 ..29878 148 Cl 11 ..18 879 275 CI 11 .. 8 879 525 C2 10 .. 16 879 640 Cl 12 ..34878 150 C2 II ..18 879 270 C91 II ..26 1;79525 C2 10 .. 19 879 645 CI 9 ..10878 157 Cl 11 .. 18 879 277 Cl1 9 .. 13 879 52b (;2 10 .. 16 879 f-46Cl 9 ..10878 158 C3 11 ..17 1:179278 Cl 9 .. 13 879 526 C2 10 .. 19 819 649 Cl I .. 7878 159 C3 II ..18 fJ79281 Cl 9 .. 13 879 527 Cl 10 .. 16 879 &50 Cl 1 .. 1878 164 Cl 10 .. 3 879 282 Cl1 9 ..13 879 527 (;1 10 .. 19 879 651 Cl 12 .. 3878 169 C91 II .. 13 679 287 C92 11 .. 5 679 528 Cl 10 .. 16 879 &51 (;1 12 .. 8878 169 C91 11 ..18 879 287 C93 11 .. 5 879 528 (;1 10 .. 19 879 652 Cl 12 ..IS878 202 Cl 13 ..27 1179290 CI 13 .. 4 879 529 Cl 10 .. 15 879 652 CI 12 ..20878 206 CI 13 ..25 879 290 Cl 13 .. 7 879 529 Cl 10 .. 16 879 653 CI 12 .. 3878 206 Cl 13 ..27 879 297 C11 9 .. 9 879 529 Cl 10 ..20 1179653 Cl 12 .. 7878 341 Cl 11 .. 2 879 297 C11 9 .. 11 879 530 CI 10 .. 16 Fl79653 CI 12 ..15878 344 Cl 13 .. 4 879 298 Cll 9 .. 9 879 530 Cl 10 ..20 87c;,653 Cl 12 .. 19876 385 Cl 11 ..18 t:l79298 Cll \I .. 11 879 531 Cl 10 .. 16 879 653 Cl 12 ..29878 385 Cl II .. 19 1179361 Cl 1 .. 1+ 879 531 Cl 10 ..20 879 653 Cl 12 ..33878 386 CI 11 ..22 IH9 375 Cl II .. 12 819 532 CI 10 .. 16 879 655 Cl 2 ..13878 1+40C2 11 ..22 1:179377 CI 1 .. 3 879 532 CI 10 .. 19 879 656 Cl 2 ..13878 '141C3 11 ..21 879 393 C2 9 .. 15 879 533 CI 10 .. 15 879 659 Cll 1 .. 9878 41+2Cl II ..21 879 396 CI 9 .. 15 tH9 533 Cl 10 .. 19 879 6&2 C91 14 ..33878 1+43C3 11 ..22 b7'1 398 Cl 9 ..IS 879 531+Cl 10 .. IS 879 &63 Cl 1 .. 11878 445 Cl 11 ..22 879 1+00C92 8 .. 3 879 535 Cl 10 .. 15 879 670 CI 9 .. 5878 447 Cl 1 ..21 879 1+01C2 9 .. 15 879 535 (;1 10 .. 19 879 &71 C91 \I .. 3878 448 C91 1 ..22 879 408 C92 2 ..26 879 53l'>Cl 9 .. 9 879 679 C92 III.. J878 450 Cl 1 ..22 879 410 CI 1 .. It! 819 530 Cl 9 .. 11 879 687 CI 9 .. !l878 455 Cl 2 .. 15 879 412 Cl 1 ..12 879 537 Cl 2 .. 4 879 713 Cl 12 .. J878 588 C92 3 .. 3 619 413 CI 1 ..12 879 51+11Cl I .. 4 1'179713 Cl 12 .. 8878 594 Cl 4 .. 4 &79 1+15Cl 13 .. 7 679 555 Cl 1 .. 13 879 713 Cl 12 - 1187e 595 C91 'I .. 2 tH9 415 Cl 13 .. IS 879 5&0 Cl 1 .. II 879 713 CI 12 .. 11>8711596 C92 4 .. 11 1179415 Cl 13 ..22 879 561 Cl 1 .. 11 879 713 Cl 12 ..20878 597 Cl 1+..11 879 1+10CI 2 .. 1+ 879 562 Cl 1 ..13 879 756 CI 10 .. 3878 604 C93 6 ..17 <179416 CI 2 .. 6 879 566 C2 1 .. 10 879 757 Cl 10 - 4878 60S C93 6 ..17 879 416 C2 2 .. 6 879 568 C2 I .. 10 879 780 Cl 9 .. 5878 606 Cl 6 .. 7 1:179418 C91 13 ..28 879 569 C91 2 .. 19 879 781 C3 10 .. 4878 607 C93 o .. 2 879 41A C92 13 ..28 879 569 C91 2 .. 21 1179781 C3 10 .. 7878 613 C94 & .. 2 1:1711419 C91 13 ..28 879 569 C91 2 .. 23 879 79. C91 2 ..32878 614 C91 6 .. 15 879 420 C91 13 .. II 879 571 Cl 2 .. 19 &79 791 Cl 9 .. &878 615 C91 6 .. 11 tl79420 C91 13 .. 12 879 571 Cl 2 .. 21 879 IlI1 CI 9 .. 8879 632 C2 1 ..22 tl79420 C91 13 ..20 879 573 Cl 1 ..20 1-179&.7 CI I ..18

18 PRINTED IN UNITED STATESOF AMERICA



NUMERICAL INDEX
'ART PART PART PART

NUMBER PAGENo, NUMBER PAGENo, NUMBER PAGENo, NUMBER PAGE No,

879 856 C2 2 - 40 881 787 CI 11 ..28 1:182525 C91 3 .. 3 883 281 Cl 3 .. 4
819 858 Cl 2 ..40 d81 18d Cl 11 ..28 882 536 Cl I - 13 HR3 413 C91 b .. 6
879 908 C92 4 .. 3 1:181189 CI 11 ..27 882 ')39C91 14 ..55 883 421 Cl 2 ..32
979 931 C2 6 .. 4 d81 190 Cl 11 ..27 1:182621 Cl 11 ..31 1183422 Cl 12 .. 4
819 941 Cl 9 .. IS d81 791 Cl 1l ..28 BII2621 Cl 14 .. 8 8S3 422 Cl 12 .. 16
879 943 Cll 1 .. 3 881 192 Cl 11 ..28 882 b28 C3 14 .. 8 883 422 Cl 12 ..20
890 039 Cl 4 ..31 1:191793 Cl 11 ..27 882 629 C2 14 .. 1 8R3 422 C1 12 • 24
880 040 C11 4 • 37 881 842 C1 11 ..28 882 633 C2 1l ..31 883 4('2C1 12 ..3CJ
8AO 045 C1 4 ..37 881 854 C1 8 • 3 HA2 633 C2 14 .. 8 883 422 C1 12 ..34
8AO 045 C1 4 ..,19 8Al 855 Cl 1:1.. 3 882 b3b C92 12 ..40 8f13425 C1 14 ..41
880 050 C1 4 ..37 881 857 C91 a .. 3 882 683 Cl 11 ..11 883 4"10C1 111 ..40
880 051 C1 4 ..37 8~1 859 C1 8 .. 3 882 b83 C2 II'.. 12 R93 430 Cl 1... 3.
880 133 Cl 9 .. 10 881 862 C91 .. .. 3 882 fo90Cl 11 • 11 883 437 Cl lit • 41
880 133 C1 9 .. 12 881 867 Cl 8 .. 3 882 7110C1 12 .. 3 883 SIlO C91 14 .. 2
880 307 C91 2 .. 12 RBI 901:1C91 5 .. 3 81:12790 Cl 12 .. 7 883 5.b C91 111 ..40
880 467 Cl 1 .. 3 881 9011C91 5 .. 5 882 790 el 12 .. 11 883 slOe C91 14 ..40
880 468 Cl 1 ..20 881 908 C91 5 .. 6 BB2 7110C1 12 • 15 883 553 C1 II .. 11
880 521 C2 I .. 13 H81 932 C1 4 .. 4 882 190 C1 12 .. 19 883 152 C1 2 ..32
880 522 C2 1 .. 13 d8Z 021 C91 14 ..55 !l82 790 Cl 12 ..23 883 19" CI 1 .. 4
B80 523 C3 1 .. 13 882 02R C92 14 - 57 1:11'12190 C1 12 ..29 883 796 Cl 11 ..20
1:180524 C3 1 .. 13 882 029 C2 14 ..43 882 790 Cl 12 ..37 883 861 Cl lit ..43
880 525 Cl 1 .. 13 ri82 034 Cl 6 .. 11 BB2 827 Cl 12 .. 3 883 862 Cl 14 ..44
880 526 Cl 1 • 13 882 034 Cl 6 .. 15 882 1121Cl 12 .. 8 883 863 Cll 14 ..44
1180527 Cl 1 .. 13 882 049 C2 II .. 5 882 827 Cl 12 .. 15 883 864 Cll 9 .. 13
880 528 Cll 1 .. 13 1182 075 Cl1 14 .. 7 8A2 827 Cl 12 ..20 883 865 Cll 9 .. 13
ABO 529 Cl 1 • 13 882 095 Cl 11 ..28 882 1133Cl 2 - 3 883 894 Cl 9 .. 11
880 550 C94 1 ..13 882 106 Cl 11 ..26 882 8311(;1 3 .. 4 883 904 Cl 6 • 11
880 594 C2 6 • 2 a82 lOb Cl 11 - 27 882 845 C91 11 - 29 883 90S Cl 6 .. 11
880 b05 C91 4 .. 4 882 126 Cl 11 • 23 882 902 Cl 12 .. 4 8B3 906 C91 6 .. 12
880 605 C91 4 • 5 882 127 Cl 11 ..23 882 902 Cl 12 .. 8 893 907 C91 6 .. 11
880 730 Cl 2 • 4 882 128 Cl 11 • 23 1182 902 Cl 12 .. 12 a83 919 Cl 6 ..12
880 730 Cl 2 • 6 882 21b Cl 11 • 11 682 902 Cl 12 • 16 883 919 Cl 6 ..16
1180867 C91 1 .. 2 882 286 C91 4 .. 7 882 902 '1 12 ..20 883 920 Cl 14 ..44
880 987 Cl 4 .. 4 HAl 334 Cl 9 - 13 8R2 902 Cl 12 ..24 B83 921 Cl 14 - 4't
880 993 C92 1 • 27 tl82 364 Cl 9 ..13 !l82 902 Cl 12 ..30 884 313 C92 2 .. 7
880 99. Cl 4 • 4 882 375 Cl 1 .. 13 ElBe!902 Cl 12 ..34 8B4 336 Cl 3 .. 4
1:180994 Cl 4 - 5 882 424 C93 1 .. 16 882 902 Cl 12 ..39 884 413 Cl 4 .. 3
881 07B C91 4 .. 6 118242!>C91 1 .. 15 882 903 Cl lZ .. 4 884 413 Cll 4 .. 3
881 079 C91 4 .. 6 882 421 Cl 9 .. IS 882 1103Cl 12 - 8 IlB4463 C2 1 .. 9
881 112 Cl 1 .. 6 882 434 C1 3 .. 4 B82 903 Cl 12 .. 16 884 564 Cl 12 .. 7
881 112 C1 1 • 9 &82 435 Cl 3 • 3 882 903 Cl 12 • 20 884 564 Cl 12 .. 19
881 114 Cl 1 • 6 !l82436 Cl 3 .. • 882 903 Cl 12 ..30 A84 564 Cl 12 ..33
881 114 Cl 11 • 9 882 437 Cl 3 .. 4 882 903 Cl 12 ..34 884 SAO e1 11 .. 4
881 302 C11 1 .. 9 8B2 438 Cl 3 • 3 882 904 Cl 12 - 4 884 581 Cl 11 • 4
881 307 Cl 4 ..48 1;82 439 Cl 3 .. 4 B82 904 Cl I? .. 8 1:184582 Cl 11 .. 4
881 307 Cl 4 ..52 1182440 Cl 3 .. 4 B82 904 Cl 12 .. 16 884 583 Cl 11 .. 4
881 308 Cl 4 • 48 882 441 Cl 3 .. 4 882 90. Cl 12 ..20 884 5B4 Cl 11 .. 4
A81 308 Cl 4 • 52 1182442 C1 3 .. 4 882 904 Cl 12 ..30 fl845B5 Cl 11 ..27
R81 367 Cl 9 .. 16 882 444 C2 3 .. 3 882 90. Cl 12 ..34 884 616 Cl 2 ..32
8Bl 548 C91 8 • 4 1182445 Cl 3 .. 3 882 910 Cl 1 .. 16 884 617 C1 2 ..32
881 548 C92 8 .. 4 882 446 Cl 3 .. 3 S82 947 C91 14 ..•3 884 618 Cl 2 ..32
881 561 C91 1 • 24 1182447 Cl 3 .. 3 882 952 Cl 14 ..43 884 b?2 Cl 2 - 7
881 562 Cll 1 ..24 1182448 Cl 3 • 4 882 956 Cl 14 ..44 BB4 631 Cl 10 .. 15
ABI 597 C91 4 • 14 tl82449 Cl 3 .. 4 882 961 C2 14 • 44 884 631 Cl 10 - 19
881 631 Cl 9 • 2 882 450 e91 3 .. • 882 962 C2 14 ..44 884 633 Cl 2 .. 16
881 631 Cl 9 • 4 1182 451 Cl 3 .. 4 882 963 C92 11 .. 8 884 634 Cl 2 .. 16
881 631 C1 9 .. 7 1182452 C92 11 .. 4 882 9b3 C93 11 - 8 884 b35 el 10 - 9
881 638 C1 3 .. 4 1:182453 Cl 3 .. 3 883 028 C3 12 .. 3 884 b36 Cl 2 ..31
881 638 CI 3 • 12 882 454 Cl 3 • 3 883 02B C3 12 .. 7 884 63& Cl 2 ..23
881 757 Cl 1 • 26 IIA2455 Cl 3 • 3 1183 02B C3 12 .. 1!!J 884 b3A Cl 2 ..2S
881 758 Cl 1 • 28 882 456 Cl 3 .. 3 983 028 C3 12 .. 19 884 639 Cl 2 • 23
881 759 Cl 1 ..27 88'2451 Cl 3 .. 4 883 028 C3 12 ..29 884 639 Cl 2 ..25
881 762 Cl 1 • 26 882 458 Cl 3 .. 4 B83 02& C3 12 ..33 88. b40 Cl 10 .. 15
881 763 Cl 1 ..26 882 4511Cl1 3 .. 4 883 064 CIIl 1 .. IS 884 bIOI (;1 10 .. 3
881 76S CI 1 • 26 882 460 Cl 3 .. 4 883 Ob5 Cl 1 .. IS 88110 642 Cl 10 .. 3
881 766 Cl ~1 ..26 882 461 CI 3 .. 4 S8J 096 C2 2 .. 12 884 1043 Cl 10 .. 4
881 176 CI 1 • 27 882 462 Cl 3 .. 4 8113 156 C91 11 ..28 884 b43 Cl 1(1.. 8
881 777 Cl 1 • 27 882 464 C1 3 • 4 B83 170 C91 11 ..29 8B4 644 Cl 10 • 4
881 778 Cl 1 ..28 882 46S Cl 3 .. 3 883 177 Cl 1... 48 884 644 Cl 10 .. 7
881 779 Cl 1 • 27 882 467 Cl 3 .. 4 883 177 Cl lit .. SO 884 64S Cl 10 • 3
881 180 Cl 1 • 28 882 469 Cl 3 .. 4 883 117 C1 1,...52 884 64b c1 10 .. 3
881 781 Cl 1 ..28 1:182504 C91 3 .. 3 883 178 C2 14 .. 8 884 64B CI 2 ..31
881 781 C2 1 • 28 882 515 Cl 3 • J 883 IBI '91 14 .. 8 884 b49 Cl 2 ..23
881 782 C91 1 - 27 fl82520 Cl 11 ..28 883 276 C91 1... 6 IlB4649 Cl 2 ..25
881 786 Cl 1 • 27 b82 524 C91 3 .. 4 883 217 C2 11 - 18 tlIl4650 Cl 2 ..28

PRINTED IN UNITED STATESOF AMERICA 19



NUMERICAL INDEX
PART PART PART PART

&lMB£B ~ .IIIUMlIEB 2AGUIo IIIJJMSE.a J!AGU>Io. ~ !'AGEN<>.

8a. bSl C1 2 • 8 B8!; 310 C1 12 • 7 886 268 C1 14 - 19 887 516 c'1 III - 71
884 6SZ CZ 9 • 7 d85 310 C1 1Z • 15 886 269 C92 14 - IS 887 529 C1 - . 6
884 6S4 Cl 2 • 31 885 310 C1 12 - 19 886 269 C92 14 - 19 887 567 C91 11 • 18
8h 658 C91 2 - 12 685 310 Cl 12 • 26 886 270 C1 14 - 12 887 567 C91 11 • 19
884 659 C91 Z • 28 885 310 C1 12 • 29 886 270 C2 14 - 19 !I!l7650 C1 1- - 12
884 660 C1 10 - 3 BAS 310 C1 12 • 33 886 271 C2 14- 12 887 61j0 Cl 14 - 16
884 678 C2 1 - 11 IIB5 311 C2 12 • 7 886 271 C3 14 • 19 887 650 C1 14- 19
884 702 Cl 11 • 27 885 311 C2 12 • 19 886 273 C91 14 - 11 B87 650 C1 I- - 21
884 704 C91 8 • 4 ti8S 311 C2 12 • 33 886 284 C1 14 - 55 887 '113 C1 2 - 29
884 705 C1 8 - 4 885 321 C3 1 - 4 886 285 Cl III - 55 887 .,55 C1 III • 51
884 706 C91 S - 5 885 3i8 C1 12 • 34 a86 286 Cl 14 - 55 887 156 Cl III • 57
884 707 C91 8 - 5 885 329 C1 12- 8 886 286 Cl 14 - 57 887 757 Cl lit - 57
884 708 Cl 8 - 4 885 330 Cl 12 - ZO 886 287 C1 14 - 55 887 1511 C91 14 - 51
884 710 C91 8 - 5 885 333 Cl 1 - 13 886 288 Cl 14 - 55 887 759 C1 14 - 57
884 730 Cl 9 - 7 885 342 C91 14 - 35 886 289 Cl 14 - !)S tl87 760 C1 1 - 15
884 731 C1 12 - 24 885 352 C1 13 - 1 886 290 Cl 14 - 55 881 760 Cl 14 - 57
884 732 Cl 12 - 24 885 50S Cl 1 - 4 886 291 C1 1_ - 55 887 824 Cl I. - !:>7
884 132 Cl 1Z - 29 885 518 C1 14 - 40 886 292 Cl 14 - 55 88'7 872 C93 14 - 2
884 732 Cl 12 - 34 H85 535 Cl 1 - 4 886 293 Cl 14 - 55 887 873 C93 111- 2
884 732 C1 12 - 38 885 622 Cl 12 - 3 886 294 C1 14 - 55 887 8h C93 14 - 2
884 733 Cl 12 - 29 885 622 Cl 12 • 8 88b 295 Cl 14 • 55 887 877 Cl 1 - 7
884 733 C1 12 - 34 b8S 622 Cl 12 • 20 tl8b 29b C91 14 - 55 887 878 C3 1 - 7
894 734 Cl 12 - 29 885 623 C1 12 • 15 886 i!97 Cl 14 - 55 887 9lob C91 3 - 4
8811 734 C1 12 - 34 8B5 031 C2 6 - 7 886 299 C1 lit - 55 887 967 C9o: 3 - 3
884 742 C91 14 - - d8S 648 C91 14 - l4 d86 300 C1 14 - 55 888 011 C91 8 - 6
884 748 C1 11 - 27 d85 b62 C1 14 - 37 886 301 C91 lit - 55 888 012 Cl 8 - 6
884 7S3 Cl II - 21 tl85 662 Cl 14 - 39 886 302 Cl lit - 55 888 013 Cl 8 - 6
884 781 C91 2 - 19 885 663 CI 14 - 37 886 303 CI 14 - 55 88& 036 C91 14 - 12
884 781 C91 2 - 21 tHI5 b63 Cl 14 - 39 88b 304 Cl lit - 55 888 036 C91 14 - 19
884 781 C91 2 - 23 FIR!>b67 Cl 14 - 39 886 349 C1 14 - 59 A8A 019 C91 14 - 51
884 781 C91 2 - 2S 88!> b68 Cl 14 - 37 886 353 C2 14 - 59 888 131 C2 11 - 31
,884 tl55 C1 11 - 28 !l85 669 Cl 14 - 37 88b 459 Cl 10 - 16 888 171 CI lit - 19
884 859 C2 1 - 19 885 610 Cl 14 - 37 886 1159 CI 10 - 20 888 172 CI 14 - 79
884 866 C91 14- 34 885 670 Cl 14 - 39 886 1159 C1 14 - 44 1188 173 Cl ltt - 79
884 867 Cl 11 - 23 685 671 ci 14 • 37 886 1162 Cl 2 - 4 888 187 Cl 2 - 9
884 869 Cl 2 - 32 985 671 ci 14 - 39 88b 481 C1 2 - 3 888 187 Cl 14 - 73
884 812 Cl 2 • 21 885 671 ci l't - 37 88b 4tll C1 2 - 5 888 203 Cl 14 - 13
884 872 Cl 2 - 31 885 681 C2 14 - 38 tlS6 4t11 C1 2 - 9 BRB 37!> CI 1 - 3
884 A73 Cl 8 - 6 8A5 682 C2 lit- 38 88b 494 Cl 14 - 55 A8B 41h C1 14 • 33
8A4 875 Cl 8 • 6 885 11.! ci I - 3 886 495 Cl I- - 55 888 !>52 Cl 1 - II
884 879 Cl 11 - 28 885 714 ci 14 • 12 886 b33 C4 9 • 15 888 552 CI lit - 41
884 928 C2 9 - 10 885 775 C91 14 - 15 886 634 C2 9 - 15 688 723 C1 :2 - HI
884 930 Cl 9 - 10 88S 806 C1 12 - 3 886 729 CI 12 - 25 886 750 C91 11 - 2
884 930 C1 9 - 12 885 806 Cl 12 • 7 886 855 Cl 9 - 12 888 751 C91 II - 2
884 959 C91 11 - 4 885 80b Cl 12 - IS 886 819 C91 13 - 29 888 159 Cl 2 - 9
885 020 C91 14 - 32 88S 806 Cl 12 - 19 88h 880 CI 13 - 28 888 75& Cl 111- 13
685 036 C91 12 - 3 885 806 Cl 12 - 29 8B6 894 C92 6 - '17 888 flOI CI 11 - 26
885 036 C91 12 - 7 d85 806 CI 12 - 33 886 895 C92 6 - 17 aAA 82b Cl 1_ - 13
885 036 C91 12 - IS tl85 992 Cl 1 - 19 886 896 C91 6 - 11 888 827 C1 14 - 13
885 036 C91 12 - 19 88b 000 C1 2 - 9 886 891 Cl 6 - 17 888 827 CI 1- - 16
885 036 C91 12 - 29 tl8b 004 CI 2 - 8 88b 899 Cl 6 - 11 888 827 Cl I- - 21
885 036 C91 12 - 33 !lab 016 CI 2 - 12 886 934 CI 4 - a 888 fl28 C1 1_ - 12
88S 141 CI 12 - 11 d8b 017 C92 2 - 12 88b 934 Cl 4 - 10 888 828 Cl III - 13
885 141 CI 12 - 23 88& 018 CI 2 - 12 886 934 C1 4 • 12 888 H69 C1 14 - 74
885 141 Cl 12 - 37 886 244 CI 14 - 5 887 096 C92 14 - 1- 888 (;71 Cl 111• 12
885 142 C2 12 - 11 686 254 "1 14 - 12 887 096 C92 1_ - 15 888 IH2 Cl I_ - 73
885 142 C2 12 - 23 886 254 Cl 14 - 19 887 lSI C91 1_ - 11 888 873 C2 I - II
885 142 CZ 12 - 31 886 255 Cl 1_ - 12 881 169 C91 111- 11 88t1 IH1 Cl 14 - 60
885 151 C2 2 - 6 886 255 Cl 14 - 19 881 178 Cl 11 - 4 888 8AS C1 lit • 60
88S 265 C93 4 - 2 886 Z5S Cl 14 • 20 887 119 Cl 11 - 4 988 889 Cl I_ • 60
885 306 Cl 13 - 6 886 256 C92 14 - 17 887 283 Cl 14 - 12 888 "'II!(,1 14 - b3
885 30& Cl 13 - IS 88b 257 Cl 14 - 11 887 283 Cl 14 - 19 88b 928 Cl lit - 63885 306 Cl 13 - 22 !lBb 258 C2 14 • 17 81H 322 Cl 9 - 5 8!l1i929 C1 lit - 63885 308 Cl 12 - 7 d8b 259 Cl 14 - 12 881 323 CI 9 • 5 888 930 C1 lit - 63885 308 Cl 12 - 19 S86 259 C2 14 - 16 tl87 324 CI 9 - 5 fleA 931 C91 14 - b3885 308 Cl 12 - 25 886 259 C2 14 • 21 887 32!>Cl 9 - 5 888 '>138C'>II 14 - 61885 308 Cl 12 • 33 88b 260 C92 14 - 14 881 32t1CI 9 - 5 88R 939 Cl lit - 61885 309 CI 12 - 3 886 2&1 Cl 14 - 12 887 1186 C1 14 - 75 888 940 Cl 14 - 61A85 309 Cl 12 - 1 886 2&1 Cl 14 - 19 887 1187 C91 14 - 79 88k 941 C1 14 - bJ885 309 Cl 12- 15 d86 264 C92 14 - 14 887 1189 Cl 14- 15 &88 9-2 CI 14 - 6088S 309 Cl 12 - 19 88& 265 C1 14 - 47 887 490 Cl 14 - 75 888 94b C1 lit - b2885 309 Cl 12 - 25 &86 265 Cl 14 - 49 887 491 CI I - II 888 947 C1 1_ - 62885 309 CI 12 - 29 88& 266 C2 14 - 12 881 493 Cl 1 - 3 8A8 950 C2 h885 309 Cl 12 - 33 tl86 266 C2 - 6014 - 13 881 494 C91 14 - 71 888 951 C2 1...885 310 C1 12 - 3 1186 268 Cl 14 - 12 60

887 51!) C1 14 - 2 BeH 95~ C2 lit • t>3

20 PRINTEDINUNITEDSTATESOF AMERICA



NUMERICAL INDEX
PART PART PART PART

NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGE No.

888 954 C1 14 • 61 s90 4e6 CI 2 • 27 891 628 C1 13 • 4Z 891 873 Cl 10 - IS
888 976 Cl 12 • 4 890 486 Cl 2 • 29 891 629 Cl 13 - 37 A'll871+ CI 10 - II
888 976 CI 12 - 8 890 487 CI 2 - 26 891 629 Cl 13 - 41 891 874 C2 10 - 11
888 976 Cl 12 • 12 890 487 Cl 2 • 28 891 631 C91 13 - 37 891 875 Cl 10 - 11
888 976 Cl 12 • 16 890 487 Cl 2 • 30 891 631 C91 13 - 42 891 876 CI 10 • IS
888 976 Cl 12 - 20 890 488 CI 1 • 5 891 687 C91 14 - 21 1191876 CI 10 - 19
888 976 Cl 12 - 24 890 495 Cl 11 - 10 f:!91688 C2 14- 19 891 871!CI 13 - 14
888 976 Cl 12 • 30 890 535 Cl 1'1 • 79 1191689 C2 14 - 19 891 878 Cl 13 - 22
888 976 Cl 12 • 34 890 S42 Cl 12 • 11 891 751 Cl 14 • 19 891 879 C2 13 • 14
888 976 CI 12 • 38 R90 542 CI 12 ..23 891 759 Cl 14 - 16 891 879 C2 13 - 22
889 089 Cl 14 • 61 890 542 Cl 12 • 37 891 759.Cl 14 - 21 891 880 Cl 13 - 12
R89 090 Cl 14 • 60 890 551 C92 3 • 3 891 760 Cl 14 - 16 891 884 Cl 10 - 17
889 165 Cl 14 - 58 690 552 C91 3 • 3 891 760 Cl 14 - 19 891 884 Cl 10 - 20
889 166 Cl 14 • 58 890 617 Cl 11 - 6 891 760 CI 14 - 21 891 8B5 Cl 10 - 17
889 223 Cl 11 • 10 890 618 CI II - 6 891 761 Cl 14 - 16 891 885 cl 10 - 20889 224 CI 11 - 5 890 bl8 Cl 11 - 10 891 761 Cl 14 - 19 891 1:1116C92 11 - II
889 224 C1 11 - 8 890 623 C94 6 - 2 891 H'I CI 14 - 21 891 887 C2 II - 11
889 249 C91 14 - 60 890 624 C94 6 - 2 891 762 Cl 14 - 16 891 891 Cl 9 - I!>
889 250 C91 14- 60 890 625 C91 6 - 15 1191 762 Cl 1. - 20 89! &92 C91 11 - Z
889 555 Cl 6 - 12 890 626 C91 6 - 11 891 762 Cl 14 - 21 11911193C1 12 - 23
889 561 Cl 12 • 25 890 633 Cl 11 • 6 1191763 Cl 14 - 16 fl91894 C1 12 • 23
8S9 570 Cl 1. - 9 890 678 Cl 12 - 4 891 763 Cl 14 - 20 891 922 Cl 10 - 12
889 570 CI 14 - 93 890 678 Cl 12 - 8 1:191763 C1 14 - 21 892 031 C1 1(J- 17
889 757 Cl 1 - 19 890 678 Cl 12 - 16 1:191764 C1 14 - 16 1192 031 C1 12 - 37
889 793 C91 13 - 8 890 678 Cl 12 • 20 891 764 CI 14 - 20 892 033 C1 10 - 12
889 794 Cl 13 - 4 890 678 Cl 12 - 30 891 764 Cl 14 - 21 892 036 C91 14 - 15
889 795 Cl 1 - 4 1:190678 CI 12 - 34 891 765 Cl 14 - 16 892 036 C91 14 - 21
889 820 CI 14 - 62 t!90700 C91 2 - 7 891 76";Cl 14 - 19 892 037 C2 14 - 20
889 868 Cl 14 - 13 890 708 C2 12 - 38 891 765 Cl 14 - 21 892 038 CI 14 - 20
889 872 C91 14 - 15 890 709 CI 12 - 37 891 766 CI 14 - 16 892 070 C91 3 - 5
889 872 C91 14 - 22 890 709 C2 12 - 11 891 766 CI I. - 19 892 104 C1 I..- 11>
889 955 Cl 2 - 7 890 709 C2 12 • 23 891 766 Cl 14- 21 892 104 Cl 14 - 20889 955 Cl 2 - 10 890 710 C3 12 - 11 891 767 CI 14 - 16 892 10. C1 14 • 21
889 956 Cl 2 • 7 890 765 CI 10 - 4 891 767 CI 14 - 21 892 130 CI 14 - 47
889 956 Cl 2 - 10 890 766 Cl 10 - 3 891 768 CI 14 - 16 892 130 CI 14 - SO
890 062 C93 13 • 9 890 766 CI 10 - 7 891 768 Cl 14 - 21 892 366 C92 1 - 2
1190 156 C91 14 - 13 890 768 Cl 9 - 11 891 769 Cl 111- If, 892 440 CI 1 - 10
890 157 C91 14 • 13 890 910 Cl 11 - 22 891 769 Cl 14 - 21 892 441 C1 1 - II
A90 210 Cl 13 • 4 890 911 Cl 11 - 22 891 770 Cl 14 - 16 892 510 Cl 11 - 27
890 211 ci 13 • 4 890 912 CI 11 - 22 891 710 Cl 14 - 21 892 620 Cl 3 • 5
890 228 Cl 1 - 10 890 913 C91 11 - 22 8.91772 CI 14 - 16 892 652 CI 1 - 5
890 229 CI 1 - 10 890 924 Cl 1 - 19 891 772 Cl 14 - 19 892 692 C1 11 - 12
A90 231 Cl 1 • 5 890 95...Cl 12 - 41 891 712 CI 1. - 21 892 693 Cl 12 - 241190231 CI 14 - 93 890 978 C91 14 - 43 891 713 CI 111 .. 16 89Z 694 CI 12 - 24
890 285 C2 1 - 17 890 979 Cl 2 - 19 891 773 CI 14 - 19 892 695 C2 12 • 23
890 294 CI 1 - 6 890 979 Cl 2 - 21 891 773 CI 14 - 21 89Z 75. CI 10 - 16
890 294 Cl 11 - 20 890 979 Cl 2 - 23 891 778 C91 I - 15 892 828 CI 6 - 12
890 295 Cl I • 6 890 979 C1 2 - 25 891 793 CI 14 - 16 892 828 CI I> • 16
890 295 CI 1 • 10 891 190 CI 12 - 38 891 193 Cl 14 - 20 1192887 CI II - 1:1
890 300 Cl 1 • 20 891 201 C91 14 • 70 891 793 Cl 14 • 21 892 889 C94 4 - 2
890 301 C91 14 • 13 891 275 C91 14 - 34 891 801 Cl 14 - 19 892 893 Cl 14 - 20
890 302 CI 14 - 13 891 27& CI 14 - 34 891 802 Cl 14 - 20 892 949 "I 14 - 19
890 334 Cl 14 - 77 891 300 CI 10 - 21 891 1:103Cl 14 - 20 892 950 C91 3 - 5
890 335 Cl 14 - 77 891 331>Cl 14 - 78 891 805 C91 14 - 57 892 951 CI 1. - 57
890 336 Cl 14- 76 891 337 CI 14 - 77 891 806 Cl 14 - 20 892 957 CI 9 - 13
890 337 CI 14 • 77 891 387 C2 2 - 32 891 807 C92 14 - 21 1192957 CI 14 - 44
890 355 CI 14 • 20 891 420 Cl 2 - 19 891 808 C92 14 - 21 893 009 Cl 4 .. 2
890 362 C2 I - 3 891 420 Cl 2 • 21 891 809 CI 14 - 2() H93 272 C2 11 - 31
890 367 Cl 14 ..20 891 420 CI 2 ..23 891 1130CI 14 - 1>0 893 273 CI 14 - 93
890 376 C91 14 • 17 891 495 Cl 11 - 12 891 831 CI 2 - 4 893 275 C91 11 - 31
890 377 Cl 14 • 20 891 496 C91 11 - 29 891 831 CI 2 - 6 893 277 C93 11 - 31
890 378 Cl 14. 20 1:191511 C91 1 - 3 891 837 C91 II - 15 893 277 C93 14 - 93
890 398 Cl 1 - 14 891 530 CI 1 • 4 891 838 C91 II .. 15 893 301 CI 14 ..94
890 399 C2 I • 14 1191537 Cl II • 18 891 839 C91 1 • 9 893 313 CI III .."4
890 400 C2 1 • 14 891 538 CI 11 - 18 891 841 CI 14 - 20 893 331 CI 10 - 21
890 423 CI 10 - 3 1:191539 CI 11 - 16 891 842 Cl 14 - 20 893 372 CI 10 - 21
890 423 Cl 10 • 1 891 539 CI 11 - 18 891 84. C91 14 - 3 893 503 CI 1 • 3
890 424 C91 2 - 26 1:191540 C91 11 - 18 891 864 Cl 10 .. 7 893 515 Cl 4 - 8
890 425 C91 2 - 28 891 562 C91 2 - 32 891 865 C2 10 - 12 893 515 Cl 4 - 10
890 433 CI 9 ..10 891 562 C91 2 - 33 891 866 Cl 10 ..12 893 515 C1 4 - 12
890 442 C91 14 - 17 891 588 C91 2 - 21 891 867 Cl 10 - 7 893 527 Cl 10 - 21
890 466 Cl 14 - 77 891 624 C91 2 - 21 891 868 Cl 10 - 12 893 1>87CI 10 - t
890 469 CI 1. - 78 891 621 CI 13 ..37 891 869 Cl 10 - 19 893 132 CI .. - 21
1190481 C1 2 - 9 1191627 C1 13 - 41 891 A70 CI 10 - 7 H93 780 Cl 11 - 31
890 482 Cl 2 - 9 891 628 CI 13 - 37 891 871 CI 10 - 7 1194Ot!7C91 13 .. 15

PRINTED IN UNITED STATESOF AMERICA 21



NUMERICAL INDEX
PART PART PART PART

NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGE No.

89_ 122 C91 2 - 29 896 937 Cl 1_ - 78 922 446 Ctl 4 - 5 925 956 Cl 1 - 5
89. 206 Cl 11-13 896 945 R1 I. - 55 922 536 Cl 4 - 2 925 957 C1 1 - 5
89. 230 Cl 2 - 8 896 972 Cl 1. - 72 922 608 Cl 10 - 15 925 989 Cl 1 - 5
81»4360 Cl 10 - 15 897 857 Cl u- 40 922 608 Cl 10 - 19 925 990 Cl 1 - 5
89. 389 Cl 9 - 2 920 356 C1 I. - 17 922 636 Cl 11 - 18 925 991 Cl 14 - 20
89. 389 Cl 9 - 5 920 357 Cl 14 - 17 922 637 Cl 11 - 17 926 182 C2 2 - 10
89. 389 Cl 9 - 7 920 358 Cl 14 ..17 922 725 Cl 1 - 11 926 183 C1 2 ..11
894 389 Cl 9 - 10 920 359 C1 14 - 17 922 753 Cl 1 ..11 926 223 C91 13 - 43
894 473 C2 12 - 26 920 391 C93 1"1 - 17 922 845 C91 14 - 5 926 224 C91 13- 43
894 611 C1 13 ..37 920 478 C91 11 - 18 922 854 C91 2 - 12 926 235 C91 13 - 43
89. 651 Cl 1 - 5 920 478 C91 11 .. 19 922 855 Cl 2 - 17 926 724 Cl 14 - 25
894 666 Cl 11-11 920 511 Cl 11 - 22 922 916 C91 12 ..43 926 724 Cl 14 - 31
89. 727 Cl 10 .. 7 920 670 Cl 14 ..39 922 917 Cl 12 - 43 926 725 Ctl 14- 33
89. 790 Cl 14 - 33 920 697 C1 14 - 39 922 918 Cl 12 - 43 926 729 C91 13- 28
894 805 C91 4 - 9 920 698 Cl 14 - 39 922 919 C1 12 - 43 926 758 Cl 14 - 25894 806 Cl 4 - 9 920 699 Cl 14 - 39 922 963 C91 14- 70 926 772 Cl 14 - 25
894 850 C1 4 - 8 920 703 Cl

1 -
4 922 985 Cl 4 - 6 926 863 Cl 14 - 2589_ 850 Cl 4 - 10 920 704 Cl 1 - 10 923 051 C91 13 - 25 926 985 Cl 14 - 27894 850 Cl 4 ..12 920 821 Cl 1 .. 4 923 081 C2 4 - 4 926 986 C91 14 - 2789_ 892 C91 11 ..22 920 849 C91 13 ..42 923 106 Cl 14- 25 926 987 Cl 14 - 21894 893 Cl 11 - 21 920 849 C91 13 ..43 923 109 C1 14 - 25 926 987 Cl 14 ..28

894 894 Cl 10 - 16 920 852 Cl 13· 42 923 115 C1 14 - 25 926 988 C1 14- 27
894 894 Cl 10 - 20 920 853 C1 13 - 31 923 118 C1 14 • 25 926 996 Cl 1_ - 27
894 897 C93 11 - 21 920 853 C1 13 .. 42 923 134 Cl 9 - 9 926 997 Cl 14 ..28
894 930 Cl 1 - 17 920 854 C91 13- _1 923 134 C1 9 ..11 926 998 Cl 14 ..27
894 931 Cl 1 - 17 920 861 Cl 13 - 41 923 134 ci 9 - 13 926 999 Cl 14 - 28894 936 C91 13 - 41 920 864 C1 u- 41 923 195 C1 14 - 25 927 124 Cl 14 - 27895 033 C1 2 - 7 921 004 C1 13 - 12 923 196 C1 14 - 25 927 128 C91 14 - 28
895 043 Cl 2 - 23 921 005 Cl 13- 12 923 219 Cl 11 - 19 927 129 Cl 14 - 28895 043 Cl 2 - 25 921 005 Cl 13- 20 923 327 Cl 4 - 8 927 130 Cl 14 • 28
895 293 Cl 12 ..38 921 051 C1 13- 15 923 327 C1 4 - 12 927 132 Cl 14 - 27895 308 Ch 11 - 17 921 051 C1 13- 24 923 328 C1 4 - 10 927 133 Ctl 14 - 28895 345 ei 1 - 18 921 052 Cl 1 - 11 923 385 C91 1 - 15 927 134 Cl 14 - 28895 383 C1 14 - 15 921 210 C1 2 - 24 923 386 C1 1 - IS 927 135 Ctl 14 - 28895 53. C1 12 - 35 921 210 C1 2 - 25 923 488 C91 8 - 3 921 136 Ctl 14 - 28895 535 C1 12 - 35 921 234 C1 14 ..79 923 519 C1 14- 8 927 138 C91 14 - 28895 878 Cl 9 - 15 921 268 C1 4 - 11 923 540 C92 14- 27 927 139 Ctl 14 - 28895 951 C1 12-11 921 269 Cl 4 - 10 923 564 C91 9 - IS 927 204 cn 4 - 14
895 951 Cl 12 • 23 921 271 C1 4 - 11 923 565 C1 9 - 15 927 333 C1 9 - 8
895 951 C1 12 - 37 921 272 C1 4 ..12 923 572 Ctl 8 - 5 927 345 C1 13- 9
895 913 C1 13 - 14 921 273 Cl 4 - 8 923 573 C1 8 .. 3 927 523 Cl 14 - 31
895 973 C1 13 - 22 921 274 C1 4 - 9 923 573 Cl 8 - 4 927 525 C1 14 - 25896 01. C1 13 - 15 921 275 C1 4 - 12 923 736 C91 13 ..15 927 525 Cl 14 - 31896 014 Cl 13 - 22 921 276 Cl 4 - 8 923 736 C91 13- 24 927 551 Cl 14 - 52896 015 Cl 13 - 14 921 277 C2 .- 11 923 758 C2 14- 25 927 552 Cl 1. - 52
896 015 C1 13 - 22 921 278 Cl 4 • 12 923 828 C1 u- 25 927 553 C2 14 ..52
896 088 Cl 14 - 44 92·1279 C1 4 - 10 923 883 C91 2 - 10 927 588 Cl 14 - 52896 162 Cl 1 - IS 921 280 Cl 4 - 9 923 958 C1 2 - II 927 597 C2 1 - 16
896 163 C1 1 - 15 921 361 Cl 1 - 5 923 962 Cl 2 - 11 927 653 C91 5 .. 5
896 164 Cl 1 - 15 921 397 Cl 10 - 7 923 963 Cl 2 - 25 927 654 C91 5 - 6
896 269 Cl 14 ..93 921 398 C2 1 - 10 923 973 Cl 14 - 25 927 655 C1 5 - 6
896 375 Cl 14 - 93 921 592 C1 6 - 11 924 100 C2 14 ..25 927 763 Cl 14 - 3
896 464 C1 11 - 21 921 646 Cl 6 .. 7 92_ 101 C2 14 - 25 927 801 C1 9 .. 8
896 466 C2 11 - 21 921 746 C2 6 - 7 924 145 C91 8 .. 3 927 816 C1 11 - 18
896 467 C2 11 - 22 921 750 C91 12 - 3 924 279 Cl 2 - 12 927 816 Cl 11 - 19
896 500 Cl 1 - 4 921 750 C91 12 - 7 924 280 Cl 2 ..12 927 817 C2 11 - 18
896 506 Cl 14 - 93 921 750 C91 12 - 15 92. 281 C1 2 ..12 927 818 C2 11 .. 18
896 507 Cl 14 - 93 921 750 C91 12 ..19 924 282 Cl 2 ..12 927 820 Cl 4 .. 12
896 574 C1 12 • 38 921 750 C91 12 ..25 92. 339 C91 2 ..11 927 821 Cl • - 11896 575 C1 12 - 38 921 750 C91 12 ..29 924 340 C1 8 - 3 927 843 C1 14 .. 33
896 575 C1 12 - 39 921 750 C91 12 ..33 924 383 C1 13 - 25 927 866 Cl II .. 12896 576 C1 12 ..38 921 763 C3 6 .. 2 924 1186C1 14 ..25 927 876 C9l 1 .. 2896 620 Cl 1. - 12 921 773 C92 6 - 19 924 486 C91 14 ..31 927 891 Cl 10 ..12896 620 C1 14 ..19 921 793 C92 6 ..19 924 481 Cl 111..25 927 950 C91 2 ..30
896 633 C1 10 - 19 921 86. Cl 14 - 20 924 839 C1 2 .. 8 921 977 Cl 4 ..13896 665 C91 14 ..19 921 865 C91 1 - 5 924 839 Cl 2 ..11 927 977 Cl 4 - 14
896 666 C1 lit - 20 921 866 Cl 1 - 6 924 877 Cl 111..12 927 994 Cl 11 ..29
896 689 Cl 1 - 3 921 867 C1 1 .. 6 924 817 C1 111..19 928 416 Cl 2 .. 30896 704 Cl 1 - 3 921 920 Cl 14 ..74 924 817 C1 14 ..20 928 421 C1 2 - 30
896 716 Cl 111- 40 921 924 Cl 111- 72 924 986 C93 6 - 3 928 422 Cl 2 .. 30896 717 C1 14 - 40 922 226 C91 1 - 15 925 758 C1 14 .. 9 928 430 Cl 2 - 30896 120 Cl 1 - 4 922 287 Cl 2 • 23 925 759 C91 14 .. 9 928 7R8 C1 6 - 4896 733 C91 14 - 40 922 287 C1 2 ..26 925 916 Cl 6 ..19 928 810 Cl 5 - 6896 735 C91 14 - 40 922 326 C91 4 ..15 925 917 C1 6 ..19 928 9511Cl 11 .. 6896 935 Cl 14 - 78 922 445 cr 4 .. 5 925 922 C1 6 .. 19 928 958 C9l 4 - 3

22 PRINTED IN UNITED STATESOF AMERICA



NUMERICAL INDEX
PART PART PART PART

NUM8ER PAGENo. NUMBER PAGENo. NUMBER PAGENo. NUMBER PAGE No.

929 228 cel 4 • 2 935 263 C1 14 - 31 1 101 973 C1 11 - 6 9 410 207 10 • 4
929 368 C91 5 • 2 935 264 C1 H- 31 1 101 973 Cl 11 • 10 9 410 207 10 - 7
929 474 Cl 6 • 7 935 265 Cl H- 31 1 102 191'Cl 13- 27A 9 410 207 10 - 8
i29 525 C1 5 • 5 935 267 Cl 14 - 31 1 103 032 6 - 12 9 410 207 10 - IS
929 526 Cl 5 - 5 935 268 C1 14 - 31 1 119513 12 - 42 9 410 207 10 - 16
929 612 Cl 1 • 16 935 269 C1 14 - 31 1 120 595 C1 11 • 25 9 410 207 10 - 19
929 617 Cl 1 • 16 935 271 C1 14 - 31 1 122 594 Cl 11 - 14 9 410 207 14- 75
929 618 C1 1 - 16 935 272 Cl 14 - 31 1 122 594 Cl 11 - 19 9 410 2011 10 - 15
929 6U C1 14- 25 935 273 ci 14 - 31 1 191 972 Cl 11 - 6 9 410 208 10 - 19
929 6i5 C1 14 - 25 935 274 C1 14 - 31 1 941 431 12 - 42 9 410 286 14 - 74
929 625 C1 14 - 31 935 381 C1 14- 31 1 958 137 12 - 42 9 410 337 14 - 75
929 626 Cl 14 • 25 935 383 C1 14- 31 1 958 148 12 - 42 9 410 358 11 - 26929 796 C91 1 • 3 935 386 C1 14 - 31 1 958 151 12 - 42 9 410 358 14 - 84
929 839 Cl 11 - 5 935 387 C91 14 - 31 1 960 347 12 - 42 9 410 359 2 - 4
929 839 Cl 11 - 8 935 388 C91 14 - 31 1 962 629 12 - 42 9 410 359 2 - 6
929 971 C94 1 • 3 935 392 C1 14 - 31 2 751 154 R1 14 - 70 9 410 359 2 - 7
930 263 C1 1•• 98 935 452 Cl 14 - 31 2 752 531 Rl 14 - 70 9 410 359 2 - 11
930 264 Cl 14 - 98 935 774 Cl 11 - 25 2 752 532 Rl 14 - 70 9 410 359 4 ..13
930 267 C91 14 - 98 935 806 C91 11 - 14 4 074 406 Rl 2 ..17 9 410 359 4 - 14930 404 C1 13- 9 935 808 C2 11 - 14 9 402 706 10 .. 21 9 410 360 14 - 84
930 525 C2 6 - 2 935 809 C91 11 - 14 9 402 708 14 ..78 9 410 360 14 - 85
930 587 Cl 12 • 39 935 869 C91 14 - 58 9 402 710 14 - 61 9 410 361 6 - 3
930 655 C91 4 - 2 935 871 C1 14- 57 9 402 711 2 ..31 9 410 362 11 - 26930 744 C1 11 • 6 936 092 C1 11 - 14 9 402 711 14- 61 9 410 362 14 - 85930 744 C1 11 - 9 936 141 Cl 11 - 14 9 402 713 10 - 3 9 410 363 3 .. 5
930 846 Cl U - 39 936 142 C1 12- 43 9 402 713 10 - 4 9 410 363 14 - 81i930 869 C9J 1 - 16 936 275 C2 11 - 25 9 402 713 10 .. 7 9 410 386 3 - 3
931 059 Cl 1 - 16 936 372 Cl 11 • 25 9 402 713 10 - 8 9 410 976 14 - 78
931 113 Cl 14 - 52 936 376 Cl 11 - 25 9 402 713 14 ..75 9 410 978 2 - 23
931 209 Cl 14 - 25 936 939 C1 13- 41 9 402 828 2 - 30 9 410 978 2 - 25931 259 Cl 1 • 16 936 943 C91 14 - 31 9 402 839 13- 12 9 410 978 14 - 8
931 260 C1 1 - 16 937 545 C1 4 - 14 9 402 840 13- 12 9 410 978 14- 76
931 289 Cl 10 - 20 939 355 C1 14 - 31 9 402 840 13- 15 9 410 978 14- 77
931 517 C91 14 - 3 939 357 Cl 14 - 31 9 402 840 13- 20 9 410 978 14 - 78
931 521 Cl 14- 3 939 814 ci 11 - 6 9 402 840 13- 24 9 410 978 14- 93
931 522 C91 14 - 3 939 814 C1 11 - 10 9 402 862 2 - 21 9 411 132 10 - 10
931 800 Cl 13 • 23 939 815 C1 11 - 6 9 402 864 2 - 21 9 411 132 10 - 12
932 278 1 - 9 939 815 C1 11 - 10 9 402 869 14 - 75 9 411 648 14 - 10
932 278 Cl 1 - 5 939 856 C1 11 - 6 9 403 295 14 - 91 9 412 230 11 - 5
932 218 Cl 1 - 9 940 678 C1 11 - 25 9 403 295 14 - 92 9 412 230 11 - 8
932 27B Cl 1 • 10 940 680 C1 11 - 14 9 403 298 14 ..91 9 413 979 10 - 20
932 279 Cl 11- 20 941 041 C1 13 - 6 9 403 298 14 - 92 9 413 979 14 - 34
932 400 C91 14 • 27 941 041 C1 13 - 15 9 403 374 14 - 44 9 418 115 12 - 42
932 401 C91 14 • 27 941 041 C1 13 - 23 9 403 374 14 - 75
932 402 C1 14 - 31 9·U 041 cr 14 - 13 9 403 376 14 - 75
932 940 C91 12 • U 941 041 C1 14 - 57 9 403 486 10 - 21
933 022 Cl 11 - 12 941 042 Cl 14 - 35 9 403 486 13 - 6
933 069 Cl 14 - 48 941 044 C1 13- 5 9 403 486 13 • 7
933 069 Cl 14- 52 941 044 Cl 13- 13 9 403 490 13- 4
933 070 Cl 14. 48 941 044 C1 13- 20 9 403 532 14 - 5
933 070 Cl 14 - 52 941 045 C1 13 - 21 9 404 475 14 - 2
933 094 C91 4 - 5 941 047 C1 13- 4 9 409 949 6 - 16
933 250 C1 11 - 19 941 047 Cl 13- 5 9 410 060 14 - 76
933 251 C1 11 - 19 941 047 C1 u- 12 9 410 060 14 - 77
933 252 C1 11 - 19 941 047 C1 13- 13 9 410 061 14 ..76
933 253 C1 11 - 19 941 047 C1 13 - 20 9 410 061 14 - 77
933 278 C2 11 - 19 966 782 Rl 14 - 33 9 410 061 14 - 78
933 279 C2 11 - 19 967 545 R91 2 - 3 9 410 062 10 - 10
933 346 C91 11 - 19 968 581 R91 14 - 62 9 410 202 10 - 4
933 366 C91 11 - 19 968 663 R1 12 • 43 9 410 202 10 .. 7
933 490 C1 11 - 14 985 921 R91 14 ..93 9 410 203 10 - 4
933 493 C91 11 - 25 1 101 040 C1 1 - 16 9 410 203 10 - 7
933 494 C91 11 • 25 1 101 041 C1 1 ..16 9 410 203 14 ..76 ~933 519 C1 3 - 4 1 101 318 C91 13- Z7A 9 410 203 14 ..77
933 811 C1 11 • 12 1 101 458 C91 13 - 21A r,J 410 204 Z • 24
933 814 C91 11 • 12 1 101 509 C1 13 - 27A 9 410 204 2 - 26
934 257 C92 1 - 16 1 101 510 C1 13- 27A 9 410 204 10 - 10
934 541 C91 14 • .a 1 101 511 Cl 13 - 27A 9 410 204 10 - 12
934 541 C91 14 • 52 1 101 634 Cl 13 - 27A 9 410 204 14 - 76
934 646 C1 1 - 16 1 101 635 cr 13 - 27A 9 410 204 14 ..77
934 8S4 C1 1 • 14 1 101 706 Cl 13 - 27A 9 410 204 14 - 78
935 254 C92 14 - 31 1 101 707 C1 13- 27A 9 410 205 10 - 16
935 259 C1 14- 31 1 101 923 C1 11 - 6 9 410 205 10 - 20
935 260 Cl 14 - 31 1 101 972 Cl 11 - 6 9 410 205 14 - 75
935 262 Cl 14- 31 1 101 972 C1 11 .. 10 9 410 207 10 .. 3

PRINTED IN UNITED STATESOF AMERICA 23



•

•

•

•

•
-


